T

PARTS CATALOG
FOR

MODEL "AD" GRADERS

This catalog contains complete parts information for the Model AD3 Grader
(3-cylinder engine) and the Model AD4 Grader (4-cylinder engine). The pre-
fix "AD3" or "AD4" preceding the serial number of the machine provides positive
identification of the Model. This prefix is important since the majority of the
parts are common to both units and the same series of Unit Serial Numbers is
used to facilitate design changes.

NOTE: A few of the early Model AD Graders have the prefix "IF" preceding the
serial number. These are all Model AD3 Graders and should be identified as
such when ordering repair parts.

The Grader Serial Number will be found stamped on a plate attached to the
right side of the frame near the operator's platform.

The Engine Serial Number is stamped on the right hand side of the cylinder
block near the top front corner.

Effective approximately August 1948, the engine serial numbering system was
changed as a measure toward simplification. Under the old system the prefixes
371 and 471 (followed by the serial number) denoted the 3 and 4 cylinder engines
respectively (Example: 371-78610). The new system uses the prefixes 3A and
4A respectively to serve the same purpose. However, with the new prefixes,
the serial numbers start over again (Example: 3A-097).




IMPORTANT
ALWAYS GIVE THE GRADER AND ENGINE SERIAL NUMBERS WHEN ORDERING PARTS,
To obtain parts promptly, give part name and part number,.
Order parts from the dealer covering the local territory.

Repairs for standard motor accessories such as generators and starting motors should be
ordered from authorized Service Stations maintained by manufacturers of these units through-
out the country.

Always state post office address, town, county and state where parts are to be shipped. Also
specify whether material is to be shipped by freight, express or parcel post.

Confirm all telephone or telegraph orders in writing.

No credit will be allowed on parts unless they are returned to the dealer from whom they
were purchased; from there they will be returned, at the customer's expense, to the factory
for inspection.

Unless claims for shortages or errors are made immediately upon receipt of goods, they will
not be considered.

When broken goods are received, a full description of the damage should be made by the carrier
agent on the freight bill, If this description is insisted upon, full damage can always be col-
lected from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Owur re-
sponsibility ceases upon delivery of shipment to the transportation company from whom a
receipt is received showing that shipment was in good condition when delivered to them; there-
fore, claims (if any) should be filed with the transportation company and not with Allis-Chalmers
Manufacturing Company.

The right is reserved to change the construction or material of any parts where it seems desir-
able to do so, without incurring the obligation of installing such changes on graders already
delivered.

TELEGRAPHIC CODE

In sending wire orders, it is important that a one-word description of the part wanted be speci-
fied after each part number. In event the message is received with incorrect part number,
it will help us to ascertain the part actually required. Confirm each telegraphic order by mail
in order that it may be checked and if not correctly transmitted, the error detected.

Shipping or other instructions in the body of a telegram which normally consists of many words,
can be condensed into one by the use of the proper code word as given below:

AIRYX ~- Ship by Air Express

SONST -- Ship to me (us) by Express

SOOTY -~ Ship by Express to

SOYON -- Ship to me (us) by Mail

SOBOS - -- Ship by Mail to

SORAT -- Ship to me (us) by Freight

SAPAT -- Ship by Freight to

SPLAT -- When and how did you ship parts on my (our) order
SPATS - When and how will you ship parts on my (our) order

STAUB ~- Cancelmy(our) parts order
STUFE -- Add to my (our) parts order

7N

SOMOR -- Duplicate shipment of my (our) order

[av)

N



CFOREWORD

The parts listed in this catalog have been divided into sections such as ENGINE SEC-~
TION, OILING SYSTEM, etc. Sections have been divided into groups. For example,
the ENGINE SECTION consists of closely related groups such as CYLINDER BLOCK,
CYLINDER HEAD, CRANKSHAFT, etc. The OILING SYSTEM consists of OIL. PUMP,
OIL FILTER, etc.

The extreme right hand column in the parts list entitled "KIT NO.'" indicates if an
individual part is also available as a part of a KIT or SET. All numbers shown in
this colummn are listed numerically in the last section of this catalog with the quantity
and description of the various parts that make up the KIT or SET,

The terms "right" and "left" used throughout this catalog are determined by facing the
direction of forward travel.

Attaching parts, such as bolts, nuts, rivets, screws, washers, etc., are indented im=-
mediately following the parts which they attach.

Any changes or corrections to this catalog will appear on the regular supplement form.

LIST OF ABBREVIATIONS

assembly . . . . ¢ ¢ i s ¢ ¢ . . BSSY. National Coarse . + » o s « « « + » « NC
cadmium plated. . . . . . . .cd-pltd. National Fine . . « « ¢« « ¢ ¢ « ¢« « « NF
candle POWET + ¢ o o « o« o & o o o« CoPo National Pipe Thread . . . . . .. NPT
centimeter . . . . ¢« ¢ « ¢« &+ « o . CIN, number. « « ¢« + « « + o o s« s+ » No.
continued . + « . . . . o . W . cont'd. OUNCE &+ 4 s o o o o s o o s o o o « «0Z,
copper-asbestos . . . . . . cop-asb. outside diameter. . . . . . . . . . O.D.
countersunk head . . . . . . .ctsk-hd. o1 ¢ 1« N
diameter . . .+ « & « « + o o diam. revolutions per minute . . . . . . TpmM
footorfeet « « o ¢« o v o« « « « . . ft round head. . . . . . « . . . . . rd=-hd.
gallon v « v v « ¢ o o o s o o« o o gal Society of Automotive Engineers . . SAE
hexagonal head . . . . . . . . hex-hd. square head ., , . . . . . . +» « . 8q-hd.
INCh v v o v v 0 o v o o o o o o o« in, standard . . . . 4 4 ¢ 4 e o e o o . WStdL
inside diameter. . . « . . « « . « LD, teeth o ¢ v v s o o v v o o o 0o o o 0o Lo
millimeter ., . + ¢« « « ¢« « « « » JOIN VOIE 4+ 4 v o o o o o o o s o o s o0 V.







/‘\\‘

SECTION INDEX

i
|
i
i
i
i
i
{
i

ENGINE
Page 6

OILING SYSTEM
Page 27

MANIFOLD, FUEL
AND AIR SYSTEM

Page 45

COOLING SYSTEM
Page 97

POWER TRANSMISSION SYSTEM
Page 105

CHASSIS
Page 137

INSTRUMENTS AND ELECTRIC .

STARTING & LIGHTING
' Page 219

SPECIAL EQUIPMENT
Page 237

SERVICE KITS
Page 270

NUMERICAL INDEX
Page 276

|
'L



ENGINE
y ' PAGE NUMBER
I AT BOX DEBITL v o o v o e e e e et e e e e e e et e e e e e e e e e e e e e e e e e e e e e 15
= Vs
[ Balance Shaft and Weights . . . . . . . . . . . L e e e e e e 21 (;
5 Balance Weight Cover. . . . . ... . ...... S ' .13 ~
Camshaft . . . . o . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 21
Connecting ROA . . . . . . o it e e e e e e e e e e e e e e e e e 19
Crankshaft . . . . . . L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 17
Crankshaft Front COVET. . . . . . vt i i i i i i e e e e e it e it e e e e e e e e e e e e e e e e e e e 13
Cylinder BLlock . . o . v it e e e e e e e e e e e e e e e e e e e e s 9
Cylinder Block Front COVEIS . . . . . ottt it ittt e ettt s ettt e e a e m et e ae e e e s 13
Cylinder Head . . . . . .t i it it e e e e e e e e e e e e e e e e e e e e e e e 23
Cylinder LINET. . . . . o 0 ot e et e e e e e e e e e e e e e e e e e e e e e e e e e e s 19
Engine and Mounting. . . . . .. . ... ... .. . . e e e e e e e e e e e e e 7
Flywheel . . . o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 17
Flywheel Housing . . . . . . . i i e e e e e e e e e e e e e e e 11
GOVETIIOT . .ttt vt e e e i e e e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 69
[0 38 7 < 14
) Oil Level Gauge . .. .. .. ...t un.. e e e e e e e e e e e e e e e e e e e e e e e e e e e e 14
B = 7+ 19
ROCKET ATMIS . . . . o i i e e e e e e e e e e e e e e e e e e e e e e e e e e e e . 25 »
Rocker Cover . ... ... ...... .. ....... e e e e e e e e e e e e e e e e e e e e e e e 23 (
Timing Gears . .. ... ... . ... .. P e e e e e e ... 17,21 75
Valve Mechanism . . . . . . . . . e e e e e e e e e 25
7
{
AN
6
— _ I S




ITEM

e

Lo

PART
NUMBER

664177

605942

061195

604242
061201

903639
904208
604241
911028
904208

604240
604239

QUANTITY
AD3 AD4
1 -

1 -

- 1
1 -

- 1
2 2
2 2
3 3
3 3
3 3
12 12
12 12

PLATE I344B-ENGINE AND MOUNTINGS

ENGINE AND MOUNTING

DESCRIPTION KIT NUMBER

ENGINE ASSEMBLY, 3-cylinder (Less FAN, but including
BLOWER, GOVERNOR, water PUMP, fuel PUMP, oil
COOLER, and MANIFOLDS)(Graders prior toiserial #328)

ENGINE ASSEMBLY, 3-cylinder (Less FAN, but including
BLOWER, GOVERNOR, water PUMP, fuel PUMP, oil
COOLER and MANIFOLDS)(Graders after serial #327)

ENGINE ASSEMBLY, 4-cylinder (Less FAN, but including
BLOWER, GOVERNOR, water PUMP, fuel PUMP, oil
COOLER and MANIFOLDS)(Not illustrated)

SUPPORT, engine - rear
SUPPORT, engine - rear (Not illustrated)

CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1l/2"

STUD (1/2"NC x 1-7/8")
NUT, 1/2"NC
LOCKWASHER, 1/2"

SHIM, spacing, engine rear support (. 005" thick. Use as req'd)
SHIM, spacing, engine rear support (. 031" thick. Use as req'd)




CYLINDER BLOCK




2\

ITEM NUMBER AD3

10

11
12

13

14

15

16

17
18
19
20

21

PART

-~ 5193107

5193108

910230
911081
904260
904223
904224
901666

5154082
5154319
5150014
5150130

5151122

1 910230

901666

1 5178998

5178997

5151414
5158674

5151154

Y 5150572

900806
5152149
904209

5153117
5153139
041251

911041
911115
040400
5150020

5150023

{ 045312

904205

5150024

1

N e i o A ¢ <]

00 00 00 X T

o

o

- o W

W W -

[\SIE A

QUANTITY
AD4

NN == 0NN

b

CYLINDER BLOCK

DESCRIPTION KIT NUMBER
BLOCK ASSEMBLY, cylinder (Incl. items 3,4, 5,7 thru 14, 27A

& all PLUGS indented below){When req. f/eng. prior #3A-8330

also, furnish 1 GASKET SET 5193116)

BLOCK ASSEMBLY, cylinder (Incl. items 3,4,5, 7 thru 14, 27A
& all PLUGS indented below){When req. f/eng. prior #4A-19529,
also furnish 1 GASKET SET 5193117)

PLUG, pipe, slotted-hd., 1/8"NPT
PLUG, pipe, slotted-hd., 1/4"NPT
PLUG, pipe, ctsk-hd., 3/8"NPT
PLUG, pipe, ctsk-hd., 1/2"NPT
PLUG, pipe, ctsk-hd., 3/4"NPT
PLUG, pipe, ctsk-hd., 1"NPT

PLUG, plain, cylinder block (1-1/4'" diam., 1/4"NPT hole)
PLUG, pla;in, cylinder block (1/4" diam. x 5/16'" long)
PLUG, cup, cylinder block (1-1/4'" diam.)

PLUG, cup, cylinder block {5/16" diam.)

PLUG, cup (3/8" diam. )(Superseded by PLUG 910230 in
late engines)

" PLUG, pipe, slotted-hd., 1/8"NT (Superseded PLUG 5151122)

{Used prior #3A-8330 & #4A-19529)

PLUG, pipe, ctsk-hd., 1'"NPT (Used on engines prior to
#3A-4870 and #4A-6769)

PLUG, cylinder4block (Started with engines #3A-4870 and
#4A-6769)

GASKET, cylmder block plug (Started with engines #3A-4870
and #4A-6769)

CAP, main bearing (Used on engines prior to #371-6418)
CAP, main bearing (Started with engine #371-6418)

STUD (5-1/4" long)(Engines prior to #371-6418)

STUD (5- 3/8" long)(Engines #371-6418 thru #3A-4259
and engines prior te #4A-4781. Order BOLT 5152149
and LOCKWASHER 904209)

NUT (5/8"NF castle) }

PIN, cotter, 1/8" x 1"

BOLT (5/8"NC x 4-3/4")

LOCKWASHER, 5/8"

Engines prior to
#3A-4260 and #4A-4781
Started with engines
#3A-4260 and #4A-4781

STUD, - 0il pump attaching (See OIL PUMP)
STUD, cylinder head (See CYLINDER HEAD)

PIN, dowel (See FLYWHEEL HOUSING and CYLINDER
BLOCK FRONT GOVERS)

PIN, dowel, rear main bearing thrust washer (See CRANK-
SHAFT AND FLYWHEEL)

*COVER, handhole ’
*BOLT, froat covers (3/8"NC x 2-1/4") *
STUD, rear cover (3/8"NC x 3/8"NF x 4 3/8")(Also
attaches oil filter bracket)
NUT, 3/8"NF (rear cover stud)
*WASHER, plain, SAE std., 3/8"
¥GASKET (COPPET). « -« « « v v e v v n v niean o aaenenn 058034, 37

*GASKET, handhole cover ... .. P 058034, 37

COVER, water hole
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"
GASKET, waterholecover, . . ... .....cu..o. e e 058034, 37
(Continued)
9




."“.““‘)

01

FLYWHEEL HOUSING

TN




ITEM NUMBER AD3

27

o .

AN A A A A A

o

o O

12

i3
14

15
16
17

18
19

20

21
22

23

24

25

A —r ==

PART

5184484

5179971

912726
041917
904208
035439
904206
042265
904206
041911
911041
904206
041959
911041
904206
5177709
911115
5159493

5151576
5150054

5150055

5150277

5192568

AM-8801
5167714

5150060
035439
904206

5177798

5159469
043886
904207
035220
904208

5150059

5154669
040426
911041
904206
035439
904206

5150057

QUANTITY
AD4
3 4
3 4
1 1
1 1
6 6
6 6
2 2
2 2
3 3
3 3
2 2
2 2
2 2
3 3
3 3
3 3
6 6
6 6
2 2
2 2
1 1
2 2
1 1
1 1
1 1
1 1
1 1
6 6
6 6
1 1
2 2
2 2
2 2
8 8
8 8
2 2
1 1
4 4
4 4
4 4
2 2
2 2

CYLINDER BLOCK (Cont'd)
DESCRIPTION

LINER, cylinder (See PISTON AND CONNECTING ROD)

KIT NUMBER

%One less of each used on tractors equipped with Air Heater System.
INSERT, cyl. liner supporting (Used on Eng. #3A-8330 & up, and

#4A-19529 and up)
FLYWHEEL HOUSING

HOUSING ASSEMBLY, flywheel (Includes PLUG 912726 and
crankshaft SEAL 5150846)
PLUG, pipe, 3/4"NPT
CAPSCREW, 1/2"NC x 3-1/4"
. LOCKWASHER, 1/2"
CAPSCREW, 3/8"NC x I"
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NF x 3-1/4"
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NF x 3-1/2n
NUT, hex, 3/8"NF
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NF x 4-1/4"
NUT, hex, 3/8"NF
LOCKWASHER, 3/8"
CAPSCREW (drilled head, 3/8"NC x 1")
WASHER, plain, SAE std., 3/8"
WIRE, locking (7-1/4" long)

PIN, dowel
GASKET, flywheel housing. . . . .« c v o v v v v v o s v v e o v

GASKET, flywheel housing (Used on engines prior to
#3A-3024 and #4A=-3129) . . . it ittt e e

SPACER ASSEMBLY, housing to end plate (Includes dowel
PIN)(Used on engines prior to #3A-3024 and #4A-3129)

SPACER ASSEMBLY, housing to end plate (Includes dowel
PIN, 3 CAPSCREWS 5177709, 3 WASHERS 911115 and
1 WIRE 5159493)(Started with engines #3A-3024 and
#4A-3129)

CAPSCREW, 1/2"NC x 2"
WASHER, plain

PLATE, end, cylinder block
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, cylinder block end plate. . . . ... ...........

COVER, flywheel housing
CAPSCREW, 7/16"NC x 1"
LOCKWASHER, 7/16"
CAPSCREW, 1/2"NC x 1-1/8"
LOCKWASHER, 1/2"

GASKE T, COVET . v v « v v v o v s o o o s o st ot e e o o s s oo

COVER, star .
CAPSCREW, 3/8"'NF x 5" &
NUT, 3/8"NF
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, star cover. . . . . . v .o« .. e e e e e e e e e e e

11

. 058034, 37

. 058034, 37

. 058034, 37

. 058034, 37




o )53 = v /\_!\\,::_——3 ! 3’3

‘s i e = -~ ':'.-.“\: B -2 -~ j;—__.
QLJVO‘ RN —- 6-\> @‘\\§{~~L “*-—_/'____ Y L\
|
\

12

CYLINDER BLOCK FRONT COVERS

~~



w

'

10

11

12

13

14
15

16

17

®
A

PART

5153372
5190948

5175932

5184577
035712

012871

904208
028979

-035712

904208
036032
904206

5150181
5151576

5150410
041913
904206
041913

042265

904206
041914
904206
041915
904206

5150071

5152878
035220
904208
035439
904206

5177798

QUANTITY
ITEM NUMBER AD3 AD4

1
1

1

[\

NN

W Wi

Ll NNV B e

(oo N\ S

wWWwiviN

—

oNONIN Y -~ — NIV IN -~

—

CYLINDER BLOCK FRONT COVERS
DESCRIPTION KIT NUMBER

COVER ASSEMBLY, crankshaft (Incl. item 5){Graders prior to #328)
COVER ASSEMBLY, crankshaft (Incl. item 5)(Started with grader
#327 but later disc. on engines #3A-021 & #471-31684)
COVER ASSEMBLY, crankshaft (Incl. itemb5)(Started with Eng. #3A-021
and #471-31684)(But later disc. on Eng. 3A-9869 & 4A-25052)
COVER ASSY.Z. crankshaft (Incl, item5) (Started w/Eng. 3A-9869 &

CAPSCR-].EW, 1/2"NC x 4-1/4" (Graders prior to #328)

CAPSCREW, 1/2"NC x 2-3/4'(Started w/Graders #328 & up)

(But later disc. on Eng. 3A-9869 & 4A-25052)

LOCKWASHER, 1/2" :

CAPSCREW, 1/2"NC x 2-1/2'" (Started w/Eng. #3A-9869 & 4A-25052)

CAPSCREW, 1/2"NC x 2-1/4"
LOCKWASHER, 1/2"
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"

SEAL, oil {(See CRANKSHAFT AND FLYWHEEL)
GASKET, crankshaftcover. . . . ... ... ... ... 058034, 37
PIN, dowel

COVER, balance weight

CAPSCREW, 3/8"NF x 2-7/8"

LOCKWASHER, 3/8"

CAPSCREW, 3/8"NF x 2-7/8" (Used on engines prior
to #371-29836 and #471-28611)

CAPSCREW, 3/8"NF x 3-1/4' (Also attaches water
by-pass tube clip. Started with engines #371-29836
and #471-28611)

LOCKWASHER, 3/8"

CAPSCREW, 3/8"'NC x 1-7/8"

LOCKWASHER, 3/8"

CAPSCREW, 3/8'NC x 3-1/2"

LOCKWASHER, 3/8"

GASKET, balance weight cover. . . . . . ... v i v ot v euaenss 058034, 37

PLATE, end, cylinder block
CAPSCREW, 1/2"NC x 1-1/8"
LOCKWASHER, 1/2"
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, end plate. . . .. ...... C e e e e v e e e e e 058034, 37

13




It 12
13 5 13
: C
' 1
4
MODEL AD 3 MODEL AD4
i
PLATE [755A—O0OIL PAN
OIL PAN
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
5154504 1 - PAN, oil (Graders prior to #328)(Not illustrated)
1
5168178 1 - PAN, oil (Graders after #327)
; 5 045295 22 - CAPSCREW, 5/16"NC x 1"
g 904205 22 - LOCKWASHER, 5/16"
| 3 5174150 - I PAN, oil
3 4 045295 - 26 CAPSCREW, 5/16"NC x 1"
| 904205 - 26 LOCKWASHER, 5/16"
| .
‘ 5 5150115 1 - GASKET, oilpan....... e e e e e e 058034, 36 <
| 6 5150116 - 1 GASKET, oilpan. ...... et e e e s e eo ..., 058037,38 )
} 5154506 1 1 COVER, handhole
037450 8 8 CAPSCREW, 5/16"NC x 1-1/4"
| 904205 8 8 LOCKWASHER, 5/16"
9 5154507 1 1 GASKET, handhole cover
}h 10 912726 1 1 PLUG, pipe, square head, 3/4"NPT
‘ 11 5174690 1 - DIPSTICK, oil level gauge (When required for engines prior
| to #3A-2203 also order GUIDE 5174687)
zA‘ 12 5174693 - 1 DIPSTICK, oil level gauge
| 5152528 1 - GUIDE, oil level gauge dipstick (Used on engines prior to
#3A-2203)
13
5174687 1 1 ‘GUIDE, oil level gauge dipstick {(Started with engine #3A-2203)
\
|
4
\
14




. B2 o 8 ‘/@
' . Oee— -4 .
\ i |(® ﬂ—'hB N o i
\ £1] ] CYLINDER ' ’ ArLinoer o
] BLOCK ! ! "BLOCK
w- \ 7
.'. | = If\
Il . . O
) | :\ | 4] ” Il)
QT &i (;M cvurwﬁwﬁ
/N / P]\'\ y —.7 e I N SN
|

FIRST TYPE SECOND TYPE THIRD __ TYPE

[T T T . T Te

7 ..\\

PLATE 1721—AIR BOX DRAIN

AIR BOX DRAIN
(See Plate 1721)

PART QUANTITY

ITEM NUMBER AD3 AD4

DESCRIPTION KIT NUMBER

FIRST TYPE - Used on engines prior to #371-1458

1 —eee-- 2 - TUBE (3/16"0. D, )(Order CHANGEOVER KIT 051584)
2 910129 2 - ELBOW, male, compression, 900, 3/16" tube, 1/8"NPT
3 912064 2 - NUT, compression fitting, 3/16" tube
4 912367 2 - SLEEVE, compression fitting, 3/16" tube
SECOND TYPE - Started with engine #371-1458 and used thru
grader serial #327.
5 e 2 - TUBE ASSEMBLY (3/16"0, D. Includes NUT)(Order CHANGE-
OVER KIT 051584)
6 914094 2 - ELBOW, male, inverted flare, 90°, 3/16" tube, 1/8"'NPT
THIRD TYPE - Used on graders serial #328 and up
7 048245 1 1 TUBE (3/8"0.D.) « v vttt ieeenesenn O T 051584
8 910978 1 1 ELBOW, male, flared, 90°, 3/8'" tube, 1/4"NPT. ... ... .. 051584
9 911198 1 1 NUT, flared, short, 3/8” tube . . ... e e e e e e ... 051584
10 043030 1 1 CLIP, drain tube (single, closed type, 3/8'" diam., 9/16"
Bolthole) + v v v v v v i i e o e .... 051584
11 043886 1 1 CAPSCREW, 7/16"NC x 1-1/2"
904207 1 1 LOCKWASHER, 7/16"

NS

15




CRANKSHAFT AND FLYWHEEL

/ /\\



CRANKSHAFT AND FLYWHEEL
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION . KIT NUMBER
5184215 1 - CRANKSHAFT ASSEMBLY (Includes 3 PLUGS 910230 and
2 PINS 5150069) '
1 5182941 - 1 CRANKSHAFT ASSEMBLY (Includes 4 PLUGS 910230 and
2 PINS 5150069) .
910230 3 4 PLUG, pipe, slotted-hd., 1/8"NPT ~
901652 1 1 PLUG, pipe, sq-hd., 1/4"NPT (Graders #328 and up)
2 5177528 2 2 PIN, dowel, flywheel to crankshaft
5153847 1 - FLYWHEEL ASSEMBLY (Includes item 6)(Graders prior
: to #328)
3 .
5169343 1 1 FLYWHEEL ASSEMBLY (Includes item 6)(Graders #328 and -
up)
4 5150454 6 - BOLT (2-7/8" long)(Graders prior to #328)
5150458 (S 6 BOLT (2-1/4" long)(Graders #328 and up)
5 023633 3 3 WIRE, locking (1/16" x 12")
6 5153779 1 1 GEAR, flywheel ring
[ 5179631 4 5 SHELL, main bearing - upper (standard size)....... .... 052676
: 5192874
5192880 4 5 SHELL, main bearing - upper {. 002" undersize) . .. ... ... 5192875
5192884 4 5 SHELL, main bearing - upper (. 010" undersize) . ........ 052677
K 1 5192876
5192888 4 5 SHELL, main bearing - upper (. 020" undersize) o . . . .. ... 052678
5192877
L 5192892 4 5 SHELL, main bearing - upper (. 030" undersize) . ........ 052679
5192878
5179630 4 5 SHELL, main bearing - lower (standard size)........... 052676
5192874
5192879 4 5 SHELL, main bearing - lower (. 002" undersize) . ........ 5192875
8 5192883 4 5 SHELL, main bearing - lower (. 010" undersize) . ........ 052677 -
5192876
4 5 SHELL, main bearing - lower (. 020" undersize) ......... 052678
- 5192877
4 5 SHELL, main bearing - lower (.030" undersize) . ........ 052679
: 5192878
NOTE: Items 9 and 10 were used on all engines’ except,
serial Nos. 371-1261 thru 371-8476, which.were
equipped with flanged type rear main bearing shells
having integral thrust faces. ;
R
5159353 4 4 WASHER, thrust, rear main bearing (Half only Standard
size) .. .. .. e i e e e .. e e ceee. ... 052676,77
9 052678, 79
5160542 4 4 WASHER, thrust, rear main bearmg (Half only - . 005" : ik
oversize) ; st R e
10 040398 4 4 PIN, dowel, rear main bearing thrust washer (bras's)
5150516 ° 1 - GEAR, crankshaft (62 teeth, 41° helix){Engines prior to K
it #371-3858) ) ' I
11 N ) A
5173330. 1 1 GEAR, crankshaft (78 teeth, 1.9 hehx )(Started with engine ) N
#371-3858) '
12 5150271 6 6 BOLT (3/8"NF % 1-3/16")
904206 6 6 LOCKWASHER, 3/8" ¢
(Continued)
17




CRANKSHAFT AND FLYWHEEL (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
5150846 1 1 SEAL, oil - rear (4-11/16" shaft diam. Original equipment)
13 5192776 1 1 SEAL, oil - rear (4-13/16" shaft diam. For use when crank-

shaft is too worn to permit use of standard SEAL 5150846,
Also order SLEEVE 5192775 to make initial installation)

14 5192775 1 1 SLEEVE, crankshaft (Provides new seal surface for worn
crankshafts. Requires use of SEAL 5192776)

15 5192496 - - SPACER, oil seal (Use as required behind SEAL 5150846
when crankshaft has groove worn too deep to allow seal to
function in its normal position)

------ 1 - SPROCKET, oil pump drive (Early units)(See OIL PUMP)
16§ =me-en- 1 1 GEAR, oil pump drive (Late units){(See OIL PUMP)
______ 1 1 KEY, #9 woodruff, 3/16" x 3/4"
5150175 1 - SLINGER, oil
v { 5150174 - 1 SLINGER, oil
5153713 1 - SPACER, front oil seal
18 { 5151420 - 1 SPACER, front oil seal
5153373 1 - SEAL, oil - front (Graders prior to #328)
19 JL 5151392 1 1 SEAL, oil - front (Graders #328 and up)
1 604112 1 - PULLEY, crankshaft
20 061203 - 1 PULLEY, crankshaft
‘ 911201 2 2 KEY, #E woodruff, 3/8" x 1-1/4"
‘ 21 053669 1 1 WASHER, pulley retaining
i 073424 1 - CAPSCREW, 1"NF x 4"
2 { 5153623 - 1 CAPSCREW, crankshaft (1"NF x 2-1/4")
23 040835 1 - WICK, oiling, clutch shaft pilot bearing (Graders prior to
#328)
24 040834 1 - HOLDER, oiling wick (Graders prior to #328)




PISTON, CONNECTING ROD, AND CYLINDER LINER
PART QUANTITY
a ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
&‘ 1 5171524 3 4 PISTON ASSEMBLY (Includes items 2 thru4) . ... ......... 5192747
2 eeeme-- 6 8  BUSHING, piston (Not serviced separately)
5153592 6 8 RETAINER, piston pin (Standard)
’ { 5192497 6 8 RETAINER, piston pin (. 010" oversize. Copper-plated)
4 5153562 6 8 RING, snap, piston pin retainer
¢ 5 5153590 3 4 PIN, piston. . « .« . oo v v o a oo e e e e e e e . .5192747
6 5154332 3 4 ROD ASSEMBLY, connecting (Includes items 7 thru 11)
7 5151350 6 8 BUSHING, connecting rod
8 5150140 3 4 NOZZLE, spray, connecting rod
9 5154360 3 4 ORIFICE, connecting rod
10 5150094 6 8 BOLT, connecting rod
11 5150095 6 8 NUT
- 900801 6 8 PIN, cotter, 3/32" x 3/4"
5179632 3 4 SHELL, connecting rod bearing - upper (standard size) ...... 5192895
5192881 3 4 SHELL, connecting rod bearing - upper (. 002" undersize). . . . . 5192896
12 < 5192885 3 4 SHELL, connecting rod bearing - upper (. 010" undersize). . .. . 5192897
5192889 3 4 SHELL, connecting rod bearing - upper (. 020" undersize). ... . 5192898
L 5192893 3 4 SHELL, connecting rod bearing - upper (. 030" undersize). . ... 5192899
(/ [ 5179633 3 4 SHELL, connecting rod bearing - lower (standard size) . .....5192895
e 5192882 3 4 SHELL, connecting rod bearing - lower (. 002" undersize). ... .5192896
13§ 5192886 3 4 SHELL, connecting rod bearing - lower (. 010" undersize). . . .. 5192897
5192890 3 4 SHELL, connecting rod bearing - lower (. 020" undersize). . ... 5192898
5192894 3 4 SHELL, connecting rod bearing - lower (. 030" undersize). ... .5192899
14 5177186 3 4 RING, compression, top groove (chrome plated) . ... ... RN 1.5i.92}743
15 5160303 9 12 RING, compression (pldin). . ... ... e e e e e e e ces .. .5192743
16 5179836 6 8 RING, oil control (3-piece type) e e e e e ....5192743
17 5171520 3 4 LINER,cylinder.........................c..'t_.\....5192747
2190595 - - SHIM, cylinder liner {.0015" thick. Use as req'd) \\ .
e { 5192226 - - SHIM, cylinder liner (. 003" thick. Use as req'd) :

In view of the removable-sleeve construction of these
engines, oversize pistons or rings are not supplied.
When appreciable wear occurs new standard size parts
should be installed. ’ N

-

NOTE:

Oversize piston pins are not available., New stand-
ard size pins and bushings should be installed when
b appreciable wear occurs.

19




LAVHS WONVIVd ANV LAVHSWVD

20




CAMSHAFT AND BALANCE SHAFT

PART QUANTITY

- ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
( 5151983 1 - CAMSHAFT
5151986 - 1 CAMSHAFT
5150379 1 - GEAR, camshaft (62 teeth, 410° left helix){Used on engine prior
. to #371-3858)
2 5176457 1 1 GEAR, camshaft (78 teeth, 19° left helix)(Started with engines -
~ #371-3858. Also furnish 4 CAPSCREWS 036034 to assure
fit on early units) A
5150025 4 6 BEARING, half - intermediate (standard size)(Used prior Eng.
#3A-8330 & #4A-19529)
5193125 2 3 BEARING SET, intermediate (Std. size, 1 upper half & 1 lower half)
(Used on Eng: #3A-8330 & 4A-19529 & up)
3 5192587 4 6 BEARING, half- intermediate (. 010" undersize){(Used prior Eng.
#3A~8330 & 44-19529)
5184171 2 3 BEARING SET, intermediate {. 010" undersize) , 1 upper half and
1 lower half){Used on Eng. #3A-8330 & #4A~19529 & up)
5150027 2 3 BOLT, locking, intermediate bearing (15/32"lg.){Used prior Eng.
4 ’ #3A-8330 & #4A-19529)
5183584 2 3 BOLT, locking, intermediate bearing (23/32" 1lg. ){(Used on Eng.
# 3A-8330 & #4A-19529 & up)-
5 5150026 4 6 RING, retaining, intermediate bearing
6 5158671 1 - SHAFT, balance ¥
5158672 - 1 SHAFT, balance .
5150380 1 - GEAR, balance shaft (62 teeth, 41° right helix){Used on engines
prior to #371-3858)
7 5176458 1 1 GEAR, balance shaft (78 teeth, 19° right helix)(Started with
engine #371-3858. Also furnish 4 CAPSCREWS 036034 to
assure fit on early units) .
NOTE: Each BEARING ASSEMBLY listed below includes
bronze bushings which are not serviced separately.
— [ 5153951 2 - BEARING ASSEMBLY - rear end (standard size)(Used on
( engines prior to #371-4702) '
o 5158922 2 2 BEARING ASSEMBLY - rear end (standard size)(Started with
8 < engine #371-4702)
. 5192589 2 2 BEARING ASSEMBLY - rear end (. 010" unde'rsize)
L 5192590 2 2 BEARING ASSEMBLY - rear end (. 020" undersize)
9 013058 6 6 CAPSCREW, 3/8"NC x l-1/4"
904206 6 6 LOCKWASHER, 3/8"
( 5158922 2 2 BEARING ASSEMBLY - front end (standard size)(When re-
quired for engines prior to #371-4702 also furnish 2 WASH-
ERS 5158917)
5192589 2 2  BEARING ASSEMBLY - front end (. 010" undersize)
. L 5192590 2 2 BEARING ASSEMBLY - front end (. 020" undersize)
, 1 013058 6 6 CAPSCREW, 3/8"NC x 1-1/4"
904206 6 6 _ LOCKWASHER, 3/8"
R G 5158917 4, 4 WASHER, thrust (Standard size)(Started with engine #371—4702)
‘ 12 9 5192232 4 _ 4 WASHER, thrust (. 010" oversize)
Y 5153000 2 - WEIGHT, balance - front
137 5153001 - 2 WEIGHT, balance - front
14 5153914 4 4 KEY, woodruff
15 5150087 4 4 NUT (1-1/8"NF) .
16 5177769 2 2 LOCKWASHER, internal teeth, 1-1/8" (/f;l.vg;ont nut only)
17 5172734 2 2 RETAINER, rear nut %
5172740 8 8 BO;;I‘A Slg%ﬂder (5/16"NF }{Engines prior to #3A-045 and
(\7 v 036034 - 8 8 CAPSCREW, 3/8"NF x 1" (Engines after #3A-044 and
18 #4A-006)
904206 8 8 LOCKWASHER, 3/8n
19 5150089 - 2 WEIGHT, balance - rear
20 U-3188 - 4 CAPSCREW, 3/8"NF x 1- 1/2" ,

21




2¢

CYLINDER HEAD AND ROCKER COVER

N




w N

BN TN

10
11

12

13

14

15
16

17

18

-19
20

21

22
23

24

PART
f 5151265 1
5185342 . 1
{ 5151266 -
5185343 -
904260 2
904224 4
5151159 8
5150013 8
5183329 8
5172874 4
5172875 4
5150041 3
5160037 3
....... 6
....... 3
------- 6
------- 4
5150043 1
5150044 -
5192918 1
5192919 -
5150268 3
905655 6
904204 6
5150269 3
5150381 1
5178406 -
5150330 2
" 5157194 2
900806 2
5150333 2
5157192 2
5150327 1
5150328 -
5150050 2
040011 8
904207 8
5150052 2

CYLINDER HEAD AND ROCKER COVER

QUANTITY
ITEM NUMBER AD3 AD4

[

[\ V] 00 0oV

DESCRIPTION i KIT NUMBER

HEAD ASSEMBLY, cyl. (Incl. items 4 thru 12, & PLUGS indented
below)(Used Prior Eng. # 3A-8330

HEAD ASSY., cyl. (Incl. items 4 thru 12, & PLUGS indented below)
(Used on Eng. #3A-8330 & up f/30%alves)

HEAD ASSEMBLY, cyl., (Incl. items 4 thru 12, & PLUGS indented
below)(Used prior Eng. #4A-19529)

" HEAD ASSY., cyl.(Incl. items 4 thru 12 & PLUGS indented below)

{(Used on Eng. #4A-19529 & up £/30° VALVES)
PLUG, pipe, ctsk-hd., 3/8"NPT
PLUG, pipe, ctsk-hd., 3/4"NPT :
STUD (5/8"NC x 5/8"NF x 5-3/4")(Used prior #3A-8330 &
NUT (5/8"NF) #4A-19529)
STUD, (5/8"NC x 5/8"NF x 6-3/8")(Used Eng. #3A-8330 & up
#4A-19529 & up)
NOZZL1LE, water -~ single jet

NOZZLE, water - double jet

TUBE, injector hole

PACKING, injector hole tube

INSERT, exhaust valve (See VALVE MECHANISM)

GUIDE, exhaust valve (See VALVE MECHANISM)

STUD, injector clamp {See FUEL INJECTOR)

STUD, water manifold (See RADIATOR AND WATER MANIFOLD)

STUD, exhaust manifold (See EXHAUST MANIFOLD AND
MUFFLER)

GASKET, cylinder head{Used prior #3A-8330 & #4A-19529) . 058034, 35,36
GASKET, cylinder head (Used prior #3A~8330 & #4A-19529) . 058037, 38, 39

GASKET SET, oil cyl.head (Consists of 4 pieces) (Used

prior Eng., #3A-8330 & #4A-19529) 058034, 35, 36
GASKET SET, oil cyl. head {Consists of 4 pieces) (Used
prior Eng. #3A-8330 & #4A-19529) 058037, 38, 39

COVER, cylinder head hole
CAPSCREW, 1/4"NC x 1/2"
LOCKWASHER, 1/4"
GASKET, hole COVeT. « « v v v i it vt e ot ot et oo ae e anos 058034, 35, 36
o X 058037, 38, 39
COVER, rocker .
COVER, rocker

BOLT, retaining, rocker cover (6" long)(Used on engines
prior to #3A-5994 and #4A-10131)

BOLT, retaining, rocker cover (2-5/16” long)(Started with
engines #3A-5994 and #4A-10131)

PIN, cotter, 1/8" x 1"
WASHER, rocker cover.bolt

STUD, rocker cover bolt {Started with engines #3A-5994 and
#4A-10131)

GASKET, TOCKET COVET « v o v v v s s e o o s s mee o neesennns 058034, 35, 36
GASKET, rocker cover . .. .. ...+ ... C e e e e e o e e e e e 058034, 35, 36
BRACKET, engine lifting )

CAPSCREW, 7/16'"NC x 1-1/2"

"LOCKWASHER, 7/16"

GASKET, engine lifting bracket e e e e e e 058034, 35, 36
058037, 38, 39

23

e Bers i

P




e 9@ -

% ﬂc>

NEW TYPE CYLINDER HEAD GASKET ARRANGEMENT
USAGE: Started with engines #3A-8330 and #4A-19529

* 3-cylinder engine
PART QUANTITY** 4-cylinder engine

ITEM NUMBER #* %% DESCRIPTION IiIT NUMBEE&:
5183948 1 - RING, head oil seal (rubber) 074688, -
1 5193116

5183476 - 1 RING, head oil seal (rubber) - 074689,
- 5193117
2 5183305 2 2 GASKET, water and oil holes (rubber) 074688, 074689,
5193116 5193117
3 5170881 2 2 RING, end water hole (rubber) 074688, 074689,
5193116 51931t7
4 5183330 3 4 GASKET, cylinder (metal) 074688, 074689,
5193116 5193117
5 5184301 4 6 RING, water hole (rubber) 074688, 074689,

5193116 5193117

074688 1 - GASKET SET, engine major overhaul
NOTE: Components are identical to those in GASKET
SET 058034 except following:

OMITTED:

5150043 GASKET, cylinder head

5150055 GASKET, fiywheel housing
5153059 PACKING, governor shut-off shaft
5165221 GASKET, governor cap

5192918 GASKET SET, oil, cylinder head
5226029 GASKET, fuel pump valve screw
5230018 GASKET, fuel pump body

DN ot bt et et DN et

{Continued) (Added August, 1951)

23A




TN

NEW TYPE CYLINDER HEAD GASKET ARRANGEMENT (Continued)

PART QUANTITY
ITEM NUMBER * #*¥ DESCRIPTION

ADDED:
1 5159457 SEAL (Not A-C. Discard)
2 5170881 RING, end water hole
1 5172865 SEAL, blower drive shaft cover
2 5183305 GASKET, water and oil holes
3 5183330 GASKET, cylinder
1 5183948 RING, head oil seal
4 5184301 RING, water hole

074689 - 1 GASKET SET, engine major overhaul
NOTE: Components are identical to those in GASKET SET
058037 except following:

_ OMITTED:
1 040095 WASHER, fan spindle (cork)
1 040097 GASKET, fan spindle washer
1 040100 GASKET, fan
1 5150044 GASKET, cylinder head
2 5150055 GASKET, flywheel housing
1 5153059 PACKING, governor shut-off shaft
1 5165221 GASKET, governor cap
1 5168176 GASKET, oil filling tube adapter
1 5192919 GASKET SET, oil, cylinder head
1 5226029 GASKET, fuel pump valve screw
2 5230018 GASKET, fuel pump body

ADDED:

1 057916 GASKET, oil cooler water connection
1 5159457  SEAL (Not A-C. Discard)
2 5170881 RING, end water hole
1 5172865 SEAL, blower drive shaft cover
2 5183305 GASKET, water and oil holes
4 5183330 GASKET, cylinder
1 5183476 RING, head oil seal
6 5184301 RING, water hole

5193116 1 - GASKET SET, cylinder head
NOTE: Components are identical to those in GASKET SET
058035 except following:

OMITTED:
1 3222555 GASKET, water manifold cover
1 5150043 GASKET, cylinder head
1 5155816 GASKET, water by-pass tube
1 5192918 GASKET SET, oil

ADDED:
2 5170881 RING, end water hole
2 5183305 GASKET, water and oil holes
3 5183330 GASKET, cylinder
1 5183948 RING, head oil seal
4 5184301 RING, water hole

5193117 - 1 GASKET SET, cylinder head
NOTE: Components are identical to those in GASKET SET
058039 except following:

OMITTED:
1 3222555 GASKET, water manifold cover
1 5150044 GASKET, cylinder head
1 5155816 GASKET, water by-pass tube
1 5192919 GASKET SET, oil

ADDED:
2 5170881 RING, end water hole
2 5183305 GASKET, water and oil holes
4 5183330 GASKET, cylinder
1 5183476 RING, head oil seal
6 5184301 RING, water hole

23B

[N




N’

WSINVHDHIW HATVA

LN

¥e

€T 9T

\,\@
@.a_mﬂv\.

24




VALVE MECHANISM

PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION o KIT NUMBER
5178540 6 8 INSERT, exhaust valve (45 SEAT)(Used Eng. prior #3A-8330 &
1 #4A-19529)
5185326 6 8 INSERT, exhaust valve (30° SEAT)(Used on Eng. #3A-8330 &
#4A-19529 & up)
2 5178590 6 8 GUIDE, exhaust valve (standard size)

5192717 6 8 GUIDE, exhaust valve {. 016" oversize on O.D. Use for re-
placement of loose guides. Requires that cylinder head be
reamed)

5192718 6 8 VALVE KIT, exhaust (1 VALVE & 2 LOCKS 069171}{45°FACE)( Used

3 prior Eng, #3A-8180 & #4A-19529)
5193197 6 8 VALVE KIT, exhaust (30°FACE)(1 VALVE & 2LOCKS 069171)(Used
on Eng. #3A-8180 & #4A-19529 & up)
4 5150289 6 8 SPRING, exhaust valve
5 5150292 6 8 SEAT, valve spring

5150291 6 8 CAP, valve spring

5150290 12 16 LOCK, valve spring seat (For double-groove valve stem. Used
on engines prior to #371-29836 and #471-28558)

7

069171 12 16 LOCK, valve spring seat (For single-groove valve stem)

(Started with engines #371-29836 and #471-28558)
8 5150304 3 4 ARM ASSEMBLY, valve rocker -~ left (Includes item 11.

Clevis parts are not serviced separately)

9 5150305 3 4 ARM ASSEMBLY, valve rocker - right {Includes item 11.
Clevis parts are not serviced separately)

10 5150315 3 4 ARM ASSEMBLY, injector rocker (Includes item 12)

11 5150310 6 8 BUSHING, valve rocker arm (large)

12 5150318 3 4  BUSHING, injector rocker arm (large)

13 5150319 3 4 BALIL ASSEMBLY, injector rocker arm {1 BALL, 1 SEAT)

14 5150322 3 4  SHAFT, rocker

15 5150324 6 8 BRACKET, rocker shaft

16 5150325 6 8 BOLT (1/2"NC x 4-1/4", drilled for oil passage)

17 5150299 9 12 ROD, push

18 5151601 9 12 NUT, push rod locking (5/16'NF)

19 5150301 9 12 SPRING, camshaft follower

20 5150302 9 iz SEAT, camshaft follower spring - upper

21 5150303 9 12 RETAINER, camshaft follower spring upper seat

22 5150300 9 12 SEAT, camshaft follower spring - lower

23 5159837 9 12 FOLLOWER ASSEMBLY, camshaft (Includes ROLLER and
PIN. Also see item 24)

24 5190348 9 12 ROLLER KIT, camshaft follower (Each consists of 1 ROLLER
and 1 PIN. Roller BUSHING is not serviced separately)

25 5150298 3 4 GUIDE, camshaff follower roller

26 034964 6 8 CAPSCREW, 1/4"NC x 3/4"

904204 6 8 LOCKWASHER, 1/4"

25

St




| )

ITEM NUMBER AD3 AD4 DESCRIPTION

11
12

13

\/ = MMM R RS RAM ML
EARLY TYPE :‘ﬂ"/\\ ]ﬁ‘\END PLATE LATE TYPE
PLATE 1980——TIMING IDLER GEAR
TIMING IDLER GEAR
PART QUANTITY

5152814

5150273
5150274

AM-8801
5167714

5192569
5176995

7450082

5176998
065917
5176999

5176996
AM-8801
5167714

1

1

oy

W o

—

Lo VAR ON)

—

— w o~

W W

EARLY TYPE - Used on engines prior to serial No. 3A-3024
and 4A-3129.

GEAR ASSEMBLY (Includes BUSHING which is not serviced
separately. 54 teeth, 41° helix)(Used on engines prior to
#371-3858)

GEAR ASSEMBLY (Includes BUSHING which is not serviced
separately. 68 teeth, 19° helix)(Started with engine #371-
3858. Order GEAR ASSEMBLY 5192569)

SPACER, idler gear hub

HUB ASSEMBLY, idler gear (Includes dowel PIN)

CAPSCREW, 1/2"NC x 2"
WASHER, plain

LATE TYPE - Started with engines serial No. 3A-3024 and
4A-3129.
GEAR ASSEMBLY (Consists of items 6 thru 13)

GEAR (68 teeth, left helix)

BEARING, roller

'RETAINER, roller bearing

CAPSCREW, 5/16"NF x 1/2"
LOCK, capscrew

HUB ASSEMBLY, idler gear (Includes dowel PIN)
CAPSCREW, 1/2"NC x 2"
WASHER, plain

CAPSCREWS, attaching, flywheel housing
WASHERS, plain See
WIRE, locking FLYWHEEL HOUSING

KIT NUMBER




OILING SYSTEM

PAGE NUMBER

( O1l Cooler . . . . o i e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 35, 37
‘ Oil Filler . . L L i e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 41, 77
L 0 =T 40, 43
Oil Level Gauge Rod . . . . . . . . i it it it e i e e e e e e e e e e e e e e e e e e e e e e e e 14
L 14
Oil Pressure GAUZE . . . . o v vt ittt v bt e o e i e i et s et e e e e e e e e e e e e e 221,223
Qil Pressure Regulator. . . . .. .. . ... it i v vunnn.. e . . 39
[0 2 N ¥ 5 o o« T 29, 31,33
Transfer (01l FIlTeT) . . . L . L . . . i it ittt e e e e e e e e e e e e e e e e e e e 142

%;

27




i ‘MHIIIIIIII
II

Ny
Iy **
II"""IHHIIIIIIIIIII IIIIIIIIIIII

ll|l||l||2||||3|l||4|||l5||[l6|

—Zﬁ"ﬂ' 1]
o
) J
™

N I\II nininaaing IHI] AT iR l!llilﬂ RiRiniNini lﬂl nign |I| T[T

PLATE 13i1A——0IL PUMP (EARLY AD3 GRADERS)



PART

ITEM NUMBER

W ~ 08 Ut bW

-
= O 0

—
Wi

— e e e
W ~N oo

NNV~
N~ OO

W W W W NN NN NN
W N = O O 00 03w

5153874
5150129
911041
904206

5153553
5151197
5152720
5152707
5151187
5153615
5153616
5153626
045312

904205

5153247
5152617
5152613
040399

5152797
036034
904206
911115

5151218
905121

5152719
5152721
5151206
5153616
5176119
5155026
5152992
5152993
5152994
5150334
905123

5154508
054130
904205

5153627

5154509
051473
904205
910335

5154510
5154457

0
]
s

NV = = = = e NN NN = = B IV = e e = NN DN

— N NI N NN~ = P e = e

OIL PUMP
(See Plate 1311A)

USAGE: Model AD3 Graders prior to serial No. 328
DESCRIPTION

PUMP ASSEMBLY, oil (Consists of items 5 thru 18)
STUD (3/8"NF x 1-1/2")
NUT, 3/8"NF
LOCKWASHER, 3/8"

BODY ASSEMBLY (Includes item 6)

SHAFT, driven gear

SHAFT, drive gear

KEY, drive gear shaft

GEAR, drive

GEAR ASSEMBLY, driven (Includes item 11)
BUSHING, driven gear

COVER
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

VALVE, pressure relief
SPRING, pressure relief valve

PLUG, pressure relief valve

GASKET, pressure reliefvalveplug..............
SHAFT ASSEMBLY, driven sprocket (Includes items 23 thru 28)

CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"

SPROCKET, driven

KEY, #5 woodruff, 1/8" x 5/8"
SHAFT, driven sprocket
WASHER, sprocket shaft thrust

SUPPORT ASSEMBLY, sprocket shaft (Includes item 28)

BUSHING, sprocket shaft support

SHIM, adjusting, driving chain (. 005" thick. Use as required)

SLEEVE, coupling

CHAIN, driving (45 links. Includes items 32 and 33)
LINK, connecting, driving chain

BAR, side, driving chain connecting link
SPROCKET, driving (on crankshaft)

KEY, #9 woodruff, 3/16" x 3/4"

INLET, oil
CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

GASKET, oil inlet . . ... s e ee e e e e e e e e e s

SUPPORT, o0il screen
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"
WASHER, plain, SAE std., 5/16"

BRACKET, oil inlet supporting
SCREEN, oil

29

KIT NUMBER

058034

058034, 36




15
=
H— -

12

17 q
o

il i =>==| It
U‘HII!IIIIIIIIIIIIIII—IIIIIIIIIIIIHJH‘\U‘“

REAR VIEW

i
IIIIIII
i

I';I

lllllllllzl||I3I||I4|I|Isi

30

PLATE 1359A—0IL PUMP (AD3 AND AD4 GRADERS)




OIL PUMP
(See Plate 1359A)

USAGE: Started with Model AD3 Grader serial No. 328. Not
used on engines after serial Nos. 3A-020 and 471-31683

PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION : KIT NUMBER
1 5168158 1 1 PUMP ASSEMBLY, oil (Consists of items 4 thru 26)
2 { 036034 4 4 CAPSCREW, 3/8"'NF x L"
904206 4 4 LOCKWASHER, 3/8"
3 5176119 - - SHIM, adjusting, driving gear mesh (. 005" thick)(Use as req'd)
4 5166694 1 1 BODY ASSEMBLY (Includes items 5 and 6)
5 5153147 2 2  BUSHING, body
6 5153310 1 1 SHAFT, driven gear
7 5153309 1 1 SHAFT, drive gear
8 5166650 1 1 GEAR, drive
9 905121 1 1  KEY, #5 woodruff, 1/8'" x 5/8"
10 5166649 1 1 GEAR ASSEMBLY, driven (Includes item 11)
11 5166840 2 2  BUSHING, driven gear
12 5153299 1 1 COVER ASSEMBLY (Includes item 15)
13 037450 4 4 CAPSCREW, 5/16'"NC x 1-1/4"
14 904205 4 4 LOCKWASHER, 5/16"
15 5153154 1 1  BUSHING, cover
16 5153301 2 - DOWEL, cover (Used on engines built prior to February
1947 only)
17 5156955 1 1 COVER, body pad
18 045312 2 2 CAPSCREW, 5/16'"NC x 3/4"
19 904205 2 2 LOCKWASHER, 5/16"
20 5151370 1 1 GASKET, pad cover . . . . ... ..... W e e e e e eeeae.. 058034,37
21 5153247 1 1 VALVE, pressure relief
22 5155765 1 1 SPRING, pressure relief valve
23 5152613 2 2 PLUG, pressure relief valve
24 040399 2 2 GASKET, pressure reliefvalveplug........... tee.a.. 058034,37
25 5156528 1 1 GEAR, driven (24 teeth)
26 905121 1 1 KEY, #5 woodruff, 1/8" x 5/8"
27 5156683 1 1 GEAR ASSEMBLY, driving - intermediate (30 teeth){Includes
item 28)
28 5156521 1 1 BUSHING, intermediate driving gear
29 5156520 1 1 SHAFT, intermediate driving gear
30 052652 1 1 NUT (self-locking, 1/2''NF)
31 912738 1 1  BALL, steel, 7/32" diam.
’ 5166821 1 - GEAR, pump driving, on crankshaft (40 teeth.)
32 5156532 - 1 GEAR, pump driving, on crankshaft (40 teeth.)
33 905123 1 1 KEY, #9 woodruff, 3/16" x 3/4"
34 5167813 1 - INLET, oil
35 { 054130 2 - CAPSCREW, 5/16"NC x 7/8"
904205 2 - LOCKWASHER, 5/16"
36 5174131 - 1 INLET, oil
37 051473 - 2 CAPSCREW, 5/16"NC x 1-3/4"
904205 - 2 LOCKWASHER, 5/16"
38 5153313 1 1  GASKET, oilinlet . .. o0 v e ... ettt e eesaae.. 058034,36
058037, 38
39 5154509 1 1 SUPPORT, oil screen
40 046321 2 2 CAPSCREW, 5/16"NC x 1-1/2"
904205 2 2 LOCKWASHER, 5/16" '
41 5153627 1 1 GASKET, oil screen support . ..... .. e h e s e e e e o esee.. 058034,36
058037, 38
42 5154457 1 1 SCREEN, oil

31




2¢€

SIDE VIEW

MODEL AD4 OIL INLET

PLATE

1882

OlL PUMP




PART

ITEM NUMBER

11
12
13
14 {
15
16

"

18

19
20
21

22
23

25
26
27
28
29
30

31

32

33

34

5175982
036034
904206
5176119
5175680
5153147
5176035
5153310
5153309
5166650
905121
5166649
5166840
5153299
037450
904205
5153154
5156955
045312
904205

5151370

5153247
5155765
5152613
040399

5169195
065265

5156683
5156521
5169197
054130

5175944
5156528
905121

5166821

5156532
905123
5167813

054130
904205

QUANTITY
AD3 AD4
1 1
4 4
4 4
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1
4 4
4 4
1 1
1 1
2 2
2 2
1 1
1 1
1 1
2 2
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 -
- 1
1 1
1 -
2 -
2 -

OIL PUMP
(See Plate 1882)

USAGE: Started with Engines serial Nos. 3A-021 and 471-31684
DESCRIPTION KIT NUMBER
PUMP ASSEMBLY (Consists of items 4 thru 31)
CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
SHIM, adjusting, driving gear mesh (. 005" thick. Use as req'd)
BODY ASSEMBLY (Includes items 5 thru 7)
BUSHING, body
PIN, dowel
SHAFT, driven gear
SHAFT, drive gear
GEAR, drive
KEY, #5 woodruff, 1/8" x 5/8"
GEAR ASSEMBLY, driven (Includes item 12)
BUSHING, driven gear
COVER ASSEMBLY (Includes item 15)
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"
BUSHING, cover
COVER, body pad
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, pad cover . . ... ... e et e e e e e e e a. 058034
058037

VALVE, pressure relief
SPRING, pressure relief valve
PLUG, pressure relief valve

GASKET, pressure relief valve plug . . . .. .. et s ea ... 058034
058037

SUPPORT ASSEMBLY, driven gear (1SUPPORT, 1 PIN)

CAPSCREW, 3/8"'NC x 7/8"
GEAR ASSEMBLY, intermediate (30 teeth. Includes item 26)
BUSHING, intermediate gear
WASHER, retaining, intermediate gear
CAPSCREW, 5/16"NC x 7/8"
WASHER, capscrew locking
GEAR, driven (24 teeth)
KEY, #5 woodruff, 1/8" x 5/8"
GEAR, pump driving {40 teeth. On crankshaft)

GEAR, pump driving (40 teeth. On crankshaft)
KEY, #9 woodruff, 3/16" x 3/4"

INLET, oil
CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

(Continued)

33




16

OIL PUMP

34




OIL PUMP (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION : KIT NUMBER
36 5174131 - 1 INLET, oil
37 051473 - 2 CAPSCREW, 5/16"NC x 1-3/4"
904205 - 2 LOCKWASHER, 5/16"
38 5153313 1 1 GASKET, oilinlet . v v v v v v v v v e i ivtoveeaan e 058034, 36
058037, 38
39 5154509 1 1 SUPPORT, oil screen
40 { 046321 2 2 CAPSCREW, 5/16"NC x 1-1/2"
904205 2 2 LOCKWASHER, 5/16"
41 5153627 1 1 GASKET, oil screen support . .........0. e e e e ., 058034, 36
058037, 38
42 5154457 1 1 SCREEN, oil
OIL COOLER AND PRIMARY FILTER
USAGE: Model AD3 Graders prior to serial No. 328.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 { 5153294 1 ADAPTER ASSEMBLY, oil cooler and filter (Includes item 12)
901652 1 PLUG, pipe, 1/4"NPT
2 040382 4 CAPSCREW, 3/8"NC x 1-3/8"
904206 4 LOCKWASHER, 3/8"
3 { 044249 2 CAPSCREW, 3/8"NC x 1-1/8"
904206 2 LOCKWASHER, 3/8"
4 041914 1 CAPSCREW, 3/8"NC x 1-7/8"
904206 1 LOCKWASHER, 3/8"
5 5150154 2 GASKET, adapter to cylinder block. . « v v v e v v v v e e v v v anaes 058034, 37
6 5152904 1 GASKET, SPacing . . .. oeevoceonnan e e e ... 058034,37
{ 8501327 1 CORE, oil cooler (optional w/8518916)
7 | 8518916 1 CORE, oil cooler {copper type)(optional w/8501327)
8 5154215 1 GASKET, oil coolerelement . . ... ..o v v 00 v oo e o eeose.s 058034,37
9 5151456 1 HOUSING, oil cooler
10 033751 8 CAPSCREW, 5/16"NC x 2-1/2"
904205 8 LOCKWASHER, 5/16"
11 5150155 1 GASKET, oil cooler housing .. ... ... ¢eo o e0o e e e e s e e 058034, 37
12 5153229 1 STUD, oil filter case retainer
13 5159423 1 ELEMENT, oil filter
14 8526 1 CASE, oil filter
15 207046 1 GASKET, Oil filter CBSE . o v v v s s e v o v v oeenoenennns «.... 058034,37
16 5153046 1 RETAINER, oil filter case
17 040395 1 GASKET, oil filter case retainer . . .. .. ot v v v v e v v oo vs oo e 058034, 37

35




9¢

OIL COOLER

7N




OIL COOLER

USAGE: Model AD4 Graders, and Model AD3 Graders
serial No. 328 and up.
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER

5178244 1 1 ADAPTER ASSEMBLY (Includes items 5 thru 8, and 1 PLUG
901652)(When required for engines prior to #3A-4565 and
#4A-5679 also order 4 CAPSCREWS 044249)

901652 1 1 PLUG, pipe, 1/4"NPT
2 044249 2 2 CAPSCREW, 3/8"NC x 1-1/8"
. 040382 4 4 CAPSCREW, 3/8"NC x 1-3/8" {Engines prior to #3A-4565
3 and #4A-5679)
044249 4 4 CAPSCREW, 3/8'"NC x 1-1/8" (Started with engines #3A-
4565 and #4A-~5679)
4 041914 1 1 CAPSCREW, 3/8"NC x 1-7/8"
4A 5152148 1 1 WASHER, plain {copper)
-- 904206 6 6 LOCKWASHER, 3/8"
[ 5156769 1 1 VALVE, pressure relief (1/2'" diam. )(Used on engines prior
to #3A-4565 and #4A-5679)
5 <
5177777 1 1 VALVE, pressure relief (5/8" diam. )(Started with engines
L #3A-4565 and #4A-5679)
[ 5152381 1 1 SPRING, pressure relief valve (13/32"0, D. )(Used on engines
prior to #3A-4565 and #4A-5679)
6
1 5177778 1 1 SPRING, pressure relief valve (15/32"0, D. )(Started with
engines #3A-4565 and #4A-5679)
5156782 1 1 PLUG, pressure relief valve (5/8"NF)(Used on engines prior
to #3A-4565 and #4A-5679)
7
5177772 1 1 PLUG, pressure relief valve (18mm, )(Started with engines
L #3A-4565 and #4A-5679)
5156768 1 1 GASKET, pressure relief valve (21/32" hole)(Used on engines
prior to #3A-4565 and #4A-5679). . . . i it i it e e e 058034, 37
8 .
5177773 1 1 GASKET, pressure relief valve (23/32" hole)(Started with
L ~ engines #3A-4565 and #4A-5679). . . o . . ottt 058034, 37
9 5150154 2 2 GASKET, adapter to cylinderblock . . ... .............. 058034, 37
10 5152904 1 1 GASKET, spacing . .. ... .t eueene. C e e e e e, 058034, 37
8501327 1 - CORE, oil cooling (5 plates)(optional w/8518916)
11 8518916 1 - CORE, oil cooling (5 plates-copper type)(optional w/8501327)
8501328 - 1 CORE, oil cooling (6 plates){optional w/8518912)
8518912 - 1 CORE, oil cooling (6 plates-copper type){optional w/8501328)
12 5154215 1 1 GASKET, oil coolingelement. . . . . . v v v vt v v v v v e e e 058034, 37
5151456 1 - HOUSING, oil cooler element
13
5150464 1 HOUSING, oil cooler element
033751 6 - CAPSCREW, 5/16"NC x 2-1/2"
14 913189 - 6 CAPSCREW, 5/16"NC x 2-7/8"
904205 6 6 LOCKWASHER, 5/16"
043733 2 - CAPSCREW, 5/16"NF x 3"
040378 - 2 CAPSCREW, 5/16"NC x 3-1/2"
15 913636 2 - NUT, 5/16"NF
911025 - 2 NUT, 5/16"NC
904205 2 2 LOCKWASHER, 5/16"
16 5150155 1 1 GASKET, oil cooler housing . ............. C ot e e e e e 058034, 37

17 5151305 1

—

COVER, water hole (Started with engines #371-29836 and
#471-28611)

18 045312 2 2 CAPSCREW, 5/16"NC x 3/4"
904208 2 2 LOCKWASHER, 5/16"
19 5151190 1 1 GASKET, water hole cover (Started with engines #371-29836

and #471-28611). . . o i it e e i e e e e e 058034, 37

37




8¢

T

|!||3[|||4||]15||||6|

l||||l|||2||||31|||4l|||5|||16I

T /\K

o

i

;[

EARLY TYPE

il

[

T AT

[

LATER TYPE

FIRST TYPE -USED

WITH CHAIN-DRIVEN OIiL PUMP

SECOND TYPE—USED WITH GEAR-DRIVEN OlL PUMP

PLATE 1360A-0OIL PRESSURE REGULATORS

N

N




"/ -\\v

~n

[ NS Y N V)

10
11
12
13
i4
15
16

17

21

22

23

24
25
26
27

28
29

30

31

32

o A

PART

045295
051473
904205

5151461
905365
5150032

5158578
045295
051473
904205

5156815
5157473
5157587
040942

5154199

5153972
045312
904205

5151370

5159384

045295
904205

5156819
5156815
5156816
5154199

5159388
045312
904205
051473
904205

5153313

5151370

QUANTITY
ITEM NUMBER AD3 AD4

— o - N e

N OB R~ = = = e = = N

—

- ke e = NN

-~ NN~

—

— = e = N

= NN NN~

OIL PRESSURE REGULATOR
(See Plate 1360A)

FIRST TYPE - Used on Model AD3 Graders prior to serial #328
DESCRIPTION KIT NUMBER

NOTE: Items 1 thru 6 were used on engines prior to
#371-3864 only.

VALVE ASSEMBLY, oil by-pass (Consists of items 3 thru 6,
and 13)(Order VALVE ASSEMBLY 5158578)
CAPSCREW, 5/16"NC x 1"
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"

BODY, oil by-pass valve (Not serviced. Order item 1)
SPRING, oil by-pass valve

BALL, steel, 5/8" diameter

PLUG, oil by-pass valve

NOTE: Items 7 thru 12 were used on engines after #371-3863 only.

VALVE ASSEMBLY, oil by-pass (Consists of items 9 thru 13)
CAPSCREW, 5/16"NC x 1"
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"

BODY, oil by-pass valve (Not serviced. Order item 7)

SPRING, oil by-pass valve

PLUNGER, oil by-pass valve

PLUG, oil by-pass valve

GASKET, oil by-pass valve plug ...... e e e e e ... 058034
GASKET, oil by-passvalve . . ... ....... et eesas.... 058034

PIPE, pump to by-pass valve
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, oilpipe . . . . v vt it it i e it i e e et an e ... 058034

SECOND TYPE - Used on Model AD4 Graders, and Model
AD3 Graders after serial #327

REGULATOR ASSEMBLY, oil pressure (Consists of items
23 thru 26)
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

BODY, oil pressure regulator (Not serviced. Order item 21)

VALVE, ojl pressure regulator

SPRING, oil pressure regulator

PLUG, oil pressure regulator

GASKET, regulator to block .. ..... C e e e e 058034, 36
058037, 38

PIPE, pump to regulator
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"

GASKET, pipetopump . . . v v v v v vt v v v o v v e e e ... 058034,36
058037, 38
GASKET, pipetoregulator .. ........ ..., 058034, 36
058037, 38 .

39




f | @) (G |
6 l . ,/’\.'/ AN : A= N h

i\._._—_\_
_/2l ’
|
I,
| 22
S =@ —'8

AL Spage P16 ] ] 4'
o o |

24

PLATE 1355C — OIL FILTER

| OIL FILTER
‘ (See Plate 1355C)

|
| USAGE: All graders except those equipped with the special
3 LUBERFINER OIL FILTER listed on page 43.
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER

1 040290 1 1  FILTER ASSEMBLY, oil (Consists of items 3 thru 12)
2 910922 4 4 CAPSCREW, 3/8"NF x 3/4"
904206 4 4 LOCKWASHER, 3/8"

|
i 3 040331 1 1 SPRING, element retaining
|
| 4 034914 1 1 ELEMENT KIT (Includes item 5)
|
| 5 040327 1 1  GASKET, cover
6 040328 1 1 COVER, shell
7 040788 1 1 SCREW, retaining
| 8 040330 1 1 GASKET, retaining screw
9 040805 2 2 BRACKET, mounting
3 Lo 900872 2 2 BOLT, stove, 1/4"NC x 2-1/2" (Includes NUT)
| 904204 2 2 LOCKWASHER, 1/4"
|
‘ 11 901652 1 1  PLUG, pipe, 1/4"NPT
| 12 042426 1 1  SHELL ASSEMBLY (Includes item 11)
|
‘ 13 051080 1 1 TUBE ASSEMBLY, oil inlet (16" long. Includes 2 NUTS 911208)
| 14 051153 1 1 TUBE ASSEMBLY, oil outlet (12" long. Includes 2 NUTS 911208)
15 911208 4 4 NUT, flared, long 3/8"

(Continued)

40




OIL FILTER (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION .. KIT NUMBER
16 910978 3 3 ELBOW, male, flared, 3/8" tube, 1/4"NPT
17 912324 1 1 CONNECTOR, male, flared, 3/8" tube, 1/4"NPT (Graders
#328 and up)
910978 1 - = ELBOW, male, flared, 3/8" tube, 1/4"NPT (Graders prior
to #328)
18 605793 1 1 ELBOW, oil inlet tube (900, 1/4"NPT male and female, long
type)(Used on graders #328 and up)
913922 1 1 FITTING, elbow adapter, 45°, 1/4"NPT (Not used on AD3
graders prior to #328 or after #493)
20 041262 1 1 CLIP, oil inlet tube (single, closed type, 3/8'" diam., 13/32"
bolt hole)
21 041242 1 1 BRACKET, mounting
22 904706 2 2 CAPSCREW, 7/16"NC x 1-1/4"
904207 2 2 LOCKWASHER, 7/16"
------ 1 1 STUD, hand-hole cover (See CYLINDER BLOCK)
23 911041 1 1 NUT, 3/8"NF
904206 1 1 LOCKWASHER, 3/8"
24 e--ee- 1 1 TRANSFER, instruction (See PAINTING AND MARKING)
OIL FILLER
(See Plate 1754)
USAGE: Model AD4 Graders, and Model AD3
Graders after serial No. 327.
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 5168175 1 1 ADAPTER, oil filling tube
2 041915 2 2 CAPSCREW, 3/8"NC x 3-1/2"
904206 2 2 LOCKWASHER, 3/8"
3 5168176 1 1 GASKET, oil filling tube adapter. . . . 058034, 37
4 5150147 1 1 STRAINER, oil filling tube
5 5154542 1 1 TUBE, oil filling
T k 6 5156498 1 1 CAP, oil filling tube (Includes GASKET)
PLATE 1754 7 5151374 1 1 CHAIN, oil filling tube cap

41




%

DB Y )

CYLINDER BLOCK 1 4

(RIGHT SIDE) o

REAR VIEW

4y

———>
0
o w[ |
NI i)
/ A ] \
\3 [3) 4 8 7 818 4 5 14 15

FRAME
(RIGHT SIDE)

PLATE IS8IOA—LUBERFINER OIL FILTER




TN

ITEM NUMBER QTY,

10
11
12
13
14
15
16

17
i8

19

20

PART

061817
911168
913636
904205
062030
035018
911043
904208
913607
911043
904208

901839
910978
062121
062122
911208
911198
914376
605227
055244

605793

062125
062124

914330
911040
900816
904204

Q0 0o 0O

W W W e

— =

LUBERFINER OIL FILTER
(See Plate 1810A)

USAGE: Special Equipment. See page 40 for Standard Filter.
DESCRIPTION KIT NUMBER
FILTER ASSEMBLY, lubricating oil (See page 60 for repair parts)
CAPSCREW, 5/16"NF x 7/8"
NUT, 5/16"NF
LOCKWASHER, 5/16"
BRACKET, filter mounting
CAPSCREW, 1/2"NF x 1-1/2"
NUT, 1/2"NF
LOCKWASHER, 1/2"
CAPSCREW, 1/2"NF x 1-5/8" (Also attaches item 18)
NUT, 1/2"NF
LOCKWASHER, 1/2"
PLATE, filter mounting bracket (welded to frame)
BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT
ELBOW, flared, male, 3/8" tube, 1/4"NPT
TUBE ASSEMBLY, oil supply (15-1/4" long. Includes 2 NUTS 911198)
TUBE ASSEMBLY, oil return (12-1/2" long. Includes 2 NUTS 911208)
NUT, flared, long, 3/8" tube
NUT, flared, short, 3/8" tube
CONNECTOR, flared, female, 3/8" tube, 1/4"NPT
HOSE, filter (7' long)
ELBOW, oil return hoseline (90°, 1/4"NPT male and female)

ELBOW, oil supply hoseline (90°, 1/4"NPT male and female,
long type)

TRANSFER, warning (See PAINTING AND MARKING)
BRACKET, tube supporting

CLIP, attaching, filter tube (double open type, for two 3/8" tubes,
5/16" bolt hole)
CAPSCREW, 1/4"NF x 5/8"
NUT, 1/4"NF
WASHER, plain, U.S. Std., 1/4"
LOCKWASHER, 1/4"

43




MEMO

44




MANIFOLD, FUEL AND AIR SYSTEM

PAGE NUMBER

AirT BOX DIAIN « « v v o o e e e e e e e e e e e e e e e e e e e e e e e e e e 15
ATT CLERIMET - « « v v v v e e e e i e et e e e e e e e e e e e e e e e e e e e e 79, 81,83
AQT Cleane? PAarts - « v « « o v o vt b ot et e e e e e e e e e e e e s s e e e e e e 84
Air Heater SYStemn . . . . o o v ot o it e 87, 89
ALT HEAteT PATES « o v v v v v e e e e e e e e e e e e e e e e e e e e e co. 96
Air Heater Pump PartS . . o v v v v v v v o v v e s e e e e e e e e e 93
Air Pre-Cleaner PaTts - « v i ot v v e i e e e e e e e e e e e e e e e e e e e e e e e e ... 85
AST SHUb-0FF COMETOL « + « + o v e e e e e e e e e e e e e e c..o217
BLOWET » o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e L 77
BLOWET DIIVE - v o v o v e et e e e e e et e s e e e e e e e e e e e e e e e e e e e e s e e e 75
Engine Breathing Pipe . .. .. ... ... i e e 72
FEahaust Manifold . o o o v v v v a e e e e e e e e e e et e e e e e e e e e e e e e e e e e e 46, 47
Fuel Filters and Parts . .. .. ... e e e e e e e e e e e e e e e e e e e e e e e e e 54,55,56,517,
59, 60
Fuel Manifolds. . v v v v v v v e e e e e e e e et e e e e e e e e e e e e e e e e e e e e 73
Fuel Pressure GAUEE . o . c v o v v v v e mt o e o oo s s e s oo a e e st e s e e e e e e e 219,221
Fuel PUMP .+« v v« v v v v et v o oo e e oo e e e e e e e e e e e e e e e e e e 61
Fuel Tank and LiTES . . . v o v vt v e e e v e e e o s oo o e s e e e et e e e e e e e e 49,51,53
GOVETTIOT + + e e e e e e e e e et e e e et et e e e e et e e e e e e e e e e e e e s 69
TNJECEOT o o o v e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e .. 67
Injector Control . ... ............. S e e e e e e e e e 65
Muffler . .. ... .. e e e e e e e e e e e e e e e e e e e e e e e e e . 46,47
=8 o = T = <N T T I A 91
Throttle Control . . . . .t i i i i it i e it it et s ot e e e e e e e e e e 217
Transfer (air cleaner) . . . .. .. ... v it nn. e e e e e e e e e e e e 142
Transfer (air heater operation), . ... ................. e e e e e e e e e e e e e 142
Transfer (ir Pre~cleameT), . . . . v v v v v v v v it v e e e e e e e e e e e 142

Transfer (fuel filter)

45




PART
ITEM NUMBER QTY.
1 5154077
2 5150197
3 5150198
4 040383
5 5150194
6 041614
035733
904208
8 041234
9 041616
10 035439
904206
11 041615
12 604271
13 035439
904206
14 041617
15 012992
16 035336
17 911041
904206

PLATE I348A—EXHAUST MANIFOLD AND MUFFLER (AD3)

- B s

[\ 1NV N —

AN

BV

EXHAUST MANIFOLD AND MUFFLER
(See Plate 13484)

USAGE: Model AD3 Graders only
DESCRIPTION
MANIFOLD, exhaust

STUD (7/16"NC x 7/16"NF x 2-1/8")

WASHER, plain
NUT (hex, 7/16"NF)

GASKET, exhaust manifo{d .............. P

ELBOW, manifold to muffler
CAPSCREW, 1/2"NC x 1-3/8"
LOCKWASHER, 1/2"

GASKET, manifold to elbow

MUFFLER, exhaust
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, exhaust muffler

ELBOW, exhaust
CAPSCREW, 3/8'"NC x 1"
LOCKWASHER, 3/8"

STRAP, muffler supporting
CAPSCREW, 3/8"NF x 1-1/4"
CAPSCREW, 3/8'"NF x 1-3/4"
NUT, 3/8"NF
LOCKWASHER, 3/8"

46

KIT NUMBER

«.....058034,35,36




PLATE

PART

ITEM NUMBER

BN

11
12
13
14
15

16

17

18

5154078
5150197
5150198
040383

5150195

605755
035733
904208

041234

041236
035439
904206

040798

605754
035439
904206

051505

051504
035336
911041
904206

051506
035336
911041
904206

QTY.

(SN IS N g

NN

NNV N~ —

NN DY~

I740—EXHAUST MANIFOLD AND MUFFLER (AD4)

EXHAUST MANIFOLD AND MUFFLER

USAGE: Model AD4 Graders only.
DESCRIPTION

MANIFOLD, exhaust
STUD (7/16"NC x 7/16"NF x 2-1/8")
WASHER, plain
NUT (7/16"NF)

GASKET, exhaust manifold . . .. ... ... ... ... ...

ELBOW, manifold to muffler
CAPSCREW, 1/2"NC x 1-3/8"
LOCKWASHER, /2"

GASKET, manifold to elbow

MUFFLER, exhaust
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, exhaust muffler

ELBOW, exhaust
CAPSCREW, 3/8'NC x 1"
LOCKWASHER, 3/8"

STRAP, muffler supporting - outer

STRAP, muffiler supporting - inner
CAPSCREW, 3/8"NF x 1-3/4"
NUT, hex, 3/8"NF
LOCKWASHER, 3/8"

STRAP, muffler supporting - upper
CAPSCREW, 3/8'NF x 1-3/4"
NUT, hex, 3/8"NF
LOCKWASHER, 3/8"

47

KIT NUMBER

058037, 38, 39




(SHIAAVYO €av ATdV3E) SANITT ANV 431714 'MNVL 1aNd — <¢_m_ Jivd




ITEM NUMBER QTY.

1

2

w

S o U

O

11
12
13
14
15

16

17
18
19
20
21

22

23

24
25
26
27

28

29
30
31
32

33

PART

051025
605054
605055
604811
911028
911035
900813
042645
903775
904206
042641
911313
042639
911195
901703

910943

915279
912065
912588
604808
042606
903631

911026
904206

605227
040742
604810
040842

910129

912064
912367
605205
910868

U-479

1

1

NNV

NGNS

NV L

b

FUEL TANK AND LINES
(See Plate 1314A)

USAGE: Model AD3 Graders prior to serial #328

DESCRIPTION

TANK, fuel

CAP, fuel tank

GASKET, fuel tank cap (cork)

STRAP ASSEMBLY, fuel tank (1 STRAP, 1 T-BOLT)
NUT, 1/2"NC
NUT, jam, 1/2'"NC
PIN, cotter, 3/16" x 2"

SUMP, fuel tank sediment
CAPSCREW, 3/8"'NC x 7/8"
LOCKWASHER, 3/8"

GASKET, sediment sump

COCK, drain, 1/4"NPT

BUSHING, fuel tank outlet

COCK, shut-off, 1/4"NPT

TEE, pipe, 1/4"NPT

CONNECTOR, male, compression, 3/8" tube, 1/4"NPT (Includes
NUT and SLEEVE)

ELBOW, male, compression, 3/8'" tube, 1/4"NPT

NUT, compression fitting, 3/8" tube

SLEEVE, compression fitting, 3/8" tube

TUBE, tank to filter {copper, 3/8"0.D. x 33" long)

FILTER ASSEMBLY, first stage (See page 57 for repair parts)
CAPSCREW, 3/8"'NC x 1-1/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"

BRACKET, fuel filter and odometer mounting (Order BRACKET
605777)

HOSE, filter to pump (7' long)

ELBOW, fuel manifold (90°, 1/4"NPT male and female, restricted)

TUBE, fuel manifold to tank (copper, 3/8"0.D. x 20" long)
GROMMET, fuel tube (rubber)

ELBOW, male, compression, 3/16'" tube, 1/8"NPT (Includes
NUT and SLEEVE)

NUT, compression fitting, 3/16" tube

SLEEVE, compression fitting, 3/16" tube

TUBE, vent, fuel tank (cooper, 3/16'0.D. x 23" long)
GROMMET, fuel tank vent tube (rubber)

CLIP, vent tube (single, closed type, 3/16" diam., 13/32" bolt
hole)

49

KIT NUMBER




A .

A\ \ =
27 Rl
26\.§

J

PLATE I316B— FUEL TANK, FUEL FILTER AND LINES

50

/_\\\‘



PART

ITEM NUMBER

—
OV T W N

—_ e e b b
~N bR W N

18

19

20

21

22

23
24

25

26

27

28
29

30

31
32

——t — — —

e e——

051025
605054
605055

604811
911028
911035
900813

042645
903775
904206

042641
912319
042639
914378
914376

050992

052390

043344

914375

050993

065679

065681

911198
910978
042606

065596

903631
904206
911026
605777
065665

605227
040742

605228

060677

605164
910268

QUANTITY
AD3 AD4
1 1
1 1
1 1
2 2
2 2
2 2
2 2
1 1
4 4
4 4
1 1
1 1
2 2
2 2
2 2
1 1
1 1
1 1
1 1
1 -
1 -
- 1
) 6

1

1 1
1 1
2 2
2 2
2 2
1 1

FUEL TANK AND LINES

USAGE: Model AD3 Graders serial No. 328 thru 3313,and
Model AD4 Graders prior to serial No. 3314.

DESCRIPTION KIT NUMBER

TANK, fuel
CAP, fuel tank
GASKET, fuel tank cap (cork)

STRAP ASSEMBLY, fuel tank (1 STRAP, 1 T-BOLT)
NUT, 1/2"NC
NUT, jam, 1/2"NC
PIN, cotter, 3/16" x 2"

SUMP, fuel tank sediment
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

GASKET, sediment sump

COCK, drain, 1/4"NPT

BUSHING, fuel tank outlet

COCK, shut-off, T-handle, 1/4"NPT

CONNECTOR, female, flared, 3/8" tube, 1/4"NPT (1 less
used on graders equipped with Air Heater)

TUBE ASSEMBLY, tank leftoutlet {13-1/2" long. Includes 2
NUTS 911198)

TUBE ASSEMBLY, tank right outlet (34-1/4'" long. Includes
2 NUTS 911198)

CLIP, right outlet tube (single, closed type, 3/8" diam., 9/16"
bolt hole)

TEE, flared, 3/8" tube

TUBE ASSEMBLY, tank to filter - front section (28-3/4”
long. Includes 2 NUTS 911198)(Used on graders prior to
#3238)

TUBE ASSEMBLY, tank to filter - front section (27-3/4"
long. Includes 2 NUTS 911198)(Used on graders #3238
and up)

TUBE ASSEMBLY, tank to filter - front section (29-3/4"
long. Includes 2 NUTS 911198)

NUT, flared, short, 3/8" tube
ELBOW, male, flared, 3/8" tube, 1/4"NPT

FILTER ASSEMBLY, first stage (See page 57 for repair
parts)(Used on graders prior to #3238. Order FILTER
ASSEMBLY 065596)

FILTER ASSEMBLY, first stage (See page 57 for repair
parts)(Used on graders #3238 and up)

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8"'NC

BRACKET: mounting, fuel filter and odometer (Graders
prior to #3238)

BRACKET, mounting, fuel filter and odometer (Graders
#3238 and up)

HOSE, fuel filter to pump (7" long)

ELBOW, fuel manifold (90°, 1/4"NPT male and female,
restricted)

HOSE, fuel manifold to tank (18 long)(Used on graders prior
to serial #623)

HOSE, fuel manifold to tank (14-1/2'" long)(Used on graders
#623 and up)

GROMMET, fuel hose (rubber)
ELBOW, male, flared, 3/16" tube, 1/8"NPT

(Continued)

51




EARLY TYPE

7

_-@@ -
-1

D-eeg

-

52

FUEL TANK AND LINES




FUEL TANK AND LINES (Cont'd)
(See Plate 1316B)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
33 910906 1 1 NUT, flared, short, 3/16" tube
34 605205 1 1 TUBE, vent, fuel tank (copper, 3/16"0, D. x 23")
35 023176 1 1 GROMMET, fuel tank vent tube (rubber)
36 AM-8763 1 1 CLIP, vent tube (single, closed type, 3/16" diam., 9/32"
bolt hole)
37 905655 1 1 CAPSCREW, 1/4"NC x 1/2"
38 911024 1 1 NUT, 1/4"NC
39 904204 i 1 LOCKWASHER, 1/4"
40 901652 1 1 PLUG, pipe, 1/4"NPT
NOTE: Items 13 thru 28 are not used on graders equipped
with LUBERFINER fuel filter. See page 59.
FUEL TANK AND LINES
USAGE: Graders serial No. 3314 and up.
[ 073754 1 1 TANK.ASSEMBLY, fuel (Includes item 24)
901839 2 2 BUSHING, pipe reducing, 1/2"-14NPT to 1/4"NPT
914378 2 2 VALVE, shut-off, T-handle, 1/4"NPT
914376 1 1 CONNECTOR, female, flared, 3/8" tube, 1/4"NPT
1 (fuel line) o
901677 1 1 ELBOW, pipe, 90, 1/4"NPT (fuel line)
910978 1 1 ELBOW, male, flared, 3/8" tube, 1/4"NPT (fuel line)
914453 2 2 COCK, drain, T-handle, 1/8"NPT (sediment)
901652 3 3 PLUG, pipe, 1/4"NPT
L 910268 1 1 ELBOW, male, flared, 3/16" tube, 1/8"NPT (vent line)
2 068625 1 1 CAP, fuel tank (screw type){Used on graders prior to #3805)
2A 073753 i 1 CAP ASSEMBLY, fuel tank (Bayonet type. Includes GASKET.
Used on graders #3805 and up)
068191 2 2 STRAP ASSEMBLY, fuel tank (Includes T-BOLT)
3 911028 2 2 NUT, 1/2"NC
911035 2 2 NUT, jam, 1/2""NC
900813 2 2 PIN, cotter, 3/16" x 2" v
4 068729 1 1 TUBE ASSEMBLY, tank right outlet (Includes 2 NUTS 911198)
911198 2 2 NUT, flared, short, 3/8" tube
5 043344 1 1 CLIP; right outlet tube (single, closed type, 3/8" diam., 9/16"
bolt hole)
068727 1 1 TUBE ASSEMBLY, tank left outlet {Includes 2 NUTS 911198)
6 911198 2 2 NUT, flared, short, 3/8" tube
914375 1 1 TEE, flared, 3/8" tube
065681 1 1 TUBE ASSEMBLY, tank to filter - front section (Includes
7 2 NUTS 911198)
911198 2 2 NUT, flared, short, 3/8" tube
910978 1 1 ELBOW, malg, flared, 3/8" tube, 1/4"NPT
065596 1 1 FILTER ASSEMBLY, first stage (See page 57 for repair parts)
8 903631 2 2 CAPSCREW, 3/8"N_C x 1-1/4"
911026 2 2 NUT, 3/8"NC
904206 2 2 LOCKWASHER, 3/8"
9 065665 1 1 BRACKET, fuel filter and odometer mounting
10 605227 1 1 HOSE, fuel filter to pump (7" long)
11 060677 1 1 HOSE, fuel manifold to tank (14-1/2" long)
12 040742 1 1 ELBOW, fuel manifold (900, 1/4"NPT male and female,
restricted)
13 605164 1 1 GROMMET, fuel hose (rubber)
14 605205 1 1 TUBE, vent, fuel tank (copper, 3/16"0,D, x 26")
910906 1 1 NUT, flared, short, 3/16" tube
15 023176 1 1 GROMMET, fuel tank vent tube (rubber)
AM-8763 1 1 CLIP, vent tube (single, closed type, 3/16" diam., 9/32"
bolt hole)
16 905655 1 1 CAPSCREW, 1/4"NC x 1/2"
911024 1 1 NUT, 1/4"NC
904204 1 1 LOCKWASHER, 1/4"
17 eeeee- 1 1 PUMP ASSEMBLY, fuel (See page 61)
18 ---me- 1 1 MANIFOLD, fuel - upper (See page 73)
19 ——eme- 1 1 TRANSFER, fuel filter instruction (See page 142)

53




PART

ITEM NUMBER

4

® ~N O Ul

o |

11
12

13
14
i5

16
17

18
19

903631
904206
911026

040932
901652

040891
040930

040931

040929
915433
040897

040896

605228
605229
605793

605270
900577
904204
911024

QUANTITY
AD3 AD4
1 1
2 2
2 2
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 -1
1 1
1 1
1 1
1 1
1 1
1 1
2 -
1 -
1 -
1 -
1 1
1 1
1 1

SECOND STAGE FUEL FILTER
USAGE: Graders prior to serial No. 3238.

DESCRIPTION KIT NUMBER
FILTER ASSEMBLY, fuel (Consists of items 3 thru 12)(Not (
available. Order FILTER ASSEMBLY 065590) .

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8"NC

HEAD, fuel filter
PLUG, pipe, 1/4"NPT

SPRING, element retaining

ELEMENT KIT (Includes items 6 thru 9)

GASKET, filter element - upper {Not serviced. Order item 4)
GASKET, filter element - lower (Not serviced. Order item 4)
WASHER, filter element (Not serviced. Order item 4)
GASKET, filter case

CASE, filter
COCK, drain, T-handle, 1/4"NPT .
SCREW, retaining

GASKET, retaining screw

HOSE, fuelpump to filter (18" long)
HOSE, filter to fuel manifold (12" long)
ELBOW, fuel manifold

CLAMP, fuel hose supporting (Graders prior to #328 only.)
SCREW, machine, 1/4"NC x 1"
LOCKWASHER, 1/4"
NUT, 1/4"NC

TRANSFER, instruction (See PAINTING AND MARKING)
PUMP, fuel (See FUEL PUMP AND DRIVE)
MANIFOLD, fuel (See FUEL MANIFOLDS) (

54




SECOND STAGE FUEL FILTER
PART QUANTITY USAGE: Graders serial No. 3238 and up.
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER

065590 1 1 FILTER ASSEMBLY, fuel (Consists of items 3 thru 14)

1 903631 2 2 CAPSCREW, 3/8'"NC x 1-1/4"

904206 2 2 LOCKWASHER, 3/8"
911026 2 2 NUT, 3/8"NC
3 { 065586 1 1 HEAD, filter
907859 1 1 PLUG, pipe, hex-socket-hd,, 1/4"NPT
4 { 065578 1 1 NUT, shell retaining
915432 1 1 SCREW, machine, 1/4"NC x 5/16"
065577 1 1 GASKET, bleeding screw
6 065579 1 1 GASKET, shell retaining nut
7 { 065582 1 1 SHELL, filter
915433 1 1 COCK, drain, T-handle, 1/4"NPT

8 065583 1 1 ELEMENT KIT (Includes items 9 thru 11)

9 ------ 1 1 GASKET, element seating plate (Not serviced. Order item 8)
10 —--e-- 1 1 WASHER, seating plate gasket (Not serviced. Order item 8)
11 043130 1 1 GASKET, shell
12 065584 1 1 PLATE, element seating
13 065585 1 1 SPRING, element
14 067481 1 1 GUIDE, element centering
15 605228 1 1 HOSE, fuel pump to filter (18" long)

16 605229 1 1 HOSE, filter to fuel manifold (12" long)

17 605793 1 1 ELBOW, fuel manifold

18 ------ 1 1 TRANSFER, instruction (See PAINTING AND MARKING)
19 ------ 1 1 PUMP, fuel (See FUEL PUMP AND DRIVE)

20 ------ 1 1 MANIFOLD, fuel (See FUEL MANIFOLDS)

55




SECOND STAGE
FUEL FILTER

S
QA

bk |

B

=y
=i

FILTER MOUNTS
ON SEAT BACK

PART

ITEM NUMBER

1

W ~N o U opd W

10
11
12
13
14
15

16

041945

903775
911026
904206

208540
041965
041966
041972

900886
904205

041975
049666
058429
058430
058428
903775

911026
904206

PLATE 1758——INTERMEDIATE STAGE FUEL FILTER

INTERMEDIATE STAGE FUEL FILTER
(See Plate 1758)

USAGE: Special Equipment. Used on early Model AD3 Graders only.

QTY. DESCRIPTION KIT NUMBER
1 FILTER ASSEMBLY, intermediate stage (Consists of items 3
thru 12)
4 CAPSCREW, 3/8"NC x 7/8"
4 NUT, 3/8''"NC
4 LOCKWASHER, 3/8"
1 ELEMENT KIT, fuel filter (Includes item 7)
1 SCREW, filter cover hold-down
1 CLAMP, filter cover hold-down
1 COVER, fuel filter
1 GASKET, fuel filter cover {Serviced only as part of item 3)
2 BAND, filter mounting (Not available)
2 BOLT, stove, 5/16"NC x 2-1/2" (Includes square NUT)
2 LOCKWASHER, 5/16"
1 SHELL, fuel filter (Not serviced. Order item 1)
1 SUPPORT, filter element
1 PLUG, filter drain (3/8"NPT)
1 HOSE,; fuel pump to intermediate stage filter (48" long)
1 HOSE, intermediate stage filter to second stage filter (48' long)
2 CLIP, fuel filter hose (double, open type, for two 1/2" diam.

lines, 7/16" bolt hole)
CAPSCREW, 3/8"NC x 7/8"
NUT, 3/8'"NC
-LOCKWASHER, 3/8"

[AVI S V]

56




TN

/\\

I
042606 FUEL FILTER

PLATE 13358

FUEL FILTER 042606
(See Plate 1335B)

USAGE: Graders prior to serial No. 3238.
See pages 49 and 51

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 065472 1 HEAD (also order item 10 to assure
fit on early units)
2 901652 1 PLUG, pipe, 1/4"NPT
3 043128 1 SHELL ASSEMBLY (Includes items 6
and 7)
4 905657 4 CAPSCREW, 1/4"NC x 1"
5 904204 4 LOCKWASHER, 1/4"
6 eeoae- 1 RING, clamp (Order item 3)
7 043132 1 SCREW, drain
8 048068 1 ELEMENT KIT (Includes item 9)
9 043130 1 GASKET, shell
10 065473 1 GUIDE, element (2 pcs. }(Late units only)
FUEL FILTER 065596
USAGE: Graders serial No. 3238 and up.
See page 51 and 53 for listing of
complete Filter Assembly.
1 065593 1 HEAD
2 065578 1 NUT, shell retaining
915432 1 SCREW, machine, 1/4"NC x 5/16"
3 065577 1 GASKET, bleeding screw
4 065579 1 "GASKET, shell retaining nut
5 065621 1 SHELL, filter
915433 1 COCK, drain
6 043130 1 GASKET, shell
7 048068 1 ELEMENT KIT (Includes item 6)
8 065581 1 GUIDE, element centering

57




L} e e — T — . _‘_d_/—h"h’—\'__,—__#,
PUMP 8
FUEL PUM x<,v e ——

SEAT BACK PLATE

TOP VIEW.
J
:‘fﬂ”\—\
27 SEAT BACK__PLATE TTTYM— .
(((Ifd : TN
Il
i 2
b ‘ A 2
! .
/
\ r’l
J 1
3 e
23
-t
20 2| \22 ‘
_FRAME
s— | RIGHT SIDE VIEW
7
EARLY TYPE

PLATE I8IIA— LUBERFINER FUEL FILTER

58




TN

ITEM NUMBER QTY.

10
11
12
13

14

15

16
17
18
19
20
21
22

23
24
25
26

27

28

PART

061814
910167
913636
904205

904271
911309
062044
915292
064879

068825

064877

068822

910947
913243

910947
913257
901838
061812
910161

901651

068823

901651
055245
904271

1 064322

901839
910978
062108

911208
915291
060677
040796
036032

911041
904206

048145

= = s = = 00O 00

— DN e e e

[ R R o TR o B (R

N = =N

= NN

LUBERY¥INER FUEL FILTER
(See Plate 1811A4)

USAGE: Special Equipment. Applicable to Models AD3 and AD4.
Replaces standard first stage fuel filter.

DESCRIPTION KIT NUMBER

FILTER ASSEMBLY, fuel (See page 60 for repair parts)
CAPSCREW, 5/16"NF x 3/4"
NUT, 5/16"NF
LOCKWASHER, 5/16"

BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

ELBOW, flared, male, 1/2" tube, 3/8"NPT

TUBE ASSEMBLY, filter to tee(32'" long. Includes 2 NUTS 913243)
TEE, union, flared, 1/2" tube

TUBE ASSEMBLY, tee to right tank outlet (10'" long. Includes 2
NUTS 913243)(Used on graders prior to #3314)

TUBE ASSEMBLY, tee to right tank outlet (8" long. Includes 2
NUTS 913243)(Used on graders #3314 and up)

TUBE ASSEMBLY, tee to left tank outlet (35—1/2" long. Includes
2 NUTS 913243)(Used on graders prior to #3314)

TUBE ASSEMBLY, tee to left tank outlet (31-1/2“ long. Includes
2 NUTS 913243)(Used on graders #3314 and up)

CONNECTOR, flared, male, 1/2" tube, 3/8"NPT
NUT, flared, short, 1/2" tube

Items 10 thru 13 comprise the EARLY TYPE TANK CONNECTION
as used on graders prior to serial No. 3314.

CONNECTOR, flared, male, 1/2" tube, 3/8"NPT
TEE, pipe, 3/8"NPT

BUSHING, pipe reducing, 3/8"NPT to 1/8"NPT
BUSHING, fuel tank

ELBOW, flared, male, 1/4" tube, 1/8"NPT (Used on tractors
equipped with AIR HEATER)

PLUG, pipe, 1/8"NPT (Used on tractors equipped with PRIMER
SYSTEM)

Items 15 thru 18 comprise the LATE TYPE TANK CONNECTION
as used on graders serial No. 3314 and up.

CONNECTOR, right tank outlet tube (flared, male, 1/2” tube,
3/8"NPT, has 1/8"NPT female side outlet for Air Heater
connection)

PLUG, pipe, 1/8"NPT

ELBOW, right fuel shut-off cock (900, 3/8"NPT male and female)

BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

COCK, fuel shut-off (3/8"NPT male and female ends)

BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT

ELBOW, flared, male, 3/8" tube, 1/4"NPT

TUBE ASSEMBLY, filter to pump (48-3/8" long. Includes 2 NUTS
911208)

NUT, flared, long, 3/8' tube

ELBOW, flared, female, 3/8" tube, 1/4"NPT

HOSE, filter to pump (14-1/2'" long)

CLIP, tube supporting (single, closed type, 3/8! diam., 13/32"
bolt-hole)(3 used on graders prior to #3314)
CAPSCREW, 3/8"NF x 3/4"
NUT, 3/8"NF
LOCKWASHER, 3/8"

CLIP, tube supporting (single, closed type, 1/2" diam., 17/32"
bolt-hole)

59




osigla

(e=apuna

= sk

-+ T (35 i
FHEIR R NRHRAN

H il bbbl | e
T ee e o
Hi

i
I

FILTER ASSEMBLY (FUEL)

061817 FILTER ASSEMBLY (OIL)
PLATE 1809A—FILTER PARTS
LUBERFINER FILTER PARTS
(See Plate 1809A)
QUANTITY 061814 FILTER ASSEMBLY, fuel (See page 59)
b o 061817 FILTER ASSEMBLY, oil (See page 43)
PART — 32
ITEM NUMBER b3 =} DESCRIPTION
1 —eeee- 1 1 HOUSING ASSEMBLY (Includes bolt RING)(Not serviced)
2 063898 2 2 BRACKET, mounting
3 063899 2 2 BAND, mounting bracket
4 903771 4 4 CAPSCREW, 5/16"NC x 7/8"
906652 4 4 NUT, jam, 5/16"NC
5  eeeee- 1 1 COVER, housing (Not serviced)
6 045295 12 12 CAPSCREW, 5/16"NC x 1"
7 910335 12 12 WASHER, plain, SAE std., 5/16"
8 063896 1 1 GASKET, housing cover
| 9 901652 1 1 PLUG, pipe, 1/4"NPT
‘ 10 062101 1 1 ELEMENT KIT, filtering (Includes item 8)
11 063892 1 1 TAKE-UP ASSEMBLY, element (Serviced only as a unit)
12 063893 - 1 PLUG, orifice
13 063897 1 1 PLATE, element centering
14 063886 1 1 TUBE, outlet
15 063887 1 1 NUT, outlét tube
16 063888 1 1 PLATE, reinforcing, housing bottom
063890 - 1 VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING
17 1 CUP. Serviced only as a unit)
| 063889 1 - BOLT, hollow
18 063889 1 1 BOLT, hollow
19 035159 1 1 CAPSCREW, 5/8"NC x 1" (drain plug)
20 063891 3 3 GASKET

60

KIT NUMBER




QUANTITY

FUEL PUMP AND DRIVE

ITEM NUMBER AD3 AD4 DESCRIPTION

PART
5230031
5167750
1 4
k 5175667
2 5171159
3 5150193
4 5150199
5 5154401

1 -

1 1
3 3
1 1
1 1
1 1

PUMP ASSEMBLY, fuel (Vane type, See page 62 for repair
parts)(Used on engines prior to #371-31595. Order PUMP
ASSEMBLY 5175667)

PUMP ASSEMBLY, fuel (Rotor type. See page 63 for repair
parts){Used on engines prior to #471-30706. Order PUMP
ASSEMBLY 5175667)

PUMP ASSEMBLY, fuel (Gear type. See page 64 for repair
parts)(Started with engines #371-31595 and #471-30706)

BOLT ASSEMBLY (Includes copper WASHER)
GASKET, pump to blower ........ e e e s e e e e e
FORK, coupling

DISC, coupling

61

KIT NUMBER

058034, 37




1

[

2 -
16
FUEL PUMP 5230031
USAGE: Model AD3 only. See page 61 for listing of complete PUMP
ASSEMBLY.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5230050 1 BODY ASSEMBLY (Consists of 1 BODY, 1 front COVER, 1l rear
COVER and items 4 and 5. Separate parts are not serviced be- .
cause of doweled fit)
2 054305 1 CAPSCREW, 1/4"NC x 2"
904204 1 LOCKWASHER, 1/4"
3 054304 2 CAPSCREW, 1/4"NC x 1-1/4"
904204 2 LOCKWASHER, 1/4"
5230029 2 PIN, dowel (standard size)
4
5230054 2 PIN, dowel (. 005" oversize)
5 5230007 2 SEAL, oil
6 5230018 2 GASKET, body ........... et s e e te s eeaesaas. 058034,37
7 5178850 1 ROTOR ASSEMBLY (Includes item 8)
8 5192649 1 SLEEVE, rotor shaft (Provides renewable seal surface for worn
rotor shafts. Requires grinding rotor shaft to . 415" diameter)
9 5230020 2 VANE, rotor N
10 5230021 1 SPRING, rotor vane
11 5230022 i GUIDE, rotor vane spring
12 5230010 1 VALVE ASSEMBLY, relief (1 VALVE and 1 SEAT)
13 5236016 1 SPRING, relief valve (small)
14 5230015 1 CAGE, relief valve
15 5230014 1 SPRING, relief valve retaining (large)
16 5230013 1 SCREW, relief valve retaining
17 5226029 1 GASKET, relief valve retaining screw. .. ...v¢.cuv.voee.a.... 058034,37 (
N
62




PART

ITEM NUMBER

10

11

12

13

14

{

{

5191838
047478

904204

5191849
5191842
5191843
5192250
5191850
5191854

5191844
905356

5191845
5191851
5192279
5191853

5191855

QTY,

s

FUEL PUMP 5167750

USAGE: Model AD4 only. See page 61 for listing of complete
PUMP ASSEMBLY.

DESCRIPTION

KIT NUMBER

BODY ASSEMBLY, fuel pump (Includes COVER and iteins 3 thru 7)

CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

PIN, dowel, pump body

BUSHING, pump body

SEAL, pump shaft - outer (1-1/8"0.D.)

SEAL, pump shaft - inner (10, D.)
GASKET, pump shaft - inner seal
GASKET, pump body cover

SHAFT, pump
BALL, steel, 1/8" diam.

ROTOR KIT, pump (Consists of 1 outer ROTOR and 1 inner ROTOR)

VALVE, pressure relief
SPRING, pressure relief
PLUG, pressure relief

GASKET, pressure relief plug

63




PART
ITEM NUMBER

914590

3 5192813

4 2225347

5 5192505

| 6 5192504
| 7 5192506
8 5192786

9 5192508

10 2225351

| 11 5192509
| 12 2225353
| 13 2225354
| 14 2225355

QTY.

N~

FUEL PUMP 5175667

USAGE: See page 61 for listing of complete PUMP ASSEMBLY.

DESCRIPTION

STATOR (Not serviced. Order complete PUMP ASSEMBLY)

HOUSING (Not serviced. Order complete PUMP ASSEMBLY)
PLUG, expansion, 11/16'" diam.
BOLT ASSEMBLY (Includes LOCKWASHER)

PIN, dowel, stator to housing (3/16' x 1")

SEAL, pump shaft

SHAFT, driving gear

GEAR, driving
PIN, shear {1/8" x 13/16")

GEAR, driven

PLUNGER, pressure relief

SPRING, pressure relief plunger

PIN, guiding, pressure relief spring (5/32" x 1")
PLUG, pressure relief spring

GASKET, pressure relief spring plug

64

KIT NUMBER




)Y

INJECTOR CONTROL
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
NOTE: Items 1 thru 4 were used on engines prior to #371-
11603 only.
1 5154356 2 - BRACKET ASSEMBLY, control tube (Consists of items 2 and 4)
5150264 2 - BRACKET, control tube (cast type)
034964 4 - CAPSCREW, 1/4"NC x 3}11”
904204 4 - LOCKWASHER, 1/4"
4 042987 2 - BEARING, ball, control tube bracket
5 5161677 2 2 BRACKET ASSEMBLY, control tube (Riveted type. Includes
plain BEARING. Serviced only as a unit)(Started with
engine #371-11603)
6 047478 4 4 CAPSCREW, 1/4"NC x 5/8"
904204 4 4 LOCKWASHER, 1/4"
5190542 1 - TUBE ASSEMBLY, injector control (Consists of items 8 & 9)
7
5190543 - 1 TUBE ASSEMBLY, injector control (Consists of items 8 & 9)
8  e-ee-- 1 1 TUBE, injector control (Not serviced. Order item 7)
9 5150263 1 1 LEVER, injector control
910274 1 1 PIN, groove, 1/8" x 3/4"
10 5150260 3 4 LEVER ASSEMBLY, injector control {Includes item 11)
11 5153618 6 8 CAPSCREW, fil-hd., 1/4"NF x 3/4"
12 5150994 1 i SPRING, injector control tube
13 5150990 1 1 LINK, governor to injector control lever
14 5150265 1 1 PIN, control link
900970 2 2 PIN, cotter, 1/16" x 1/2"
15 5150941 1 1 WASHER, control link retaining
16 040403 1 1 CLIP, control link retaining

65




99

FUEL INJECTOR

N




1

10
11
12
13
14
15

16

17

18

19
20

21

22
23
24
25
26
27
28
29

30
31

PART QUANTITY
ITEM NUMBER AD3 AD4
5226710 3 4
5226913 3 4
5227931 3 4
5227276 3 4
5226717 3 4
5226560 3 4
5226394 3 4
© 5226723 3 4
5226397 3 4
5226396 3 4
5226400 3 4
5226567 3 4
5226719 3 4
5226563 3 4
5226564 3 4
5226565 3 4
5227323 3 4
5226409 3 -
5227210 3 4
5227287 3 -
5227318 '3 4
5226411 3 4
5226570 3 4
5227321 3 4
5228013 6 8
5226415 6 8
5226413 6 8
5226186 6 8
5226414 6 8
5227936 3 4
5150249 3 4
5150250 3 4
5150251 3 4
911041 3 4

FUEL INJECTOR
DESCRIPTION KIT NUMBER
INJECTOR ASSEMBLY, fuel (Consists of items 2 thru 27)

BODY ASSEMBLY (Consists of 1 BODY ASSEMBLY 5227931
and 1 TAG 5227276)

BODY ASSEMBLY (Consists of 1 BODY and 1 PIN. Serviced
only as a unit)

TAG, identification (60mm., blue)
PIN, plunger stop

PLUNGER ASSEMBLY (Consists of 1 PLUNGER, 1 BUSHING
and 1 PIN. Serviced only as a unit)

FOLLOWER, plunger
GUIDE, plunger follower
PIN, plunger follower guide
SPRING, plunger follower
GEAR, plunger
RETAINER, plunger gear
RACK, control
NUT
RING, nut sealing ......... e e e e e e ee... 5191937
DEFLECTOR, fuel spill
VALVE ASSEMBLY, fuel spray tip (1 VALVE and 1 SEAT.
Serviced only as a unit)(When required for engines prior
to #371-4929 order TIP KIT 5227324) . ........ e+ ... H227324

SPRING, fuel spray tip valve (15/32" long)(Not illustrated)
(Used on engines prior to #371-4929)

SPRING, fuel spray tip valve (17/64” long)(Sta.rted with

engine #371-4929) . ...... e e e e ... 5227324
STOP, fuel spray tip valve (Used on engines prior to #371-

4929)
STOP, fuel spray tip valve (Started with engine #371-4929). . .. 5227324

VALVE, check
SPACER, check valve

TIP, fuel spray (When required for engines prior to #371-
4929 order TIP KIT 5227324) . ........ e e e e e e ... DB227324

ELEMENT, fuel filtering .......... e et eea.a.s 5191937
SPRING, retaining, fuel filtering element
CAP, fuel filtering element
GASKET, fuel filtering element cap. . . . . e e e e e 5191937
CAP, shipping (Remove when installing INJECTOR)
CARTON (For shipping and storing INJECTOR)
CLAMP, injector
WASHER, plain
STUD (3/8"NC x 3/8"NF x 2- 1/2")

NUT, 3/8"NF
(Continued)

67




FIRST__TYPE

SECOND _TYPE

/ | ] - % |
10 :Jzi:%

68483 76 85 82

INSTALLED VIEW

FIRST TYPE | SECOND TYPE

W
il

|
ﬂ.
(|

PLATE 1722A—GOVERNOR

68




PART QUANTITY
ITEM NUMBER AD3 AD4
32 5151121 6 8
33 5150566 6 8
915633 6 8
34 5150568 6 8
5174438 1 -
5174440 - 1
2 5171159 6 6
3 034964 2 2
904204 2 2
4 5150246 1 1
5 5150269 1 1
6 5158432 1 1
7{ 905657 1 1
904204 1 1
5165781 1 -

8 <
5165783 - 1
5174447 1 -

9 <
5174448 - 1

L
5154501 1 -

10
5154502 - 1
11 042989 1 1
12 074698 1 1
040391 1 1
13 5150884 1 1
14 5150897 1 1
15 5150911 1 -
16 5150906 1 -
5163097 1 1

17
5183268 1 1
18 5165221 1 1
19 5158904 1 1
913299 4 4

20
904204 4 4
21 5150942 2 2

FUEL INJECTOR (Cont'd)

DESCRIPTION KIT NUMBER

PIPE ASSEMBLY, injector fuel (Includes NUTS)

CONNECTOR ASSEMBLY, fuel manifold (Includes item 34)
NUT, lock, elastic stop, 7/16"NF

WASHER, fuel pipe connector

GOVERNOR
(See Plate 1722A)

NOTE: Where parts are different on the Models AD3 and AD4,
only the AD3 part is illustrated. The AD4 part is
identical, however, except for difference in length.

GOVERNOR ASSEMBLY (Consists of items 8 thru 89)
GOVERNOR ASSEMBLY (Consists of items 8 thru 89)

BOLT ASSEMBLY (Includes copper WASHER)
CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"

GASKET, governor to blower. .......... s e e «....058034,37

GASKET, governor to cylinderhead . .. ... ......00c.... 058034, 35, 36
058037, 38, 39

LEVER, variable speed control
CAPSCREW, 1/4"NC x 1"
LOCKWASHER, 1/4"

HOUSING, weight (When required for engines prior to #371-
8525 also order'l CAP 5163097, 1 GASKET 5165221 and
1 COVER 5163514)

HOUSING, weight

WEIGHT AND CARRIER ASSEMBLY (Includes SHAFT.
Serviced only as a unit)(When required for engines prior
to #371-29753 also order item 89)

WEIGHT AND CARRIER ASSEMBLY (Includes SHAFT.
Serviced only as a unit)(When required for engines prior
to #471-29649 also order item 89)

RISER (1-3/8' long)
RISER (3" long)

BEARING, riser thrust
BEARING, ball, weight shaft (Used Eng, #3A-7578 & #4A~17382 & up)
BEARING, ball, weight shaft (Used Eng. prior #3A~7578 & #4A-~17382)
SCREW, retaining
LOCKWASHER

RING, retaining, weight shaft bearing (Engines prior to #371-
8525)

CAP, weight housing (Engines prior to #371-8525)

CAP, weight housing (Used Eng. #371-8525 thru #3A-7577 & on

Eng. prior #4A-17382)

CAP, weight, housing (Used Eng. #3A-7578 & #4A-17382 & up)

GASKET, weight housing cap (Started with engine #371-8525). . 058034, 37

HOUSING ASSEMBLY, control shaft (Consists of items 26,
27 and 33 thru 47)
CAPSCREW, 1/4"NC x 2-1/4" (Also attaches weight
housing cover)
LOCKWASHER, 1/4"

PIN, dowel, control housing to weight housing
{Continued)

69




PART

ITEM NUMBER

22

23
24
25
26

27

28

29
30

31

32

33

34
35
36
37
38
39
40

o

42

o

44
45

46

5150890

5150266
5163514
913041

910002

5150913

5154438

5154435
5154405
913889

5159080
5154422
5150943
042990

5150898
910267

913048
906957

910243
043021
074699

5150394
5150941

040403

QUANTITY
AD3 AD4

2

=

2

GOVERNOR (Cont'd)
DESCRIPTION

GASKET, weight housing (housmg cover (1), control

housing (1)). .. v e v v v v v v e e et e e .

COVER, weight housing (Engines prior to #371-8525)
COVER, weight housing (Started with engine #371-8525)
PLUG, expansion, 3/8" diam, (Used prior to March 1947)
PLUG, expansion, 3/4" diam.

HOUSING, control shaft (Not serviced. Order item 19)

NOTE: Items 28 thru 32 were used on engines prior to #371-
10296 only.

SHAFT ASSEMBLY, control (Consists of items 29 thru 32,
40 and 41)

SHAFT, control (Not serviced. Order item 28)

FORK, control shaft (Not serviced. Order item 28)

LEVER ASSEMBLY, control shaft (Includes item 39)(Not
serviced. Order item 28)

PIN, control shaft (Not serviced. Order item 28)

NOTE: Items 33 thru 38 were not used on engines prior to
#371-10296.

SHAFT ASSEMBLY, control (Consists of items 34, and 37
thru 41)

SHAFT, control

FORK, control shaft

SETSCREW, socket head, cup point, 1/4'"NF x 1/2"

WASHER, control shaft

LEVER ASSEMBLY, control shaft

PIN, control shaft lever

BEARING, ball, control shaft - upper

SCREW, adjusting (hex head, 1/4"NF x 5/8")
NUT, jam, 1/4"NF

SCREW, machine, round head, #10-24NC x 7/16"

‘ LOCKWASHER, internal teeth, #10

WASHER, plain, SAE std., #10

BEARING, needle, control shaft - lower {1/2" 1g. }(Used prior

#3A-7578 & #4A-17382)
BEARING, needle, fuel shut-off lever shaft {3/4"lg.)(Used
#3A-7578 & #4A-17382 & up)
LEVER ASSEMELY, differential (Consists of 1 LEVER and
1 PIN., Serviced only as a unit)
WASHER, retaining, differential lever

CLIP, retaining, differential lever

(Continued)

70

KIT NUMBER

058034, 35, 36
058037, 38, 39




ITEM NUMBER AD3

47

48
49

50

51

52

53

54

55
56

57

59

60

61

62

63

64

65

66

67
68

69
70

71

PART

040397

5150942

910980

048384

040401

5150889

5153407
904204

5153866
914479

5152942

040403
5150946

5174412

901228
904204

5174425

5174429

043021

5153059

5176557

5153060
5158432
905657
904204
5152939
5152938

5152940

QUANTITY

2

AD4

GOVERNOR (Cont'd)
DESCRIPTION

PIN, dowel, control housing cover (1/8" x 3/8")(Engines
prior to #371-4739)

PIN, dowel, control housing cover (3/16" x 7/16")(Started
with engines #371-4739)

SCREW, load limit (Engines #371-1220 thru #371-4456. Not
available. Order items 50 and 51)
NUT, jam, 5/16"NF

SCREW, machine, 5/16"NF x 3/8" (Started with engine #371-
4457)

GASKET, control housing screw (Started with engine #371-
4457)

GASKET, control shaft housing cover . ... ... ... .00 ...

NOTE: Items 53 thru 59 comprise the FIRST TYPE COVER
ARRANGEMENT as used on engines prior to serial
No. 371-29753 and 471-29649.

COVER ASSEMBLY, control housing (Includes 1 PIN and 2
BEARINGS 043021)(Order items 60, 62 and 63)
CAPSCREW, fil-hd., 1/4"NC x 7/8"
LOCKWASHER, 1/4"

LEVER ASSEMBLY, shut-off (1 SHAFT, 1 LEVER, 2 PINS)
PIN, taper, #1 x 7/8"

STOP, shut-off lever

CLIP, spring
WASHER, plain

NOTE: Items 60 thru 63 comprise the SECOND TYPE COVER
ARRANGEMENT as used on engines serial No. 371-
29753 and up

COVER ASSEMBLY, control housing (Includes items 64 and
65)
CAPSCREW, fil-hd., 1/4"NC x 3/4"
LOCKWASHER, 1/4"
SHAFT ASSEMBLY (Includes 1 LEVER and 2 PINS)

RING, shaft retaining

BEARING, needle, fuel shut-off lever shaft
PACKING, shut-off lever shaft (felt)(Used on engines prior
to #3A-3807 and #4A-4266) . ... ... e e e -
SEAL, shut-off lever shaft (rubber)(Started with engines
#3A-3807 and #4A-4266)
WASHER, shut-off lever shaft
LEVER, shut-off
CAPSCREW, 1/4"NC x 1"
LOCKWASHER, 1/4"
GUIDE, variable speed spring plunger
PLUNGER, variable speed spring

SPRING, variable speed
(Continued)

71

KIT NUMBER

058034, 35, 36
058037, 38, 39

058034
058037




72

73

74

75

76

77

78

79

80

81

82

83
84
85

86

87
88

89

PART

5152941
5152962
5153904
5153003

5172552
040378
904205
5153004

043021

5152944
910230

911081
910002
5153002

5176629

5152239

915476

—t— —t—

5173964

5153007
5152932
910173

5179613

911325
5177083

5171784

1
1
1
1

SV V]

1

QUANTITY
ITEM NUMBER AD3 AD4

1
1
1

GOVERNOR (Cont'd)

DESCRIPTION KIT NUMBER (

RETAINER, variable speed spring
SHIM, variable speed spring (. 010" thick. Use as req'd)
SHIM, variable speed spring (. 078" thick. Use as req'd)

HOUSING ASSEMBLY, variable speed spring (Includes 2
BUSHINGS 5153004)(Used on engines prior to #371-25464)

HOUSING ASSEMBLY, variable speed spring (Includes 2
BEARINGS 043021)(Started with engine #371-25464)

CAPSCREW, 5/16"NC x 3-1/2"
LOCKWASHER, 5/16"

BUSHING, variable speed spring housing (Used on engines
prior to #371-25464)

BEARING, needle, variable speed spring housing (Started
with engine #371-25464)

GASKET, variable speed spring housing ... .. weeoe....058034,37

PLUG, pipe, slotted head, 1/8"NPT (Used on early units
only)

PLUG, pipe, slotted head, 1/4"NPT (Used on late units)
PLUG, expansion, 3/4'" diam.

LEVER, variable speed spring (no keyway)(Engines prior to
#3A-2577 and #4A-2228)

LEVER, variable speed spring {keywayed)(Started with
engines #3A-2577 and #4A-2228)

SETSCREW, variable speed lever (taper point, 5/16"NF x
1/2")(Used on engines prior to #3A-2577 and #4A-2228)

SETSCREW, socket head, dog-pt., 5/16"NF x 1/4" (Started
with engines #3A-2577 and #4A-2228)

SHAFT, variable speed lever (When required for engines
prior to #3A-2577 and #4A-2228 also furnish 1 LEVER
5176629, 1 SETSCREW 915476 and 1 KEY 910173)

PACKING, variable speed lever shaft
WASHER, variable speed lever shaft packing

KEY, #2 woodruff, 3/32" x 1/2" (1 less used on engines prior
to #3A-2577 and #4A~2228)

BOLT, idling speed adjustment (1/4"NC x 1-1/4")
NUT, jam, 1/4"NC

SCREW ASSEMBLY, buffer (Consists of 1 SCREW, 1 SPRING
and 1 NUT. Serviced only as a unit)

STOP, variable speed spring retainer (Used only when
necessary to limit high speed)

ENGINE BREATHING PIPE

PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER

{

5154104 1 1  PIPE, breathing

901217 2 2 SCREW, machine, fil-hd.,
#10NC x 5/8"

904203 2 2 LOCKWASHER, #10

5150900 1 1 GASKET, breathing pipe . .. ... . 058034, 35,36
058037, 38, 39
040404 1 1 CLIP, breathing pipe (single,
closed type, 5/8'" diam., 11/32"
bolt hole)
910335 1 1 WASHER, plain, SAE std., 5/16"
------ 1 1 CAPSCREW (See OIL COOLER)

72




-~ — RETURN- 7

FUEL MANIFOLDS
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION
5150558 1 - MANIFOLD, upper
1 5150560 - 1 MANIFOLD, upper (Not illustrated)
1 901652 1 1 PLUG, pipe, 1/4"NPT

5150557 1 - MANIFOLD, lower

2 5150559 - 1  MANIFOLD, lower (Not illustrated)
1 901652 1 1 PLUG, pipe, 1/4"NPT
i 6 8 CONNECTOR ASSEMBLY (See INJECTOR)

73

KIT NUMBER




vL

TO SUPPORT ASSEMBLY

33—

DN

I
) «1Q CYLINDER BLOCK

/0
a

{

[
|
K

CYINDER BLOCK
END PLATE

amann

S 4 »
— ' SECOND TYPE *~ 5“!—" —_%\
| r L J

BLOWER R {\} ‘

PLATE 1350A— BLOWER DRIVE



10

11

12

13

14
15
16
17

18

19

20

21

PART

5154638
5154639

5167727

5172867

5172868
5171159

5150246

5172864
5172865

5173695
5172871
5153347
904206

5155114

5172870

5153347
904206

5150286

910230

5150279
5158901
912738

5152804
5150281

5150522

5173320
5150345
5150347

5150346

QUANTITY
ITEM NUMBER AD3

1

42

AD4

BLOWER DRIVE
(See Plate 1350A)

DESCRIPTION KIT NUMBER
SHAFT (6-3/16" long)
SHAFT (7-13/16" long)
RING, snap, drive shaft
COVER, drive shaft (1-15/16" long)(Used on engines prior
to #371-23901. Order 1 COVER 5172867, 1 SEAL 5172864
and 1 CLAMP 5173695)

COVER, drive shaft (1-5/16" long){(Used on engines #371~
23901 and up)

COVER, drive shaft (2-15/16" long)
BOLT ASSEMBLY (Includes copper WASHER)
GASKET, drive shaftcover . . . . . . .. vt i v v v v n v 058034, 37
PACKING, drive shaft cover (Rubber ring. Not illustrated)
{Used on engines prior to #371-23901. Order SEAL KIT
5192248)

SEAL, drive shaft cover (Rubber sleeve, shoulder type. Not
illustrated)(Used on engines #371-23901 thru #371-27259). . 5192248

SEAL, drive shaft cover (Rubber sleeve, plain type)(Started
with engine #371-27260)

CLAMP, cover seal (Started with engine #371-23901). .. ... 5192248
SUPPORT ASSEMBLY (Bushing is not serviced separately)
(For graders prior to #328. Also order 1 SEAL 5172865,
1 CLAMP 5173695 and 1 COVER 5172867 to assure fit)
CAPSCREW, 3/8"NF x 13/16"
LOCKWASHER, 3/8"
SUPPORT ASSEMBLY {Bushing is not serviced separately)
Started with grader #328 but later superseded on engine
#371-27260)(Not illustrated)
SUPPORT ASSEMBLY (Bushing is not serviced separately)
(Started with engine #371-27260) ‘
CAPSCREW, 3/8"NF x 13/16"
LOCKWASHER, 3/8"
GASKET, support . . . s v v v v v v i it v et e n e it e o ee s 058034, 37

PLUG, pipe, slotted head, 1/8"NPT (Used on graders prior
to #328)

HUB, gear

WASHER, thrust

BALL, steel, 7/32" diam.
NUT, gear hub locking
LOCKWASHER, gear hub nut

GEAR (32 teeth. 41° helix. Not illustrated)(Used on engines
prior to #371-3858)

‘GEAR (40 teeth, 19° helix)(Started with engine #371-3858)

SUPPORT, coupling

SPRING, coupling

SEAT, coupling spring
(Continued)

75




ONITTdNOD
AdAL K4v3

76




23
24
25
26
27
28
29
30
31
32

33

PART

5150348
5150349
5150350
904205

5160971
5150147
5156498
5151373
5150433
913039

913040

5158145
5158146

041916
5150238

5150235
5150236
5155865

5157199

5150218
901240

5150220

5192438

5192439

5192793

5192794

042986

11
1 7450168

QUANTITY
ITEM NUMBER AD3 AD4

1

1
6
6

—

K N N ¥

1

1
6
6

—

N N O N )

BLOWER DRIVE (Cont'd)

DESCRIPTION
CAM, coupling
RETAINER, coupling

BOLT, coupling (5/16"NF x 2')

LOCKWASHER, 5/16"
TUBE, oil filler (Graders prior to #328 only)
STRAINER, oil filler (Graders prior to #328 only)
CAP, oil filler (Includes GASKET)(Graders prior to #328 only)
CHAIN, oil filler cap (Graders prior to #328 only)
PIPE ASSEMBLY, oil {(Includes NUTS)
ELBOW, inverted flare, male, 90°, 1/4" tube, 1/8"NPT

ELBOW, inverted flare, male, 90°, 1/4" tube, 1/4"'NPT

BLOWER
NOTE: Where parts are different on the Models AD3 and
AD4, only the AD3 part is illustrated. The AD4 part
is identical, however, except for difference in length.
BLOWER ASSEMBLY (Consists of items 5 thru 31)
BLOWER ASSEMBLY (Consists of items 5 thru 31)

CAPSCREW, 7/16"NC x 2%
WASHER, plain

GASKET, blower to cylinder block . ........... cee e
GASKET, blower to cylinder block . .. ... cc oo ceencnan

HOUSING (When required for engines prior to #371-3519 also
order ROTOR SET 5190009)

HOUSING

PLATE ASSEMBLY, end (Includes items 7 and 8)
CAPSCREW, fil-hd., 5/16"NC x 1-1/2"

PIN, dowel (Not serviced separately)

SEAL, oil (1-3/16" shaft diam. Original Equipment)

SEAL, oil (1—3/8” shaft diam. For use when rotor shaft is too
worn to permit use of standard SEAL 5150220. Also order
SPACER 5192439 to make initial installation)

SPACER (Provides new seal surface for worn rotor shafts.
Requires use of oil SEAL 5192438)

ROTOR SET (Consists of 1 upper ROTOR and 1 lower ROTOR,
matched for proper operating clearance)

ROTOR SET (Consists of:l upper ROTOR and 1 lower ROTOR,
matched for proper operating clearance)

BEARING, ball - front (Used on engines prior to #3A-5160
and #4A-6616)

BEARING, roller - front (Sta.rted with engines #3A-5160 and
#4A-6616)

(Continued)

77

KIT NUMBER

058034

058037




BLOWER (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
12 042991 2 2 BEARING, ball - rear (
5150863 2 2 RETAINER, front bearing (Used on engines prior to #3A-
5160 and #4A-6616)
13
5179017 2 2 RETAINER, front bearing (Started with engines #3A-5160
and #4A-6616)
14 034964 6 6 CAPSCREW, 1/4"NC x 3/4"
904204 6 6 LOCKWASHER, 1/4"
15 5150222 2 2 RETAINER, rear bearing
16 034964 6 6 CAPSCREW, hex-hd., 1/4"NC x 3/4"
904204 6 6 LOCKWASHER, 1/4"
17 5192234 1 1 GEAR SET (Gears are matched and are not serviced sepa-
rately)
5150372 - - SHIM, rotor gear (.002" thick. Use as req'd)
5153938 - - SHIM, rotor gear (.003" thick. Use as req'd)
18
5150855 - - SHIM, rotor gear (. 005" thick. Use as req'd)
5150856 - - SHIM, rotor gear (. 010" thick, Use as req'd)
19 5154400 1 1 WASHER, retaining, upper rotor gear
20 ceeeea- 1 1 DISC, coupling (See FUEL PUMP)
21 5154399 2 2 CAPSCREW, hex-hd., 1/2"NF x 1-1/4"
; 22 5154398 2 2 LOCKWASHER, special
, ) :
| 23 5150233 2 2 COVER, end plate
. 24 040378 20 20 CAPSCREW, hex-hd., 5/16"NC x 3-1/2" <
:; 904205 20 20 LOCKWASHER, 5/16"
i 25 5150234 2 2 GASKET, end plate cover ...... St eeiaaa...... 058034,37
|
| NOTE: The following comprise the FIRST TYPE Blower
‘ Coupling as used on engines prior to Serial #371-
‘ 27467 and #471-26805.
i ------ 1 1 HUB, driving (Order HUB KIT 5192441 or 5192751)
| 25A 910167 6 6 CAPSCREW, 5/16"NF x 3/4"
| 904205 6 6 LOCKWASHER, 5/16"
|
: NOTE: Items 26 thru 30 comprise the SECOND TYPE Blower
Coupling which started with engines serial #371-
27467 and #471-26805.
26 5173366 1 1 HUB, driving ..... e it et i s o s asee . 5192441
5192751
5173362 3 3 BOLT (hex-hd., 5/16"NF x 3/4") ...... e e e 5192441
5192751
27 904205 3 3 LOCKWASHER, 5/16" . ... ... .v.eieuenneen.., 5192441
5192751
910335 3 3 WASHER, plain, SAE std., 5/16" ............... 5192441
5192751
28 5173365 1 2 PLATE, drivinghub. . .. . ...ttt it i it iennennn.. 5192441
5192751
5173363 3 3 BOLT (bex~hd., 5/16"NF x 1") ... .. e vie e eseea. 5192441
5192751
29 - 904205 3 3 LOCKWASHER, 5/16" ... .. .....u.uueeneene.. 5192441
5192751 (;
910335 3 3 WASHER, plain, SAE std., 5/16" ............... 5192441
5192751
30 5173364 3 3 SPACER, drivinghubplate . .. .............. o+ ees. 5192441
5192751

31 eemee- 1 1 COUPLING (See WATER PUMP)
78







(A1uo juswaoeidar 30TAT0S) YA MOT I

—

Sl

\

\\C\w, =

ONISNOH
A33IHMAT

S
Ty
<
1
\% 8
|
=25

~3dALl 1SYld-

(Added Nov, 1959)

T8A




BLOWER

USAGE: Service replacement only, See previous pages
for design used as original equipment.

% Used prior to (Models AD3 and AD30)
#% TUsed prior to August 1959 (Models AD4 and ADA40)
sk Effective {Models AD3 and AD30)
w4k%x Effective August 1959 (Models AD4 and AD40)
PART QTY, PACKAGE
ITEM NUMBER * %% k% #dktt DESCRIPTION NUMBER
- 5114467 1 - - - BLOWER ASSEMBLY (Consists of items 5 thru 31)
- 5114468 - 1 - - BLOWER ASSEMBLY (Consists of items 5 thru 31)
5120991 - - 1 - BLOWER ASSEMBLY (Consists of items 5 thru 31)
1
5120992 - - - 1 BLOWER ASSEMBLY (Consists of items 5 thru 31)
2 041916 4 4 4 4 CAPSCREW, 7/16"NC x 2"
3 5150238 4 4 4 4 WASHER, plain
5150235 1 - 1 - GASKET, blower to cylinder block . .. .o 0o v 058034
074688
4
5115657 - 1 - 1 GASKET, blower to cylinder block . ...+ ..... 058037
074689
5155865 1 - 1 - HOUSING
5
5114200 - 1 - 1 HOUSING
6 5193719 2 2 2 2 PLATE ASSEMBLY, end (Includes item 7)
901240 4 4 4 4 CAPSCREW, fil-hd., 5/16"NC x 1-1/2"
T eemem- 4 4 4 4 PIN, dowel (Not serviced separately)
5150220 4 4 4 4 SEAL, oil {(1-3/16" shaft diam, Original equipment)
] 5192438 4 4 4 4 SEAL, oil (1-3/8" shaft diam. For use when rotor

shaft is too worn to permit use of standard SEAL
5150220, Also order SPACER 5192439 to make
initial installation)

9 5192439 4 4 4 4 SPACER (Provides new seal surface for worn rotor
shafts. Requires use of oil SEAL 5192438)

5192793 1 - 1 - ROTOR SET (Consists of 1 upper rotor and 1 lower
rotor, matched for operating clearance)
10

5192794 -~ 1 - 1 ROTOR SET (Consists of 1 upper rotor and 1 lower
rotor, matched for operating clearance)

11 74510564 2 2 2 2 BEARING, roller, front
12 042991 2 2 2 2 BEARING, ball, rear

13 5199017 4 4 4 4 RETAINER, bearing

14 034964 12 12 12 12 CAPSCREW, 1/4"NC x 3/4"
904204 12 12 12 12 LOCKWASHER, 1/4"
Litho, in U, S, A, : (Added Nov, 1959)

78B




BLOWER (Continued)

PART QTY, PACKAGE
ITEM NUMBER % #% ki sordk  DESCRIPTION NUMBER
15 5192234 1 1 1 1 GEAR SET (Gears are matched and are not
serviced separately).
5150372 - - - - SHIM, rotor gear (.002'" thick. Use as req'd)
16 5153938 - - - - SHIM, rotor gear (.003" thick, Use as req'd)
5150855 - - - . SHIM, rotor gear (.005'" thick, Use as req'd)
5150856 - .~ - - SHIM, rotor gear (.010" thick. Use as req'd)
17 5154400 1 1 1 1 WASHER, retaining, upper rotor gear
18 ceeen 1 1 1 1 DISC, coupling (See FUEL PUMP AND DRIVE)
19 070469 2 2 2 2 CAPSCREW, gear retaining (1/2""NF x 1-1/4")
20 5154398 2 2 2 2 LOCKWASHER, gear retaining capscrew
21 5114442 1 1 1 1 COVER, end plate, front
22 5115190 10 10 10 10 BOLT ASSEMBLY, 5/16"NC x 2-1/2"
(Includes lockwasher)
5114442 1 1 - - COVER, end plate, rear
23
5120726 - - 1 1 COVER, end plate, rear
24 5115190 10 10 10 1o BOLT ASSEMBLY, 5/16"NC x 2-1/2"
(Includes lockwasher)
25 5114726 2 2 2 GASKET, end plate cover
26 5173366 1 1 1 1 HUB, driving
27 5173362 3 3 3 3 BOLT (5/16"NF x 3/4")
904205 3 3 3 3 LOCKWASHER, 5/16"
910335 3 3 3 3 WASHER, plain, SAE std., 5/16"
28 5173365 1 2 1 2 PLATE, driving hub
29 5173363 3 3 3 3 BOLT (5/16"NF x 1')
904205 3 3 3 3 LOCKWASHER, 5/16"
910335 3 3 3 3 WASHER, plain, SAE std., 5/16"
30 5173364 3 3 3 3 SPACER, driving hub plate
31 emeaas 1 1 1 1 COUPLING (See WATER PUMP )
32 5118354 - - - 1 TUBE, blower drive shaft
33 5172865 - - 1 2  SEAL, blower drive shaft tube
34 5173695 - - 1 2 CLAMP, tube seal

(Added Nov, 1959)
78C




13 ia /I} 14 13 8

17 Ve \ 1
18 | 12
o T_‘T__.ﬁ
- T S I
20 ) \ 0 ® o O~
21 / ENGINE S
(FRONT VIEW) 3 5
— /] 6
e a

/ | M~
| BLOWER N f"‘ﬂ// \
_l J\_w—-———»\u( 7l I
.' i T T T T T
VAN [ )
\* N
I
|
PLATE 1309A——AIR CLEANER (EARLY AD3 GRADERS)
AIR CLEANER
(See Plate 1309A)
PART USAGE: Model AD3 Graders prior to serial No. 328
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
604944 1 PRE-CLEANER ASSEMBLY, air (Used on graders prior to #234)
(See page 84 for repair parts)
1
044988 1 PRE-CLEANER ASSEMBLY, air (Used on graders after #233)(See
page 84 for repair parts)
604946 1 CLEANER ASSEMBLY, air (See page 85 for repair parts)
604933 1 BRACKET, air cleaner mounting
903630 1 CAPSCREW, 3/8"NC x 1"
4 911026 1 NUT, 3/8"NC
904206 1 LOCKWASHER, 3/8"
903631 2 CAPSCREW, 3/8"NC x 1-1/4"
5 911026 2 NUT, 3/8"NC
904206 2 LOCKWASHER, 3/8"
604938 2 STRAP, air cleaner mounting
{ 903631 4 CAPSCREW, 3/8"NC x 1-1/4v
903584 8 NUT, jam, 3/8"NC
8 604919 1 ELBOW, air inlet
903630 1 CAPSCREW, 3/8"NC x 1"
9 911026 1 NUT, 3/8"NC
904206 1 LOCKWASHER, 3/8"
903631 1 CAPSCREW, 3/8'"NC x 1-1/4"
10 911026 1 NUT, 3/8"NC
904206 1 LOCKWASHER, 3/8"
11 604939 1 HOSE, air cleaner (2-3/4" 1.D. x 2" long)
12 910250 2 CLAMP, hose, 3-1/8" 1. D.
13 041557 2 HOSE, air cleaner tube (3" I.D. x 3-1/4" long)

(Continued)

79




08

TOP VIEW

FIRST TYPE MOUNTING PARTS

ISR RN

NI
i1 g

13 A

1

PLATE I13I0B——AIR CLEANER CAD3 GRADERS)




ITEM NUMBER QTY.

14
15
16
17

18
19
20
21

22

10
11
12
13
14
15
16
18
19
20
21

22
23

PART

913220
604248

605457
903630
904206

910001
040118
065975

903631
904206

5150779

044988

050988

047883

604933

903631
911026
904206
604938
903632

911026
904206

052090
053668
053667
050735
050734
041557
605828
605732
903630
904206
910001
040118
065975

903631
904206

www

NN

AIR CLEANER (Cont'd)
DESCRIPTION KIT NUMBER
CLAMP, hose, 3"I, D,
TUBE, air cleaner connecting

ELBOW, air intake
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

PLUG, expansion, 5/8" diam.
GASKET, air intake elbow ....... e e e v e e e e e e e . 058034

HOUSING, air inlet (Also order 1 PLUG 901652 to close primer
hole) .
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

SCREEN, blower {also serves as air inlet housing GASKET) ...... 058034

AIR CLEANER
(See Plate 1310B)

USAGE: Model AD3 Graders serial No. 328 and up.
PRE-CLEANER ASSEMBLY, air (See page 85 for repair parts)

CLEANER ASSEMBLY, air (10" diam. )(Used on graders prior to
#553, and graders #563 thru #588)(See page 84 for repair parts)

CLEANER ASSEMBLY, air (11" diam. )(Used on graders #553 thru
#562, and on graders after #588)(See page 84 for repair parts)

BRACKET, air cleaner mounting (Used on graders prior to #553,
and on graders #563 thru #588)

CAPSCREW, 3/8"NC x 1-1/4"

NUT, 3/8"NC

LOCKWASHER, 3/8"

STRAP, air cleaner mounting (Used on graders prior to #553, and
on graders #563 thru #588)

CAPSCREW, 3/8"NC x 1-1/2"

NUT, 3/8"NC

LOCKWASHER, 3/8"

NOTE: Items 9 thru 13 were used only on graders #553 thru #562,
and graders after #588)

BAND, air cleaner mounting
CAPSCREW, hex-head, 3/8"NC x 5"
SPACER, mounting band screw
PIN, mounting band (plain hole)
PIN, mounting band (threaded hole)
HOSE, air cleaner (3"'1.D. x 3-1/4" long)
CLAMP, hose (3-3/8" diam.)
ELBOW, air intake
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
PLUG, expansion, 5/8'" diam.
GASKET, air intake elbow. .. ... .. s s e et e s e e aeeeaeeees. 058034

HOUSING, air inlet (When required for graders prior to #2768 also
order item 25)
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

(Continued)

81




28

Y\
\@/ J) 11

SEAT BACK

0

LTI 2 -

T [ - i i ‘ ’ |
l — ] > A A _j /
[ ‘~.__ C , _ ,J :: b
K T ‘ T
% e i ' | |
]
Tt |H - | ) 18 ‘ ‘
Dl
hi :

3(' [___'T?E ||| |“|

0

L ) Se—

PLATE I739A—— AIR CLEANER (AD4 GRADERS)




AIR CLEANER (Cont'd)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
24 5150779 1 SCREEN, blower (also serves as air inlet housing GASKET. . . .. .. 058034
25 901652 1 PLUG, pipe, 1/4"NPT (Primer connection hole)
AIR CLEANER
(See Plate 1739A)
USAGE: Model AD4 Graders only.
1 055341 1 PRE-CLEANER ASSEMBLY, air (See page 85 for repair parts)
2 059295 1 CLEANER ASSEMBLY, air (12" diam. )(See page 84 for repair parts)
3 059259 2 BAND, air cleaner mounting
040570 4 CAPSCREW, 3/8"NC x 4-1/4" (Not for graders with hood side plates)
4 903634 2 CAPSCREW, 3/8'NC x 2"
For Graders with hood side plates only
903777 2 CAPSCREW, 3/8"NC x 4"
5 053667 4 SPACER, mounting band screw (Not for graders with hood side plates)
6 050735 4 PIN, mounting band (plain hole)
7 050734 4 PIN, mounting band (threaded hole)
8 051517 1 HOSE, air cleaner (4" I.D. x 5-1/2" lbng)
9 061952 2 CLAMP, hose, adjustable, 3-7/8" to 4-3/4" diam.
10 051518 1 ELBOW, air intake
11 903630 4 CAPSCREW, 3/8"NC x 1"
904206 4 LOCKWASHER, 3/8"
12 910001 1 PLUG, expansion, 5/8" diam.
i3 040118 1 GASKET, airintake elbow. . . . .. ... ... ... .. . 00ou.. «.... 058037
14 065976 1 HOUSING, air inlet {(When required for graders prior to #2769 also
order item 18)
15 904281 2 CAPSCREW, 3/8"NC x 2-1/4"
904206 2 LOCKWASHER, 3/8"
16 910245 2 CAPSCREW, 3/8"NC x 1-3/8"
904206 2 LOCKWASHER, 3/8"
17 5150780 1 SCREEN, blower (also serves as air inlet housing GASKET) . . . . .. 058037
18 901652 1 PLUG, pipe, 1/4"NPT (Primer connection hole)

83




047883 CLEANER ASSY. (SHOWN) b
050988 CLEANER ASSY, (SMILAR) i
604946 CLEANER ASSY. (SIMILAR) a

| 050295 CLEANER ASSY.

[T ' AN SR MU SE |

PART

ITEM NUMBER

040352
067642
040354
059292
040360
059291
040359
059297
040353

059294

—

— ] 604946 O

c

~ ] 050988 >

—

Z

~ | 047883 =

[

PLATE [736A—— AIR CLEANER PARTS

e}
o

~ | 059295

AIR CLEANER PARTS
(See Plate 17364)

604946 CLEANER ASSEMBLY (Early AD3. See page 79)
050988 CLEANER ASSEMBLY (Early AD3. See page 81)
047883 CLEANER ASSEMBLY (AD3. See page 81)
059295 CLEANER ASSEMBLY (AD4. See page 83)
DESCRIPTION KIT NUMBER
BODY (Not serviced. Order complete air CLEANER)

CUP, oil

CUP, oil

GASKET, oil cup

GASKET, oil cup

RING, baffle retaining

RING, baffle retaining

BAFFLE

BAFFLE

BAIL ASSEMBLY, oil cup (Consists of 1 BAIL and 1 ‘ROLLER)

BOLT ASSEMBLY, oil cup (Includes WASHER and NUT)

84



T Ty Ty

044988 PRE-CLEANER (SHOWN)
604944 PRE-CLEANER (SIMILAR) 055341 PRE-CLEANER

PLATE I735A AIR PRE-CLEANER PARTS

AIR PRE-CLEANER PARTS
(See Plate 1735A)

TiTy 604944 PRE-CLEANER ASSEMBLY (Early AD3. See page 79)
—~ 044988 PRE-CLEANER ASSEMBLY (AD3. See pages 79 and 81)

c
2

QUA.

PART g\ % g 055341 PRE-CLEANER ASSEMBLY (AD4. See page 83)
ITEM NUMBER © © o DESCRIPTION KIT NUMBER
1 044255 1 1 1 CAP ASSEMBLY (Consists of 1 CAP and 1 NUT)
2 044256 1 1 1 GASKET, cap
044257 1 1 - BODY
’ { 058725 - - 1 BODY
065411 1 1 - CLAMP ASSEMBLY (Includes SCREW and NUT)
* { 065413 - - 1 CLAMP ASSEMBLY (Includes SCREW and NUT)
------ 1 - - SHELL (No window. Not illustrated)(Order SHELL ASSEMBLY
044918)
5 044918 - 1 - SHELL ASSEMBLY (Includes items 6 thru 10)
058723 - - 1 SHELL ASSEMBLY (Includes items 6 thru 10)
6 043860 - 1 1 GLASS, shell window
7 043852 - 1 1 GASKET, shell window glass
8 043853 - 1 1 RETAINER, shell window glass
9 043991 - 1 1 RING, shell window glass retainer
10 043856 - 3 3 SCREW ASSEMBLY (Includes LOCKWASHER)

85




T T

98

T

Y L W S A AT R a L AT T

a1
T R e e

AR

TO FUEL TANK

/.

@13 21
=12
o
l‘_/20
[+ lzj
13—

HEATER, PUMP AND LINES (EARLY AD3 GRADERS)

PLATE |136IA—AIR

TN




N

-

PART

ITEM NUMBER

1
2
3

-~ O~ O

10

11

12
13
14
15
16
17

18
19

20

21

22

23
24

25

26

27

28

29

30

31

32

5153383
5153139
040400
5150020
5158071
913189
904205
5154066
023176

5151922

910213

911437
911435
604815
604817

600182

905655
904204

604816

911018

913474

912064

912367

5151910

905358

QTY.

AIR HEATER SYSTEM
(See Plate 1361A)

USAGE: Model AD3 Graders prior to serial No. 328.

DESCRIPTION
HEATER ASSEMBLY, engine air (See page 96 for repair parts)
BOLT
GASKET (copper-asbestos) . . ... .. e et e e
GASKET, air heater to block (cork) ......... et e

COVER, air heater (steel)
CAPSCREW, 5/16"NC x 2-7/8"
LOCKWASHER, 5/16"

GASKET, air heater cover (felt)

GROMMET, air heater cable (rubber)

PUMP ASSEMBLY, air heater (Discontinuted. Order PUMP
ASSEMBLY 066782)(See page 92 for repair parts)

CONNECTOR, female, compression, 1/4'" tube, 1/8"NPT (In-
cludes NUT and SLEEVE)

NUT, compression fitting, 1/4" tube
SLEEVE, compression fitting, 1/4" tube
TUBE, pump to fuel pipe (copper, 1/4"O.D. x 47")
PIPE, fuel supply (30" long)
SLEEVE, fuel supply pipe (rubber)
CLIP, fuel supply pipe (single, closed type, 1/2' diam., 5/16"
bolt hole}(Not available)
CAPSCREW, 1/4"NC x 1/2"
LOCKWASHER, 1/4"
TUBE, fuel pipe to air heater (copper, 1/4"0.D, x 13")

ELBOW, male, compression, 1/4" tube, 1/4"NPT (Includes NUT
and SLEEVE)

ELBOW, female, compression, 3/16" tube, 1/8"NPT (Includes
NUT and SLEEVE)

NUT, compression fitting, 3/16" tube
SLEEVE, compression fitting, 3/16" tube

TUBE, pump to check valve (copper, 3/16"0O.D. x 74")(Order 1
VALVE ASSEMBLY 048604 and 1 TURE 051191)

TUBE, check valve fo air heater (copper, 3/16"0, D, x 43')(Order
1VALVE ASSEMBLY 048604 and 1 TUBE 051191)

VALVE ASSEMBLY, check, fuel supply tube (Consists of items 28

thru 32)(Order 1 VALVE ASSEMBLY 048604 and 1 TUBE 051191)

KIT NUMBER

. 058034

. 058034

BODY, check valve (Order 1 VALVE ASSEMBLY 048604 and 1 TUBE

051191)

SPRING, check valve (Order 1VALVE ASSEMBLY 048604 and 1
TUBE 051191)

HOUSING, check valve spring (Order 1VALVE ASSEMBLY 048604
and 1TUBE 051191)

WASHER, check valve spring housing

BALL, steel, 1/4'" diam.

87




88

@\’Z
\ b AN 1 \QR\

TO CYLINDER ~~
BLOCK

L_EARLY TYPE PUMP—

!
TO FUEL TANK \
TO FUEL TANK

|___GRADERS PRIOR
TO NO. 3314

AIR HEATER SYSTEM




TN

ITEM

[T NGV

11
12
13
14
15
16

< 17

18 <

191

20
21
22

23

24

g 25
! "

27

AIR HEATER SYSTEM

USAGE: Standard on Model AD3 Graders serial No. 328 thru
2767. Standard on Model AD4 Graders prior to serial
No. 2768. Optional on later machines in place of stand-
ard Engine Primer System.

PART QUANTITY
NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
5153383 1 i HEATER ASSEMBLY, engine air (See page 96 for repair parts)
5153139 1 1 BOLT
911115 1 1 WASHER, plain, SAE std., 3/8"
040400 1 1 GASKET, attaching bolt . .. ... .. ..o 058034, 37
5150020 1 1 GASKET, air heater to block « = « - =« e v v o v v v v v v v o e e 058034, 37
5158071 1 1 COVER, air heater
913189 2 2 CAPSCREW, 5/16'"NC x 2-7/8"
904205 2 2 LOCKWASHER, 5/16"
5154066 1 1 GASKET, air heater cover {felt)
023176 1 1 GROMMET, air heater cover
NOTE: Items 8 thru 16 comprise the EARLY TYPE PUMP
ARRANGEMENT as used on graders built prior to
May 1949.
048661 1 1 PUMP ASSEMBLY (See page 92 for repair parts)(Order item
17)
5151910 1 1 WASHER, pump outlet check valve
048604 1 VALVE ASSEMBLY, check,pump outlet (Consists of items
11 thru 16)
048607 1 1 BODY, outlet check valve
048603 1 1 SPRING, outlet check valve
048608 1 1 PLUNGER, outlet check valve
048606 1 1 DISC, outlet check valve
5151910 1 1 WASHER, outlet check valve
048605 1 1 PLUG, seat, outlet check valve
066782 1 1 PUMP ASSEMBLY (See page 93 for repair parts)(Started
May 1949)
068815 1 1 TUBE ASSEMBLY, pump to fuel tank (32" long. Includes
2 NUTS 910136)
910136 2 2 NUT, flared, long, 1/4" tube
913475 1 1 ELBOW, female, flared, 1/4" tube, 1/8"NPT (Used
prior to May 1949)
910161 2 2 ELBOW, male, flared, 1/4” tube, 1/8"NPT Started
901825 1 1 *BUSHING, pipe reducing, 1/4"NPT to 1/8"NPT May 1949
901703 1 1 *TEE, pipe, 1/4"NPT Grade ior
914379 1 1 *CONNECTOR, male, flared, 1/4"tube, 1/4"NPT o #33TIZP“°
912324 1 1 #*CONNECTOR, male, flared, 3/8" tube, 1/4"NPT
913498 1 1 *ELBOW, pipe, side outlet, 1/4"NPT (Graders #3314 and up)
#Not required when LUBERFINER FUEL FILTER is installed.
051191 1 1 TUBE ASSEMBLY, pump to air heater (71" long. Includes
2 NUTS 913676)
913676 2 2 NUT, flared, long, 3/16" tube
910268 1 1 ELBOW, male, flared, 3/16" tube, 1/8"NPT (Started May 1949)
031337 1 1 SWITCH, push-button
051006 1 1 CABLE, air heater switch to horn switch (4-1/2" long)
066699 1 1 CABLE, air heater to switch - rear section (29-1/2" long)(This
cable is an integral part of the main wiring harness on early units)
066697 1 1 GCABLE, air heater to switch - front section (120" long)(This cable
is an integral part of the main wiring harness on early units)
U-479 1 1 CLIP, pump discharge tube({3/16" diam., 13/32" bolt-hole)
AM-8763 1 1 CLIP, pump discharge tube (3/16" diam., 9/32" bolt hole)
605822 2 2 CLIP, pump discharge tube and cable (3/16" diam., 15/32'" bolt hole)
912186 1 1 CAPSCREW, 7/16"NC x 3/4"
904207 1 1 LOCKWASHER, 7/16"

COCK, fuel shut-off (See FUEL TANK AND LINES)
- MAIN FUEL LINE (See FUEL TANK AND LINES)
- BLOCK, junction (See LIGHTS, HORN AND WIRING)'

89




Jumw
\\\m ¢
‘ =L

EARLY TYPE

W 2
”: “'_"\ .
a
S 1

=) |

]

1

EARLY TYPE DISPENSER

90

PLATE 2002——ENGINE PRIMER

7N




N

=

ITEM NUMBER AD3

10
11
12
13

14
15
16
17

18
19

20
21

22

PART

066242

901217
901310
904203

068496
068495

068880
913464
901310
904203

915556
915488
915486

048661

915496
5151910
066516
5153358
915492

066782
915557
915556
066517

915488
915486

066253
065946
065868
905655

911024
904204

QUANTITY

1

L

| T N S N

— k= = =

— =

NNV

AD4

—

T Y

= e e S N

— b e b b

bt b e

NNV

ENGINE PRIMER
(See Plate 2002)

USAGE: Graders serial No. 2768 and up, except on units
ordered with Air Heater as a substitute.

DESCRIPTION KIT NUMBER -

NOTE: Items 1l thru 3 comprise the EARLY TYPE DISPENS-
ER as used on graders prior to serial No. 3330.

DISPENSER ASSEMBLY (See page 94 for repair parts)(Order
item 4)
SCREW, machine, hex-hd., #10-24NC x 5/8"
NUT, #10-24NC
LOCKWASHER, #10

BOOT, dispenser - upper
BOOT, dispenser - lower

NOTE: Items 4 thru 7 comprise the LATE TYPE DISPENSER
ARRANGEMENT as used on graders serial No. 3330
and up.

DISPENSER ASSEMBLY (See page 95 for repa1r parts). ... .. 066122
SCREW, machine, hex-hd., #10-24NC x 7/8" )
NUT, #10-24NC
LOCKWASHER, #10

CONNECTOR, Sealastic, male, 1/8"NPT, 1/8" tube . . ... .. 066122

NUT, Sealastic fitting, 1/8" tube « « v v oo oo oo nn R 066122

RING ASSEMBLY, Sealastic f1tt1ng, 1/8" tube (Includes )
FERRULE) « « « v e e v v tie e i e meas s e ... 066122

NOTE: Items 8 thru 13 comprise the EARLY TYPE PUMP
ARRANGEMENT as used on graders prior to serial
No. 3186.

PUMP ASSEMBLY (See page 92 for repair parts)(Order item
14)

CONNECTOR, Sealastic, female, 1/8"NPT, 1/8" tube. .. ... 066122
WASHER, check valve adapter . . .. ... .... e e e ... 066122
ADAPTER, outlet check valve ... .. e ee e e e e e e e 066122
VALVE ASSEMBLY, outlet check (Serviced only as a unit}) ... 066122
ELBOW, Sealastic, female, 1/8"NPT, 1/8" tube ......... 066122

NOTE: TItems 14 thru 16 comprise the LATE TYPE PUMP
ARRANGEMENT as used on graders serial No., 3186
and up.

PUMP ASSEMBLY (See page 93 for repair parts)
ELBOW, Sealastic, male, 1/8"'NPT, 1/8" tube

CONNECTOR, Sealastic, male, 1/8”'NPT, 1/8” tube . ..... 066122
ELBOW ASSEMBLY, fuel spray (Includes check VALVE,

NUT and SLEEVE. Serviced only as a unit). . . . . e . 066122
NUT, Sealastic fitting, 1/8" tube . . ... .... e e .. 066122
RING ASSEMBLY, Sealastic fitting, 1/8" tube (Includes

FERRULE) . . o v v vt v e v v v o v . e e e e. ... 066122
TUBING, copper, 1/8"0.D,, 10 ft. roll (Use as req*d). .. ... 066122
GROMMET, tube protecting (rubber). .. .... e s e, 066122
CLIP, tube supporting (s1ng1e, closed ty-pe, 1/8" diam. , 9/32"

bolt hole). . . . e e . e e a. . 066122

CAPSCREW, 1/4"NC x1/2"
NUT, 1/4"NC
LOCKWASHER, 1/4"

NOTE: The Primer arrangement shown above may also be
installed on units already in the field. PRIMER KIT
066122 has been made available for this purpose.
This kit includes all items shown above with the ex-
ception of the pump which is identical to the pump
used with the Air Heater arrangement Care should
be taken that the Air Heater is rendered inoperative
before putting the primer system in use. Using the
two systems simultaneously may result in serious
engine damage.

91




AR RERPRERE RN

E

ITEM

10
11
12
13
14
15
16
17
i8

19

PART

NUMBER

5152909
5151907
5151909

5151908

913206
5152674
5151920
911049
5153357
5153358
066516
5151910

913037

QUANTITY
N
~ e~
o el
—t 0
un s}

— <+
0 e
1 1
1 1
2 2
1 1
1 1
1 1
1 -

1 -

2 2
2 2
2 2

PLATE 1307A——PRIMER PUMP PARTS

PRIMER PUMP PARTS
(See Plate 1307A)

5151922 PUMP ASSEMBLY (Early Tractors. See page 87)
048661 PUMP ASSEMBLY Q_,ate Tractors. See pages 89 and 91)

DESCRIPTION KIT NUMBER
PLUNGER ASSEMBLY (Consists of items 2 thru 12)

PLUNGER (Discontinued. Order item 1)

PISTON, plunger (leather)

SEPARATOR, plunger piston

SCREW, plunger piston retaining

NUT, plunger (Not serviced. Order item 1)

PIN, plunger locking (shoulder type)(Discéntinued. Order
item 1)

PIN, plunger locking (straight type)(Discontinued. Order
item 1)

BALL, plunger locking (steel)(Replaced PIN. Not serviced.
Order item 1)

S PRING, plunger locking (1 only used in old pumps. Order
item 1)

PLUG, expansion, plunger nut (3/16" diam.){l used in old
pumps. Order item 1)

ADAPTER, knob (Not serviced. Order item 1)

PIN, groove, 1/16" x 3/4"

KNOB

BODY

NUT, hex, jam, 5/8'"NF

VALVE ASSEMBLY, inlet check (Serviced only as a unit)
VALVE ASSEMBLY, outlet check (Serviced only as a unit)
ADAPTER, outlet check valve

WASHER, outlet check valve to pump body

CONNECTOR, female, flared, 3/16" tube, 1/8'"'NPT




=

ITEM NUMBER QTY.

1

2

PART

066877

066878

066876
066875
066874
066872

066873

PLATE

1

2

1954 A——PUMP ASSEMBLY 066782

PUMP ASSEMBLY 066782
(See Plate 1954A)

USAGE: See pages 89 and 91 for listing of complete Pump Assembly.

DESCRIPTION

PISTON ASSEMBLY (Serviced only as a unit)
RING, plunger packing (rubber)

BARREL ASSEMBLY (Not serviced. Order complete PUMP

ASSEMBLY 066782)

BALL, check valve (5/32'" diam.)

SPRING, check valve
RETAINER, check valve

NUT, mounting

WASHER, mounting

93

KIT NUMBER




8
.
PLATE 2003 DISPENSER ASSEMBLY 066242
DISPENSER ASSEMBLY 066242 -
: (See Plate 2003)
USAGE: See page 91 for listing of complete Dispenser Assembly.
ITEM N[I;I\[/}ggR QTY. DESCRIPTION ' | - KIT NUMBER
1 066248 1 BODY, fuel dispenser
2 066249 1 GASKET, fuel dispenser chamber
3 066250 1 CHAMBER, fuel dispenser
4 905357 1 BALL, steel, 3/16' diam.
5 066251 1 SPRING, plunger locking ball
6 066252 1 PLUG, retaining, locking ball spring
7 066255 1 PLUNGER, fuel dispenéer : (
8 066254 1 KNOB, fuel dispenser plunger
9 066256 1 CONNECTOR ASSEMBLY (Includes SCREEN, NUT and SLEEVE.

Serviced only as a unit)

94




e '\\

N

D)

1N 10

ITEM NUMBER QTY.

1

2

10

11

PART

068878
068879
069164
905357
066251

066252

066255

068881

068875

915432

068877

068876

1

1

DISPENSER ASSEMBLY 068880
USAGE: See page 91 for listing of complete Dispenser Assembly.
DESCRIPTION
BODY, fuel dispenser
CHAMBER, fuel dispenser
GASKET, fuel dispenser chamber

BALL, steel, 3/16" diam.

" SPRING, plunger locking ball

PLUG, retaining, locking ball spring
PLUNGER, fuel dispenser
KNOB, fuel dispenser plunger

STRAINER, fuel dispenser
SCREW, machine, rd-hd., 1/4"NC x 5/16"

PLUG, fuel dispenser strainer

GASKET, fuel dispenser strainer plug

95

KIT NUMBER




HEATER ASSEMBLY 5153383

<-ll00....--———-—--.I.00|\|

PLATE 13278— AIR HEATER PARTS

AIR HEATER PARTS
1 5153383 HEATER ASSEMBLY (See pages 87 and 89)

: ITEM N[l.;l\j}%gR QTY. DESCRIPTION KIT NUMBER
1 5153385 1  BODY
: 2 5153388 1 FILTER
‘ 3 5153389 1 SPRING, filter
4 5076204 1 NOZZLE, spray
5 5151921 1 WASHER, spray nozzle
6 5153390 1 SCREW ASSEMBLY, electrode (1 SCREW, 1 ELECTRODE)
7 904204 1 LOCKWASHER, 1/4"
| 8 1556410 1 INSULATOR PACKAGE (Includes item 9)
9 5158594 1  GASKET, insulator
10 5153395 1 NUT, insulator retaining
| 11 5154125 1 LEAD, coil to insulator (high tension)
‘ 13 1115485 1 COIL, ignition (Serviced only as a unit)
‘ 14 1879753 1 BRACKET, ignition coil mounting
| 15 912226 2 SCREW, machine, fil-hd., 1/4"NC x 5/8"
| 16 904204 2 LOCKWASHER, 1/4" .
17 5152779 1 LEAD, ignition coil ground
18 919268 1 ELBOW, male, flared, 3/16" tube, 1/8"'NPT
20 AM-8763 1 CLIP, fuel tube (single, closed type, 3/16' diam., 9/32" bolt hole)
21 913032 1 CAPSCREW, 1/4"NC x 5/16"
’ 22 904204 1 LOCKWASHER, 1/4”'

96




COOLING SYSTEM

PAGE NUMBER

207 Y I T R I 103
Fan Belt . . . . . 0 i i i i i it i e e e e e e e e e e e e e e e e e e e e e e e e e e e 103
2 o B e e e e e e e, e 99
Radiator CUTtailm . . v o v i i e i e i e e e e e e e e s et e e e e e e e e et a et e e e 269
Radiator Grille . . . ... ... ... ... .. e e e . e e e e e e e, 203, 205
Radiator Shell . . . .. e e e e e e e e e e e e e e e e e e e e e e e e e e 203, 205
Thermostat . . . . . . i i it i i i e e e e e e e e e e e e . . . e e 99
Transfer (fan lubrication) . . . . . o o i i it i i i n it e it e e e e e e e e 142
Water By-pass Tube. . . . . . . . ... it ii e e e e e e e e e e e e 104
Water Manifold . . . . . . . i i it i ittt i et et e e e e e e e e . 99
Water PUID & o v v v v o o e et o o o o o m s ot n ot s o o v s o e oo e e e o b e e e e e .. 101
Water Temperature Gauge . ................ e e e e e e e e e e, ... 221,223

97




86

A104INVIN d31IvM ANV dOLlvIdvd —8gcgsel 31vld

Holviavy +av

Q
r
o
Q
o]
-
m
o

T,

T

R
Il H|mnm.”“””.’” HHHHH;”...'H

Hm i

HH!”H N

T L

I

01””

™

m

i

gl




21
22
23

24
25
26

27

28

29
30
31

32

33

34

35

36

37

38

39

"

PART

604525

061283

903775
903631

911026
911115

904206
074263

605396
051819

604221
905666
903772
904205

040149
U-1671
209359
040144
040145
041641
051819

3224176
905665
913025
904205

5157160
913025
904205

3222489
901652
223255

040276

044873

044872
3222767

3223668
5150362
911041

1904206
'5150361

3222484

‘045312

904205
3222555
5155815

045312
904205

5155816

901652

QUANTITY
ITEM NUMBER AD3 AD4

1

@ 0 0wl

—

= o e MW W N N e e e = N R e e N

ot

w oo ov i

W W Wt

—

N = o e e e = N e N e

w0000 oo

NNV

RADIATOR AND WATER MANIFOLD
(See Plate 1352B)

DESCRIPTION
RADIATOR ASSEMBLY, engine cooling (Includes item 6)

RADIATOR ASSEMBLY, engine cooling (Includes item 6)
CAPSCREW, 3/8"NC x 7/8" {Graders prior to #328)
CAPSCREW, 3/8'"NC x 1-1/4" (Graders after #327)

NUT, 3/8"NC (Graders after serial #327)

WASHER, plain, SAE std., 3/8" (Graders after serial
#327)

LOCKWASHER, 3/8"

CAP, radiator (Includes GASKET which is not serviced sep-
arately)

HOSE, radiator outlet (2-1/4"I, D. x 4-1/2" long)
CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.

CONNECTION, o0il cooler water
CAPSCREW, 5/16"NC x 2-1/2"
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

GASKET, oil cooler water connection . . . ... .. e e se s e e
COCK, drain, 3/8"NPT (Includes item 15)

HANDLE, drain cock

HOSE, inlet elbow to radiator {2-1/4"1, D, x 3-1/2" long)
ELBOW, radiator inlet '

HOSE, thermostat housing to elbow (2"I, D. x 2-3/4" long)
CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.

HOUSING, thermostat (Graders prior to ser1a1 #295)
CAPSCREW, 5/16"NC x 2-1/4"
CAPSCREW, 5/16"NC x 3-1/4"
LOCKWASHER, 5/16"

HOUSING, thermostat (Graders after serial #294)
CAPSCREW, 5/16"NC x 3-1/4"
- LOCKWASHER, 5/16"

GASKET, thermostathousing. .. ........... e
PLUG, pipe, square head, 1/4"NPT (Dlscontlnued)

VALVE ASSEMBLY, thermostat housing drain (Engines
after #371-6926)(Serviced only as a unit)

THERMOSTAT, water outlet manifold (Graders prior to
serial #295)(Not illustrated)

THERMOSTAT, water outlet manifold (Used on graders after
serial #294)

GASKET, thermostat ........... e e s e e e e e e e
MANIFOLD, water
MANIFOLD, water

STUD (3/8"NC % 3/8"NF x 1-11/16")

NUT, 3/8'"NF

LOCKWASHER, 3/8'"

GASKET, water manifold. . . . . . ¢ . ot o v v v v v v v oo v e s o e e

COVER, water mamfold (Englnes prior to #371-29836 and
#471-28611 only)
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, manifold cover (Engines prior to #371-29836 and
#471-28611 only) . . ... ... s s s e c e e s e e s e e e e

COVER, thermostat housing {Engines after #371-29835 and
#471-28610 only)
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, housing cover (Engines after #371-29835 and #471-
28610 o0nly) . v v v v v v v v e C e et e et e

PLUG, pipe, 1/8"NPT
929

KIT NUMBER

058034, 37

058034, 37

058034, 37

058034, 35, 36
058037, 38, 39

058034, 37

058034, 37







TN

'

2

11
12
13

14
15 {

154

16

17

18

19 4

21

22

o

PART

5193239
5159060

915433
5171159

5150438
5178319
5172820
914836
5153443
040428
2007105
040430
040431
5153474
5172818

5150184

059538
5153682
5150187

904260

5174857

5150182
911040
904204
5150188
5150193
5172974

5179605

913256

5172976

069004

5153560
915000
5150191

5150192
905662

QUANTITY
ITEM NUMBER AD3 AD4

1
1

1
3

RIS

—

1
1

1
3

—

B

N =

WATER PUMP
DESCRIPTION KIT NUMBER
SEAL KIT, water pumpf{Incl. 914836 of item 5 & 6 thru 11,17, 18, 22)
PUMP ASSEMBLY, water {Consists of items 3 thru 14)
(Order PUMP KIT 065650). + . oo vvveeenancnanaseas 065650
COCK, drain, T-handle, 1/4"NPT
BOLT ASSEMBLY (Includes copper WASHER)
BODY ASSEMBLY (Includes items 4 and 16)

INSERT, pump body (Started with engines #3A-4433 and
#4A-5333)

IMPELLER ASSEMBLY (Includes items 6 thru 11)
PIN, groove, 3/16" x 7/8" (Started with engine #371-
24970)
WASHER, sealing (\carbon)
SEAL, impeller (neoprene)
RING, impeller seal clamping
SPRING, impeller seal
GUIDE, impeller seal spring
CUP, impeller seal retaining

BEARING ASSEMBLY (Includes SHAFT, and SLINGER 059538)

RING, slinger, pump shaft (snap-ring type) (Used on engines prior
prior to #371-24971)

SLINGER, pump shaft (Started with engine #371-24971)
COUPLING, pump shaft

COVER, pump body (Used on engines prior to #371-29836 and
#471-28611)
PLUG, pipe, ctsk-hd., 3/8"NPT

NOTE: Attaching parts are same as for COVER 5174857 R

COVER, pump body (Started with engines #371-29836 and
#471-28611)
STUD (1/4"Nc x 1/4"NF x 1-1/16")
NUT, 1/4"NC
LOCKWASHER, 1/4"

GASKET, body COVer .. ... ot s o v s acesoosoccseaesss 058034,37
065650

GASKET, pump to blower . .. ... uotoeoeoeasesosson.058034,37
065650

COUPLING ASSEMBLY, pump drive (Includes SETSCREW
5172976)(Used on engines prior to #3A-5085 and #4A-6269)

COUPLING, pump drive (Started with engines #3A-5085 and
#4A-6269)

SETSCREW, socket-hd., 3/8"NC x 5/8" {(Used on
engines prior to #371-25834)

SETSCREW (socket-hd., taper point, 7/16"NC x 1-1/16"
(Used on engines #371-25834 thru #3A-5084, and
engines prior to #4A-6269)

CAPSCREW, socket-hd., 5/16"NF x 1-1/2" (Started
with engines #3A-5085 and #4A-6269)

SEAL, pumptooilcooler. . . . . o v v vt ot ooeononoss.s 058034,37

065650
CLAMP, hose, 2-1/8" diam.
PACKING, PUMP OULLEt . + « v oo e v e e oo sesoaesaans.. 05803437
065650

FLANGE; pump outlet packing
CAPSCREW, 5/16"NC x 1-1/8"
101




NV Jd

102




ITEM NUMBER AD3

10
11
12
13
14

15

16

18
19

20

21

22

PART

044467

040086
915273

040087
911051
912840
900802
040093
040094
040095
040096
040097
042986
040098
040099
042979
040089
040088
040100
041441

054342

045312

904205
040085
035712
904208
040090
911043
904208

602944

QUANTITY

13

—

— e

AD4

FAN
DESCRIPTION
HUB ASSEMBLY (Consists of items 2 thru 15, and 17)

PULLEY (Standard) o
FITTING, lubricating, 30", 1/8"NPT

SPINDLE
NUT, jam, 1"NF
NUT, slotted, 5/8"NF
PIN, cotter, 3/32" x 1"
RETAINER, spindle sealing washer

RING, locking, sealing washer retainer

WASHER, sealing{cork) . . . .. . ... vt i ..

WASHER, spindle seal (steel)

GASKET, spindle washer. . ........... e e e e e e

BEARING, ball, fan spindle - rear
SPACER, spindle bearings
WASHER, spindle front bearing
BEARING, ball, fan spindle - front
WASHER, end, fan spindle »

WASHER, spindle mounting

GASKET, fan . ............. e e e e e e e e

FAN (2" deep)
FAN (3" deep)

CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16'"

BRACKET, spindle mounting
CAPSCREW, 1/2UNC x 2-1/4"
LOCKWASHER, 1/2"
SCREW ASSEMBLY, fan belt adjusting (Includes KNOB)
NUT, 1/2"NF
LOCKWASHER, 1/2"
BELT, fan

TRANSFER, lubrication (See PAINTING AND MARKING)

103

KIT NUMBER

Y

058034, 37

058034, 37

058034, 37




4

VNN
<

g}’ |
77 0Q)
R ==

e

g

D
Za

)[U&A
) A ®

a

WATER _PUMP
_ O O 0

ITEM NUMBER QTY,

b Vot

10
11

12

5153238
045295
904205
046321
904205
5151190
5155816

5151189

5174818
5174820
045295

904205

5150144
3222555
5151189

5157412

NNDNN -

—

— e : : )/ / -
SN L B ANV = e
- | FRST TYPE | Y | SECOND TYPE
PLATE 1864 WATER BY-PASS TUBE
WATER BY-PASS TUBE
(See Plate 1864)
PART

DESCRIPTION KIT NUMBER
FIRST TYPE - Used on engines prior to serial No. 371-29836 and
471-28611.

TUBE,; thermostat housing to oil cooler
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"
CAPSCREW, 5/16"NC x 1-1/2"
LOCKWASHER, 5/16"

GASKET S oW L L L L i it e e e e e e et o e e et e 4 058034 37
?
058034
GASKET = UPPET « « v v v e v e e e e e e e e e e et 038037, gg:gg'

CLIP, supporting

SECOND TYPE - Started with engines serial No. 371-29836 and
471-28611,
TUBE, thermostst housing to water pump (AD 4 only)
TUBE, thermostat housing to water pump (AD 3 only)
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"
GASKET, tube to water pump 058034, 37

.........................

GASKET, tube to thermostathousing . . ........¢.0.v'vueaen. 058034, 37
CLIP, supporting

SPACER, supporting clip (1/4" thick)

104




POWER TRANSMISSION SYSTEM

Engine Clutch and Housing . . . . . ..ot vt v i vttt iie oo ce e
Engine Clutch Parts . . . . .. 0 ot vttt oottt e e e e
Engine Clutch Pedal and Linkage . . .. ... ... ..oy

Gear Shift. . . i v i i s i e e e e e e e e e e e e e e e e e e e e e e e e e e e e e

Power Take-0ff . . . . o v i i i v i e e e e e e e e e e e e e e e e

Power Control BoX . . . . . . it i v i vttt o ooenes e e e e e e e e m s e e e

Rear AXle . . v i v v i o e e e e e s e e e e e e e e e PN .
Tanderms . v v v v i e e e e e s e e et s e e e e e e e e e e e e PR
Transmission .. ... ... e e e e s e e e e e e e e PN

Transmission Brake,

105

PAGE NUMBER

......... 107,109
......... 112,113

........ . 114,115




26

/
/
[
4/
(
'/ 7

T

|

!

|

AT

A

e — —

R /Q

37393836 ||

: N\Nﬁm\m‘l[j]jﬁiiniiﬁm}fC‘
HMJW; ==
Ul

Qo

|
g
s 1)
[y

,l!lll!ﬂqllﬂlll!lllllllllllﬂlliﬂll ”III ! I’l‘!‘\ |I \II Il J’! ; ITIT

ITHII

"
H!”’UHI IIIII| II“IIIl {l l’ III

I

i

AR AN RO AL R R

ENGINE CLUTCH AND HOUSING (EARLY AD GRADERS)

PLATE 1320A



ITEM NUMBER QTY,

1
2
3

10
11

12

PART

207510
013058
904206

211013
604838
604924
604836
604837
604829
605156
904206
604831

045447
910914

604835

604832
913528
900801

604822

605109
604821
911028
035236
904208
013058
904206

604823
903629
904206

605108
035236
904208
905129
604824
604820
604825
013059

911026
904206

1
12
12

— ™D N

AR ea o

10

12

[ oS NI ]

b

— b =

ENGINE CLUTCH AND HOUSING
(See Plate 1320A)

USAGE: Model AD3 Graders prior to serial #328

DESCRIPTION

CLUTCH ASSEMBLY, engine (Order components. See page 112)
CAPSCREW, 3/8"NC x 1-1/4" .
LOCKWASHER, 3/8"

BEARING, ball, engine flywheel

SPACER, flywheel bearing

BEARING, ball, clutch release

SHIF TER ASSEMBLY, clutch (Includes item 8)

PIN, wear, clutch shifter

CAGE ASSEMBLY, clutch brake (1 CAGE and 1 TUBE)
CAPSCREW, 3/8"'NC x 2-1/2"
LOCKWASHER, 3/8"

HUB ASSEMBLY, clutch brake (Includes items 13 and 14)

FACING, clutch brake hub
RIVET, tubular, brass, flat head, 3/16" x 1/2"

SPRING, clutch brake

DISC, clutch brake )
NUT, safety, 3/8'"NF
PIN, cotter, 3/32" x 3/4"

GASKET, clutch housing to transmission case

HOUSING, clutch
STUD (1/2"NC x 2-1/4")
NUT, 1/2"NC
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2¢
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

COVER, clutch housing
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

FORK, clutch release
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"

KEY, #D woodruff, 5/16" x 1-1/4"

SHAFT, clutch release fork

BUSHING, clutch fork shaft (oilite)

LEVER, clutch release fork shaft
CAPSCREW, 3/8"NC x 2"

NUT, 3/8"NC
LOCKWASHER, 3/8"

107

KIT NUMBER




801

EARLY DESIGN——

iﬁjw#

- APARpeeRg- e -
12 17 16 19 18

I/

—EARLY TYPE LOCK-

ENGINE CLUTCH AND HOUSING




Y

1

* {

3

3A

10

11

12

13

14

15
16

17

S

{

PART

051260
068320
904205

054649

211013
605782

911036
914465

045496
911049
911100
904209
915275

605794

051204
051856
911035

911115
900942

057942
057941
057944

906692
904204

068975
068976
660799
905358
905660
904205

057943
910967

023756
060553
051194
051202

905668
904208

1
12
12

6

—

[NCI S oV 3V

— e b e

[SU ]

QUANTITY
ITEM NUMBER AD3 AD4

1
12
12

6

— bt

[AI ]

ENGINE CLUTCH AND HOUSING
USAGE: Model AD4 Graders and Model AD3 Graders serial No. 328 and up.
DESCRIPTION KIT NUMBER

CLUTCH ASSEMBLY, engine (See page 113 for repair parts)
CAPSCREW, 5/16"NC x 2"
LOCKWASHER, 5/16"

SHIM, clutch (1/32" thick)(To be removed when refacing of
flywheel or clutch pressure plate requires machining off
an amount equal to thickness of shim)

BEARING, ball, engine flywheel

HOSE, lubricating, clutch release bearing (8-1/2" long)(Used
on graders prior to #3671)
NUT, jam, 5/8"NC
FITTING, lubricating, straight, 1/8"NPT
HOSE, lubricating, clutch release bearing (19-3/4" long)
(Used on graders #3671 and up)
NUT, jam, 5/8"NF
WASHER, plain, SAE std., 5/8"
LOCKWASHER, 5/8"
FITTING, lubricating, 67-1/2°, 1/8"NPT

ELBOW, clutch lubricating hose (96°, 1/8"NPT male and
female)

NOTE: Items 6 and 7 comprise the EARLY TYPE CLUTCH
BRAKE ADJUSTMENT as used on graders prior to
#454.
COLLAR, clutch brake adjustment
STUD, clutch brake adjustment
NUT, jam, 1/2"NC
WASHER, plain, SAE std., 3/8"
PIN, cotter, 3/32" x 5/8"

NOTE: Items 8 thru 10 were used on graders #454 thru
#3515 only.

COLLAR, clutch brake adjustment
SLEEVE, clutch brake adjustment
LOCK, clutch brake adjustment sleeve
CAPSCREW, 1/4"'NC x 3/8"
LOCKWASHER, 1/4"
NOTE: Items 11 thru 13 were used on graders #3516 and up.
COLLAR, clutch brake adjustment
SLEEVE, clutch brake adjustment
SPRING, adjustment collar locking ball
BALL, steel, 1/4" diam.
CAPSCREW, 5/16"NC x 1/2"
LOCKWASHER, 5/16"

STUD, clutch brake (Used on graders #454 and up)
PIN, cotter, 1/8"" x 7/8"

WIRE, locking (1/16" x 26")
WASHER, plain, clutch brake stud (Graders #454 and up)
SPRING, pressure, clutch brake
SLEEVE, clutch throwout
CAPSCREW, 1/2"NC x 3-1/4"
LOCKWASHER, 1/2"

(Continued)

109




19

20

21

22

23

24

25

26

28

29

30

31

—_——

—tr— —— A A~

PART

051192
051201

068908

051677
910914
051203

051259
910245
904206
604821
904208
911028

604820
605799

5157551
904744
904207

605797
905126

605771
903633
904208

605796
905655
904204

605783
903629
904206

1

1

1

WD

NN =

1

1

NN

ENGINE CLUTCH AND HOUSING (Cont'd)
QUANTITY
ITEM NUMBER AD3 AD4

DESCRIPTION
SPRING, clutch brake retracting
PLATE, clutch brake

HUB ASSEMBLY, clutch brake (Includes FACINGS which are
cemented in place and cannot be serviced separately)

FACING, clutch brake hub (Replaceable type. Used only on '
graders prior to #3609) ) :
RIVET, tubular, brass, flat head, 3/16" x 1/2"

PLATE, pressure, clutch brake

HOUSING ASSEMBLY, clutch (Includes item 25)
CAPSCREW, 3/8"NC x 1-3/8"
LOCKWASHER, 3/8"

STUD (1/2"NC x 2-1/2")
LOCKWASHER, 1/2"
NUT, 1/2"NC

BUSHING, clutch fork shaft
GASKET, clutch housing to transmission case

FORK, clutch shifting
CAPSCREW, 7/16"NC x 1-1/2"
LOCKWASHER, 7/16"

SHAFT, clutch shifting fork
KEY, #15 woodruff, 1/4" x 1"

LEVER, shifting fork shaft
CAPSCREW, 3/8"NC x 1-3/4"
LOCKWASHER, 3/8"

COVER, ventilating, clutch housing
CAPSCREW, 1/4"NC x 1/2"
LOCKWASHER, 1/4"

COVER, clutch housing - lower
CAPSCREW, 3/8"'NC x 3/4"
LOCKWASHER, 3/8"

KIT NUMBER




Va .

MEMO

111




o

T

—e—-~—

!

L LY L B B L B L B LY B W

207510 CLUTCH ASSEMBLY

ITEM NUMBER

1

2

10

11

12
13

14

15

#

PART

207880
207878
207879
912380
217684
207169
204843
204844

207170

204891

204892

204895
904001

207588

204894

PLATE 1321 — ENGINE CLUTCH PARTS

QTY.

12

12

L S

N

ENGINE CLUTCH 207510
(See Plate 1321)

USAGE: Model AD3 Graders prior to serial No. 328. See page 107
for listing of complete Clutch Assembly.
DESCRIPTION KIT NUMBER

MEMBER ASSEMBLY, driven (Includes items 2 thru 4)

FACING, driven member (1/8" thick) . ........ e e 208358
FACING, driven member (5/32" thick) ......... et 208358
RIVET, tubular, brass, flat head, 9/64" x 7/16" .. ... ........ 208358

PLATE ASSEMBLY (Consists of items 6 thru 15)

PLATE ASSEMBLY, pressure anludes 4 STUDS and 4 PINS)
SPRING, pressure

CUP, pressure spring

PLATE ASSEMBLY, back (Includes item 10)

SEAT, adjusting screw

LEVER, release

PIN, release lever
PIN, cotter, 3/32v x 1/2"

SCREW, adjusting

SPRING, release lever




—

R TTTRR

S
[T

[T TS T TS T

051260 CLUTCH ASSEMBLY

ITEM NUMBER

1

U W

10
11
12
13 {
14

15

y

PART

054126
054127
054132
054131
056168
054129
054128
054122
054120
054121
054123
054124
054130
904205
054125
054118
054119

910867
910967

QTY.

1

wwWw

NN

PLATE 1353B— ENGINE CLUTCH PARTS

ENGINE CLUTCH 051260
(See Plate 1353B)

USAGE: Model AD4 Graders and Model AD3 Graders serial No.
328 and up. See page 109 for listing of complete Clutch
Assembly.

DESCRIPTION

DISC ASSEMBLY, driven (Facings are not serviced separately)

PLATE, pressure

SPRING, pressure plate retracting

SPACER
CAPSCREW, 3/8'NC x 1-1/4"

SPRING AND HUB ASSEMBLY (Serviced only as a unit)

COVER

BEARING, ball, clutch release

NUT, retaining, release bearing

WASHER, locking, release bearing nut

GASKET, release bearing cover

COVER, release bearing

CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

SLEEVE ASSEMBLY, release bearing (Includes items 15 and 16)

BUSHING, release bearing sleeve pin

PIN, release bearing sleeve

NUT, hex, slotted, 1/2"NF
PIN, cotter, 1/8" x 7/8"

113

KIT NUMBER




TRANSMISSION

S
A \
e >
e

[l [
- f‘q’/} \
hilyi )

! g#
I/ /
L] \
6 >
CLUTCH HOUSING ,
7T=j <

Il A S

5] E—— o | .

PLATE 1342A——CLUTCH CONTROL LINKAGE (EARLY AD3 GRADERS)

ITEM NUMBER QTY.

8

9
10
11
12

13
14

15

o

PART

604753
604756
604231
035190
904208
604826
604752
604749

604757

035190
911028
904208

604828
911049

604827

033075
900808

1

I

—

ENGINE CLUTCH CONTROL

USAGE: Model AD3 Graders prior to serial No. 328.

" DESCRIPTION

PEDAIL, clutch operating

BUMPER, clutch pedal arm (rubber)

ARM, clutch pedal ,
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

SHAFT, pedal arm

. PIN, pedal arm and lever (1/2" x 2-1/4")

LEVER, pedal arm shaft

SPRING, pedal retracting

SUPPORT, clutch pedal (Not available)
CAPSCREW, 1/2"NC x 1-1/2"
NUT, 1/2"NC
LOCKWASHER, 1/2"

ROD, clutch control
NUT, jam, 5/8"'NF

YOKE, control rod (5/8"NF)

PIN, control rod _
PIN, cotter, 1/8" x 1-1/2"

114

KIT NUMBER




TN

8 12
[
. &
@
o

1

10

11

PART

605795
605785
605722
904541
904208
052357
052358

604899
900942

051864
911159
900811
904381
051033
911043
900805
068389
051042
049991

049993
900805

QUANTITY
ITEM NUMBER AD3 AD4

1

1

— b — -

-

[SCIE V]

1

1

foo

— b o

—

ENGINE CLUTCH CONTROL

USAGE: Model AD4 Graders, and Model AD3 Graders serial
No. 328 and up.

DESCRIPTION
PEDAL, clutch operating
BUMPER, clutch pedal arm {rubber)
ARM, clutch pedal
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"
SPRING, pedal retracting
LINK, pedal retracting spring -

PIN, retracting spring link
PIN, cotter, 3/32" x 5/8"

) SHAFT, clutch pedal arm

WASHER, plain, SAE std., I"
PIN, cotter, 3/16" x 1-1/2"
PIN, cotter, 3/16' x 2-1/4"
ROD, clutch control
NUT, 1/2"NF .
PIN, cotter, 1/8" x 3/4"
YOKE, adjusting
YOKE ASSEMBLY, sliding (Includes item 11)
BUSHING, sliding yoke

PIN, control rod yokes
PIN, cotter, 1/8" x 3/4"

KIT NUMBER




|

AR

il m« o

4

15 18 18 17
= = A=
= | ¥

o

TOP_SHAFT

19 20

31 30 29 28 2825

INTERMEDIATE SHAFT

(g

Ll

N
T(EDS,

i
NS

il Y

- -
i ‘
P

bl K

i

BILLL ) RANG 4k
TR |||||||||i|l|l||||||l||ﬂ||ﬁi=

SIDE_VIEW

SECOND TYPE REVERSE SHAFT

FIRST TYPE REVERSE SHAFT

40

i J;u,
L

BOTTOM SHAFT

PLATE 1323B——TRANSMISSION



A

w

10

11
12

13

14

15

16

17

PART
605714

605001

605637

605896
903629
904206
605911
901666
912725
049628
604994

059089

605174
058966
605107

051673

035439
904206

050939
050952

058968
059093
050293
604998

059101
065118

605913
911043
911035
904208

QUANTITY
ITEM NUMBER AD3 AD4

1

0 00 =

IS

TN

g

1

o 0o —

FNATEIIINN

TRANSMISSION
(See Plate 1323B)

DESCRIPTION KIT NUMBER

TRANSMISSION ASSEMBLY (Includes parts listed below; also
all gear shifting forks){(For Graders #328 and up only)

CASE (Used on graders prior to #328)

CASE (Used on graders #328 and up. When late type case is
ordered for graders prior to #684 and for graders #686,
#692, #700 and #704, also furnish 2 SCREWS 059120, 2
NUTS 911041 and 2 LOCKWASHERS 912301)

COVER, case (Used on graders #328 and up)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

GASKET, case cover

PLUG, pipe, ctsk-hd., 1"NPT (Used on graders #328 and up)
PLUG, pipe, sq-hd., 1/2"NPT (oil level)

PLUG, oil drain (square head, 1'""NPT, magnetic)

SHAFT, top (Used on graders prior to #328)

SHAFT, top (For graders #328 and up. When required for
graders #328 thru #683, #686, #692, #700 or #704, order
following parts also: 1 snap RING 050293, 1 BEARING
059093, 1 COVER 059101, and 2 GASKETS 059103)

BEARING, ball, top shaft - rear (3. 346"0. D. )(Graders prior
to #328)

BEARING, ball, top shaft - reax (3.937"0.D. }(Graders #328
and up)

FLANGE, retaining, top shaft rear bearing (Graders prior
to #328)

FLANGE, retaining, top shaft rear bearing (Graders #328
and up)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

PINION, sliding, top shaft (21 teeth)
PINION, sliding, top shaft (27 and 33 teeth)

BEARING, ball, top shaft - front (Graders prior to #684, and
graders #686, #692, #700 and #704)

BEARING, ball, top shaft - front (Used on graders #684 and
up, excluding #686, #672, #700 and #704)

RING, snap, top shaft (Graders #684 and up, excluding #686,
#692, #700 and #704)

COVER, top shaft front bearing (Graders prior to #684, and
graders #686, #692, #700 and #704)

COVER, top shaft front bearing (Graders #684 and up, ex-
cluding #686, #692, #700 and #704
STUD (1/2"NC x 1/2"NF x 1-3/4")(Graders prior to
#328)
STUD (1/2"NC x 1-5/8")(Graders #328 and up)
NUT, 1/2"NF (Graders prior to #328)
NUT, jam, 1/2"NC (Graders #328 and up)
LOCKWASHER, 1/2"

(Continued)




187

19

20

-]

22 <

|
i 23 4
|

N

24 <

25{

26 4

27

28

29

PART

204786

204766

056999

059103

604998

059102
065118
605913
911043

911035
904208

605478

050937

059091

605009

059022

059788

059789
605479

913470
913472

859023

900807
023633
211530

059094

059092

605007

605006

2

RTINS

—

QUANTITY
ITEM NUMBER AD3 AD4

[N N

TRANSMISSION (Cont'd)
(See Plate 1323B)

DESCRIPTION KIT NUMBER

SHIM (. 020" thick){Graders prior to #684, and graders #686,
#692, #700 and #704. Use as required)

SHIM (. 005" thick){Graders prior to #684, and graders #686,
#692, #700 and #704. Use as required)

SHIM (. 003" thick){(Graders pfior to #684, and graders #686,
#692, #700 and #704. Use as required)

GASKET, shaft bearing cover (Graders #684 and up, exclud-
ing #686, #692, #700 and #704)

COVER, intermediate shaft front bearing (Graders prior to
#684, and graders #686, #692, #700 and #704)

COVER, intermediate shaft front bearing (Graders #684 and
up, excluding #686, #692, #700 and #704)
STUD (1/2"NC x 1/2"NF x 1-3/4")(Graders prior to
#328)
STUD (1/2"NC x 1-5/8")(Graders #328 and up)
NUT, 1/2"NF (Graders prior to #328)
NUT, jam, 1/2"NC (Graders #328 and up)
LOCKWASHER, 1/2"

SHAFT, intermediate (Graders prior to #108. Order 1 v
SHAFT 605478, 1 NUT 913472 and 1 cotter PIN 900807)

SHAFT, intermediate (Graders #108 thru #327)

SHAFT, intermediate (Graders #328 thru #683, and graders
#686, #692, #700 and #704)

SHAFT, intermediate (Graders #684 and up, excluding #686,
#692, #700 and #704)

WASHER, retaining, intermediate shaft front bearing
(Graders prior to #328)

WASHER, retaining, intermediate shaft front bearing
(Graders #454 and up)

SHIM, retaining washer (. 005" thick)(Graders #454 and up.
Use as required)

SHIM, retaining washer (. 028" thick)(Graders #454 and up.
Use as required)

CAPSCREW (Graders prior to #108. Order 1 STUD
605479, 1 NUT 913470 and 1 cotter PIN 900807)

STUD (5/8"NF x 1-3/4")(Graders #108 thru #327.
Recommend welding in place)

NUT, jam, slotied, 5/8"NF (Graders #108 thru #327)

NUT, jam, slotted, 3/4"NF éUsed only for service
with late type 605478 SHAFT) .

CAPSCREW ()drilled_hex head, 7/16"'NC x 1')(Used on
graders #454 and up)

PIN, cotter, 1/8% x 1+1/4" {Graders #108 thry #327)

WIRE, locking (1/16" x 12")(Graders #454 and up)

BEARING, ball, intermediate shaft - front (Graders prior to
#684, and graders #686, #692, #700 and #704)

BEARING, ball, intermediate shaft - front (snap-ring type)
(Graders #684 and up, excluding #686, #692, #700 and
#704)

SPACER, intermediate shaft front bearing (Graders #684 and
up, excluding #686, #692, #700 and #704)

GEAR, intermediate shaft (31 teeth)
GEAR, intermediate shaft {21 teeth)

(Continued)

118




—.

30
31
32

33

34

35

36

37

38

39

40

41
42
43
44
45
46
47
48
49

50
51

52
53
54

55
56

57

PART

605005
605004
050941
605003

211530

059095

605008
903630
904206
068197
903630
904206
604997
059120
911041
912301
605011
050936
061088
061087
605080
605012
050938

605081

605015

061085
605090

911041
904206

605175
210740
605093
605010
903631
904206

605082

056586

QUANTITY
ITEM NUMBER AD3 AD4

1

1

—

W wr=

1

1

w W

—

Lo

12

TRANSMISSION (Cont'd)
(See Plate 1323B)

DESCRIPTION

GEAR, intermediate shaft (37 teeth)

GEAR, intermediate shaft (43 teeth)

GEAR, sliding, intermediate shaft (25 teeth)
RING, snap, intermediate shaft

BEARING, ball, intermediate shaft - rear (Graders prior to
#684, and graders #686, #692, #700 and #704)

BEARING, roller, intermediate shaft - rear (Graders #684
and up, excluding #686, #692, #700 and #704)

COVER, intermediate shaft rear bearing
CAPSCREW, hex head, 3/8"NC x 1"
LOCKWASHER, 3/8"

COVER, bottom shaft rear bearing
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, rear bearing covers

- SCREW, retaining, intermediate shaft rear roller bearing

(Used on graders #684 and up, excluding #686, #692, #700
and #704)
NUT, 3/8"NF
LOCKWASHER, external teeth, 3/8"
SHAFT, bottom (Used on graders prior to #328)
SHAFT, bottom (Used on graders #328 and up)
CUP, bottom shaft rear bearing
CONE ASSEMBLY, bottom shaft rear bearing
RING, snap, bottom shaft
GEAR, bottom shaft (33 teeth)
GEAR, sliding, bottom shaft {38 teeth)
WASHER, thrust, bottom shaft gear
GEAR, bottom shaft (60 teeth)
ROLLER ASSEMBLY, bottom shaft
SEGMENT ASSEMBLY, retaining, bottom shaft gear (Ser-
viced only as a unit)
NUT, 3/8"NF
LOCKWASHER, 3/8"
CONE ASSEMBLY, bottom shaft front bearing
CUP, bottom shaft front bearing
SEAL, oil, bottom shaft
COVER, bottom shaft front bearing
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

SHIM, adjusting, bottom shaft bearings ( 005" thick. Use as
required)

SHIM, adjusting, bottomn shaft bearings (. 003" thick. Use as
required)

(Continued)

119

KIT NUMBER




TRANSMISSION (Cont'd)

23
PART QUANTITY (See Plate 1323B)
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER

NOTE: Items 58 thru 67 were used only on graders prior to
serial #328.

58 604991 1 - SHAFT, reverse gear
061095 1 - ROLLER AND RACE ASSEMBLY, reverse gear shaft front
59 bearing
061094 1 - RACE, inner, reverse gear shaft front bearing
60 061093 1 - RING, snap, reverse gear shaft
61 604989 1 - GEAR, reverse (40 teeth)
62 604990 1 - PINION, reverse (22 teeth)
63 058968 1 - ° BEARING, ball, reverse gear shaft - rear
64 604992 1 - SPACER, reverse gear shaft rear bearing
65 205342 1 - COVER, reverse gear shaft rear bearing
U-3201 3 - STUD (3/8"NC x 1-1/8")
66 911026 3 - NUT, 3/8"NC
904206 3 - LOCKWASHER, 3/8"
67 604993 1 - GASKET, reverse gear shaft rear bearing cover
NOTE: Items 68 thru 76 were used only on graders serial
#328 and up.
68 605915 1 1 SHAFT, reverse gear
69 605906 3 3 STUD (3/8"NC x 1-1/2")
70 911026 3 3 NUT, 3/8"NC
71 904206 3 3 LOCKWASHER, 3/8"
72 605905 1 1 GASKET, reverse gear shaft
; 73 605914 1 1 GEAR, reverse (22 teeth and 40 teeth)
74 605895 2 2 RING, snap, reverse gear
} 75 058967 1 1 BEARING, ball, reverse gear - rear
|
: 76 058974 1 1 BEARING, ball, reverse gear - front

120




1 2 3 4 56 7891011128 913 14

v

R g Egrg grgt kg grg Lex
L Pk VL 8 Vi . Vs

177
e

15

:/) 16
’/r
s

17

4

11

12

CONSTANT MESH TRANSMISSION

USAGE: Special Equipment. Applicable to the following graders:

PART QUANTITY
ITEM NUMBER

077869

078194
{ 078174
075275
075276
075277
075278
075279
075280
075281
075282
075284
075283

075285

1

DESCRIPTION

TRANSMISSION ASSEMBLY (Same as 605714 TRANSMISSION
ASSEMBLY except includes parts listed below)

SHAFT, top
SHAFT, top

GEAR, shifting, lstand 4th speeds (18 teeth)
WASHER, spacing, lstand 4th speed gear
BEARING, roller, lst and 4th speed gear
GEAR, lstand 4th speeds (18 and 21 teeth)
WASHER, spacing, 2nd and 5th speed gear
GEAR, 2nd and 5th speeds (18 and 27 teeth)
BEARING, roller

SLEEVE, roller bearing

COLLAR, shifting, 2nd, 3rd, 5th and 6th speeds
HUB, shifting collar

GEAR, 3rd and 6th speeds (33 teeth)

(Continued)
120A

KIT NUMBER

(Added Jine, 1952)




ITEM NUMBER

13
14
15
16
17

18

19

20
21
22
23
24
25
26
27
28
29

30

CONSTANT MESH TRANSMISSION (Continued)

PART QUANTITY

078137
078135
059022
059023
023633
075287
059788
059789
075289
075288
075290
076659
076942
023633
077300
076660
076942
023633
077299

077407

NN -

[ ]

DESCRIPTION KIT NUMBER
WASHER, thrust
RING, snap
WASHER, retaining, front bearing
CAPSCREW (drilled hex-hd., 7/16"NC x 1")
WIRE, locking (1/16" x 12")
COVER, front bearing
SHIM, retaining washer (.005" thick. Use as req'd)
SHIM, retaining washer (. 028" thick. Use as req'd)
BEARING, ball, front (snap-ring type)

GEAR, 3rd and 6th speeds’(31 teeth)

SHAFT, intermediate

FORK, low
CAPSCREW (drilled hex-hd., 3/8"NF x 1-1/2")
WIRE, locking (1/16" x 12")

SHAFT, low shifting fork

FORK, 2nd and 3rd
CAPSCREW (drilled hex-hd., 3/8"NF x 1-1/2*)
WIRE, locking (1/16" x 12')

SHAFT, 2nd and 3rd shifting fork

CONVERSION KIT, constant mesh transmission (Applicable to
models AD3, AD4 Consists of items 1 thru 30)

LEVER
DETAILS

30

SIDE VIEW TOP VIEW

TRANSMISSION CAéE 5

761 ST

FIRST TYP!

> "ISECOND TY

PLATE 1317B— TRANSMISSION BRAKE

120B




TRANSMISSION BRAKE
(See Plate 1317B)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 6042106 1 1 PLATE, pressure - inner
2 903638 8 8 CAPSCREW, 1/2"NG x 1-1/4"
3 904208 8 8 LOCKWASHER, 1/2"
4 604881 1 1 DISC ASSEMBLY, brake (1 HUB, 1 DISC, 8 RIVETS. Serviced
only as a unit)
5 604215 1 1 PLATE, pressure - outer
6 604880 1 1 INSERT, wear, outer pressure plate
7 604878 4 4 SPRING, retracting, outer pressure plate
8 604879 4 4 WASHER, retracting spring
9 604877 4 4 STUD, retracting, outer pressure plate (5/8”NC x 5/8"NF x
2-7/8v)
10 912840 4 4 NUT, slotted, 5/8"NF
11 900806 4 4 PIN, cotter, 1/8' x 1"
604214 1 - COVER (Used on graders prior to #328. Fits later machines
12 also)(Not illustrated)
053698 1 1 COVER (Used on graders after #327)
13 903781 10 10 CAPSCREW, 1/2"NC x 2-3/4"
14 904208 10 10 LOCKWASHER, 1/2"
15 913468 1 1 SCREW, set, slotted head, oval point, 3/4"NF x 2-1/2"
16 910847 1 1 NUT, jam, 3/4"NF
17 604885 1 1 LEVER, actuating
18 604887 1 1 PIN, actuating lever
19 911440 2 2 PIN, cotter, 3/l6" x 1-1/8"
20 604757 1 1 SPRING, retracting, brake lever
21 604905 1 - YOKE, brake rod (Used on graders prior to #328)
22 910882 1 - NUT, square, 1/2"NC (Used on graders prior to #328)
23 068389 1 1 YOKE, brake rod (Used on graders #328 and up)
24 911043 1 1 NUT, hex, 1/2"NF (Used on graders #328 and up)
604906 1 - ROD, brake (Used on graders prior to #328)
25 605801 1 1 ROD, brake (Used on graders #328 and up)
26 033072 2 2 PIN, brake rod
27 910967 2 2 PIN, cotter, 1/8" x 7/8"
28 604889 1 1 LEVER, operating
604901 1 - PIVOT, operating lever (Used on graders prior to #572,
excluding graders #564, #566, #568, #569 and #570)
2
? 057742 1 1 PIVOT, operating lever (Used on graders #572 and up, in-
cluding graders #564, #566, #568, #569 and #570)
30 903630 4 4 CAPSCREW, 3/8'NC x 1V
904206 4 4 LOCKWASHER, 3/8"
30A 914465 1 1 FITTING, lubricating, straight, 1/8"NPT (Graders #4035
and up)
31 604904 1 1 RATCHET, operating lever
32 604895 1 1 PAWL, operating lever
33 604899 1 1 PIN, pawl ,
34 900942 1 1 PIN, cotter, 3/32" x 5/8"

(Continued)
121




221

TOP VIEW
(SECTIONAL IZED)

VIEW
(SECTIONAL 1ZED)

O

r =

TRANSMIj:SION

i 35 33 23

| ==y

PLATE I319A——GEAR SHIFT (EARLY AD GRADERS)




35
36

37
38

39

1

2

10
11
12
13
15
16
17
18
19
20
21
22
23

24
25

26

27
28
29
30

TRANSMISSION BRAKE (Cont'd)

PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION
604896 1 1 ROD, lever pawl
900970 1 1 PIN, cotter, 1/16" x 1/2"
604835 1 1 SPRING, pawl rod
604898 1 1 BUTTON, pawl rod
605603 1 1 SPRING, retracting, operating lever
GEAR SHIFT
(See Plate 1319A)
USAGE: Model AD Graders prior to serial No. 328.
PART
ITEM NUMBER QTY., DESCRIPTION
605020 1 FORK, 2nd. and 3rd.
605022 1 FORK, low
605024 1 FORK, reverse
605026 1 FORK, high-low
605028 4 SETSCREW, shifting fork (square head, taper point, 1/2'"NF x
1-7/16m)
913177 4 NUT, jam, l/2"NF
023633 4 WIRE, locking (1/16" x 12")
605021 1 SHAFT, 2nd. and 3rd. shifting fork
605023 1 SHAFT, low shifting fork
605025 1 SHAFT, reverse shifiting fork
605027 1 SHAFT, high-low shifting fork
605097 2 PLUNGER, interlocking, shifting fork shafts
605096 2 PIN, retaining, interlocking plunger
605098 2 SETSCREW (hex-head, taper point, 3/8''NC x 1-5/8")
903584 2 NUT, jam, 3/8"'NC
910181 4 BALL, steel, 9/16'" diam.
605084 4 SPRING, shifting shaft locking ball
605095 1 CAP, shifting fork shaft
910006 3 PLUG, expansion, 1-1/4" diam.
605035 1 GASKET, transmission case cover
901726 1 ELBOW, street, 90°, 1"NPT
605101 1 PIPE, transmission oil filling
901755 1 CAP, pipe, I'"NPT
605030 1 COVER, transmission case
910211 9 CAPSCREW, 3/8"NC x 1-1/8"
904206 9 LOCKWASHER, 3/8"
053616 1 CAPSCREW, 3/8'"NC x 1-3/4"
904206 1 LOCKWASHER, 3/8"
605032 2 LEVER, shift selecting
605028 2 SETSCREW (square head, taper point, 1/2''"NF x 1-7/16'")
913177 2 NUT, jam, 1/2"NF
023633 2 WIRE, locking (1/16" x 12")

{Continued)

123

KIT NUMBER

KIT NUMBER




ITEM NUMBER QTY.

31

32

38

39
40

41
42
43
a4 {
45
46
47

48
49

50
51
52
53
54
55
56

57
58

59
60
61

62
63

64

3

PART

605031
603010
605034

023633

604807
604795

605514

605516
914668

605515
905121
604797
013059
911026
904206
605058
913471
900801

033072
910967

604804
604805
604806
604783
604787
604788
604786
604791
903835

902870

604460
604784
600940

601935
900805

604347
013058
911034
904206

2

NN

vV ~N

NNV

o

NNV~

GEAR SHIFT (Cont'd)
DESCRIPTION
SHAFT, shift selecting lever
SEAL, oil, selecting lever shaft
BOOT, dust, selecting lever shaft
WIRE, locking (1/16'" x 5')
WIRE, locking (1/16" x 12M)

ROD ASSEMBLY, control (Includes items 38 thru 41)
PIN, straight (5/16" x 1-1/4")

SEAT, control rod ball joint

SCREW, adjusting, comtrol rod ball joint
PIN, cotter, 1/16'" x 1-1/4"

PIN, ball, control rod
KEY, #5 woodruff, 1/8'" x 5/8"
LEVER, shifting tube
CAPSCREW, 3/8'NC x 2"
NUT, 3/8'NC
LOCKWASHER, 3/8"
LINK, shift selecting
NUT, jam, slotted, 1/2"NF
PIN, cotter, 3/32" x 3/4"

PIN, shift selecting link
PIN, cotter, 1/8'" x 7/8"

ROD, shift selecting ~ long
ROD, shift selecting -~ short
SPRING, shift selecting rod
PLUNGER, shift selecting rod
TUBE, shift control - long
TUBE, shift control - short
BUSHING, control tube
COLLAR, control tube (When ordered for graders prior to #51 also
furnish SETSCREW 902870)
SETSCREW, socket head, cup point, 1/2"NC x 3/8" (Graders
prior to #51) ’
SETSCREW, socket head, cup point, 3/8'"NC x 3/8" (Graders
#51 and up)
LEVER, gear shifting - long
LEVER, gear shifting - short
GRIP, gear shifting lever

PIN, gear shifting lever
PIN, cotter, 1/8" x 3/4"

BRACKET, gear shifting levers
CAPSCREW, 3/8''NC x 1-1/4"
NUT, jam, 3/8"NC
LOCKWASHER, 3/8"

124

KIT NUMBER

-




=

MEMO

125




— _ By

STVL3A H3IATT

SIvLl3d
MOOTHALNI

L2 92 G2 V<

&

11

g oc mg%

{

MIIA - 3dIS PFiFLEnEnEs]

TANVd HOVA |

mm/J_J_ 61 92 Ot
|1 -

T
0S

S rs o c MIIAOL

126




ITEM
1

2

10
11

12

20
21
22
23
24
25

26
27

28
29
30

31
32
33

k,, 34

35

PART

NUMBER AD3

605631
605634
605632
605633

045617
023633

605901
605902
605903
605904
605898
910181
605909

605910
023633

605900
605899
905657
904204
913115
606012
606011
606013
606014
911042
605973

051049
900801

606018

606016

606017

606010
606008
606009
051047

051044

QUANTITY

1

1

NN

—

12
12

AD4
1

1

oo

™ B

12
12

GEAR SHIFT
(See Plate 1315A)

USAGE: Model AD4 Graders, and Model AD3 Graders serial
No. 328 and up.

DESCRIPTION KIT NUMBER
FORK, 2nd. and 3rd.

FORK, low

FORK, reverse

FORK, high-low

CAPSCREW, shifting fork (drilled hex head, 3/8'"NC x 1-1/4'")
WIRE, locking (1/16" x 121)

SHAFT, 2nd. and 3rd. shifting fork
SHAFT, low shifting fork

SHAFT, reverse shifting fork
SHAF T, high-low shifting fork
SEAL, oil, shifting fork shaft
BALL, steel, 9/16" diam.

SPRING, shifting shaft locking ball

PLUG, shifting shaft locking ball
WIRE, locking (1/16" x 12'7)

PLUNGER, interlocking, shifting fo}rk shafts

GUIDE, shifting shaft interlocking plunger
CAPSCREW, 1/4'NC x 1"
LOCKWASHER, 1/4"

PIN, cotter, 5/32" x 3/4"

ROD, gear shifting, 2nd. and 3rd.

ROD, gear.shifting, low

ROD, gear shifting, reverse

ROD, gear shifting, high-low

NUT, hex, 7/16"NF

YOKE, shifting rods

PIN, shifting rod yokes
PIN, cotter, 3/32" x 3/4"

BELLCRANK ASSEMBLY, 2nd. and 3rd. shift (Includes items
31, 34 and 35)

BELLCRANK ASSEMBLY, low and reverse shift (Includes
items 32, 34 and 35)

BELLCRANK ASSEMBLY, high-low shift (Includes items 33
thru 35)

BUSHING, bellcrank (oilite bronze, 1-5/8" long)

BUSHING, bellcrank (oilite bronze, 1-5/16" long)

BUSHING, bellcrank (oilite bronze, 1-1/2'" long)

BUSHING, bellcrank (steel, 1/4" long)

BUSHING, bellcrank (steel, 5/16" long)
{Continued)

127




8¢1 -

55 54 53 51 52 50

\

s

R

38 37 36

:

yr
I
Hllnl i




36

37
38

39

40
41

42

43

45

46

47

48

49
50
51

52

10

11

12

PART QUANTITY

ITEM NUMBER AD3 AD4
606003 1 1
606007 1 1
904002 1 i
606005 4 4
605768 1 1
035221 3 3
904208 3 3
055812 1 1
055795 1 1
U-171 2 2
606006 2 2
900805 4 4
605735 2 2
035887 1 -
054453 1 1
051048 4 4
606004 1 1
------ 1 1
------ 1 1
605083 1 1
605053 2 2
051198 2 2

P09 TF26
604971 2 2
051151 2 2
604968 2 2
911690 2 2
604974 2 2
604972 2 2
605339 2 2
605338 2 2
605337 2 2
605336 2 2
604969 20 20

13

GEAR SHIFT (Conttd)
DESCRIPTION KIT NUMBER
SPACER, bellcrank

SHAFT, bellcrank
PIN, cotter, 1/8" x 2"

ROD, gear shifting

HOUSING, gear shift
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, l/2"

LEVER, high-low and reverse {When required for graders
prior to #588 also order 1 LEVER 055795 and 1 SPRING
054453)

LEVER, lst., 2nd. and 3rd. (When required for graders
prior to #588 also order 1 LEVER 055812 and 1 SPRING
054453)

KNOB, gear shift lever (bakelite)

PIN, gear shift lever pivot
PIN, cotter, 1/8" x 3/4"

PIVOT, gear shift lever

SPRING, gear shift lever (Used on grader prior to #588)
SPRING, gear shift lever (Used on grader #588 and up)
LEVER, gear shift selection

SPACER, gear shift selection levers

. LEVER, throttle (See ENGINE CONTROLS)

SHAFT, throttle (See ENGINE CONTROLS)

REAR AXLE
(See Plate 1343B)

HOUSING ASSEMBLY, rear axle (Includes item 2)(When re-
quired for graders prior to #328 also order item 22)

BUSHING, housing

SHAFT ASSEMBLY, rear axle (Includes item 3A)(When re-
quired for graders prior to #328 also order ! CAP 051148,
1 CASE 051149 and 1 BEARING 051152)

COLLAR, rear axle shaft

KEY, rear axle shaft

NUT, rear axle shaft (hex, slotted, 2-1/2"NF)
PIN, cotter, 1/4" x3-1/4""

SEAL, oil, rear axle shaft - inner

SPACER, rear axle shaftv inner bearing

CONE ASSEMBLY, rear axle shaft inner bearing
CUP, rear axle shaft inner bearing

CONE ASSEMBLY, rear axle shaft outer bearing
CUP, rear axle shaft outer bearing

SHIM, adjusting, rear axle shaft bearings (. 005" thick)(Use
as required)

(Continued)

129




REAR AXLE (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
14 604962 2 2 COVER, rear axle shaft outer bearing (
15 604963 16 16 CAPSCREW (drilled hex head, 1/2"NC x 1-3/8")

16 906961 16 16 LOCKWASHER, internal teeth, 1/2"

17 052519 2 2 WIRE, locking (1/16" x 391)
18 604973 2 2 SEAL, oil, rear axle shaft - outer
19 911076 3 3 ELBOW, street, 45°, 1"NPT
20 901666 7 7 PLUG, pipe, ctsk-hd., 1"NPT
21 605132 3 3 VENT, air, rear axle and cross shaft housings
22 605917 2 2 ADAPTER, rear axle housing air vent (Used on graders #328
and up)
23 060994 1 1 GEAR, rear axle (72 teeth)
24 605106 2 2 GASKET, cross shaft housing
25 604977 1 1 HOUSING, cross shaft
26 605416 16 16 STUD (5/8"NC x 3-1/16")
27 911029 16 16 NUT, 5/8"NC
28 904209 16 16 LOCKWASHER, 5/8"
29 AM-8801 12 12 CAPSCREW, 1/2""NC x 2"
30 904208 12 12 LOCKWASHER, 1/2"
31 910179 2 2 PIN, dowel, cross shaft housing (5/8" x 1-1/2")
32 057956 1 1 SHAFT AND PINION, cross (17 teeth)
604981 1 1 GEAR, bevel, cross shaft (45 straight teeth)(Graders prio
to #1790) ’
33
057809 1 1 GEAR, bevel, cross shaft (45 spiral teeth)(Graders #1790
and up) (
*
33A 066673 1 1 WASHER, cross shaft bevel gear (Used on graders No. 2784 -
and up)
34 604982 1 1 KEY, cross shaft bevel gear (1/2" x 3/4'" x 2-11/16")
35 605335 2 2 CONE ASSEMBLY, cross shaft bearing
36 605334 2 2 CUP, cross shaft bearing
605085 16 16 SHIM, adjusting, cross shaft bearings (. 005" thick. Use as
required)
37
065042 4 4 SHIM, adjusting, cross shaft bearings (. 015" thick. Use as
required) '
604984 1 1 COVER, cross shaft right bearing
38 904541 6 6 CAPSCREW, 1/2"NC x 1-3/4v
904208 6 6 LOCKWASHER, 1/2"
K%k
604984 1 1 COVER, cross shaft left bearing (Graders prior to No. 2784 )
904541 6 6 CAPSCREW, 1/2"NC x 1-3/4"
904208 ) 6 LOCKWASHER, 1/2"
39
%
066751 1 1 COVER, cross shaft left bearing (Graders No. 2784 and up)
903640 6 6 CAPSCREW, 1/2"NC x 2"
904208 6 6 LOCKWASHER, 1/2"
40 066674 1 1 WASHER, spacing, cross shaft bearing cover (Used on graders
No. 2784™ and up)
41 057812 1 1 PINION AND SHAFT ASSEMBLY (Consists of items 46 thru
56. Has spiral bevel teeth)(For graders #1790 and up)
42 061842 6 6 STUD (1/2"NC x 1/2"NF x 2") ,
43 911043 6 6 NUT, 1/2"NF
44 904208 6 6 LOCKWASHER, 1/2"

(Continued)

130




Y

ITEM

45

46

48
49
50
51

52

53

54

55
56

57

PART

U-78
U-314

065540

604958

605476

057810

065870
061086
604986
061089
061090
604987
064405
605494
605493
605492

605477
901345

604978

QUANTITY
NUMBER AD3 AD4

4

3

4

3

REAR AXLE (Contid)
DESCRIPTION KIT NUMBER
SHIM, adjusting, bevel pinion mesh (. 005" thick. Use as req'd)

SHIM, adjusting, bevel pinion mesh (. 015" thick. Use as req'd)

CARRIER ASSEMBLY, bevel pinion and shaft (Includes items
49 and 52) .

PINION AND SHAFT (18 straight bevel teeth)(Use on graders
prior to #159., Order PINION AND SHAFT 605476, NUT
605477 and PIN 901345)

PINION AND SHAFT (18 straight bevel teeth)(Graders #158
thru #1789)

PINION AND SHAFT (18 spiral bevel teeth)(Graders #1790 [ S 7%
and up)

CONE ASSEMBLY, bevel pinion shaft rear bearing

CUP, bevel pinion shaft rear bearing

SEAL, oil, bevel pinion shaft

CONE ASSEMBLY, bevel pinion shaft front bearing

CUP, bevel pinion shaft front bearing

GEAR, bevel pinion shaft (36 teeth)(Graders prior to #1834)
GEAR, bevel pinion shaft (36 teeth)(Graders after #1834 and up)
SHIM, adjusting, pinion shaft bearings (. 002' thick. Use as req'd)
SHIM, adjusting, pinion shaft bearings (. 005" thick. Use as req'd)
SHIM, adjusting, pinion shaft bearings (. 020" thick. Use as req'd)

NUT, bevel pinion shaft (hex, slotted)
PIN, cotter, 1/4"x 2-1/2"

GASKET,. cross shaft housing to transmission case

*Excluding graders No. 2789, 2793, 2799, 2801, 2802 and 2803

**Including graders No. 2789, 2793, 2799, 2801, 2802 and 2803

131




Z2¢€1

T

M RERCRCERRLE

i
/ .

il

ST

32 : e B saldes! 'm/m.
18 I T
‘ MM s

B

1

N

| \HV\!HIM\H‘

PLATE 1366A — TANDEMS

/’/‘\.‘ . ;/\




1

4A

9B
10
11
13
14

15

16

17

18

19
20

21

22

23

24

PART

604470

- 912768

901652
912725
903627
604481
903630
904206
604482
604489

903638
904208

064129
904208

605132
604487
604488
903626
904205
914465

051150
604484
404926
051 iSZ

604474

051149

903638
904208

604171
051148

903638
904208

604380

051142

066990

QUANTITY
- . ITEM NUMBER AD3 AD4

2 2
2 2
2 2
2 2
4 4
6 6

24 24

24 - 24
3 6
2 2

22 22

22 22
2 2
2 2
2 2
2 2
4 4

20 20

20 20
2 2
2 2
2 -
2 -
2 2
2 -
2 2

24 24

24 24
2 -
2 2

12 12
12 12
2 -
2 2
2 2

prre

‘"TANDEMS
(See Plates 1366A and 2111)

.DESCRIPTION , o ’ KIT NUMBER

CASE, tandem (Not for graders with low~speed tandems. See
item 50)

PLUG, pipe, 1"NPT (oil ﬁning hole)
PLUG, pipe, 1/4"NPT (oil level checking)
PLUG, pipe, 1/2"NPT (oil drain)

CAPSCREW, 3/8"NC x 1/2" (For plugging holes)

COVER, case acce*ss holes

CAPSCREW, 3/8"'NC x 1"
LOCKWASHER, 3/8"

GASKET, case cover
HUB, tandem case ‘ ’
CAPSCREW, 1/2"NC x 1-1/4" .
LOCKWASHER, 1/2v
NOTE: Items 9A and 9B were used on graders serial No.
1702 and up altho they may be installed on prior

machines also.

ADAPTER, air vent
LOCKWASHER, 1/2"

VENT, air, tandem case

SEAL, case hub

RING, retaining, case hub seal
CAPSCREW, 5/16'"NC x 3/4"
LOCKWASHER, 5/16"

FITTING, lubricating, straight, 1/8"NPT

SPROCKET driving (15 teeth)(Not for graders equipped with
low-speed tandems. See item 51)

SPACER, rear axle tandem bearmg (Used on graders prior
to #328)

BEARING, roller, rear axle (5-1/2"0, D }(Used on graders
prior to #328)

BEARING, roller, rear axle (6-5/16"0,D, )(Graders #328
and up)

CASE, . rear axle bearing (5-1/2" bore){(Graders prior to #328)
CASE, rear axle bearing (6-5/16" bore)(Graders #328 and up)

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

CAP, rear axle bearing {Used on graders prio¥ to #328)
CAP, rear axle bearing (Used on graders #328 and up)

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

SPROCKET AND SHAFT, rear wheel (keywayed)(Used on
graders prior to #328)(Not illustrated)

SPROCKET AND SHAFT, rear wheel (sphned (Used on
graders #328 and up)

SPROCKET" & SHAFT, rear wheel (tapered & Keywayed)(Used
f/Special Serv1ce to replace Splined Shaft on Grader w/Electric

Brakes.
{Required wheel 075666) . . . . « « v « « « « . . 075768
Continued
133




R

PART

ITEM NUMBER

25

26

27
28

29

30
31

32

33

34

35

36

37

38

39
40

41

42

43

44

45

46

|
{
{
(
{

604377

051146
066988

604928

6044380
903638
904208

064763
604477

604486
903639
904208

604927

605087

051140

903638
904208

605195
051140
———

903638
904208

914465

604479

051145
075767

051144

AM-8578

051141

604483

605508

605578

605507

051199

QUANTITY
AD3 AD4
2 -
2 2
2 2
4 4
4 4
40 40
40 40
4 4
36 36

4 4 .
40 40
40 40

4 4

2 -

2 2
20 20
20 20

2 -

2 2
20 20
20 20

4 4
4 -
4 4
4 4

4 4

4 4

4 4

4 4
88 88
88 88

4 4

2 -

TANDEMS (Cont!d)

DESCRIPTION ' KIT NUMBER

SPROCKET & SHAFT, front wheel (keywayed){(Used on Graders
prior to #328)(Not illustrated)
SPROCKET & SHAFT, front wheel (splined)(Used on Graders #328 & up)
SPROCKET & SHAFT, front wheel (tapered & keywayed){Used f/Spec.
Service to repla.ce splined shaft on Grader w/Elec. Brakes.
Reg. wheel 075666) . « v v ¢« o o o » « o o « o « 076097
BEARING, roller, tandem wheel shafts - inner (Each consists
of 1 CUP and 1 ROLLER ASSEMBLY. Serviced only as a
unit)

ECCENTRIC, tandem wheel shaft - inner
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

SHIM, adjusting, wheel shaft bearings (. 005" thick)(Use as
required)

SHIM, adjusting, wheel shaft bearings (. 010" thick){(Use as
required)

STOP, tandem
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

BEARING, roller, tandem wheel shafts - outer (Each consists
of 1 CUP and 1 ROLLER ASSEMBLY. Serviced only as a
unit)

ECCENTRIC, front wheel shaft - outer (Graders prior to
#328)

ECCENTRIC, front wheel shaft - outer (Graders #328 and up)

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

ECCENTRIC, rear wheel shaft - outer (Graders prior to #328)
ECCENTRIC, rear wheel shaft - outer (Graders #328 and up)

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"
FITTING, lubricating, straight, 1/8''NPT

SEAL, oil, wheel shaft (4-1/8"0, D, }(Graders prior to #328)

SEAL, oil, wheel shaft (4-7/8"0, D, , 3-3/4"L D, )(Grader #328 & up)

SEAL, oil, wheel shaft (4-7/8%0, D, , 3"L D, }{f/Spec. Service Shafts
066988 and 066990 only)e « « « « « o « o o o . o 076097,075768

SPACER, wheel shaft (Used on graders #328 and up)

RING, sealing, bearing compartment (Used.on graders #328
and up)

RETAINER, bearing compartment sealing ring (Graders #328
and up)

CHAIN, driving (45 links, 2" pitch. Consists of items 43 thru-
45)(Not for graders equipped with low-speed tandems. See
item 53)

LINK, connecting, driving chain (Includes side BAR and
cotter PINS)

LINK, roller, driving chain

LINK, offset, driving chain (Includes connecting PIN and
cotter PIN)

SLEEVE, adapting, rear axle tandem bearing (3. 147"L D, x
3- 9/16"0 D. x1- 9/16" long)(Required to install BEARING
051152 on graders prior to #328. Not illustrated)

_(Continued)

134




PART =~ QUANTITY

TANDEMS (Cont'd)

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
NOTE: Parts listed below are applicable only to special
graders equipped with low-speed tandems. See
Plate 2111.
50 064016 2 2 CASE, tandem
51 062107 2 2 SPROCKET, driving (12 teeth)
52 063999 2 2 RING, spacing, rear axle tandem bearing
53 064005 8 8 CHAIN, driving (30 links, 2'" pitch. See items 43 and 44 for
repair parts)
54 064013 4 4 SPROCKET, driven (20 teeth)
063996 40 40 CAPSCREW @rilled end, 5/8"'NF x 2'")
55 912840 40 40 NUT, slotted,” 5/8"NF
900806 40 40 PIN, cotter, 1/8" x 1",
56 064006 4 4 SPROCKET AND SHAFT, intermediate {10 téeth)
57 604928 8 8 BEARING, roller, intermediate shaft (Each consists of 1
CUP and 1 ROLLER ASSEMBLY. Serviced only as a unit)
_ 604480 8 8 ECCENTRIC, intermediate shaft
58 903628 80 80 CAPSCREW, 1/2"NC x 1-1/4"
904208 80 80 LOCKWASHER, l/2"
064010 8 8 COVER, intermediate shaft bearing
59 903639 40 40 CAPSCREW, 1/2"NC x 1-1/2"
904208 40 40 LOCKWASHER, 1/2"
60 604477 72 72 SHIM, bearing cover (.010" thick. Use as required)
o
)
S0/ oI R
e -V
))))7% H)S)E‘
Q

[ I [
m\\n)»)))))))nm

50 60 59 56 57 58 5554 53 5 52 [T T

135




MEMO

136




s,

CHASSIS ) PAGE NUMBER

Brake Compensator Parts (Hydraulic) . . . o v o v v oottt it it oo ot 147
Brake Controller Parts (Electric) . ............. e e e e e e e e .... 156
Brake Cylinder Parts (Hydraulic) . . . . . . oo vt i it 151
Brake Drum . . ... ..... [ e e e e e e e e e e e e 141
Brake Parts (ELectTiC) . . . o o ot it ittt e e 155
Brake Parts (Hydraulic) . . . . ..ottt it it e oot e s e e 149
Brake System (Electric) . . . . . ittt .. 152
Brake System (Hydraulic) . . . . . . ..ottt ittt e e e 145
Brake (TransmissSion) . . . . . ... oot ottt tn i e e e 121
Canopy and EnclOSUTeS . . . i i vttt v ot ie v e e e e e 249,251, 253
Circle Turn and ParTts. . . . v v v v v v e o v o o b b e v e e s st s e s e e e e e s e e e e e e e e 173,175
Control Shafts . . . . . . i i e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 193, 245
Engine COontrols . . . . . . .t v it ittt e e e e e e e e e 213,217
TLOOT PLate . . o v v o o it e et e e e e e e e e e e e e e 207,209
) =T o - T LRI IR 139
Fromt AXLE | . . o i ot it et e e e e e e e e e e e e e e e e e e e e 169
Front Wheel SPIndles . . . . . . . . o vttt it i ettt e e e e e e 159
2 oY o< T T A 203,205
Hood Side Plates | . . . . . . i i i it i it e e e e e et e e e e e e e e e e e e e s e e 269
MOLABORTA, | | . . . i i it e e e e e e e e e e e e 177
Moldboard Drawbar and Circle | ., . . .. .. ittt e e e 173
Moldboard EXEenSIONS | . . . . . . .t v it e e et e e e e e e e e e e e e e e e e e e e 178
MOLABOATA LAFL « o v v v v e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e s 185
Moldboard Side Shift, . ., ... ... ..... e R . e e 181
Painting and Marking . . . . . o0 o0 v e e e e e e e e e 142
Power Control BoX . . . . . . i i i e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e s 189
Power Take-off Group . . . . . . . . . i i i i i i it i e e e e e e e e e e e e e e e e e e e e e e e s 197
Power Take-0ff Parts . . . . i i v i it i it e et et e e e e e e e e e e e e e e e e e 195,199, 200
Radiator Shell . . . . . o i ittt e e it e e it e e e et e e e e e e e e e e e e e e 203, 205
Radiator Shutter. ... ... .. .. B P 203
F e = 238,239, 241
Seat . ... ... e e e e e e e e e e e e e e e e e e e e e e e e e e e 207,209, 211
Steering Control . . . . o i i i i e e e e e e e e e e e e e e e e e e e e e e s 157
SteeringGearandParts........................‘.................' ....... 159,163
Throttle ComETol . . . v v v v ittt e e e e e e e e e et e e e e e e e e e 217
Tires Tubes and RImMS . . . . . . i i i i i i it it e e it e v e et e o et s ot s e e 142
e o = o5 S 267
Transfers . . ... ... I T T T I L T ITIRIRIR TR SN 142
WHEel LLBAM « & v v v v v e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 167,169
Wheels . .. .. oo i i i T IR IR P 141
137




8e1

ol

1| tlll J‘ ;’

TGy 33

:IIE

33

?\

36

R

22
_ 4
19—mgm | 26
24— o
23 18 20

hl’HU

fiberlox
7
X
o)

PLATE 1382B— FRAME




ITEM NUMBER AD3

-

")

1A

o~ T W [\¥]

O 00 =)

10

21
22

|

24

25
26

27

28 {

29
30

31

«

33
34

35

36

PART

604500

605833

061674
604493

054853
602258
600236

602827

601692
602765
915018

604634

604107
602765
915018

604641
912251
913097
904210

604635
013238
911030
904369

604181
604637
912331
900807
900820

604636
901344

604192
912075
903793

911029
904209

604642
910388
904204

604651
900942

912484
604617
068199
068190

914768

QUANTITY

1

24

B v

N~ NINN— B R R= NN -

B R e

W W

AD4

24

o DV

N— NN BB NN -

NN

[SURVER o

FRAME
(See Plate 1382B)

DESCRIPTION KIT NUMBER

FRAME ASSEMBLY (Includes items 1A thru 5)(Used on
graders prior to #328)

FRAME ASSEMBLY (Includes items 1A thru 5)(Used on
graders #328 and up. For graders prior to #564, or for
graders #565, #567 and #571, also order 1 PIVOT 057742.

If for graders prior to #3314, also order 1 DRIVE ASSEM-
BLY 061875, 1 TANK ASSEMBLY 073754, 2 STRAP ASSEM-
BLIES 068191, and 1 ROD 068783 iffor AD3 or 1 ROD
068195 if for AD4)

HEAD CASTING, frame (Welded in FRAME ASSEMBLY)
SHIM, trunnion cap (Use as required)

CAP, trunnion
STUD, (1"NF x 4-3/4")
NUT, high, 1"NF)

GASKET, steering chain inspection cover

COVER, steering chain inspection
J-BOLT
NUT, wing, 1/2"'NC

GASKET, steering gear inspection cover

COVER, steering gear inspection
J-BOLT
NUT, wing, 1/2"NC

U-BOLT, towing
NUT, jam, 1-1/4"NF
NUT, 1-1/4"NF
LOCKWASHER, 1-1/4"

ANGLE, transmission supporting
CAPSCREW, 3/4"NC x 2"
NUT, hex, 3/4"NC.
LOCKWASHER, 3/4"

BRACKET, transmission supporting
CAPSCREW (hex head, drilled end, 3/4"NF x 2'")
NUT, slotted, 3/4"NF
PIN, cotter, 1/8" x 1-1/4n
WASHER, plain, U.S. Std., 3/4"

PIN, transmission supporting bracket
PIN, cotter, 1/4" x 2"

BRACGKET, towing
CAPSCREW, 5/8"NC x 5" :
CAPSCREW, 5/8"NC x 2" (For use with special rear
bumper only)
NUT, 5/8"NC
LOCKWASHER, 5/8"

DOOR, battery compartment
BOLT, carriage, 1/4"NC x 3/4" (Includes square NUT)
LOCKWASHER, 1/4"

ROD, locking, battery compartment door
PIN, cotter, 3/32" x 5/8"

PADLOCK with KEYS
CUSHION, fuel tank (19" long){Used on graders prior to #3314)
CUSHION, fuel tank (18" long)

Use on graders #3314 and up
CUSHION, fuel tank (2" long)

RIVET, split, steel, oval head, 7/32" x 1/2" (8 req'd
on graders prior to #3314)

139




lr||‘||||2I|||3|||l4llllsllll

g} I8 IIlHI

| |Hh|||

lg,/‘

22 24

23
FRONT WHEEL

14

SPECIAL  WHEEL

1I(EOR 13.0

ES)

\é

= E ff ;
T T
: e -
N

\
\

m\\§

N
§ :

|

Y

I||1,1||Yz|l||3||||4|||l§]7‘|’l;|

E‘\///////

—

I

RO L L LT [T ¢

|
N
1//!1|1.||1¢ )\
|

\l\\\\\

; ; ;"'[ iy I iy %Ei:“ -ji))\ ¥

4 ([(fl{(lllll {0k

REAR WHEEL

140

WHEELS

1I326A

PLATE

«




1

oW

—r et A e

U1

12

13

14

23
24
25

26
27

PART QUANTITY
ITEM NUMBER AD3 AD4
605088 2 -
075666 4 4
605196 2 -
605642 2 S22
605919 2 2
604491 4 -
605918 4 4
060670 4 4
911446 4 4
063822 4 -
066986 4 4
054876 2 2
605089 2 -
605643 2 2
036707 16 C -
904209 16 -
903639 16 16
904208 16 16
603489 32 32
603488 32 32
601405 32 32
065414 2 2
056069 2 2
211581 2 2
211567 2 2
604226 2 2
903630 8 8
904204 8 8
605208 16 16
912128 16 16
605294 16 16
604361 16 16
912181 16 16
601405 16 16
603489 16 16
603488 16 16
601405 16 16

REAR WHEELS
(See Plate 1326A)

DESCRIPTION

WHEEL, tandem (Keywayed bore, machined for brake drum)

(Used on graders prior to #328),

KIT NUMBER

WHEEL, tandem (tapered & keywayed)(Used £f/Spec. Service to re-
place splined wheels on grader w/Electric Brakes, 076097,075768

WHEEL, tandem (Keywayed bore. Not machined for brake
drum)(Used on graders prior to #328)

*WHEEL, tandem (Splined bore. Machined for brake drum)
(Used on graders #328 and up)

WHEEL, tandem (Splined bore. Not machined for brake
drum)(Used on graders after #327. Replaced by WHEEL
605642 on graders with 4-wheel brakes)

WASHER, plain (Graders prior to #328)

WASHER, plain (Graders #328 and up)

NUT (hex, jam, slotted, 1-3/4!NF)

PIN, cotter, 3/8" x 2-3/4"
KEY, tandem wheels (Used on graders prior to #328)
KEY, tandem wheels (f/use w/Spec. Ser. wheel 075666

only) 076099, 0

#SHIM, wheel brake adjustment (Use as req'd)
DRUM, brake (Used on graders prior to #328)

#¥DRUM, brake {Used on graders #328 and up)
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"

*CAPSCREW, 1/2"NC x 1-1/2
*LLOCKWASHER, 1/2"

Graders prior to #328

'
} Graders #328 and up

CLAMP, rear wheel rim
STUD (5/8"NC x 2-5/8")
NUT (hex, 5/8'"NC)

*Graders equipped with 4-wheel brakes use double the
quantities indicated.

FRONT WHEELS
(See Plate 1326A)

WHEEL, front (Standard. For use with 7.50, 9.00 or 10. 00
tires)

WHEEL, front (Special. For use with 13.00 or 14. 00 tires)
CUP, front wheel inner bearing
CUP, front wheel outer bearing

CAP, front wheel hub
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

~

ADAPTER, tire rim (Used with 10. 00 TIRES only)
BOLT, machine, sq-hd., 5/8"NC x 3-3/4"
NUT (hex, thin, 5/8"NC)

CLAMP, front wheel rim (Used with 7.50, 9.00 or 10. 00
TIRES only)
BOLT, machine, sq-hd., 5/8'"'NC x 2-3/4" (Used with
7.50 or 9. 00 TIRES only)
NUT (hex, 5/8"NC)

CLAMP, front wheel rim (Used with 13. 00 and 14. 00 TIRES
only)
STUD (5/8"NC x 2-5/8")
NUT (hex, 5/8'"NC)

141




TIRES, TUBES AND RIMS
(Not Illustrated)

NOTE: Order from local Tire Dealer. Tire equipment listed

PART OUANTITY below is optional.
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
REAR WHEELS
1 eeea 4 4 RIM, pneumatic tire, semi-drop center, 24 x 8 (Goodyear
No. 154D or Firestone No. 88RIT-8)
------ 4 4 TIRE, pneumatic road grader, 13, 00-24", 8 ply rating
2 oo 4 4 TIRE, pneumatic road grader, 14.00-24", 10 ply rating
3 aeeao 4 4 TUBE, pneumatic tire, 13.00-24" or 14.00-24" with TR-215

or TR-217 valve

FRONT WHEELS

------ 2 2 RIM, pneumatic tire, 24 x 7 (Goodyear No. 424 or Firestone
No. 17R1-4)(Used with 7.50 or 9. 00 tires)
------ 2 - RIM, pneumatic tire, 24 x 8 (Goodyear No. 444 or Firestone
4 No. 19R-1)(Used with 10. 00 tire)
------ 2 2 RIM, pneumatic tire, semi-drop center, 24 x 8 (Goodyear
No. 154D or Firestone No. 88RIT-8)(Used with 13.00 or
~ 14. 00 tire)
------ 2 - TIRE, pneumatic road grader, ribbed tread, 7.50-24", 10
ply rating
------ 2 2 TIRE, pneumatic road grader, ribbed tread, 9. 00-24", 10
ply rating
5 J ------ 2 - TIRE, pneumatic road grader, ribbed tread, 10.00-24", 12
ply rating
—————— 2 2 TIRE, pneumatic road grader, 13.00-24", 8 ply rating
! { ------ 2 2 TIRE, pneumatic road grader, 14. 00-24", 10 ply rating
§ [ o 2 - TUBE, pneumatic tire, 7. 50-24", with TR-215 or TR-217
| valve
1; ------ 2 2 TUBE, pneumatic tire, 9.00-24", with TR-215 or TR-217
| ¢ d valve
§ —————— 2 - TUBE, pneumatic tire, 10. 00-24", with TR-215 or TR-217
| valve
A . 2 2 TUBE, pneumatic tire, 13.00-24" or 14, 00-24",with TR-215
L or TR-217 valve
PAINTING AND MARKING
(Not Illustrated)
‘ NOTE: All transfers listed below are English language
printings unless otherwise indicated.
1 055583 1 - TRANSFER, grader check and lubrication guide (8-1/2" x
10-1/4")(Applied to seat fromt) . . ... ... ... ... e.... 061489
2 061136 - 1 TRANSFER, grader check and lubrication guide (9-1/2" x
| 10-1/4")(Applied to seat front) . ... ... ... ... «e... 065037
| 3 060594 1 1 TRANSFER, scarifier check and lubrication guide (3" x 6-1/2")
} (Applies to scarifier lift support)
4 042513 1 1 TRANSFER, caution, fan lubrication (1" x 1-3/4")(Applied
:. tofanpulley) .................... .. " e 061489
: 065037
; 5 053591 2 - TRANSFER, identification, "MODEL AD3" (6" x 8-3/4n)
% (Appliedtosidesofseat) e e e e e e eo... 061489
|
|
|
1
| {Continued)

142




PAINTING AND MARKING (Cont!d)
PART  QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
6 061210 - 2 TRANSFER, identification, "MODEL AD4" (6" x 8- 3/4")
(Applied to sides of seat). . . . . .. .o .. .o .. .. 065037
050842 1 1 TRANSFER, instruction, air cleaner (1-1/2" x 3- 3/4")
(Applied to air cleaner) .......... et e e, 061489
065037
074578 1 1 *TRANSFER, instruction, air cleaner (Spanish translation,
1-5/8" x 4'')(Applied to air cleaner)
050838 1 1 TRANSFER, instruction, air pre-cleaner (Apphed to air
pre-cleaner) . .. .. C e e s e, 061489
065037
074577 1 1 *TRANSFER, instruction, air pre-cleaner (Spanish trans-
lation, 1-5/8" x 4'")(Applied to air pre-cleaner)
053624 1 1 TRANSFER, instruction, air heater operation (2" x 6')
(Applied to right side of seat)
074579 1 1 *TRANSFER, instruction, air heater operation (Spanish
translation, 2" x 6")(Applied to right side of seat)
066051 1 1 TRANSFER, instruction, primer operation (1- 3/4" x 6")
(Applied to right side of seat). .. ..... e ... 061489
060611 2 2 TRANSFER, instruction, fuel filter (1-7/16" x 4")(Applied 065037
to old or new type filters) . . . . . 061489,065037
074735 I 1 TRANSFER, inst., fuel filter (2 1/4" 3”)(App11ed to fuel filter assy.
065590 only)
074581 2 2 *TRANSFER, instruction, fuel filter (Spanish translation,
1-7/16" x 4")(Applied to fuel filter)
074738 1 1 TRANSFER, inst., fuel filter {2-1/4" x 3")(Applied to fuel filter assy.
065596 only).
074729 1 1 *TRANSFER, instruction, oil filter (2-1/4" x 2-1/2")(Applied to
oil filter) . . . . +« « « + . 061489,065037
074582 1 1 *TRANSFER, 1nstruct1on, 011 f11ter (Spamsh translation,
1-1/8" x 4")(Applied to engine oil filter)
13 060769 1 - TRANSFER, instruction, tire pump (2-1/4" x 3''}(Applied to
right side of dash)
14 061946 1 1 TRANSFER, multi-language warning, special LUBERFINER
oil filter (4-1/8" x 10"){Applied to oil filter)
15 040851 2 2 ¥*TRANSFER, name, "ALLIS-CHALMERS" (2—1/2” x 19")
(Applied to sides of frame). . ... i e e st e e e .. 061489
065037
16 068831 3 3 *TRANSFER, name, "ALLIS-CHALMERS" (3" x 23")(Applied
to sides of hood afid to battery compartment door) . . ... .. 061489
065037
17 073357 2 2 *TRANSFER, marking "ROLL-AWAY MOLDBOARD" (5-1/2"
diam. )(Applied to moldboard)
914932 - - ENAMEL, persian orange, quart can (For spraying)
18
914966 - - ENAMEL, persian orange, gallon can (For spraying)
NOTE: Approximately 4 gallons of spraying enamel and 1/3
gallon of thinner are required to paint grader one coat
914933 - - ENAMEL, persian orange, quart can (For brushing)
19
914967 - - ENAMEL, persian orange, gallon can (For brushing)
20 915884 - - ENAMEL, persian orange, 12 oz. pressurized spray-type
can (For touch-up)
21 067937 - L - CEMENT, transfer applieation, 1/2 pint jar (Makes solution
by adding 4 parts water. Required to apply transfers in-
dicated by asterisk (%) above)
22 memeea - - MONOGRAM, "A-C' (See RADIATOR SHELL AND HOOD)

*¥Indicates permanent type transfer. See item 21

143




M3IA LNO4

e -
5\ e ()
3 /‘(M ‘“ﬁég_ >

R s

BRAKE PEDAL AND LINKAGE

RIGHT TANDEM

b
TR
N 31y 5
63 65 23 27 28 29 30

OPERATING LEVER

i ‘i;LTRANSMISSION BRAKE ‘
‘ LEFT_ TANDEM

.

e

42




-

ITEM NUMBER QTY,

10

12

13

14
15

16

17

18

19
20
21
22
23
24
25
26
27
28

29

30

31

32

{
{

{

PART

604753
604756
604231
903639
904208
604748
604749
604752
604757

033075
900806

604758
911036

600665

604759
900806

605194
U-3188
904206
605436

035439
904206

605434

605437
901751
605132
913536
910136
604762
604761
913475
910141
901702
605052

900547
906963

901473
604765

053616
904206

1

o DN

HYDRAULIC BRAKE SYSTEM
(See Plate 1387A)

USAGE: Model AD3 Graders prior to serial No. 328
DESCRIPTION
PEDAL, brake
BUMPER, brake pedal arm (rubber)
ARM, brake pedal
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, l/2"
SHAFT, brake pedal
LEVER, brake shaft
PIN, brake pedal arm and lever (1/2" x 2-1/4")
SPRING, pedal retracting

PIN, brake yoke
PIN, cotter, 1/8" x 1"

YOKE (male)
NUT, jam, 5/8"NC

YOKE ({female)

PIN, brake yoke
PIN, cotter, 1/8" x 1"

ARM, hydraulic compensator
CAPSCREW, 3/8"NF x 1-1/2"
LOCKWASHER, 3/8"
COMPENSATOR ASSEMBLY, hydraulic (Consists of items 18 thru
21)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

COMPENSATOR ASSEMBLY, hydraulic {Available only as part of
itern 16. See page 147 for repair parts)

COVER, hydraulic compensator

CAP, pipe, 1/4"NPT

VENT, air, hydraulic compensator

NUT, inverted flare, 1/4" tube

NUT, flared, long, 1/4" tube

TUBE, compensator to left brake {copper, 1/4"0.D. x 86" long)
TUBE, compensator to right brake (copper, 1/4"0.D. x 55" long)
ELBOW, female, flared, 1/4" tube, 1/8"NPT

CONNECTOR, male, flared, 1/4" tube, 1/8"NPT

TEE, pipe, 1/8"NPT

SWITCH, hydraulic, stop light

SCREW, machine, #6-32 x 3/8"
LOCKWASHER, #6

NIPPLE, pipe, 1/8" x 4"

BLOCK, hose connecting
CAPSCREW, 3/8"NC x 1-3/4"
LOCKWASHER, 3/8"

(Continued)

145

KIT NUMBER




ITEM NUMBER QTY.

34

35 {
36
37 {
38
39 {
40
41
42
43
44
45
46
47
48
49
50
51

52

o

| 54

; 55
56

57
58
59
60
61
62

63

64

65{
66{

PART

600675
911049
910543
604767
903628
904206
604766
903628
904206
604768
604769
605110
605099
911035
904208
605111
605099
911035
904208
605352
605351
604883
070960
911026
904206
604884

604886
911440

605453
605452
605451
605450
604950

913535

AM-8691

905657
911024
904204
900816
905665
900816
903628
904206

[\SICSIR V]

10

10

10

10

1

14

WO 000NNV

HYDRAULIC BRAKE SYSTEM (Cont'd)
DESCRIPTION

HOSE (16" long)
NUT, jam, 5/8"NF
LOCKWASHER, external teeth, 5/8"

CLIP, angle, left brake hose
CAPSCREW, 3/8"'NC x 5/8"
LOCKWASHER, 3/8"

CLIP, angle, right brake hose
CAPSCREW, 3/8"'NC x 5/8"
LOCKWASHER, 3/8"

TUBE, brake (copper, 1/4'"0, D, x 40" long)
SHIELD, brake tube

BRAKE ASSEMBLY, left wheel (Includes item 50)(Seepage 149 for
repair parts)
STUD{1/2"NC x 1-1/2m)
NUT, jam, 1/2"NC
LOCKWASHER, 1/2"

BRAKE ASSEMBLY, right wheel (Includes item 51)(See page 149
for repair parts)
STUD (1/2"NC x 1-1/2m)
NUT, jam, 1/2"NC
LOCKWASHER, 1/2v

PLATE, back, left brake
PLATE, back, right brake

CYLINDER ASSEMBLY, transmission brake (See page 151 for
repair parts)
CAPSCREW, 3/8"NC x 1-1/2"
NUT, 3/8"NC
LOCKWASHER, 3/8"

YOKE, transmission brake operating cylinder

PIN, transmission brake yoke
PIN, cotter, 3/16" x 1-1/8"

FITTING, transmission brake cylinder
BOLT
GASKET (copper, .537"I,D.)

GASKET, transmission brake cylinder connection (copper)
TUBE, transmission brake cylinder (copper, 1/4"0. D, x 39-1/2")
CONNECTOR, male, inverted flare, 1/4" tube, 1/8"NPT

CLIP, brake tubes (single, closed type, 1/4'" diam., 13/32"bolt
hole)
CAPSCREW, 1/4"NC x 1"
NUT, 1/4"NC
LOCKWASHER, 1/4"
WASHER, plain, U.S. std., 1/4"
CAPSCREW, 1/4"NC x 1/2"
WASHER, plain, U.S. std., 1/4"
CAPSCREW, 3/8'"NC x 5/8"
LOCKWASHER, 3/8"

146

KIT NUMBER

.



605434 COMPENSATOR ASSEMBLY

|I|||llllzllllallliqllIlsllllﬁl

PLATE 1369A-HYDRAULIC BRAKE COMPENSATOR PARTS

HYDRAULIC BRAKE COMPENSATOR 605434
(See Plate 13694A)

USAGE: Model AD3 Graders prior to serial No. 328. See page 145

WAGNER for listing of complete Compensator Assembly.
ELECTRIC
ITEM PART NO. QTY. DESCRIPTION KIT NUMBER

NOTE: Order all parts from nearest WAGNER ELECTRIC
COMPANY service staion.

1 FD-2795 1 TANK

2 FC-621 1 PLUG, drain

3 FC-607 1 GASKET, head to tank

4 FE-343 1 HEAD AND BARREL .

5 e-ee-- 4 CAPSCREW, hex head, 3/8"NC x 1" (Allis-Chalmers No.

035439)

6 aeee-- 4 LOCKWASHER, 3/8" (Allis-Chalmers No. 904206)

7 FC-2832 2 FITTING, outlet

8 FC-996 1 PLUG, head

9 FC-17 3 GASKET, head plug
10 FC-1266 1 VALVE ASSEMBLY (Serviced only as a unit)
11 FC-1829 1 SPRING ASSEMBLY, piston return (1 SPRING, 1 WASHER)
12 FD-962 1 CUP, piston
13 FC-643 1 PISTON ASSEMBLY (Includes VALVE)
14 FC-732 1 WIRE, piston stop

(Continued)

147




[ | 111 nnmmmm\m

S R A

i T '||MIIII ué'mu'ﬂl'

lliililiiiy TN i"|" ““lllﬂllmn, il

— iR LY I!H!ii il

i L
manll |0 IS

| il it iﬂnunahﬂiwﬂw%ﬂ:”fm‘#

36 35 34

et ;ﬁ?&\}\\ |{\
\“\ (F__’L.\\

148

PLATE 1367A—HYDRAULIC BRAKE PARTS



Q

WAGNER
ELECTRIC
ITEM PART NO.
15 FD-1394
16 FC-1918
17 FC-1919
18 ¥FD-459
19 FD-273
20 FD-354
21 FC-8366
22 —e-e--
23 eeeee-
WAGNER
ELECTRIC

ITEM PART NO.

1 FD-6580
2 FD-6560
3 FC-9054
4 FC-1470
5 FC-6917
6 e
7 emmmee-
8 FC-6922
9 FC-6802
10 FC-779
11 FC-7618
12 FC-6905
13 T
14 FC-7617
15 FC-718
FC-17572
16
FC-7573
FC-7289
17
FC-7290
18 FC-6908
19 FC-6794
20 FC-6797

HYDRAULIC BRAKE COMPENSATOR 605434 (Cont'd)

QTY. DESCRIPTION KIT NUMBER

1 LEVER
1 BOLT

1 LOCKWASHER

1 SHAFT

1 SEAL, oil, lever shaft
1 GASKET, cover

1 COVER (For shipping only. Replaced by COVER 605437 when
installed)

6 CAPSCREW, 5/16"NC x 5/8'" (Allis-Chalmers No. 905661)
6 LOCKWASHER, 5/16" (Allis-Chalmers No. 904205)
HYDRAULIC BRAKE PARTS
(See Plate 13674A)

UA 605110 BRAKE ASSEMBLY - LEFT "
IANTITY Model AD3 Graders prior to 328 only
= — 605111 BRAKE ASSEMBLY - RIGHT
0 0
8 S DESCRIPTION KIT NUMBER

NOTE: Order all parts from nearest WAGNER ELECTRIC
COMPANY service station.
1 1 SHOE ASSEMBLY - front (Includes items 3 and 4)
1 1 SHOE ASSEMBLY - rear (Includes items 3 and 4)
2 2 LINING, brake shoe

32 32 RIVET
2 2 PIN, anchor, brake shoe
2 2 NUT, 7/8"NF (Allis-Chalmers No. 911046)

2 2 LOCKWASHER, 7/8" (Allis-Chalmers No. 905347)
2 2 COVER, brake shoe anchor pin nut

2 2  WASHER, brake shoe anchor pin (plain)

2 2 WASHER, brake shoe anchor pin (C-type)

1 1 PIN, stop,brake shoe return

1 1 WASHER, plain

11 NUT, 7/8'NF (Allis-Chalmers No. 911046)

1 1 LOCKWASHER, 7/8" (Allis-Chalmers No. 905347)
1 1 SWIVEL, brake shoe return stop pin

1 1  WASHER, brake shoe return stop pin (C-type)

1 - SCREW ASSEMBLY, adjusting (Includes SPRING)

- 1 SCREW ASSEMBLY, adjusting (Includes SPRING)

1 - NUT, adjusting

- 1 NUT, adjusting

2 2 PIN, brake shoe lever

2 2 WASHER, brake shoe lever pin (C-type)

1  COVER, brake adjustment hole (Not illustrated)

(Continued)

149




ITEM
21
22

23

24{

25

26

27

28
29

30
31
32
33
34
35
36
37

38
39

40

QUANTITY
o —_

WAGNER

ELECTRIC

PART NO,
FC-6906
FC-6919

FC-6783

FC-6920
FC-6907
FE-1284

FE-1285

FC-6766
FC-6911
FC-2422
FC-6915
FC-6912
FC-966

FC-965

FC-1243
FC-2579

FC-1241
FC-1242

—_

—

9]

o
~0

(o8]

NNV NV —

o

NIV NV —

—

HYDRAULIC BRAKE PARTS (Cont'd)
(See Plate 1367A)
DESCRIPTION KIT NUMBER (
SPRING, brake shoe retracting
SPRING, brake shoe retracting - lower
WASHER, guide, brake shoe
BOLT, carriage, 1/4"NF x 1-5/8"
NUT, 1/4"NF (Allis-Chalmers No. 911040)
NUT, jam, 1/4"NF (Allis-Chalmers No. 910267)
GUIDE, brake shoe (Riveted to back plate) v
LEVER ASSEMBLY, brake shoe {Includes push ROD)
CASTING, brake cylinder
CASTING, brake cylinder
CAPSCREW, 3/8"NC x 3/4" (Allis-Chalmers No. 035244)
LOCKWASHER, 3/8" (Allis-Chalmers No. 904206)
BOOT, brake cylinder - rear
PISTON, brake cylinder - rear
CUP, brake cylinder rear piston
BOOT, brake cylinder - front
PISTON, brake cylinder - front
CUP, brake cylinder front piston
SPRING, brake cylinder front piston
SCREW, bleeding, brake cylinder <

CAPSCREW, 1/4"NF x 3/8"
LOCKWASHER, 1/4'" (Allis-Chalmers No. 904204)

GASKET, brake cylinder inlet fitting (Allis-Chalmers No. 605450)
FITTING, brake cylinder inlet (Allis-Chalmers No. 605453)
BOLT (Allis-Chalmers No. 605452)
GASKET (Allis-Chalmers No. 605451)

PLATE, back (See HYDRAULIC BRAKE SYSTEM)

TN

150




i

604883 CYLINDER ASSEMBLY [TTIITT[ T . 5 s
1

2

PLATE i368A— HYDRAULIC BRAKE CYLINDZR ASSEMBLY

HYDRAULIC BRAKE CYLINDER 604883
(See Plate 1368A)

USAGE: Model AD3 Graders prior to serial No. 328. See page

WAGNER 146 for listing of complete Cylinder Assembly.
ELECTRIC
ITEM PART NO. QTY. DESCRIPTION KIT NUMBER

NOTE: Order all parts from nearest WAGNER ELECTRIC
COMPANY service station.

1 FC-4170 1 CASTING, cylinder
2 FC-4167 1 SPRING
3 FC-4168 1 CUP (rubber)
4 FC-4166 1 PISTON
5 FC-4169 1 BOOT, protecting
6 FC-2931 1 STRAP, boot retaining
7 ¥C-2933 1 SCREW, bleeding
8  meeeee-- 1 SCREW, machine, #10-32NF x 1/4" {Allis-Chalmers No. 903753)
< 9 mmeeeme- 1 LOCKWASHER, #10 (Allis-Chalmers No. 910243)

151




TANDEM FRONT WHEEL

SN
I

) e — = —mmm P
oo 12 % 14
1
1 4
: = o= ¢ o
i 8 i6 211°
] K g .
! TANDEM S 7
Lo ] .
24 23 26 15 20 2l L/
WHEEL BRAKE BRAKE PEDAL AND CONTROLLER
PLATE 1358B -ELECTRIC BRAKE SYSTEM
ELECTRIC BRAKE SYSTEM
(See Plate 1358B)
USAGE: Model AD4 Graders, and Model AD3 Graders serial
No. 328 and up.
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 605795 1 1 PEDAL, brake
2 605785 1 1 BUMPER, brake pedal arm
3 051867 1 1 ARM, brake pedal
4 910245 1 1 CAPSCREW, 3/8"NC x 1-3/8"
904206 1 1 LOCKWASHER, 3/8"
5 911159 1 1 WASHER, plain, SAE std., 1"
6 900811 1 1 PIN, cotter, 3/16" x 1-1/2"
7 051193 1 1 SPRING, brake pedal retracting
[ 064485 1 1 ROD, brake pedal to controller (When required for graders
prior to #2130 also order item 9 and 1 NUT 911040)
911040 1 1 NUT, 1/4'"NF (Graders #2130 and up)
911114 1 1 WASHER, plain, SAE std., 1/4"
8 < 911052 1 1 NUT, castle, 1/4"NF
900800 1 1 PIN, cotter, 1/16' x 3/4"
033068 1 1 PIN, brake control rod (Graders prior to #2130)
900970 1 1 PIN, cotter, 1/16'" x 1/2"
064487 1 1 SWIVEL, brake pedal arm {Graders #2130 and up)
9 911114 1 1 WASHER, plain, SAE std., 1/4"
900970 1 1 PIN, cotter, 1/16" x 1/2"
11 605812 1 1 SPRING, brake controller rod
12 051037 1 1 SWIVEL, brake controller lever
13 911114 1 1 WASHER, plain, SAE std., 1/4n
1 900970 1 1 PIN, cotter, 1/16!" x 1/21

(Continued)

152

C

N



ELECTRIC BRAKE SYSTEM (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
( . 15 053270 1 1 LEVER, brake controller
\. 912177 1 1 CAPSCREW, 1/4'NF x 1-1/4"
16 911040 1 1 NUT, hex, 1/4"NF
904204 1 1 LOCKWASHER, 1/4"
17 605816 1 1 CONTROLLER ASSEMBLY, electric brake {(See page 156 for
repair parts)
18 903630 2 2 CAPSCREW, 3/8!NC x 1"
904206 2 2 LOCKWASHER, 3/8"
051239 1 1 RESISTOR ASSEMBLY (Standard. For graders equipped with
2-wheel brakes)(Serviced only as a unit)
19
056765 1 1 RESISTOR ASSEMBLY (Special. For graders equipped with
4-wheel brakes)(Serviced only as a unit)
20 605808 1 1 CABLE, controller to resistor (10" long)
21 - 605807 1 1 CABLE, controller to resistor (5' long)
605817 1 1 *ARMATURE, electric brake - right wheel
22
605818 1 1 *ARMATURE, electric brake - left wheel
23 034964 18 18 *CAPSCREW, l/4"NC x 3/4"
904204 18 18 *LOCKWASHER, 1/4"
24 054900 6 6  *SHIM, adjusting, brake armature (1/32" thick)(Use as req'd)
25 056640 2 2 *BRAKE ASSEMBLY (See page 155 for repair parts)
26 054882 20 20 *STUD (1/2"NC x 2-1/8")
27 911028 20 20 *NUT, 1/2"NC
904208 20 20 *LOCKWASHER, 1/2"
< 28 053434 2 2 *COVER, brake cable terminal
29 056764 2 2 WIRING HARNESS, tandem front wheel brake to rear wheel
brake (2 cables, 95" long. Not illustrated)(Special. For
graders equipped with 4-wheel brakes)
30 207091 4 4 CLIP, tandem rear wheel brake wiring harness (single, closed
type, 1/2'" diam., 13/32" bolt hole. Not illustrated)(Special.
Used only on graders equipped with 4-wheel brakes)
31 { 903628 4 4 CAPSCREW, 3/8"NC x 5/8"
904206 4 4 LOCKWASHER, 3/8"

*Graders equipped with 4-wheel brakes use double the quan-
tities indicated.

153




TERMINAL PARTS

|‘I'IIIIIZI'II3|IIIC|IlISIIIIGI

N Y
Y774

r . i

VA

//

154

PLATE 1370B—ELECTRIC BRAKE PARTS



—

ITEM NUMBER QTY.

w

-~ O~

10
11
12
13

14

15

16
17
18
19
20
21
22

24

PART

054698
054217
054684
054694
907830
054695
909367
054696
054693
054691
056639
054686
065485
054700

054697

065486
054687
054688
054689
054690
911041
054692
054683

911024
904204

N oN N —

—

ELECTRIC BRAKE 056640
(See Plate 1370B)

USAGE: Model AD4 Graders, and Model AD3 Graders serial No. 328
and up. See page 153 for listing of complete Brake Assembly.

DESCRIPTION KIT NUMBER
NOTE: Quantities indicated are for one wheel only.
PLATE ASSEMBLY, back (Includes items 2 thru 10)
CAM, brake band operating
RING, cam retaining
STUD, terminal, magnet cables
NUT, brass, 1/4"NF
WASHER, plain (brass)
LOCKWASHER, internal teeth, 1/4"
INSULATOR, magnet terminal
BUSHING, insulating, magnet terminal stud
INSULATOR, magnet terminal stud
BAND AND LINING ASSEMBLY. (See EXCHANGE OFFER below)
SPRING, brake band retracting
MAGNET ASSEMBLY (Includes items 14 and 15)
BUSHING, magnet

CABLE ASSEMBLY, magnet to back plate (2 CABLES, 1 INSULATOR)
(Used on graders prior to #2201)

CABLE, magnet to back plate (Used on graders #2201 and up)
SPRING, magnet retracting - right

SPRING, magnet retracting - left

SPRING, magnet retaining plate

PLATE, magnet retaining
NUT, 3/8"NF
LOCK, nut

CLAMP, brake cable
NUT, 1/4"NC
LOCKWASHER, 1/4"

BRAKE BAND EXCHANGE OFFER: Brake band linings are not serviced separate-
ly due to necessity of precision grinding after being riveted in place. Used
BAND AND LINING ASSEMBLIES may be returned to the factory for credit fo
apply against the purchase of new BAND AND LINING ASSEMBLIES. The used
part is identified as part No. 055143 and the amount of allowable credit is indi-
cated in the Repair Parts Price List under this number.

RECONDITIONING SERVICE: Magnets and Armatures will be reconditioned by the
manufacturer at a very reasonable charge.

Back Plates (item 1), which have the cam pins damaged, will be reconditioned
at 2 nominal charge by the manufacturer.

Send old parts to: Warner Electric Brake Mfg. Co.,
Beloit, Wisconsin

155




45789I0

6 |

ITEM NUMBER QTY,

1

2

PLATE

PART

054904
054903
054905
054910
054909

900560
054906
054907
054908
910251
909055

054911
910251
909055

907830
909367

911040
904204

1

1

|364A-ELECTRIC BRAKE CONTROLLER PARTS

ELECTRIC BRAKE CONTROLLER 605816
(See Plate 1364A)

USAGE: Model AD4 Graders and Model AD3 Graders serial No. 328 and up.
See page 153 for listing of complete Controller Assembly.

DESCRIPTION KIT NUMBER
CAM, stoplight contact
SPRING, stoplight contact cam
CONTACT, stoplight
CONTACT, stoplight
INSULATOR, stoplight contact (inside case)
SCREW, machine, round head, #10-32NF x 3/4"
INSULATOR (thru case)
INSULATOR (outside case)
WASHER, plain (brass)
NUT, #10-32NF
LOCKWASHER, external teeth, #10
COVER
NUT, #10-32NF
LOCKWASHER, external teeth, #10

NUT, brass, 1/4"NF (main terminal)
LOCKWASHER, external teeth, 1/4"

NUT, 1/4"NF (attach resistance unit to case)
LOCKWASHER, 1/4"

NOTE: Should service be required on parts other than those listed above, the
entire unit should be returned direct to Warner Electric Brake Mig. Co.,
Beloit, Wisconsin or to the nearest authorized Warner Electric Service
Station.

156




PLATE 2047—STEERING CONTROL

STEERING CONTROL
(See Plate 2047)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 056265 1 1 WHEEL, steering (When required for graders prior to #622
also order SHAFT 056383)
2 053988 1 1 PIN, straight (1/2" x 2-1/2")
3 604228 1 - BRACKET, steering wheel shaft (Used on graders prior to
#328)
903631 2 - CAPSCREW, 3/8"NC x 1-1/4"
4 904206 2 - LOCKWASHER, 3/8"
911026 2 - NUT, 3/8"NC
5 { 605750 1 1 BRACKET, steering wheel shaft (Used on graders #328 and up)
915275 1 1 FITTING, lubricating, 67-1/2°, 1/8"NPT
903631 2 2 CAPSCREW, 3/8'"NC x 1-1/4"
6 904206 2 2 LOCKWASHER, 3/8"
911026 2 2 NUT, 3/8"NGC
7T —ee-- 1 - SHAFT, steering wheel (163" long){Used on graders prior to
#328. Order 1 SHAFT 056383, 1 SHAFT 050926, 1 JOINT
ASSEMBLY 053121, 2 PINS 601935 and 4 cotter PINS 900805)
8 056383 1 1 SHAFT, steering wheel (45" long){Graders #328 and up)
9 050926 1 1 SHAFT, steering control (117-3/4" long)(Graders #328 and up)
10 604549 1 1 BEARING, plain, steering control shaft
11 053121 2 2 JOINT ASSEMBLY, universal (Includes items 12thru 16 )(1 less
used on graders prior to #328)

NOTE: The universal joints furnished as original equipment on
graders prior to serial No. 680 cannot be repaired in
the field and must be replaced as complete units. Do
not order items 12 thru 16 for such machines unless
the late type joints have since been installed.

12 053119 4 4 YOKE, universal joint

13 053120 2 2 SPIDER KIT, universal joint (Each consists of 1 SPIDER,
4 WASHERS 055733, 4 BEARING ASSEMBILIES 053114,
4 RINGS 053240)

14 053114 8 8 BEARING ASSEMBLY, universal joint (Each consists of 1
CUP, 15 ROLLERS and 1 RETAINER)

15 055733 8 8 WASHER, sealing, universal joint bearing (cork)

16 053240 8 8 RING, snap, universal joint bearing

(Continued)

157




861

Al [
&, )

STEERING GEAR MOUNTING
(SIDE  VIEW)

TOP_ VIEW

SPINDLE PARTS

s
I<9'|{a);“

28 29 2\1 20 19

DRAG LINK COUPLING

PLATE I363B—STEERING GEAR AND FRONT WHEEL SPINDLES




17

18

19

20

21

22

23

24

25

26

oW

11

12

{

PART

601935
900805
604490
604925
604144
903638
904208
900818
900822
065628
914465
054182

604545
905126

066246

915002

915515

604554

604555
911029
904209

050996

067525
050999

912331
023756

604545
900813

905126
604279
911051
910916
604289

604109

QUANTITY
ITEM NUMBER AD3 AD4

4

8

[ AV S \¥]

NN

4

8

STEERING CONTROL (Cont'd)
DESCRIPTION
PIN, universal joint (3/8'" x 2")(2 less used on graders prior
to #328)
PIN, cotter, 1/8" x 3/4"
CAGE, steering control shaft
BEARING, needle, steering control shaft
WRENCH, chain adjusting
CAPSCREW, 1/2"'NC x 1-1/4"
LOCKWASHER, 1/2"
WASHER, plain, U.S. std., 1/2v
WASHER, plain, U.S. std., 1" (Use as req'd)
SHAFT, steering control sprocket (When for graders prior
to #2435 also order 1 RING 054182)
FITTING, lubricating, straight, 1/8'NPT
RING, snap, sprocket shaft (Used on graders #2435 and up)

SPROCKET, steering control (20 teeth)
KEY, #15 woodruff, 1/4" x 1v

CHAIN, steering drive (No. 41, 124 links, 1/2" pitch, 1/4"
wide. Includes LINK 915002. }{Used on graders prior to
#2926, Order CHAIN 066246)

CHAIN, steering drive (No. 40, 124 links, 1/2" pitch, 5/16"
wide. Includes LINK 915515)(Used on graders #2926 and up)

LINK, connecting, steering drive chain (For No. 41 CHAIN
only)(Used on graders prior to serial No. 2926)

LINK, connecting, steering drive chain (For No. 40 CHAIN
only)(Used on graders serial No. 2926 and up)

STEERING GEAR AND FRONT WHEEL SPINDLES

- NN

{See Plate 1363B)

GEAR ASSEMBLY, steering (Used on graders prior to #328.
Order 1 GEAR ASSEMBLY 050996, 2 STUDS 050999,
2 NUTS 912331 and 1 WIRE 023756. Also enlarge two
mounting holes in front casting to 25/32" diam.)
STUD (5/8"NC x 3-1/8") .
NUT, 5/8"NC
LOCKWASHER, 5/8"

GEAR ASSEMBLY, steering (Used on graders #328 thru #362
Order GEAR ASSEMBLY 067525)

GEAR ASSEMBLY, steering (Used on graders #3642 and up)
STUD (3/4"NF x 3-1/8")
NUT, slotted, 3/4"NF
WIRE, locking (1/16" x 26")

NOTE: See page 163 for repair parts of all steering Gear
assemblies listed above.

SPROCKET, steering gear driving (20 teeth)
PIN, cotter, 3/16" x 2"

KEY, #15 woodruff, 1/4" x 1v
PIN, ball, steering gear arm
NUT, jam, 1'"NF
LOCKWASHER, 1"
SHIELD, steering gear ball pin (neoprene)
CAP, steering gear ball pin

(Continued)
159

KIT NUMBER




STEERING GEAR AND FRONT WHEEL SPINDLES (Cont'd)

PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER (
13 604110 1 1 CAP, steering gear ball pin (threaded for lubricating fitting)
14 046419 4 4 CAPSCREW, 3/8'NF x 2"

15 911041 4 4 NUT, 3/8"NF
16 904206 4 4 LOCKWASHER, 3/8"
17 604290 18 18 SHIM, steering gear ball pin cap (Use as required)
18 910260 3 3 FITTING, LUBRICATING, STRAIGHT, 1/8"NPT
19 604350 2 2 LINK, drag
20 912251 2 2 NUT, jam, 1-1/4"NF
066627 2 2 SWIVEL ASSEMBLY, drag link (Each consists of 1 YOKE,
21 1 SWIVEL, 1 PIN, and items 22 thru 25)
914465 2 2 FITTING, lubricating, straight, 1/8"NPT (Graders
prior to No. 3171%%)
051084 2 2 BUSHING, drag link swivel yoke - lower (Graders prior to
No. 3171%%)
22 T 066632 2 2 BEARING, needle, drag link swivel yoke - lower (Used on
graders No. 3171% and up)
910196 2 2 CAPSCREW, 5/16"NC x 3/8"
L 901165 2 2 WASHER, plain, U.S. std., 5/16"
( 051084 2 2 BUSHING, drag link swivel yoke - upper (Used on graders
prior to No. 3171%%)
23 4 066633 2 2 BEARING, needle, drag link swivel yoke - upper (Includes
lubricating FITTING)(Used on graders No. 3171% and up)
910196 2 2 CAPSCREW, 5/16"NC x 3/8"
| 901165 2 2 WASHER, plain, U.S. std., 5/16"
24 066631 4 4 BUSHING, drag link swivel (Graders No. 3171% and up)
25 053926 4 4 SEAL, oil, drag link swivel (Graders No. 3171% and up) <\
26 604104 2 2 ARM, steering, front wheel spindle
27 { 911051 2 2 NUT, jam, 1"NF
910916 2 2 LOCKWASHER, 1"
28 912331 2 2 NUT, slotted, 3/4"NF
900807 2 2 PIN, cotter, 1/8" x 1-1/4"
29 602068 2 2 WASHER, plain
30 049149 2 2 KEY, spindle steering arm (hardened, 5/16" x 1-1/8")
31 066363 1 1 SPINDLE, left front wheel
31A 066364 1 1 SPINDLE, right front wheel
32 604343 2 2 SEAL, oil, front wheel spindle (external type)
33 604388 2 2 CONE ASSEMBLY, front wheel spindle upper bearing
34 604387 2 2 CUP, front wheel spindle upper bearing
605037 2 2 BEARING ASSEMBLY, front wheel spindle - lower {Includes
BUSHING 605036)(Used on graders prior to #2970)
35
066365 2 2 RETAINER, front wheel spindle needle bearing (Used on
graders #2970 and up)
36 903639 6 6 CAPSCREW, 1/2"NC x 1-1/2
37 904208 6 6 LOCKWASHER, 1/2"
38 604292 18 18 SHIM, spindle lower bearing (Use as required)

(Continued)




-~

i
i
g

39

40
41

42
43
44
45

46

PART QUANTITY
NUMBER AD3 AD4
605036 2 2
066362 2 2
604349 4 4
911049 4 4
604345 2 2
043011 2 2
604922 2 2
601949 2 2
911843 2 2
910024 2 2

STEERING GEAR AND FRONT WHEEL SPINDLES (Cont!d)

DESCRIPTION

BUSHING, front wheel spindle (oilite bronze)(Used on graders

prior to #2970)

KIT NUMBER

BEARING, needle, front wheel spindle (Used on graders #2970

and up)

BOLT, front wheel spindle stop (hex head, 5/8"NF x 1-1/2")
NUT, jam, 5/8"NF

SEAL, oil, front wheel (external type)

CONE ASSEMBLY, front wheel inner bearing

CONE ASSEMBLY, front wheel outer bearing

WASHER, front wheel spindle

NUT, hex, slotted, 1-1/4"NF
PIN, cotter, 3/16" x 2-1/2"

*Including graders No. 3015 thru 3018, 3020 thru 3024 and

3026 thru 3028,

*sExcluding graders No. 3015 thru 3018, 3020 thru 3024, and

3026 thru 3028,

161

X




N
T

Ba—
BV — T

IV

604554 STEERING GEAR ASSEMBLY
050996 STEERING GEAR ASSEMBLY
067525 STEERING GEAR ASSEMBLY

=4
SSwnunp)

g

A~
(I

i
I

gL RS

PLATE 1372B—STEERING GEAR PARTS

162




PART
ITEM NUMBER
605231
1
054785
2 e
3
605488
4 901651
605234
6 mmemm-
7 605239
8 605246
9 911042
10 904207
11 605262
12 605238
13 605235
14 605237
15 605240
16 605241
17 605242
18 605248
19 605247
20 605233
21 605243
605244
22
605245
23 605236
24 605249
25 605250
26 605267
27 605266
28 914724
29 605251
30 067524
30A 076087
31 605263
32 605264
33 605265

|604554D

—

bt

Qo= Ut

™~

c
>

NTITY
- I
o~ A\
o
=T
B 0
o o
1 1
1 1
2 2
1 1
1 1
1 1
5 5
1 1
6 6
6 6
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
2 2
8 8

STEERING GEAR PARTS
(See Plate 1372B)

604554 STEERING GEAR ASSEMBLY (Early AD3 Graders) See
050996 STEERING GEAR ASSEMBLY (AD3 and AD4 Graders) page
067525 STEERING GEAR ASSEMBLY (LATE AD3 and AD4 Graders) 159
DESCRIPTION KIT NUMBER

HOUSING ASSEMBLY (For 5/8"NC mounting studs){Consists
of items 2 thru 12, and item 37)

HOUSING ASSEMBLY (For 3/4"NF mounting studs)(Consists
of items 2 thru 12, and item 37)

HOUSING only (Not serviced. Order item 1)
BUSHING, housing (1-15/16" long)(Order 2 BUSHINGS 605488)
BUSHING, housing (1-1/8" long)
PLUG, pipe, square head, 1/8"'NPT
COVER KIT - top (Consists of items 6, 11, 12 and 23)
COVER only (Not serviced. Order item 5)
STUD (7/16"NC x 7/16"NF x 1-11/16")
STUD (.7/16"NC x 7/16"NF x 2-5/16")
NUT, 7/16"NF
LOCKWASHER, 7/16"
PIN, dowel, housing top cover
PLUG, vent, housing top cover
GASKET, housing top cover
NUT, gear shaft thrust
WASHER, sealing, gear shaft thrust nut (rubber, 1/8" thick)
WASHER, sealing, gear shaft thrust nut (rubber, 1/4" thick)
RETAINER, thrust nut sealing washer
PLATE, locking, gear shaft thrust nut
SPACER, gear shaft
SHAFT AND GEAR ASSEMBLY (Serviced only as a unit)
WASHER, gear shaft thrust (half only)
SHIM, adjusting, gear shaft end play (. 010" thick. Use as req'd)
SHIM, adjusting, gear shaft end play (. 020" thick. Use as req'd)
BEARING, roller, gear shaft
SEAL, oil, gear shaft
GASKET, gear shaft oil seal
ARM, steering gear
NUT
LOCKWASHER, 1-1/8"
SHAFT, worm
SHAFT, worm
RING, snap, worm shaft (Used grader #4296 & up)
SEAL, oil, worm shaft
WASHER, backing, worm shaft oil seal (steel)
GASKET, oil seal backing washer (rubber)

(Continued)

163




ITEM NUMBER

34
35
36
37
38
39
40

41

42
43
44
45
46

47
48

49

PART

605252
067526
605258
6U5259
605260
067426
605261
053542
067522
067402
053543
067424
605254
605257
904207
605256
605255

054784

QUANFITY
[Te] o N
n o~ n
<+ [=} o~
o n Nel
0 o o

1 1 -
- - 1
2 2 2
1 1 1
1 1 -
- - 1
1 1 1
1 - -
- 1 -
- - 2
|
- 1 -
- - 1
1 1 1
4 4 4
4 4 4
1 1 1
1 1 1
1 1 1

STEERING GEAR PARTS (Cont'd)

DESCRIPTION
WORM
WORM
ROLLER ASSEMBLY, worm bearing
CUP, worm rear bearing
CUP, worm front bearing
CUP, worm front bearing
KEY, worm front bearing cup (woodruff, 3/16" x 3/4")
BAR, snubber (Order 1 BAR 053542 and 1 SPRING 053543)
BAR, snubber
ROLLER, snubber
BLOCK, snubber roller
SPRING, snubber bar
SPRING, snubber roller block
COVER, worm
CAPSCREW, 7/16"NF x 1-1/4"
LOCKWASHER, 7/16"
SHIM, worm cover (paper, .010" thick. Use as req'd)
SHIM, worm cover (paper, .005" thick. Use as Areq‘d)

SHIM, worm cover (paper, .002" thick. Use as req'd)

164

KIT NUMBER

(



MEMO

165




TTYPE T I

604354 WORM AND GEAR ASSEMBLY
050998 WORM AND GEAR ASSEMBLY

PLATE I337A—FRONT WHEEL LEAN WORM AND GEAR PARTS




/’\\

ITEM NUMBER

LN oa N0 ) UNRVVE )

«©

11

12

12A {

12B

13

13A {

13B
14
15
16
17
18
19
21
22
23
24
25
26
27
28
29
30

31

PART

604346

602234

602264
910257
911028
053038
911043
904208
901653
602265
914465
915273
604280

602268
602270

6042388
050948

602269
602270

050898
604287
050940
053036
602277
605510
050928
055373
023633
601448
601449
911201
6022380
604388
604387
603007
602274
602462

602272

QUANTITY

~ |604354

t oIV

o

FRONT WHEEL LEAN WORM AND GEAR PARTS

o0

[05099

Ul = = NN =

(See Plate 1337A)

604354 WORM AND GEAR ASSEMBLY (Early AD3 Graders)
050998 WORM AND GEAR ASSEMBLY (AD3 and AD4 Graders) | See page 169

DESCRIPTION KIT NUMBER

HOUSING ASSEMBLY (Consists of 2 HOUSINGS, 4 STUDS 602264,
8 NUTS 911028 and 8§ LOCKWASHERS 904208)

HOUSING ASSEMBLY (Consists of 2 HOUSINGS, 4 STUDS 602264,
8 NUTS 911028 and 8 LOCKWASHERS 904208)

STUD (1/2"NC x 5-1/2")
CAPSCREW, 1/2"NC x 4-3/4"
NUT, 1/2"NC
CAPSCREW, 1/2"NF x 6"
NUT, 1/4"NF
LOCKWASHER, 1/2v
PLUG, pipe, 3/8"NPT
SEAL, housing
FITTING, lubricating, straight, 1/8"NPT
FITTING, lubricating, 30°, 1/8"NPT
GEAR AND SHAFT ASSEMBLY (Consists of iterns 12A and 12B)

GEAR only
KEY

SHAFT only
GEAR AND SHAFT ASSEMBLY (Consists of items 13A and 13B)

GEAR only
KEY

SHAFT only
CRANK
CRANK
PLATE, crank stop
KEY, crank
PIN, crank retaining (1/2'" x 4-7/8")
WASHER, crank retaining
CAPSCREW (drilled head, 3/8"NF x 1")
WIRE, locking (1/16" x 12")
WORM (right hand)
WORM (left hand)
KEY, #E woodruff, 3/8" x 1-1/4"
SHAFT, worm
CONE ASSEMBLY, worm shaft bearing
CUP, worm bearing
SEAL, oil, worm shaft
CAP, worm shaft lower bearing
SEAL, worm shaft bearing cap
PLUG, worm shaft bearing adjustment

(Continued)

167




891

ulv

15 16

(é«én §é§

6 15

iRk Q@%“

B8 19
SECOND _ TYPE

oL

26 27 28 29

PLATE 13718 — FRONT AXLE AND WHEEL LEAN




ITEM NUMBER

32

33
34

FRONT WHEEL LEAN WORM AND GEAR PARTS (Cont'd)
(See Plate 1337A)

QUANTITY

PART
DESCRIPTION

| 604354
~ 1050998

602273 1 CAP, worm shaft upper bearing

911227 1 1 SETSCREW, socket-hd., 1'"NC x 2"
911038 1 1 NUT, jam, 1'"NC

FRONT AXLE AND WHEEL LEAN
(See Plate 1371B)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION

1

1A

2

(6]

o
® =1 o

10

11

12
13
14
15
16
17
18
19
20
21
22
23
24

25

KIT NUMBER

KIT NUMBER

051097 1 1 AXLE ASSEMBLY, front (Includes items 1A thru 3)

050959 1 1 BRACKET, supporting, worm gear housing (Requires welding
to axle)

604949 2 2 . BUSHING, front axle pivot (2"1. D.)

604338 1 1 BUSHING, front wheel lean sprocket shaft (1"I. D,)

605438 1 1 SPACER, front axle pivot bushings (Graders #57 and up)

915275 2 2 FITTING, lubricating, 67-1/2°, 1/8"NPT

604357 1 1 PIN, front axle pivot

900825 2 2 WASHER, plain, U.S. std., 1-1/2" (Use as req'd)

913527 1 1 NUT, jam, slotted, 1-1/2"NF

900813 1 1 PIN, cotter, 3/16" x 2"

604067 1 - KNUCKLE, front wheel lean - left (Used on graders prior to
#328)

051045 1 1 KNUCKLE ASSEMBLY, front wheel lean ~ left (Includes item
11)(Used on graders #328 and up)

604066 1 - KNUCKLE, front wheel lean - right (Used on graders prior
to #328)

051046 1 1 KNUCKLE ASSEMBLY, front wheel lean - right (Includes
item 11)(Used on graders #328 and up)

051043 4 4 BUSHING, front wheel lean knuckle (Used on graders #328
and up)

914465 2 2 FITTING, lubricating, straight, 1/8"NPT

604342 2 - SPACER, front wheel lean knuckle stud (Graders prior to
#328)

604296 2 - STUD, pivot, front wheel lean knuckle (Graders prior to #328)

900374 4 - NUT, 1-1/8"NC

914724 4 - LOCKWASHER, 1-1/8"

051078 2 2 BOLT, pivot, front wheel lean knuckle (Graders after #327)

911047 2 2 NUT, I"NF

910916 2 2 LOCKWASHER, 1"

036034 4 4 CAPSCREW, 3/8"NF x 1V

904206 4 4 LOCKWASHER, 3/8"

052960 10 10 SHIM, knuckle pivot bolt (Use as req'd)(Graders #327 and up)

1914465 2 2 FITTING, lubricating, straight, 1/8"NPT (Graders #328 and up)
601968 2 2 BOLT, wheel lean link
601966 2 2 SPACER, wheel lean link oute:i' bolt

(Continued)

169




FRONT AXLE AND WHEEL LEAN (Cont'd)
(See Plate 1371B)
PART  QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
26 604293 1 1 SPACER, wheel lean link inner bolt (
27 601967 3 3 WASHER, wheel lean link bolt
28 911061 3 3 NUT, hex, slotted, 1-1/4"NC
29 901344 3 3 PIN, cotter, 1/4% x 2"
604284 1 1 LINK, wheel lean - long (Standard)
30
074700 1 1 LINK, wheel lean - long (Heavy type. For graders with front-
mounted equipment)
31 604283 1 1 LINK, wheel lean - short
32 912808 4 4 FITTING, lubricating, straight, 1/4"NF
604354 1 - WORM AND GEAR ASSEMBLY, front wheel lean {Used on
graders prior to #328. Order 050998)(See page 167 for
repair parts)
33
050998 1 1 WORM AND GEAR ASSEMBLY, front wheel lean (Used on
graders #328 and up)(See page 167 for repair parts)
053038 4 4 CAPSCREW, 1/2"NF x 6"
34 911043 4 4 NUT, 1/2"NF
904208 4 4 LOCKWASHER, 1/2"
053037 2 2 CAPSCREW, 1/2"NF x 5-1/2"
35 911043 2 2 NUT, 1/2"NF
904208 2 2 LOCKWASHER, 1/2"
36 601941 2 2 SEAL, worm and gear assembly (cork)
; 37 604286 1 1 SPROCKET, driven, front wheel lean (27 teeth)
; 38 900813 1 1 PIN, cotter, 3/16" x 2"
39 910156 1 1 KEY, #C woodruff, 5/16" x 1-1/8 <
i
‘; 40 601936 1 1 SPROCKET, driving, front wheel lean (12 teeth)
i 41 900813 1 1 PIN, cotter, 3/16" x 21t~
' 42 905126 1 1 KEY, #15 woodruff, 1/4" x 1"
| 43 604297 1 1 CHAIN, wheel lean drive (46 links, 5/8' pitch)(Includes
| item 44)
! 44 605509 1 1 LINK, connecting, wheel lean drive chain
|
| 45 604334 1 1 SHAFT, wheel lean driving sprocket
} 46 604089 1 1 COVER, wheel lean driving sprockets
‘ 47 601940 4 4 STUD (1/2"NC x 2")
| 48 911028 4 4 NUT, 1/2"NC
’ 49 904208 4 4 LOCKWASHER, 1/2"
‘ 50 604285 i 1 GASKET, wheel lean driving sprocket cover

170




MEMO




2L 1

18— S, 29 30 31 zo«@ W‘”ﬂ‘_ll_llﬁmi_“l\ al¥e
B s 2 “ i
[E | [—3
- —
AR O T A R e~ 1o
} .l.l.!.llllll_ll---' | . I 6
| ma B .||
“““ 17T
PLATE 1374B— MOLDBOARD DRAWBAR & CIRCLE
/—\ ‘/m /-\




1

W

o

16A

28

29
30
31

32
33
34

35

36
37

38
39
40

41
42
43

PART

065525

602201
902279
911279

602198
602199

600961
602200
911029
904209

914465

601972
900822
911174
900808

604249

604150

604272
602667

604153
602721
602663
053994

601771
602664
602663
053994

604270
602688
912606
911842
905347
901267
911842
905347

604273

053019

602248
600236

602937
031055
600236

601133
036546
600236

QUANTITY
ITEM NUMBER AD3 AD4

1

—

10

wWwwww S 0 o o =

et

wWwwr [\

O Y

14

28

b b NIV

—

NIV

vV

1

10

Wwww S o 0 W

—

LW o

Lo ]

14

28

LG [\ WS 3V

NS AVl V]

[AVIN NS NN

MOLDBOARD DRAWBAR AND CIRCLE
(See Plate 1374B)

DESCRIPTION KIT NUMBER

DRAWBAR, moldboard (When required for graders prior to
#1765, and graders #1906 thru #1969, also order 1 SHAFT
064085, 1 SHAFT 064086 and 1 SHAFT 064088)

BALL, drawbar
NUT, slotted, 1-1/2"NC
PIN, cotter, 5/16" x 2-1/4"

SEAT, drawbar ball
SHIM, drawbar ball socket {(Use 28 req'd)

SOCKET, drawbar ball
STUD (5//8"NC x 2-1/2")
NUT, 5/8"NC
LOCKWASHER, 5/8"

FITTING, lubricating, straight, 1/8"NPT

PIN, ball, circle lift and side shift
WASHER, plain, U.S. Std., 1"
NUT, jam, slotted, 1"NF
PIN, cotter, 1/8" x 1-1/2"

CIRCLE, moldboard (Includes item 16A)

SEGMENT, circle gear (11-tooth sectionl Requires welding
in place

PLATE, wear, moldboard circle - front
PLATE, wear, moldboard circle - rear

GUIDE, moldboard circle - front
STUD (1-1/8"NF x 6-1/4")
WASHER, plain
NUT, high, 1-1/8"NF

GUIDE, moldboard circle - rear
STUD (1-1/8"NF x 5-1/2)
WASHER, plain
NUT, high, 1-1/8"NF

SHIM, circle front guide (Use as req'd)
SHIM, circle rear guide (Use as req'd)

SETSCREW, square head, oval point, 7/8"NC x3-1/2"
NUT, jam, 7/8"NC
LOCKWASHER, 7/8"

SETSCREW, sq-hd., oval point, 7/8"NC x 2-1/2"
NUT, jam, 7/8"NC
LOCKWASHER, 7/8"

CIRCLE TURN ASSEMBLY (Used on graders prior to #328.
See page 175 for repair parts) .

CIRCLE TURN ASSEMBLY (Used on graders #328 and up.
See page 175 for repair parts)

STUD (1"NF x 3-1/8")
NUT, high, 1"NF

LINK, adjusting, moldboard pitch
CAPSCREW, 1"NF x 3-3/4"
NUT, high, 1'"NF

BALL, moldboard connection

CAPSCREW, 1"NF x 4-1/4"
NUT, high, 1"NF

173




Ll

3 12 14 516 17 18

Ay

7

604273 CIRCLE TURN ASSEMBLY
053019 CIRCLE TURN ASSEMBLY

28 29

PLATE I373A-CIRCLE TURN PARTS

N




-

ITEM NUMBER

1

0 ~JONUlih W [\Y)

el

10
11
12
13
14
15
16
17
18
19

20

21

22
23

24
25

26

26A

26B

PART

604252
602237
602264
911258
911259
904208
911028
603585
914465
901653
602265
602274
602462
603232
603408
603007
604387
604388
602271
911201
601449
6014438
602272
602273

911227
911038

604258
053018
602269
602268
602270
604257
602270
604154
602560

913077
911207

CIRCLE TURN PARTS
(See Plate 1373A)

604273 CIRCLE TURN ASSEMBLY (Early AD3 Graders) | ¢ e 173
053019 CIRCLE TURN ASSEMBLY (AD3 and AD4 Graders) ee pag

DESCRIPTION KIT NUMBER
PLATE, circle turn supporting
HOUSING ASSEMBLY, worm gear (Consists of 2 HOUSINGS, 4
STUDS 602264, 8 NUTS 911028 and 8 LOCKWASHERS 904208)
STUD (1/2"NC x 5-1/2)
CAPSCREW, flat head, 1/2'"NC x 5-1/2"
CAPSCREW, hex-head, 1/2"NC x 5-1/2"
LOCKWASHER, 1/2" .
NUT, 1/2"NC
WASHER, plain {copper, 1/32" thick)
FITTING, lubricating, straight, 1/8"NPT
PLUG, pipe, sq-hd., 3/8"NPT
SEAL, oil, worm gear housing (cork, 3-3/4"0. D.)
CAP, retaining, worm shaft rear bearing
SEAL, oil, worm shaft bearing cap (cork, 3-7/8"0.D.)
WASHER, worm shaft retaining
PACKING, worm shaft (felt)
SEAL, oil, worm shaft
CUP, worm shaft bearing
CONE ASSEMBLY, worm shaft bearing
SHAFT, worm
KEY, #E woodruff, 3/8" x 1-1/4"
WORM (left hand. Not illustrated)
WORM (right hand)
PLUG, worm shaft bearing adjustment
CAP, worm shaft front bearing

SETSCREW, socket head, oval point, I'' NC x 2"
NUT, jam, 1'"NC

GEAR AND SHAFT ASSEMBLY (Consists of items 26A and 26B)
GEAR AND SHAFT ASSEMBLY (Consists of items 26A and 26B)
GEAR only (Left helix, Not illustrated)
GEAR only (Right helix. As illustrated)
KEY (woodruff, 5/8" x 2-7/16")
SHAFT only
KEY, pinion (5/8" x 2-7/16")
PINION (7 teeth)

WASHER, plain
LOCKWASHER, 1-1/2"

QUANTITY
)l o~
~- —-—
~ =3
<+ (2]
() n
0 o
1 1
1 1
2 2
1 1
7 7

12 12
12 12
8 8
2 2
2 2
2 2
1 1
2 2
1 1
2 2
1 1
2 2
2 2
1 1
2 2
1 -
- 1
1 1
1 1
1 1
1 1
1 -
- 1
1 -
- 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1

NUT, jam, 1-1/2"NF




; “ ¢ ’ b

SNOISNILX3 ANV SAdvO8d1ON -80€€El 3I1Vld




a

=

ITEM NUMBER

o

10

11

Nel
,__—A*,._A_\,——/L-%—,,_HI_A—

12
13

15

16

PART

605065

605066

068305

605067

054841

054840

068302

054842
604134
601181
911633
911029
904209
601500
601502
601504

914484
900407

601501
601503
601505

914484
900407

054848

054836

054832

911633
913648
911029
904209

061479
054847

054835

054831

911633
913648
911029
904209

QUANTITY
- + +
] f M
o [3\ <+
1 - -
- 1 -
- i -
- - 1
1 - -
- i -
- 1 -
- - 1
2 2 2
2 2 2
4 4 4
4 4 4
4 4 4
1 - -
- 1 -
- - 1
7 8 9
7 8 9
i - -
- 1 -
- - 1
7 8 9
7 8 9
1 - -
- 1 -
- 1 1
5 5 5
1 1 1
6 6 6
6 6 6
- 6 6
1 - -
- 1 -
- 1 1
5 5 5
1 1 1
6 6 6
6 6 6

MOLDBOARD
(See Plate 1330B)

USAGE: 10 foot - Special Equipment
12 foot - Standard Equipment
14 foot - Special Equipment
DESCRIPTION KIT NUMBER
MOLDBOARD ASSEMBLY (10 ft.)

MOLDBOARD ASSEMBLY (12 ft.; 5/8" thick)(Not used on
Model AD4 graders after #3669)

MOLDBOARD ASSEMBLY (12 ft., 3/4" thick)(Standard on
Model AD4 graders #3670 and up)

MOLDBOARD ASSEMBLY (14 ft.)

NOTE: Each MOLDBOARD ASSEMBLY listed above con-
sists of items 2 thru 20)

"‘MOLDBOARD only (10 £t.)

MOLDBOARD only (12 ft., 5/8" thick)(Not used on Model
AD4 graders after #3669)

MOLDBOARD only (12 ft., 3/4" thick)(Standard on Model
AD4 graders #3670 and up)

MOLDBOARD only (14 ft.)
BRACKET, moldboard attaching (Regs. welding to moldboard)
BRACKET, moldboard pitch
BOLT, plow, 5/8"NC x 2-1/4"
NUT, 5/8''"NC
LOCKWASHER, 5/8"

EDGE, cutting - right hand (5 ft. section)
EDGE, cutting - right hand (6 ft. section)
EDGE, cutting - right hand (7 ft. section)

BOLT, plow, 5/8"NC x 2"
NUT, square, heavy, 5/8"NC

EDGE, cutting - left hand (5 ft. section)
EDGE, cutting - left hand (6 ft. section)
EDGE, cutting - left hand (7 ft. section)

BOLT, plow, 5/8"NC x 2"
NUT, square, heavy, 5/8'NC

BIT, end - right hand (1/2" thick)

BIT, end - right hand (5/8" thick)(Not used on Model AD4
graders after #3669)

BIT, end - right hand (5/8'" thick)(Standard on Model AD4
graders #3670 and up)

BOLT, plow, 5/8"NC x 2-1/4"
BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC
LOCKWASHER, 5/8"

SHIM, end bit (Use as req'd, For 3/4" thick moldboards only)
BIT, end - left hand (1/2" thick)

BIT, end - left hand (5/8" thick)(Not used on Model AD4
graders after #3669)

BIT, end - left hand (5/8" thick)(Standard on Model AD4
graders #3670 and up)
BOLT, plow, 5/8"NC x 2-1/4"
BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC
LOCKWASHER, 5/8"
177




ITEM NUMBER QTY.

21

22

23

24
25
26
27

28

29
30
31

32

33

34

{

{
{

—P— —r—

PART

054845
054846

911633
911029
904209
913648
911029
904209

601438
913648
911029
904209
603156
603157
913648
911029
904209
602449
602457
602451
913648

911029
904209

1

—

NV DV oo

oo N

ot

Lo S

MOLDBOARD EXTENSIONS

(See Plate 1330B)

USAGE: Special Equipment. Applicable to all Moldboards

DESCRIPTION
EXTENSION, moldboard - left hand
EXTENSION, moldboard - right hand

BOLT, plow, 5/8"NC x 2-1/4"
NUT, 5/8"NC

LOCKWASHER, 5/8"

BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8'"NC

LOCKWASHER, 5/8"

EDGE, cutting (2 ft.)
BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC
LOCKWASHER, 5/8"
ANGLE, top reinforcing - right hand
ANGLE, top reinforcing - left hand
BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"'NC
LOCKWASHER, 5/8'"

SPACER, moldboard extension

ANGLE, bottom reinforcing - right hand

ANGLE, bottom reinforcing - left hand

BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC
LOCKWASHER, 5/8"

178

KIT NUMBER

(



MEMO

179




=

29 30

37 36 35 34

ﬂ

I

1817 14 |

{

20

i

- )”/'7’/'!/"!%/ s
N e
3 2

2

|

25 2:4
28
44 43 29 35 36 42 37

[
0 | ; |
,Q .
[\'] 1
® = {,_: f \ " |
- @
[ionee »
@MMW“WWWTA‘ |
| [ i i |
LA ‘H‘ ‘
h\w J‘g‘v 1 | 1 e ‘@ ‘ E
ad b i
ol i»l i :
uuwfmunmnm.n ff*"“\

[
w |l
& >
. LINLTE T I N T Y i
@ T 9 Z
- H||I|||III|||I|1|1‘ €8 T 5
A @ o ® N
jis} © S\n
8

180

MOLDBOARD SIDE SHIFT

PLATE 1375B




ITEM NUMBER AD3

17
18
19
20
21
22
23
24
25
26

27
28

29
30
31

32
33

34

35

—Pee A A

PART

604325

053048

602654

601825
911028
904208
059812
911028
304208
910257
911028
904208
050903
912725
604374
MA-1526
604373
911100
913470
900806
601842

604096
914814

604372
604375
604383
604382
604370
905126
601841 -
601467
903631
904206

911230
911036

601839
601463
903792
904209

604369
911038

601838

U-2573

QUANTITY

1

et CCONONIN IV — 0000 W

—

b

AD4

CNONONIV IV — 00 00 W

—

MOLDBOARD SIDE SHIFT
(See Plate 1375B)

DESCRIPTION KIT NUMBER

SHIFT GROUP, side - complete (Consists of parts listed
below){Used on graders prior to #328)

SHIFT GROUP, side - complete (Consists of parts listed
below)(Used on graders #328 and up)

HOUSING ASSEMBLY (Consists of 2 HOUSINGS, 4 STUDS
601825, 1 STUD 059812, 10 LOCKWASHERS 904208 and
10 NUTS 911028)
STUD (1/2"NC x 5-3/8")
NUT, l/2"NC
LOCKWASHER, 1/2"
STUD (1/2"NC x 6")
NUT, 1/2"NC
LOCKWASHER, 1/2"
CAPSCREW, 1/2"NC x 4-3/4"
NUT, 1/2"NC
LOCKWASHER, 1/2"
PLUG, vent, gear housing
PLUG, pipe, sq-hd., 1/2"NPT
CHAIN, driving (30 links, Includes item 9)
LINK, connecting, driving chain
SPROCKET, input shaft (12 teeth)
WASHER, plain, SAE std., 5/8"
NUT, jam, slotted, 5/8"NF
PIN, cotter, 1/8" x 1"
GASKET, input shaft bearing cap

COVER, retaining, input shaft front bearing
SCREW, machine, flat head, 3/8"NC x 1"

SEAL, oil, input shaft
SPACER, input shaft sprocket
CUP, input shaft bearing
CONE ASSEMBLY, input shaft bearing
GEAR AND SHAFT ASSEMBLY, input (Serviced only as a unit)
KEY, #15 woodruff, 1/4" x 1"
PLUG, input shaft bearing adjustment
CAP, input shaft rear bearing
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

SETSCREW, socket head, oval point, 5/8"NC x 1-1/2"
NUT, jam, 5/8"NC

GASKET, worm shaft bearing cap

CAP, worm shaft left bearing
CAPSCREW, 5/8'NC x 1-3/4"
LOCKWASHER, 5/8"

SETSCREW, worm shaft bearing adjustment (1'"'NC x 2-5/8")
NUT, jam, 1"NC

PLUG, worm shaft bearing adjustment

CUP, worm shaft bearing

(Continued)

181




ITEM NUMBER AD3

36
37
38
39
40
41
42
43

44

45

46
47

48

49
51

52

53

53A

53B

54

55

56

s {

57
58

59

60
61

—t—

PART

604389
602641
602647
601456
601455
911238
601835
601464

903792
904209

915273
602640
050914
050856
903775
904206
050840
604367

053003

602653
602652
601833

604368

050904

066309
061181
061182
601288
602207
050913
911030
904369
012767
605307

914465

QUANTITY

2

2

[N

10

VNN NN

—

AD4
2

2

Ao

10

1N

[ASI)

MOLDBOARD SIDE SHIFT (Cont'd)
(See Plate 1375B)

DESCRIPTION
CONE ASSEMBLY, worm shaft bearing
SPACER, worm shaft
SHAFT, worm
WORM (left hand)(Used on graders prior to #328)
WORM (right hand)(Used on graders #328 and up)
KEY, #U woodruff, 7/16" x 2-3/4"
GEAR, spiral (20 teeth)
CAP, worm shaft right bearing
CAPSCREW, 5/8'"NC x 1-3/4"
LOCKWASHER, 5/8"
BEARING, worm gear shaft - rear (Used on graders prior
to #328)(Order 1 BEARING 050914, 1 COVER 050856,
1 GASKET 050840, 6 CAPSCREWS 903775 and 6 LOCK-
WASHERS 904206)
FITTING, lubricating, 30°, 1/8"NPT (Graders prior to #328)
SEAL, oil, worm gear shaft (cork)(Graders prior to #328)

BEARING, worm gear shaft - rear (Used on graders #328
and up)

COVER, worm gear shaft rear bearing (Graders #328 and up)
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

GASKET, rear bearing cover (Graders #328 and up)

GEAR AND SHAFT ASSEMBLY, worm (Graders prior to #328)

GEAR AND SHAFT ASSEMBLY, worm (Used on graders #328
and up)

GEAR only (left helix)(Graders prior to #328)
GEAR only (right helix)(Graders #328 and up)

KEY (woodruff, 3/4" x 2-7/16")
SHAFT only

BEARING, worm gear shaft - front (Used on graders prior
to #328. Order 1 BEARING 050904 and 1 SEAL 031163)

BEARING, worm gear shaft - front (Used on graders #328
and up)

SEAL, oil, worm gear shaft (Used on graders #328 and up)
SHIM, ball cap(l/32" thick. Use as req'd)
SHIM, ball cap(. 013" thick. Use as req'd)
CAP, ball
STUD (3/4"NC x 5")(Graders prior to #553)
STUD (3/4"NF x 5-3/16")(Graders #553 and up)
NUT, 3/4'"NC (Graders prior to #553)
LOCKWASHER, 3/4" (Graders prior to #553)
NUT, high, 3/4"NF (Graders #553 and up)
NIPPLE, worm gear shaft lubricating (Graders prior to #328)

FITTING, lubricating, straight, 1/8"NPT (Graders prior to
#328)

(Continued)

182

KIT NUMBER

-



N

62

63
64
65
66
67
68

69

77

78
79

80
81

82

83

84

86

87

PART

605308

605324
914465

602763
600236
602214

601833
063989

051655
012767

601972
900822
911174
900808

604364
604366

602224
911179

053992

053986

605665
911036
911049

604362
913469
900812

012526
912767
904369

605433
900938

QUANTITY
ITEM NUMBER AD3 AD4

2

[S ]

[P

2

NN

Ll ]

— DN

MOLDBOARD SIDE SHIFT (Cont'd)
(See Plate 1375B)

DESCRIPTION KIT NUMBER

PIN, anchor, worm gear shaft bearing (1 used on graders
prior to #328)

BEARING, worm gear shaft - outer
FITTING, lubricating, straight, 1/8'"NPT

U-BOLT, worm gear shaft outer bearing
NUT, hex, high, 1"NF
WASHER, plain

KEY, crank (woodruff, 3/4" x 2-7/16")

CRANK (When required for graders prior to #2763 also order
2 CAPSCREWS 051655)
CAPSCREW, 3/4'"NF x 5-1/4"
NUT, hex, high, 3/4"NF

PIN, ball
WASHER, plain, U.S. std., 1"
NUT, jam, slotted, I"NF
PIN, cotter, 1/8" x 1-1/2"

TUBE, link
ROD, link

PIN, coupling, link rod and tube
PIN, cotter, 1/4" x 1-1/4"

SHIM, socket cap (Use as required)

CAP, socket
U-BOLT (5/8"NC)(Used on graders prior to #328. Order
1 U-BOLT 605665 and 4 NUTS 911049)
U-BOLT (5/8'"NF)(Used on graders #328 and up)
NUT, jam, 5/8"NC (Graders prior to #328)
NUT, jam, 5/8"NF (Graders #328 and up)

YOKE, torque
NUT, 1-1/8"NF
PIN, cotter, 3/16" x 1-3/4"

CAPSCREW, 3/4"NF x 2-1/4" (Graders prior to #328)
NUT, high, 3/4"NF
LOCKWASHER, 3/4"

PIN, torque yoke (Used on graders #328 and up)
PIN,. cotter, 3/16" x 1"

183




‘2@
S
=
\m

“1 h

\ MW“M

@'

] ;'Hw 3%
T

\H| {

.
/4 T

184

PLATE 1377B—MOLDBOARD LIFT



1
2
3

4

11
12
i3

14
15
16
17
18

19
20

21
22
23
24
25
26
27
28

29

|
|
|
|
|

PART

604306

053070

604307

053069

602654

601825
911028
904208
059812
911028
904208
910257
911028
904208
050903
912725
601837
604383
604382
601466
903631
904206
601467
903631
904206
601842
603010
601841

911230
911036

601455
601456
911238
602647
602641

601835
604389

U-2573
601464

903792
904209

QUANTITY
ITEM NUMBER AD3 AD4

1

P I N

o N

o o N

[eolie ol o]

W vy

IS

o oo v

MOLDBOARD LIFT
(See Plate 1377B)

DESCRIPTION KIT NUMBER

LIFT GROUP, moldboard - right (Consists of parts listed
below)(Used on graders prior to #328)

LIFT GROUP, moldboard - right (Consists of parts listed
below)(Used on graders #328 and up)

LIFT GROUP, moldboard - left (Consists of parts listed
below)(Used on graders prior to #328)

LIFT GROUP, moldboard - left (Consists of parts listed
below){Used on graders #328 and up)

HOUSING ASSEMBLY (Each consists of 2 HOUSINGS, 4 STUDS
601825, 1 STUD 059812, 10 LOCKWASHERS 904208 and
10 NUTS 911028)
STUD (1/2"NC x 5-3/8'")
NUT, 1/2"NC
LOCKWASHER, 1/2"
STUD (1/2"NC x 6")
NUT, l/2"NC
LOCKWASHER, 1/2"
CAPSCREW, 1/2"NC x 4-3/4"
NUT, 1/2"NC
LOCKWASHER, 1/2"
PLUG, vent, gear housing
PLUG, pipe, 1/2"NPT
GEAR AND SHAFT ASSEMBLY, input (Serviced only as a unit)
CUP, input shaft bearing
CONE ASSEMBLY, input shaft bearing
CAP, input shaft rear bearing
CAPSCREW, 3/8"'NC x 1-1/4"
LOCKWASHER, 3/8"
CAP, input shaft front bearing
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
GASKET, input shaft bearing cap
SEAL, oil, input shaft
PLUG, input shaft bearing adjustment

SETSCREW, socket head, oval point, 5/8"NC x 1-1/2"
NUT, jam, 5/8"NC

WORM (right hand)(Used on graders prior to #328)
WORM (left hand)(Used on graders #328 and up)
KEY, #U woodruff, 7/16" x 2-3/4"

SHAFT, worm

SPACER, worm shaft

GEAR, spiral (20 teeth)

CONE ASSEMBLY, worm shaft bearing

CUP, worm shaft bearing

CAP, worm shaft inner bearing

CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"

(Continued)

185




31
32
33
34

35
36

37

37A

37B

38

39
40

41

47
48

49

50

51

52

53

54

55
56

57

58
59
60
61

PART QUANTITY
ITEM NUMBER AD3 AD4
601463 2 2
903792 8 8
904209 8 8
601839 4 4
601838 2 2
911228 2 2
911038 2 2
602650 2 -
602651 2 2
602652 2 -
602653 2 2
601833 4 4
602646 2 2
______ 4 -
602640 4 -
066309 2 2
050904 2 2
050906 2 2
050856 2 2
903775 12 12
904206 12 12
050840 2 2
601288 4 4
602207 8 -
050913 8 8
911030 8 -
904369 8 -
012767 8 8
605307 4 -
914465 4 -
605308 4 4
061181 24 24
061182 40 40
063988 2 2
051655 4 4
012767 4 4
601833 4 4
601972 2 2
900822 2 2
911174 2 2
900808 2 2

=t

MOLDBOARD LIFT (Cont'd)
DESCRIPTION KIT NUMBER
CAP, worm shaft outer bearing

CAPSCREW, 5/8''NC x 1-3/4"

LOCKWASHER, 5/8"

GASKET, worm shaft bearing cap
PLUG, worm shaft bearing adjustment

SETSCREW, socket head, oval point, 1""NC x 2-1/4”
NUT, jam, 1"NC

GEAR AND SHAFT ASSEMBLY (Used on graders prior to #328)
GEAR AND SHAFT ASSEMBLY (Used on graders #328 and up)
GEAR only (right helix)(Graders prior to #328)
GEAR only (left helix)(Graders #328 and up)

KEY (woodruff, 3/4" x 2-7/16")
SHAFT only

BEARING, worm gear shaft (Used on graders prior to #328.
Order 1 BEARING 050904 and 1 SEAL 031163)

SEAL, oil, worm gear shaft (cork)(Graders prior to #328)
SEAL, oil, worm gear shaft (Graders #328 and up)
BEARING, worm gear shaft - front (Graders #328 and up)
BEARING, worm gear shaft - rear (Graders #328 and up)
COVER, worm gear shaft rear bearing (Graders #328 and up)
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

GASKET, worm gear shaft rear bearing cover (Graders #328
and up)

CAP, ball
STUD (3/4"NC x 5")(Graders prior to #354)
STUD (3/4"NF x 5-3/16")(Graders #354 and up)
NUT, 3/4'"NC (Graders prior to #354)
LOCKWASHER, 3/4'" (Graders prior to #354)
NUT, high, 3/4"NF (Graders #354 and up)

NIPPLE, worm gear shaft lubricating (Graders prior to #328)

FITTING, lubricating, straight, 1/8"NPT (Graders prior to
#328)

PIN, anchor, worm gear shaft bearing (Graders #328 and up)
SHIM, ball cap (1/32" thick. Use as req'd)
SHIM, ball cap (. 013" thick. Use as req'd)
CRANK, lifting (When required for graders prior to #2725
also order 2 CAPSCREWS 051655)
CAPSCREW, 3/4"NF x 5-1/4"
NUT, high, 3/4"NF
KEY, lifting crank (woodruff, 3/4" x 2-7/16")
PIN, ball, lifting crank

WASHER, plain, U S. std., 1"
NUT, jam, slotted, 1'"NF

PIN, cotter, 1/8" x 1-1/2"

(Continued)

186



T

P

'

PART QUANTITY
ITEM NUMBER AD3 AD4
914465 2 2
602691 2 2
603419 2 2
602224 2 2
911179 2 2
053986 4 4
605665 4 4
911036 16 -
911049 16 16
053992 32 32
602642 4 4
012526 4 4
904369 4 4
911045 4 4

62
63
64
65
66

67
68

69

70
71

72

MOLDBOARD LIFT (Cont'd)
DESCRIPTION KIT NUMBER
FITTING, lubricating, straight, 1/8"NPT
TUBE, link
ROD, link
PIN, coupling, link rod and tube

PIN, cotter, 1/4'" x 1-1/4"

CAP, socket
U-BOLT (5/8"NF)(When required for graders prior to
#328 also order 4 NUTS 911049)
NUT, jam, 5/8"NC (Graders prior to #328)
NUT, jam, 5/8"NF (Graders #328 and up)
SHIM, socket cap (Use as required)
STRAP, torque
CAPSCREW, 3/4"NF x 3-1/4"

LOCKWASHER, 3/4"
NUT, 3/4"NF

187




881

FIRST TYPE

EXPLOSION OF PARTS AT POSITION A ON PLATE

SECOND TYPE

56

53

57 69

EXPLOSION OF PARTS AT POSITION ‘B

EXPLOSION OF PARTS AT POSITION “E” ON PLATE' 1380B

3 38

SRS

[

[

= 415

EXPLOSION OF PARTS AT POSITION ‘C" ON PLATE I380B

EXPLOSION OF PARTS AT
POSITION "F" ON PLATE 13808B

44

L QIECONTINUED ]

a7

18}

EXPLOSION OF PARTS AT
POSITION “G" ON PLATE I380B

49

3!;;0

DISCONTIDUED,

EXPLOSION OF PARTS AT POSITION “D" ON PLATE 1380B BRAKE PARTS

GEAR BOX PARTS

BAAARIARRTARM AR

NOTE= SEE PLATE 1380B -FOR
ASSEMBLED LOCATION OF ALL PARTS

PLATE 138IB—POWER CONTROL BOX PARTS




1

3l " gl sl

=

N/

| ' =]

NOTE: SEE PLATE I38I1B FOR EXPLODED
VIEW OF ALL COMPONENT PARTS
AT ALL POSITIONS INDICATED
BY KEY LETTERS 'A"THRU'G”

1
2

3

{
{

PLATE I380B—CONTROL BOX ASSEMBLY

POWER CONTROL BOX
(See Plates 1380B and 1381B)

PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIiT NUMBER

604316 1 1 BOX ASSEMBLY - complete (Consists of items 2 thru 89)

903638 2 2 CAPSCREW, 1/2"NC x 1-1/4"

904208 2 2 LOCKWASHER, 1/2"

904541 4 4 CAPSCREW, 1/2"NC x 1-3/4"

911028 4 4 NUT, 1/2"NC

904208 4 4 LOCKWASHER, 1/2"

605209 1 1 HOUSING ASSEMBLY (Consists of 1 HOUSING, 1 COVER,
2 dowel PINS, 4 CAPSCREWS 903632, 4 LOCKWASHERS
904206 and 15 BUSHINGS 600793)(When ordered for
graders prior to #1050 also furnish 9 Expansion PLUGS
910014 to assure fit)

903632 14 14 CAPSCREW, 3/8"NC x 1-1/2"

904206 14 14 LOCKWASHER, 3/8"

051094 1 1 PLUG, vent (3/4"NPT)

901653 1 1 PLUG, pipe, 3/8"NPT (oil drain)

901651 1 1 PLUG, pipe, 1/8"NPT (oil check)

055033 2 GASKET, bevel gear housing (Use as required)

604173 1 1 HOUSING, bevel gear

903631 2 2 CAPSCREW, 3/8"NC x 1-1/4"

905667 2 2 CAPSCREW, 3/8"NC x 3"

904206 4 4 LOCKWASHER, 3/8"

604451 1 1 GASKET, bevel gear housing cover

(Continued)

189




ITEM NUMBER AD3

15
16
17

18

19
19A
20

21

22

23

24

25
26

27

28
29
30
31
32
33
34
35
36
37
38
39
40

41

45

PART

604450
900575
904204

604465

605440
056913
604439
066879
604923
209983
604456
056942
604457
056940
911100

913470
900806

604466

056985

604441
604443
905358
600799
605126
604459
604458
600940
602179
604446
604455
604442
604452
605128
604448
911174
900812

604454

050345

QUANTITY

1
6
6

AD4

1
6
6

POWER CONTROL BOX (Cont'd)
DESCRIPTION KIT NUMBER
COVER, bevel gear housin
SCREW, machine, 1;4"NC x 5/8"
LOCKWASHER, 1/4"

SHAFT, bevel gear (Both ends splined. Not illustrated)(Used
on graders prior to #51)

SHAFT, bevel gear (Used on graders #51 thru #1088)

SHAFT, bevel gear (Used on graders #1089 and up)

SEAL, oil, bevel gear shaft

RING, spacing, bevel gear shaft oil seal

CONE ASSEMBLY, bevel gear shaft bearing

CUP, bevel gear shaft bearing

GEAR, bevel (15 straight teeth)(Used on graders prior to #1089)
GEAR, bevel (15 spiral teeth)(Used on graders #1089 and up)
GEAR, bevel (25 straight teeth)(Used on graders prior to #1089)
GEAR, bevel (25 spiral teeth)(Used on graders #1089 and up)
WASHER, plain, SAE std., 5/8"

NUT, jam, slotted, 5/8"NF
PIN, cotter, 1/8" x 1"

SHAFT, bevel gear (Used on graders prior to #1089)
SHAFT, bevel gear (Used on graders #1089 and up)
PINION, bevel gear shaft (18 teeth)
CLUTCH, sliding, bevel gear shaft
BALL, steel, 1/4" diam. (7 used prior to grader #328)
SPRING, clutch locking ball (7 used prior to grader #328)
PINION ASSEMBLY, bevel gear shaft (Includes 1BUSHING 600793)
YOKE, high-low shift
LEVER, high-low shift
GRIP, high-low shift lever
BOLT, high-low shift lever
SHAFT, counter
PINION, counter shaft (15 teeth)
GEAR, counter shaft (19 teeth)
GEAR, counter shaft (15 teeth and 22 teeth)
PINION ASSEMBLY, reverse (Includes 1 BUSHING 600793)
STUD, reverse pinion

NUT, jam, slotted, 1'"NF

PIN, cotter, 3/16" x 1-3/4"

SHAFT, driving, circle turn, left circle lift, front wheel lean
and scarifier lift (Used on graders prior to #328)

SHAFT, driving, circle turn, left circle lift, front wheel lean
and scarifier lift (Used on graders #328 and up)

(Continued)

190

.




46

47

48

49

50
51
52
53
54
55
56
57

58
59

60
61

62
63

64

65

66

67
68
69
70

71

72
73

——

PART

604453

051138
605304
051079

603431

055456

604447
051137
055420
604373
604438
900819
602189
911233
604952
911159
044741
604954
013059
905667
911026
904206
900817

053991
912312

516686

050972
600793
310007
910014
600899
905126
600909

041516

604951

604436
600923

QUANTITY
ITEM NUMBER AD3 AD4

1

12

12

Whwwwwo o

12
12

14

o wu

w1 Wwwil o

12

POWER CONTROL BOX (Cont'd)
DESCRIPTION KIT NUMBER

SHAFT, driving, circle side shift (Used on graders prior to
#328)

SHAFT, driving, circle side shift (Used on graders #328 and up)
SHAFT, driving, right circle lift (Used on graders prior to #328)
SHAFT, driving, right circle lift (Used on grader #328 and up)

GEAR ASSEMBLY, clutch (3-jaw type. Includes 1 BUSHING
600793)(Used on graders prior to #1033)

GEAR ASSEMBLY, clutch (4-jaw type. Includes 1 BUSHING
600793)(Used on graders #1033 and up)

CLUTCH, sliding {(3-jaw type)(Used on graders prior to #328)
CLUTCH, sliding (3-jaw type)(Used on graders #328 thru #1032)
CLUTCH, sliding (4-jaw type)(Used on graders #1033 and up)
SPROCKET, driving, side shift (12 teeth)
SHIM, aligning, side shift driving sprocket (Use as reg‘d)
WASHER, plain, U.S. std., 5/8"
COLLAR, driving shaft brake
KEY, #11 woodruff, 3/16" x 7/8"
SPACER, right circle lift driving shaft
WASHER, plain, SAE std., 1"
SEAL, oil, driving shafts
SHOE ASSEMBLY, driving shaft brake (Includes items 62 and 63)
CAPSCREW, 3/8"NC x 2" (Graders prior to #328)
CAPSCREW, 3/8"NC x 3" (Graders #328 and up)
NUT, 3/8"NC
LOCKWASHER, 3/8" (Graders prior to #328)
WASHER, plain, U.S. std., 3/8" (Graders #328 and up)

LINING, brake shoe
RIVET, split, ctsk. head, steel, brass plated, 5/32" x 1/2

SPRING, brake shoe (3/4" long)(Used on graders prior to #328.
Can be replaced by 1 SPRING 050972 and 1 CAPSCREW 905667)

SPRING, brake shoe (1-5/16" long){Used on graders #328 and up)
BUSHING, control box and gears

PLUG, expansion, 1-3/8" diameter (Graders prior to #1050)
PLUG, expansion, 1-1/2" diameter (Graders #1050 and up)
WASHER, bevel gear shaft and reverse pinion stud

KEY, #15 woodruff, 1/4" x 1

WASHER, thrust

SEAL, oil, shifting sha;fts

NOTE: Items 71 thru 77 were used only on graders prior to #328”
SHAFT, shifting yoke

YOKE, shifting
PIN, straight

(Continued)

191




TO ¢ONTROL BOX

FRONT WHEEL LEAN

TO CONTROL BOX

TO WORM SHAFT-

CIRCLE TURN

22 T T TS T T T

TO CONTROL BOX [MVAPMK PR W) w\/
o

=

=

S

=

i

g
T

CIRCLE LIFT UNIVERSAL JOINT _REPAIRS
PLATE 1997——POWER CONTROL SHAFTS

192




(

74
7 4
76

77

78

79
80

81

82
83

84

85 {
86

87

88
89

PART

604461
903630
904206
604460

600940

051003
051004
051028
051027
903636
904206
903630
904206
051001
905360
050975

913729
910876

051002
U-171

601935
900805

604543

604541
915275

604540

604544
911273

604552

604537
911273

604538
604553

602345

064086

QUANTITY
ITEM NUMBER AD3 AD4

6
12
12

6

6

w

o o o o o o oo oNWw

N o o

— =

oo o~ o oo o o o [eaie e e VY] w

bt

Pt b e

POWER CONTROL BOX (Cont'd)
DESCRIPTION KIT NUMBER
BRACKET, operating lever
CAPSCREW, 3/8'"NC x 1%
LOCKWASHER, 3/8"
LEVER, operating
GRIP, operating lever
NOTE: Items 78 thru 87 were used only on graders #328 and up.
SHAFT ASSEMBLY, shifting - left (1 SHAFT, 1 YOKE, 1 PIN)
SHAFT ASSEMBLY, shifting - right (1 SHAFT, 1 YOKE, 1 PIN)
BRACKET ASSEMBLY, operating lever - left (Includes item 82)
BRACKET ASSEMBLY, operating lever - right (Includes item 82)
CAPSCREW, 3/8"NC x 2-3/4"
LOCKWASHER, 3/8"
CAPSCREW, 3/8"'NC x 1"
LOCKWASHER, 3/8"
PIN, operating lever pivot
BALL, steel, 3/8" diam.
SPRING, operating lever ball

CAPSCREW, 7/16"NF x 1"
NUT, jam, 7/16"NF

LEVER, operating
KNOB, operating lever
PIN, operating lever pivot
PIN, cotter, 1/8" x 3/4"
POWER CONTROL SHAFTS
(See Plate 1997)
SHAFT, sliding, front wheel lean control - male (17-1/2" long)

SHAFT, sliding, front wheel lean control - female (16-3/4'" long)
FITTING, lubricating, 67-1/2°, 1/8"NPT |

SHAFT, front wheel lean control (11" long)

SHAFT, front wheel lean control (136-1/2" long)
KEY, #127 woodruff, 1/4'"x 2-1/8"

BEARING, plain, front wheel lean control shaft

SHAFT, circle turn control (21-1/4" long)
KEY, #127 woodruff, 1/4" x 2-1/8"

SHAFT, circle turn control (26-1/4" long)
BEARING, plain, circle turn control shafts

SHAFT, sliding, circle turn control - male (23-1/2" long)
(Graders prior to #1765; also graders #1906 thru #1969)

SHAFT, sliding, circle turn control - male (27-3/4" long)
(Graders #1765 thru #1905 and graders #1970 and up)

(Continued)

193




12

13

14

15

16
17

18

19

20

21

22

23

24

25

—— A

PART
602342
064088
912808

911114

604539
064085
604536

911273

602836
911273

053121

053123

053119
053122

053120

053114

055733
053240

601935
900805

602170
602172
904541
911028
904208

064469

602328

911029
904209

QUANTITY
ITEM NUMBER AD3 AD4

1

22

52
52

22

wWbww W

[\

1

—

—

22

13

52

52

52

POWER CONTROL SHAFTS (Cont'd)
DESCRIPTION

SHAFT, sliding, circle turn control - female (25" long)
(Graders prior to #1765; also graders #1906 thru #1969)

SHAFT, sliding, circle turn control - female (29-1/2" long)
(Graders #1765 thru #1905 and graders #1970 and up)

FITTING, lubricating, straight, 1/4"NF
WASHER, plain, SAE std., 1/4"

SHAFT, circle turn control (13" long)(Graders prior to #1765;
also graders #1906 thru #1969)

SHAFT, circle turn control (10-3/4" long)(Graders #1765 thru
#1905 and graders #1970 and up)

SHAFT, circle lift control - left {43" long)
KEY, #127 woodruff, 1/4" x 2-1/8"

SHAFT, circle lift control - right (41-1/2" long)
KEY, #127 woodruff, 1/4" x 2-1/8"

JOINT ASSEMBLY, universal (Includes items 16 and 18 thru
21)

JOINT ASSEMBLY, universal (Includes items 16 thru 21)

NOTE: Universal Joint (item 14) furnished as original equip-
ment on graders prior to serial No. 680 and Universal
Joint (item 15) furnished as original equipment on
graders prior to serial No. 770, cannot be repaired in
the field and must be replaced as complete units. Do

not order items 16 thru 21 for such machines unless
the late type joints have since been installed.

YOKE, universal joint (plain)

YOKE, universal joint (keywayed)

SPIDER KIT, universal joint (Each censists of 1 SPIDER, 4
WASHERS 055733, 4 BEARING ASSEMBLIES 053114 and
4 RINGS 053240)

BEARING ASSEMBLY, universal joint (Each consists of 1
CUP, 15 ROLLERS, 1 RETAINER)

WASHER, sealing, universal joint bearing (cork)
RING, snap, universal joint bearing

PIN, universal joint (3/8" x 2"
PIN, cotter, 1/8" x 3/4"

BUSHING, control shaft bearing (oilite bronze)
BEARING ASSEMBLY, control shaft (Includes item 23)
CAPSCREW, 1/2"NC x 1-3/4"
NUT, 1/2"NC
LOCKWASHER, l/2"

BOLT, eye, front wheel lean control shaft bearing (1-7/8"
long)

BOLT, eye, circle turn control shaft bearing (1-5/8" long)

NUT, 5/8"NC
LOCKWASHER, 5/8"

194

KIT NUMBER

-




3 g’/2

8

054747 DRIVE ASSEMBLY (SHOWN)
605447 DRIVE ASSEMBLY (SIMILAR)

| AR R R RN RN

PLATE I752——POWER TAKE-OFF PARTS

POWER TAKE-OFF PARTS
(See Plate 1752)

QI[J\ANT,ETY605447 DRIVE ASSEMBLY (Early AD3 Graders) See 197
¥ ¥ 054747 DRIVE ASSEMBLY (Early AD3 and AD4 Graders) page
ITEM Ntl;ﬁggR ;‘%_ g DESCRIPTION KIT NUMBER
604556 1 - HOUSING (Not illustrated)

' { 605837 - 1 HOUSING

2 901653 2 2 PLUG, pipe, 3/8"NPT

3 605132 1 1 VENT, air

4 900668 1 1 SETSCREW, square head, oval point, 5/8"NC x 3"

5 911036 1 1 NUT, jam, 5/8"NC

6 604558 1 1 SHAFT

7 604223 I 1 PULLEY

8 905126 2 2 KEY, #15 woodruff, 1/4" x 1"

9 604559 1 1 SPACER
10 605133 2 2 SEAL, oil
11 605176 2 2 CONE ASSEMBLY, shaft bearing
12 605177 2 2 CUP, shaft bearing
13 605047 1 1 CAP, bearing adjustment
14 605048 12 12 . SHIM, adjusting, shaft bearing (Use as required)
15 060788 1 1 CAPSCREW (hex head, left hand thread, 5/8"NF x 1-1/4")

195




961

&l

e =

COUPLING SHAFT DETAILS

PLATE [75|1A—POWER TAKEOFF GROUP




s

PART QUANTITY
ITEM NUMBER AD3 AD4
1 604929 3 3
605447 1 -

2
054747 1 1
3{ 903638 2 2
910244 2 2
903638 2 2
903642 2 2
4 911028 2 2
904208 2 2
910244 2 2
4A 061875 1 1
903638 4 4
43{ 910244 4 4
5 061173 1 1
6 903638 2 2
904208 2 2
604560 1 -
7 053126 1 -
| 061177 - 1
8 604566 1 1
903633 4 -
903631 4 4
9 904206 4 4
911026 4 -
900817 4 -
10 605483 1 1
11 604564 1 -
12 meeeee 2 -
13 604561 2 -
14 605439 1 1
15 911273 1 1
[ 604551 1 -

16
053123 1 1
[ 604550 1 -

17 §
053121 1 1

POWER TAKE-OFF GROUP
(See Plate 1751A)

DESCRIPTION KIT NUMBER

BELT, drive (V-type, 21/32" wide x 47" long)

DRIVE ASSEMBLY, power take-off (Used on graders prior
to #340. See page 195 for repair parts)

DRIVE ASSEMBLY, power take-off (Used on graders #340
thru #3313 excluding #3311)(See page 195 for repair parts)

CAPSCREW, 1/2"NC x 1-1/4"

WASHER, plain, SAE std., 1/2"

CAPSCREW, 1/2"NC x 1-1/4" (Graders prior to #1152)
CAPSCREW, 1/2"NC x 2-1/2" (Graders after #1151)
NUT, 1/2"NC (Graders after #1151)

LOCKWASHER, 1/2"

WASHER, plain, SAE std., 1/2"

DRIVE ASSEMBLY, power take-off (See page 199 for repair
parts){Graders #3314 and up, including #3311)
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

PLATE, adapting, power take-off drive (Graders #1152 thru
#3313, excluding #3311)
CAPSCREW, 1/2""NC x 1=1/4"
LOCKWASHER, 1/2"

JOINT ASSEMBLY, universal (Serviced only as a unit)(Used
on graders prior to #492, excluding graders #367 thru
#412. Order JOINT ASSEMBLY 053126)

JOINT ASSEMBLY, universal (61-1/4" long. Includes items
19 thru 25){Used on graders after #491. Including graders
#367 thru #412)

JOINT ASSEMBLY, universal (67" long. Includes items 19 thru 25)

HOUSING ASSEMBLY, bevel gear (When required for graders
prior to #51 following parts must also be furnished to
assure fit: 1 SHAFT 605439, 1 KEY 911273, 1 JOINTASSY.
053123, 1 JOINT ASSY. 053121 and 1 SHAFT 605440)(See
page 200 for repair parts)

CAPSCREW, 3/8"NC x 1-3/4"(Graders prior to #454)
CAPSCREW, 3/8"NC x 1-1/4"(Graders #454 and up)
LOCKWASHER, 3/8"

NUT, 3/8"NC (Graders prior to #454)

WASHER, plain, U.S. std., 3/8" (Graders prior to #454)

GASKET, bevel gear housing to floor plate

SHAFT, vertical coupling (Used on graders prior to #51)

COUPLING, vertical coupling shaft (Used on graders prior
to #51. Order 1 SHAFT 605439, 2 SHAFTS 605440, 1 KEY
911273, 1 JOINT ASSEMBLY 053121 and 1 JOINT ASSY.
053123)

PAD, vertical coupling shaft (rubber)(Graders prior to #51)

SHAFT, vertical coupling (Graders #51 and up)

KEY, #127 woodruff, 1/4" x 2-1/8" (Graders #51 and up)

JOINT ASSEMBLY, universal (Serviced only as a unit)(Used
on graders #51 thru #719. Order JOINT ASSY. 053123)

JOINT ASSEMBLY, universal (Includes items 18, 19 and 22)
(Used on graders #720 and up)

JOINT ASSEMBLY, universal (Serviced only as a unit)(Used
on graders #51 thru #719. Order JOINT ASSY. 053121)

JOINT ASSEMBLY, universal (Includes items 19 and 22)(Used
on graders after #719)

(Continued)
197




18
19

20

21

22

23

24

25

26
27

2.8

29

30

31

32
33
34

35

PART

053122

053119

053124

053125

061178

053120

053114

055733
053240

601935
900805

604562
900578
911024
904204
604563

901651

061185
915279
912065

912588

QUANTITY
ITEM NUMBER AD3

16

16

16

B = O W

8]

AD4

16

16

o2

NN

n

POWER TAKE-OFF GROUP (Cont'd)
DESCRIPTION KIT NUMBER
NOTE: Items 18 thru 25 are repairs for universal JOINT
ASSEMBLIES 053121, 053123, 053126 and 061177.
These parts will not fit old style JOINT ASSEMBLIES
604550, 604551 and 604560, which must bé replaced
as complete units.
YOKE, universal joint (keywayed)
YOKE, universal joint (plain)
YOKE, universal joint (splined)
TUBE, universal joint (55-7/8" long)
TUBE, universal joint (61-5/8" long)
SPIDER KIT, universal joint (Each consists of 1 SPIDER
4 WASHERS 055733, 4 BEARING ASSEMBLIES 053114 and
4 RINGS 053240)

BEARING ASSEMBLY, universal joint (Each consists of 1
CUP, 15 ROLLERS and 1 RETAINER)

WASHER, sealing, universal joint bearing (cork)
RING, snap, universal joint bearing

PIN, coupling (3 used on graders prior to #51)
PIN, cotter, 1/8" x 3/4'" (6 used prior to grader #51)

GUARD, vertical coupling shaft
SCREW, machine, 1/4"NC x 1-1/4"
NUT, 1/4"NC
LOCKWASHER, 1/4"
WEBBING, vertical coupling shaft guard
PLUG, pipe, 1/8"Npt
NOTE: The following items were used only on graders #1068
and up although they may be installed on prior graders
by adding tapped hole in Control Box Bevel Gear Hous-
ing (See Service Bulletin S-427)
TUBE, oil
ELBOW, male, compression, 3/8" tube, 1/4"NPT
NUT, compression fitting, 3/8" tube

SLEEVE, compression fitting, 3/8'" tube

198

\\




LI L I I

|[5|'|l6|

Ll

061875 DRIVE

ASSEMBLY

PART

PLATE 1885 —POWER TAKE-OFF PARTS

POWER TAKE-OFF PARTS
(See Plate 1885)

061875 DRIVE ASSEMBLY (See page 197)

ITEM NUMBER QTY. DESCRIPTION

w N

061876

900668
911036

061878
069951
050291
065498
905126

052224

1 HOUSING

1 SETSCREW, sq-hd., oval point, 5/8"NC x 3"
1 NUT, jam, 5/8"NC

1 SHAFT

2 BEARING, ball (sealed type)
2 RING, bearing retaining

1 PULLEY

2 KEY, #15 woodruff, 1/4" x 1"

2 RING, shaft retaining

‘199

KIT NUMBER




604566 BEVEL GEAR HOUSING ASSEMBLY

T T T T T 7T

o /
6 V4 %‘/ 5
g

2

o Ut b WV

10
11

12

PART

604173
055794
910149
605207

604450
900575
904204

604451
604465
056941
604439
066879
604923
209983
604456

056942

PLATE 1753A—POWER TAKE-OFF PARTS

QUANTITY
ITEM NUMBER AD3

1

L S N N I L o = -5 < 2 T N S S

AD4

1

e o\ ON =~ 1

LR

POWER TAKE-OFF PARTS
(See Plate 1753A)

604566 BEVEL GEAR HOUSING ASSE MBLY (See Page 197)
DESCRIPTION

HOUSING (Used on graders prior to #454)

HOUSING (Used on graders #454 and up)

ELBOW, street, 45°, 3/8"NPT (Graders prior to #1068)
PLUG, filling and venting (Graders prior to #1068)

COVER, gear housing
SCREW, machine, 1/4''"NC x 5/8"
LOCKWASHER, 1/4"

GASKET, housing cover

SHAFT, horizontal (Used on graders prior to #1089)
SHAFT, horizontal (Used on graders #1089 and up)
SEAL, oil

RING, seal spacing (Started with grader #3226)
CONE ASSEMBLY, shaft bearing

CUP, shaft bearing

GEAR, horizontal shaft (15 straight bevel teeth)(Used on
graders prior to #1089)

GEAR, horizontal shaft (15 spiral bevel teeth){(Used on
graders #1089 and up)

(Continued)

200

KIT NUMBER




POWER TAKE-OFF PARTS (Cont'd)
PART  QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
[ 604457 1 - GEAR, vertical shaft (25 straight bevel teeth)(Used on
graders prior to #1089)
13
: 056940 1 1 GEAR, vertical shaft (25 spiral bevel teeth)(Used on graders
#1089 and up)
[ 604465 1 - SHAFT, vertical (Used on graders prior to #51)
14 4 605440 1 - SHAFT, vertical (Used on graders #51 thru #1088)
[ 056939 1 1 SHAFT, vertical (Used on graders #1089 and up)
15 911100 2 2 WASHER, plain, SAE std., 5/8"
16 913470 2 2 NUT, jam, slotted, 5/8'"NF
17 900806 2 2 PIN, cotter, 1/8" x 1

201




A

39

39

LA

) 79 ([T

T s
I

202

RADIATOR SHELL,SHUTTER AND HOOD (EARLY AD3 GRADERS)

PLATE |329A



C

PART
ITEM NUMBER OQTY.

1 041638
2 903775
3 904206
4 604527
5 910335
6 900942
7 042676
8 033067
9 900942
10 604220
11 040705
12 911115
13 911026
14 900942
15 040704
16 040701
17 911752
18 911026
19 904206
20 604506
21 035061
22 904208
23 604518
24 604524
25 911027
26 904207
27 041639
28 912112
29 911028
30 904208
31 604528
32 903631
33 911026
34 904206
35 604529
36 911026
37 604532
38 903627
39 904206
40 053830
901171

41 { 904203

1
8
8

o Pt et e et et - —

NN N~

w W o= ww W NIV N e Q 0 O = O

SN

RADIATOR SHUTTER
(See Plate 1329A)

USAGE: Model AD3 Graders prior to serial No. 328.

DESCRIPTION

SHUTTER ASSEMBLY, radiator (Serviced only as a unit)

CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

ROD, control
WASHER, plain, SAE std., 5/16"
PIN, cotter, 3/32" x 5/8"

YOKE, control rod

PIN, control rod yoke
PIN, cotter, 3/32" x 1/2"

LEVER, control
BOLT (3/8"NC x 3")
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NC
PIN, -cotter, 3/32" x 5/8"

SPRING, operating lever

BRACKET, operating lever
BOLT, carriage, 3/8"NC x 1-3/8"
NUT, 3/8"NC
LOCKWASHER, 3/8"

RADIATOR SHELL AND HOOD
(See Plate 1329A)

USAGE: Model AD3 Graders prior to serial No.

SHELL, radiator
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

GRILLE, radiator protecting
T-BOLT
NUT, 7/16"NC
LOCKWASHER, 7/16"

MONOGRAM, "A-C", radiator shell
BOLT, machine, 1/2"NC x 1-1/2"
NUT, 1/2"NC
LOCKWASHER, 1/2"

SHIELD, radiator
CAPSCREW, 3/8"NC x 1-1/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"

HOOD, engine
NUT, 3/8"NC

BAR, stiffening, engine hood
CAPSCREW, 3/8"NC x 1/2"
LOCKWASHER, 3/8"

MARKER, ruby

SCREW, machine, #10-24NC x 3/8"
LOCKWASHER, #10

203

328.

KIT NUMBER




(rQv >¢ €dv) QOOH ANV TI3HS YOLVIAvd—gs2el I1vid

TI3HS "HOlvVIAvY PaVv c ol € 2l s
\ = ve
c W —
W lllm/_
”|.Iv|o“m“”.
91 Gl 81 6l Pl 61 81 6l 81 &SI 9

N\

4

204




RADIATOR SHELL AND HOOD
(See Plate 1328B)

USAGE: Model AD4 Graders and Model AD3 Graders serial
No. 327 and up.
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
605949 1 - SHELL, radiator
1
_ 061270 - 1 SHELL, radiator
903632 6 6 CAPSCREW, 3/8"NC x 1-1/2"
2 911026 b 6 NUT, 3/8"NC
904206 6 6 LOCKWASHER, 3/8"
903633 - 2 CAPSCREW, 3/8"NC x 1-3/4"
2A 911026 - 2 NUT, 3/8"NC
904206 - 2 LOCKWASHER, 3/8"
911115 - 2 WASHER, plain, SAE std., 3/8"
3 605968 1 1 GRILLE, radiator protecting
4 903626 6 6 CAPSCREW, 5/16"NC x 3/4"
910335 6 6 WASHER, plain, SAE std., 5/16"
5 903626 10 10 CAPSCREW, 5/16"NC x 3/4"
{ 910335 19 10 WASHER, plain, SAE std., 5/16"
6 041639 1 1 MONOGRAM, "A-C", radiator shell
7 912112 2 2 BOLT, machine, 1/2"NC x 1-1/2"
8 911028 2 2 NUT, 1/2"NC
9 904208 2 2 LOCKWASHER, 1/2"
052351 1 - SHIELD, radiator
10
061276 - 1 SHIELD, radiator
11 903631 3 3 CAPSCREW, 3/8"NC x 1-1/4"
12 911026 3 3 NUT, 3/8"NC
13 904206 3 3 LOCKWASHER, 3/8"
605963 1 - HOOD, engine
14
058050 - i HOOD, engine (Not illustrated)
15 605956 4 4 BOLT, hook
16 911026 6 6 NUT, 3/8"NC
605960 1 - BAR, stiffening, engine hood
17
058048 - 1 BAR, stiffening, engine hood (Not illustrated)
18 903627 3 3 CAPSCREW, 3/8"NC x 1/2"
19 911115 3 3 WASHER, plain, SAE std., 3/8"
20 053830 2 2 MARKER, ruby 8 required on
21 901171 4 4 SCREW, machine, #10-24NC x 3/8" } eaﬂq o ohime s
904203 4 4 LOCKWASHER, #10 ¥

205




(SY3avyD €av A¥v3) 3Lvld ¥0O014 ANV LVIS—VEESEl 31V d

————————eeree

M3IA LNOY M3AIA 3dIS

QEO0OTBOD PO OO F OO ORD ] JoJ @7 _b
N k=
U g

o
i
|

s ey

Wi

206




ITEM NUMBER QTY.

1

2

™
>

-~ (5]
t——r— "~

W

5A

10
11

o
—~— —t—

12
13

13A

14
15
16
17

18

19

20

21
21A

= —h——— A —~t Py f—r—

22
23
24
25

e |
28
25 {

PART

604652
035439
911026
904206
045312
911025
904205

604670
903628
904206
070960
904206
911026
900817
013058
904206
900817
911026
035439
904206

604674

604676
035221
904208
900818

604677
911035
904208

604678

604687
914814
911026
904206

604688
604689
604694

604696
900805

604703

604697
900805

604698
604699

604702
911026
904206

604704
035439
904206

604705
604706
604707

604708
903635
904206

605064
914373
900816

M~ BEBRN = = = NINH NN — = AN — RN N = = RERPBREE — BN NN —~ NNNNNNNND NN~ AN A 0000 00—

SEAT AND FLOOR
(See Plate 1333A)

USAGE: Model AD3 Graders prior to -serial No. 328

DESCRIPTION

BACK, seat
CAPSCREW, 3/8'NC x 1"
NUT, 3/8''NC
LOCKWASHER, 3/8"
CAPSCREW, 5/16'"NC x 3/4"
NUT, 5/16"NC
LOCKWASHER, 5/16"

FRONT, seat
CAPSCREW, 3/8"NC x 5/8"
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NC x 1-1/2"
LOCKWASHER, 3/8"
NUT, 3/8'"NGC
WASHER, plain, U.S. std., 3/8"
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
WASHER, plain, U.S. std., 3/8"
NUT, 3/8"NC
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

SEAL, seat front (rubber, 1/2" x 1/2 x 15')

PLATE, floor
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, 1/2"
WASHER, plain, U.S. std., 1/2"

HANDLE, grab
NUT, jam, 1/2"NC
LOCKWASHER, 1/2"

SEAT, center

PAN, center seat
SCREW, machine, flat head, 3/8"NC x 1"
NUT, 3/8"NC
LOCKWASHER, 3/8"

SUPPORT, center seat - right
SUPPORT, center seat - left
LINK, center seat suspension

SHAFT, center seat suspension (19-3/4" long)
PIN, cotter, 1/8" x 3/4"

SPACER, center seat adjustment arms

SHAFT, center seat suspension (18" long)
PIN, cotter, 1/8" x 3/4"

ARM, center seat adjustment - right
ARM, center seat adjustment - left

ROD, tie, center seat adjustment arms (stud, 3/8"NC x 19-7/8")
NUT, 3/8"NC
LOCKWASHER, 3/8"

CUSHION, back - center
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

CUSHION, seat - center
CUSHION, seat - right
CUSHION, seat - left

CUSHION, back -~ left and right
CAPSCREW, 3/8"NC x 2-1/2"
LOCKWASHER, 3/8"

STRIP, floor plate sealing (rubber)
SCREW, drive, #14x 1/2v
WASHER, plain, U.S. std., 1/4"

207

KIT NUMBER




13
|
3

22

21

(0 —(—

10

8

22 2l

20

10 2l

FRONT VIEW

SIDE VIEW

208

PLATE 1332B—SEAT AND FLOOR PLATE (AD3 AND AD4)




10

(o]
—_—— A A A A A

11

|

13
14
15
16

i
18
15 {

PART

050950

055544

066200
061289
068675

045312
904205
911025
903630
904206
911026
903775
904206

050751

040226
912729

054858
050963

910271
911114
911024

050961
066201

903628
911115
903630
900817
911026
903628
911115

053094
034964
900816
911024

604706
050965
604707
604708
903632
904206
050967

903632
904206

QUANTITY
ITEM NUMBER AD3 AD4

1

w W — NI oo Unotun 1

[3%]

F NN ]

- W wwr- NN RN [

o

[S ]

— [ NN \¥] w W — NIV oo oo | 1

[l W W W~ VNN BA NSO

L2 S V)

[N

SEAT AND FLOOR
(See Plate 1332B)

USAGE: Model AD4 Graders and Model AD3 Graders serial No. 328 and up.

DESCRIPTION KIT NUMBER

BACK, seat (Graders prior to #553, and graders #563 thru
#588)

BACK, seat (Graders #553 thru #562, and graders #589 thra
#3313)

BACK, seat (Graders #3314 and up)
BACK, seat (Graders prior to #3314)

BACK, seat (Graders #3314 and up)

LOCKWASHER, 5/16" BACK 050950

NUT, 5/16"NC only

CAPSCREW, 3/8'NC x 1" 4 less used on
LOCKWASHER, 3/8" graders #3314 and up
NUT, 3/8"NC

CAPSCREW, 3/8"NC x 7/8" Used on graders
LOCKWASHER, 3/8" #3314 and up

CAPSCREW, 5/16"NC x 3/4" } Used with

COVER, hour meter mounting hole {(Used on graders #440 thru
#3313 only)
SCREW, thread-cutting, cross-recessed-hd., #6 x 1/2"
LOCKWASHER, internal teeth, #6

ANGLE, supporting (Used on graders prior to #500)
ANGLE, supporting (Used on graders #500 and up)

SCREW, machine, fl-hd., 1/4"NC x 5/8"
WASHER, plain, SAE std., 1/4"
NUT, 1/4"NC

PLATE, seat - front (Graders prior to #3314)
PLATE, seat - front (Graders #3314 and up)

CAPSCREW, 3/8"NC x 5/8"
WASHER, plain, SAE std., 3/8"
CAPSCREW, 3/8"NC x 1" Used d
WASHER, plain, U.S. std., 3/8" Sec on gracers
NUT, 3/8"NC prior to #3434
CAPSCREW, 3/8"NC x 5/8" Used on graders
WASHER, plain, SAE std., 3/8" } #3434 and up

NOTE: Also see page 211 for special front plate used with
adjustable type seat.

STRIP, sealing, seat front (rubber)
CAPSCREW, 1/4"NC x 3/4"
WASHER, plain, U.S. std., 1/4"
NUT, 1/4"'NC

CUSHION, seat - right

CUSHION, seat - center

CUSHION, seat - left

CUSHION, back - left and right
CAPSCREW, 3/8"NC x 1-1/2"
LOCKWASHER, 3/8"

CUSHION, back - center

CAPSCREW, 3/8'NC x 1-1/2"
LOCKWASHER, 3/8"

(Continued)

209




ADJUSTABLE SEAT

210




20

21

22

23

24

25

ITEM NUMBER QTY,

1

10

11

12

|
|
|

{

PART

051092
910245
900817
911026
903630
911115
903630
911026
900817
903630
911115

605064

053525

914373
900816

PART

068755

068742
910271
911024
904204

068731
910271
911024
904204

068732
910271
911024
904204

068741

604899
900942

068760
903628
911115

068761
900942

068743
900942

068746

068744
900942

QUANTITY
ITEM NUMBER AD3 AD4

NN R NN NN N R N

3%

= O~ O = [a Ul NN~ NNV~ NV~ -

[e=l* N

™

NN R NN NN D Y-

SEAT AND FLOOR (Cont'd)
DESCRIPTION

PLATE ASSEMBLY, floor (Includes items 24 and 25)

CAPSCREW, 3/8'"NC x 1-3/8" Used on graders

gégﬂg%'%lém, U.5. std., 3/8" prior to #3434
CAPSCREW, 3/8"NC x 1" Used on graders
WASHER, plain, SAE std., 3/8" #3434 and up

CAPSCREW, 3/8'NC x 1"

NUT, 3/8"NC

WASHER, plain, U.S. std., 3/8"
CAPSCREW, 3/8'NC x 1"
WASHER, plain, SAE std., 3/8"

STRIP, sealing, floor plate (rubber)(Used on graders prior to
#588)

STRIP, sealing, floor plate (rubber)(Used on graders #588
and up)

SCREW, drive, #14 x1/2"
WASHER, plain, U.S. std., 1/4"

ADJUSTABLE SEAT

DESCRIPTION
FRAME, adjustable seat

ANGLE, seat frame

SCREW, machine, flat-hd., 1/4"NC x 5/8"
NUT, 1/4"NC
LOCKWASHER, 1/4"

ANGLE, seat ratchet - left

SCREW, machine, flat-hd., 1/4"NC x 5/8"
NUT, 1/4"NC
LOCKWASHER, 1/4v

ANGLE, seat ratchet - right

SCREW, machine, flat-hd., 1/4"NC x 5/8"
NUT, 1/4"NC
LOCKWASHER, 1/4"

BAR, seat ratchet

PIN, seat ratchet bar

PIN, cotter, 3/32'" x 5/8"

PLATE, seat front(Used in place of standard PLATE 066201)

CAPSCREW, 3/8"NC x 5/8"
WASHER, plain, SAE std., 3/8"

CRANK, seat adjusting

PIN, cotter, 3/32' x 5/8"

ANGLE, seat pivot (Welded to seat BACK)

ROD, seat pivot angle

PIN, cotter, 3/32" x 5/8"

PLATE, seat pivot

ROD, seat pivot plate

PIN, cotter, 3/32" x 5/8"

211

KIT NUMBER

USAGE: Special Equipment. Applicable to graders serial No. 328 and up.

KIT NUMBER




21¢

R Yy
Lo 1
STEERING _WHEEL ! ?-M
SHAFT BRACKET /l'l H

|
i)
:

55,

0

~-—
FLOOR ~
SIDE VIEW [ E!
- T B
8 71— J
A SIDE VIEW
\ B
AN AR ML LSRR

PLATE I312B—ENGINE CONTROLS (EARLY AD3 GRADERS)




ITEM NUMBER QTY.

™~

o 0o W

11

12

13

14
15

16
17

18
19
20
21

22
23

24
25

26
27

28
29

30

31

32

33

34

35

36

{

PART

040302
040161
040164
040162
040163
604243
070960
911026
904206

604709
900805

604710
070385
913636

033067
904001

605469

604714
900805

604717
910335
911041
604718

604719
900801

604720
604721

604709
900805

605043
906652

035439
911026
904206

071810

071799

072369

035244
911026
904206
035439
911026
904206

1

1

—

— b =

— — NN~ [

NIV NV s

ENGINE CONTROLS
(See Plate 1312B)

USAGE: Model AD3 Graders prior to serial No. 328.
DESCRIPTION
SEAL, engine air shut-off valve shaft
SHAFT, engine air shut-off valve
VALVE, engine air shut-off
CAPSCREW (filister head, #10-24NC x 1/2")
WIRE, locking (1/32'" x 7")
LEVER, engine air shut-off valve
CAPSCREW, 3/8'NC x 1-1/2"
NUT, 3/8"'NC
LOCKWASHER, 3/8"

SWIVEL, engine shut-off control rod
PIN, cotter, 1/8" x 3/4"

ROD, engine shut-off control
SPRING, engine shut-off control rod
NUT, hex, 5/16"NF

PIN, engine shut-off control rod
PIN, cotter, 3/32" x 1/2"

SPRING, retracting, engine air shut-off valve lever
CLIP, shut-off lever retracting spring (Not available)

ROD, throttle control
PIN, cotter, 1/8" x 3/4"

YOKE, sliding, throttle control rod
WASHER, plain, SAE std., 5/16"
NUT, 3/8"NF

YOKE, adjusting, throttle control rod

PIN, throttle control rod yoke
" PIN, cotter, 3/32" x 3/4"

SPRING, retracting, throttle control lever
CLIP, control rod retracting spring

SWIVEL, retracting spring adjusting screw
PIN, cotter, 1/8" x 3/4"

SCREW, adjusting, lever retracting spring
NUT, jam, 5/16"NC

BRACKET, supporting, throttle control - right (Not available)
CAPSCREW, 3/8"NC x 1"
NUT, 3/8"NC
LOCKWASHER, 3/8"

SPRING, throttle control pressure plate

COVER ASSEMBLY, throttle control - right (Includes 1BUSHING
071800)

COVER ASSEMBLY, throttle control - left (Includes 1 BUSHING
071800)
CAPSCREW, 3/8"'NC x 3/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"
CAPSCREW, 3/8"NC x 1"
NUT, 3/8"NC
LOCKWASHER, 3/8"

(Continued)
213

KIT NUMBER




ITEM
37
37A
38
39
40

3

42

5

44

45

|

47

48

5 {

50
51

52

53{

54
55

56
57

58

59 {

60
61

62

63

!

65

66{

67
68

o]

70

PART

NUMBER QTY.

071800
071798
071808
604726
071995
035244
911026
904206
604235
045295
904205
905121
604238
046321
911025
904205
604728
910939
913830
904208
913830
604730
604229
035439
904206
604734
604735

604230
604738

604739
045295
904205

604745
902870

604740
068389

033072
910967

604232
035439
904206
604233
600940

604746
900806

064468

2

2

NN -

—_

[1 VNI — el ]

IS

o

NV -

ENGINE CONTROLS (Cont'd)
(See Plate 1312B)

DESCRIP TION
BUSHING, throttle control cover
PLATE, pressure, throttle control
DISC, friction, throttle control (fibre)
SHAFT, throttle control
BRACKET, supporting, throttle control- left
CAPSCREW, 3/8"NC x 3/4"
NUT, 3/8'"NC
LOCKWASHER, 3/8"
BELLCRANK, throttle control
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"
KEY, #5 woodruff, 1/8" x 5/8"
LEVER, throttle control
CAPSCREW, 5/16"NC x 1-1/2"
NUT, 5/16"NC
LOCKWASHER, 5/16"
ROD, throttle control
JOINT ASSEMBLY, ball and socket (1/2"NF)(Serviced only as a unit)
NUT, jam, 1/2"NF
LOCKWASHER, 1/2"
NUT, jam, 1/2"NF
SHAFT, throttle control
BRACKET, throttle control shaft
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
ROD, throttle control
ROD, throttle control (vertical)

LEVER, throttle control
PIN, straight (1/4" x 1-3/8")

COVER, throttle control rod opening
CAPSCREW, 5/16''NC x 1"
LOCKWASHER, 5/16"

COLLAR, throttle control vertical rod
SETSCREW, hex socket, 3/8'"'NC x 3/8"

ROD, throttle control
YOKE, adjusting, throttle control rod

PIN, control rod yoke
PIN, cotter, 1/8" x 7/8"

BRACKET, throttle hand lever
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

LEVER, throttle operating

GRIP, throttle operating lever

PIN, throttle operating lever
PIN, cotter, 1/8" x 1"

SPRING, throttle operating lever ball

(Continued)

214

KIT NUMBER

c



ITEM NUMBER QTY.

71

72

73

PART

905360
901029

914465

1

1

1

ENGINE CONTROL (Cont'd)
(See Plate 1312B)

DESCRIPTION
BALL, steel, 3/8" diam. (throttle lever locking)
SETSCREW, headless, oval point, 1/2""NC x 3/4"

FITTING, lubricating, straight, 1/8”NPT

215

KIT NUMBER




AIR INTAKE ELBOW

/’“‘\\\
5134% 35 )’ \_ 33 20A 29 3 32
i

(]

B LM
(o I

15 | i | 15 \
(2T —. — e — A )

TOP VIEW

’—'57"\-~ |
\._ SIDE_VIEW

Q Q
16
SEAT
18.
25 17- l
18- I
16.
Q
o

20 20 | 1
/24 24A 23 22 2] 1A |9\] :

PLATE 13I18B

— ENGINE CONTROLS (AD3 AND AD4 GRADERS)




ENGINE CONTROLS
(See Plate 1318B)

USAGE: Model AD4 Grader and Model AD3 Grader serial No. 328 and up.

( PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 605986 1 1 QUADRANT, throttle control
2 900574 2 2 SCREW, machine, 1/4"NC x /2"
904204 2 2 LOCKWASHER, 1/4"
3 U-171 1 1 KNOB, throttle control lever
4 605988 1 1 LEVER, throttle control
5 605984 1 1 SETSCREW, throttle control lever {5/16"'NC x 1-1/2")
6 906652 1 1 NUT, jam, 5/16"NC
605983 1 1 PIN, throttle control lever (5/16" x 1-5/8'")
| 7 900801 2 2 PIN, cotter, 3/32" x 3/4"
8 051986 1 1 SPRING, throttle control lever
9 914480 1 1 SETSCREW, headless, rd-point, 7/16"NF x 3/4"
10 910876 1 1 NUT, jam, 7/16"'NF
11 606015 1 1 SHAF T, throttle control lever
12 605762 1 1 LEVER, throttle control
13 606002 1 1 PIN, straight (1/4" x1-11/16")
14 904001 2 2 PIN, cotter, 3/32" x 1/2"
051049 6 6 PIN, throtile control linkage (7/16" x 1-1/4")
15 900801 6 6 PIN, cotter, 3/32" x 3/4"
16 605975 2 2 ROD, throttle control (vertical)
17 605976 1 1 TURNBUCKLE, throttle control rods
(' 18 911331 2 2 NUT, 9/16"NF
19 065167 1 1 BELLCRANK ASSEMBLY, throttle control - front (Includes
item 19A)
19A 065169 1 1 BUSHING, throttle control front bellcrank (Graders #3190
and up)
20 900806 2 2 PIN, cotter, 1/8'" x 1" {Retains bellcrank)
21 605973 2 2 YOKE, throttle control rods
22 911042 2 2 NUT, 7/16"NF
23 605982 1 1 ROD, throttle control (horizontal)
605746 1 1 BELLCRANK, throttle control - rear (Graders prior to #3190)
> .
4 065170 1 1 BELLCRANK ASSEMBLY, throttle control - rear (Includes
‘ item 24A)(Used on graders #3190 and up)
24A 065172 1 1 BUSHING, throttle control rear bellcrank (Graders #3190
and up)
25 605981 1 1 ROD, throttle control (vertical)
605989 1 1 SHAFT AND LEVERS, throttle control (Graders prior to #2795)
26
065173 1 1 SHAFT AND LEVERS, throttle control (Graders #2795 and up)
27 605745 2 2 BEARING, throttle control shaft
28 903629 4 4 CAPSCREW, 3/8"NC x 3/4"
904206 4 4 LOCKWASHER, 3/8"
- - 1"
) 2 605979 1 ROD, governor control (13-1/4" long) When for graders prior
& 061205 - 1 ROD, governor control (19-1/2" long) to #2239 also order item 294
(Continued)

217




ITEM NUMBER AD3

29A {

30
31
32
33

34
35

36

37

|

39
40

41

“
o

45

46
47

48

49

50

PART

065175

900685
900805

911041
604718
604717

604719
900801

910335
604243
903632
911026
904206
040161
040302
040164
040162
040163
049108
061099
605977

604709
900806

604710
061207
070385
913636

033067
904001

QUANTITY

1

1
1

bt

AD4

1

1
1

ENGINE CONTROLS (Contid)

DESCRIPTION

BAR, adjustable, governor control rod (Used on graders

#2239 and up)

SETSCREW, sq-hd., cup point, 1/4"NC x 1/2"
PIN, cotter, 1/8' x 3/4"

NUT, hex, 3/8'"NF

YOKE, adjustable, governor control rod

YOKE, sliding, governor control rod

PIN, governor control rod yokes
PIN, cotter, 3/32" x 3/4"

WASHER, plain, SAE std., 5/16"
LEVER, engine air shut-off
CAPSCREW, 3/8"NC x 1-1/2"
NUT, 3/8"NC
LOCKWASHER, 3/8"
SHAFT, air shut-off valve
SEAIL, air shut-off valve shaft
VALVE, air shut-off
SCREW, machine (#10-24NC x 1/2", drilled head)
WIRE, locking (1/32" x 7")
SPRING, retracting, air shut-off valve lever (3-7/8'" long)
SPRING, retracting, air shut-off valve lever (6-5/8'" long)
ANCHOR, lever retracting spring

SWIVEL, fuel shut-off control rod
PIN, cotter, 1/8'" x 1n

ROD, fuel shut-off control (8-1/2" long)
ROD, fuel shut-off control (11-3/8" long)
SPRING, fuel shut-off control rod

NUT, 5/16"NF

PIN, fuel shut-off control rod
PIN, cotter, 3/32" x 1/2"

218

KIT NUMBER




e

INSTRUMENTS AND ELECTRIC STARTING AND LIGHTING

PAGE NUMBER

Air Heater . . . . . o o e e e e e e e e e e e e s e, 87,89
Air Heater Switch . .. .. e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 221,223
AmMmeEteT . . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 221,223
Battery and Cables . . . . . . .. e e e e e e 231
Fuel Pressure Gauge . . ..... IR e e e e e e e e e e e e e e e e 221,223
Gauge-Units (ELIECETIC)  + v v v v v ittt e s e et e e e e e e e e e e e e e e 225
Generator . . ... .. ... e e e e e e e e e e e e e e e e e e e e e e e 230
Generator Belt . . . . . . . e e e e e e e e e e e et e 230
Head Lightand Parts . . . . .. . .. . it i e et it e e et e e e . 225,229
Horn . . .. .. ... i e e e, e e e e e e et e e e e e e e e . 225
Horn Switch .. ... [ e e e e e e e e e e e e e e e e e e e e e e e e e e e e 221,223
Hour Meter . ............. S e e e et e e e e e e e e e e e e . 236
Instruments . ... ..... 6 e e e e e e i e e e e e e e e e e e e e e e, e e e e e e e e e e e e e ... 221,223
Lights . .. ......... . B e e 225,229,235
Light Switech . . ... ... ............ o e e e e e e e e e e @ e e e b s e e e e e e e e .. 221,223
Oil Pressure GaUge . . . . . ittt ittt ettt e et et et et e e e e e e .. .. 221,223
Rear Flood Light. . ..., e e e e e e e e e e e e e e e e 235
Starters . .. .. ... .. e e e e e e e e e e e e e 232,233
Tail Light and Parts .. . . . .. ... ... ..t e e e e e e e e e e e 225,229
Wiring ... ... e e e e e e e e e e e e e e et «e.. 225,229,231,

232,233,235




027?

TO WATER MANIFOLD
pa {56 uuuln,,,"""
R

TO FUEL FiLTer” s

:.:34
33
TO CYLINDER BLOCK
46
=43 /
42
&
8-—34
o33
™~ 40
46
o—33
34 39 44
o f—32 J
34-8

32

a6

oy

NS

35< H >3
2 6 REAR . VIEW ‘ H
¥
/ INSTRUMENT  PANEL ‘ j
7 .
] 3
33—
34—s8
A S 2 37 39

39—

1376A — INSTRUMENTS (EARLY AD GRADERS)




</ PART
ITEM NUMBER QTY.
1 604360 1
j 013058 2
2 911026 2
| 904206 2
3 604840 1
4 900574 4
904204 4
5 604841 1
A 900574 4
904204 4
6 605051 1
034076 3
906964 3
8 040936 1
034076 3
84 { 906964 3
9 eeaee- 1
10 031805 1
11 040974 1
12 040969 1
13 040973 1
14 044211 2
15 040963 1
913162 1
16 907154 1
906964 1
17 040968 2
18 031337 2
19 034911 1
040226 3
19A {_ 912729 3
20 604851 1
040226 3
204 { 912729 3
21 034910 1
, 040226 3
’ zia { 912729 3
22 040152 1
040226 3
23 { 912729 3
24 605154 2
25 605150 1
26 041318 1
27 604853 1
28 900561 8
. 29 911025 8
<\ 30 904205 8
- ) 1

INSTRUMENTS
(See Plate 1376A)

USAGE: Model AD3 Graders prior to serial No. 328
DESCRIPTION

BOX, instrument
CAPSCREW, 3/8"'NC x 1-1/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"

COVER, instrument box
SCRE W, machine, 1/4"NC x 1/2"
LOCKWASHER, 1l/4"

PANEL, instrument
SCREW, machine, 1/4"NC x 1/2"
LOCKWASHER, 1/4"

SWITCH, lights
SCREW, thread-cutting, cross-recess head, #8 x 1/2"
LOCKWASHER, #8

LIGHT ASSEMBLY, instrument panel (Consists of items 9 thru 14)
SCREW, thread-cutting, cross-recess head, #8 x 1/2"
LOCKWASHER, #38

BASE ASSEMBLY (Not serviced. Order item 8)
BULB, panel light (single contact, 3C.P., 6 volt)
GLASS, panel light

GASKET, panel light glass

COVER,; panel light
SCREW

BRACKET, panel light resistor
SCREW, machine, #8-32NC x 1-3/4"
NUT, #8-32NC
LOCKWASHER, #8

WASHER, centering, panel light resistor
SWITCH, push-button, horn and engine air heater

AMMETER
SCREW, thread-cutting, cross-recess head, #6 x 1/2"
LOCKWASHER, internal teeth, #6

GAUGE, engine temperature’
SCREW, thread-cutting, cross-recess head, #6 x 1/2"
LOCKWASHER, internal teeth, #6

GAUGE, engine oil pressure
SCREW, thread-cutting, cross-recess head, #6 x 1/2"
LOCKWASHER, internal teeth, #6

GAUGE, fuel pressure
SCREW, thread-cutting, cross-recess head, #6 x 1/2."
LOCKWASHER, internal teeth, #6

CABLE, switch connecting (4-3/4" long)

CABLE ASSEMBLY, ammeter to light switch (13" long, Includes
item 26)

FUSE, 20 ampere (1/4" x 1-1/4")

SHIELD, pressure and temperature gauge tubes
SCREW, machine, 5/16"NC x 3/4"
NUT, 5/16"NC
LOCKWASHER, 5/16"

RESTRICTOR, fuel pressure gauge (No longer available)
(Continued)

221

KIT NUMBER




INSTRUMENTS (Contd!)

ITEM NgﬁdRBiR QTY. DESCRIPTION KIT NUMBER

32 910213 6 . CONNECTOR, female, compression, 1/4'" tubg, 1/8"NPT (Includes
NUT and SLEEVE)

33 911437 8 NUT, compression fitting, 1/4" tube

34 911435 8 SLEEVE, compression fitting, 1/4" tube

35 604847 1 TUBE, fuel pressure gauge to fuel pipe (1/4"0.D. x 48-1/2" long)

36 604842 1 TUBE, oil pressure gauge fo oil pipe (1/4"0, D, x 48" long)

37 604848 1 PIPE, fuel pressure gauge (51-1/4" long)

38 604843 1 PIPE, oil pressure gauge (52-1/4" long)

39 600182 4 SLEEVE, fuel and oil pipes (rubber)

40 604845 1 TUBE, fuel pipe.to cylinder block (1/4"0,.D. x 15' long)

41 910197 1 CONNECTOR, male, compression, 1/4" tube, 1/8"NPT (Includes
NUT and SLEEVE)

42 604846 1 BUSHING, reducing, fuel tube connector (3/8"NPT to 1/8'"NPT)

43 604876 1 WASHER, reducing bushing {copper)

44 604850 1 TUBE, oil pipe to fuel filter (1/4"0O,D. x 45-1/2" long)

45 911018 1 ELBOW, male, compression, 1/4" tube, 1/8"NPT (Includes NUT
and SLEEVE)

46 AM-8691 3 CLIP, gauge tubes (single, closed type, 1/4'" diam., 13/32" bolt-

hole)

INSTRUMENTS
(See Plate 1365B)

USAGE: Model AD4 Graders and Model AD3 Graders serial
No. 328 and up.
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 050969 1 1 BOX, instrument
2 903630 2 2 CAPSCREW, 3/8"NC x 1%
3 904206 2 2 LOCKWASHER, 3/8"
4 051007 1 1 PANEL, instrument
5 900574 4 4 SCREW, machine, 1/4"NC x 1/2"
6 904204 4 4 LOCKWASHER, 1/4"
7 065839 1 1 GAUGE, engine temperature (Includes mounting CLAMP)
(When replacing original gauge on graders prior to #2914
also order GAUGE-UNIT 065838)
8 051220 1 1 GAUGE, engine oil pressure (Includes mounting CLAMP)
9 057218 1 1 GAUGE, fuel pressure (80 lb. capacity. Includes mounting
CLAMP)(When replacing 30lb. gauge on gra.ders prior to
#441 also order GAUGE-UNIT 057172)
10 051218 1 1 AMMETER (Includes mounting CLAMP)
11 031337 1 1 SWITCH, push button, horn
12 051195 1 1 SWITCH, lights (Includes operating KNOB)
13 040936 1 1 LIGHT ASSEMBLY, instrument panel {Consists of items 15
thru 20)
14 { 034076 3 3 SCREW, thread-cutting, cross-recessed head, #8 x 1/2"
906964 3 3 . LOCKWASHER, #8

(Continued)
222




FRONT VIEW

INSTRUMENT PANEL

REAR VIEW

15
16
17
18

19
20

21

PART

048799
040974
040969

040973
044211

041318
605842
900555
907154
906964
051005

051006

QUANTITY
ITEM NUMBER AD3 AD4

1

1

DN BV DN —

w

1

1

NNV - —

w

PLATE 1365B—INSTRUMENTS

INSTRUMENTS (Cont'd)
(See Plate 1365B)

DESCRIPTION

BASE ASSEMBLY (Not serviced. Order item 13)
BULB, panel light (single contact, 3 c.p., 12 volt)
GLASS, panel light

GASKET, panel light glass

COVER, panel light
SCREW, panel light cover

FUSE, 20 ampere (1/4" x 1-1/4")
BLOCK, fuse mounting
SCREW, machine, #8NC x 3/4"
NUT, #8NC
LOCKWASHER, #8
CABLE, instrument connecting (3" long)

CABLE, panel switches (4-1/2" long)

223

KIT NUMBER




veze

: 3 FOR REAR FLOOD : =0
TO GROUND~, o I P TO RIGHT JLiGHT connecTion (= :gro ELECTRIC BRAKE

TO LEFT WHEEL BRAKE § == "CONTROLLER

WHEEL BRAKE

TO ENGINE

X7

Q@b

TO LIGHT
SWITCH

TO HORN
Y l_ SWITCH

TO FUEL
MANIFOLD

TO WATER _
MANIFOLD

/
TO OIL_FILTER
ELBOW ~_
/1

r T 1
213 2|4 2[5 28 2[9
32 33 34 36 38
39 40 41 42 43 30

PLATE I'T46A LIGHTS, HORN AND WIRING




ITEM NUMBER AD3

10

11

12

13

14

15

16

18

19

—

~

—r— —

PART

603774
911043
904208
603775
911043
904208
601376
903775
904206
053635
603684
605050
604874
901172
901310
904203
900553
906964
604873
051005
605165

605885

605164
605049

065963

064915

048142

065964
065838
910251
904203
057182
910251
904203
901825
051262
910251
904203
904269

050288

QUANTITY

1
1
1

[ENEITN NIe NE NI N OBRBRN e

—

—

bty

AD4

1
1
1

[ENETNIY- NYe NI> NEREE N} NSO BAN =

ot

fo.

—

LIGHTS, HORN, AND WIRING
(See Plate 1746A)

DESCRIPTION KIT NUMBER
LIGHT ASSEMBLY, head - left (See page 229 for repair parts)
NUT, 1/2"NF
LOCKWASHER, 1/2"
LIGHT ASSEMBLY, head - right (See page 229 for repair parts)
NUT, 1/2"NF
LOCKWASHER, 1/2"
BRACKET, head light mounting
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"
WASHER, ball, head light mounting
PLUG ASSEMBLY, head light (Serviced only as a unit)
HARNESS, head light wiring
LIGHT ASSEMBLY, combination tail and stop (See page 229
for repair parts)
SCREW, machine, rd-hd., #10NC x 1/2"
NUT, #10-24NC
LOCKWASHER, #10
SCREW, machine, #8-32NC x 1/2" For cable
LOCKWASHER, #8. terminals
HORN ASSEMBLY, warning (Serviced only as a unit)
CABLE, horn ground
CABLE, horn to switch (31" long)(Used on graders prior to #328)

CABLE, horn to switch (39—1/2" long)(Used on graders
#328 and up)

GROMMET, horn cable and head light wiring harness (rubber)
HARNESS, main wiring (Graders prior to #328)

HARNESS, main wiring (Graders #328 and up. When required
for graders prior to #2468 also furnish items 13 and 14)

NOTE: Items 13 and 14 were used only on graders #2468 and up.
HARNESS, brake wiring
CONNECTOR, brake wiring harness to main wiring harness
NOTE: Items 15 thru 21 were used only on graders #328 and up.
HARNESS, engine wiring
GAUGE-UNIT, sending, engine temperature (When replacing’
original unit on graders prior to #2914 also furnish new
GAUGE 065839)
NUT, #10-32NF
LOCKWASHER, #10
GAUGE-UNIT, sending, fuel pressure (When replacing original
unit on graders prior to #440, also order new GAUGE 057218)
NUT, #10-32NF :
LOCKWASHER, #10
BUSHING, pipe reducing, 1/4"NPT to 1/8"'NPT
GAUGE-UNIT, sending, engine oil pressure
NUT, #10-32NF
LOCKWASHER, #10
BUSHING, pipe reducing, 1/2"NPT to 1/8"NFT

SWITCH, pressure, sending gauge-units

(Continued)

225




LIGHTS, HORN AND WIRING (Cont'd)
PART QUANTITY

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
064978 1 1 BLOCK, junction, electric wiring (When replacing original
BLOCK on graders prior to #2830, also order new COVER
064977)
20
913593 2 2 SCREW, thread-cutting, hex-hd., 1/4"NC x 5/8"
904204 2 2 LOCKWASHER, 1/4"
064977 1 1 COVER, wiring junction box
21 913593 2 2 SCREW, thread-cutting, hex-hd., 1/4"NC x 5/8"
904204 2 2 LOCKWASHER, 1/4"
NOTE: Items 22 thru 27 were used only on graders prior to
serial No. 328
602230 1 - CLIP, angle, battery cable and main wiring harness)
22 903632 1 - CAPSCREW, 3/8"NC x 1-1/2"
911026 1 - NUT, 3,8"NC
904206 1 - LOCKWASHER, 3/8"
23 034152 1 - CLIP, generator cable (single, closed type, 7/16'" diam.,
17/32'" bolt hole)
24 AM-8691 1 - CLIP, air heater cable (single, closed type, 1/4" diam.,

13/32" bolt hole)

605163 3 - CLIP, main wiring harness (single, closed type, 13/16"
25 diam., 9/32" bolt hole)
905655 3 - CAPSCREW, 1/4"NC x 1/2"
904204 3 - LOCKWASHER, 1/4"
—————— 1 - CLIP, main wiring harness (single, closed type, 13/16' diam.,
13/32" bolt hole, 3-3/8'" long)(Not serviced)
26 903625 1 - CAPSCREW, 1/4"NC x 3/4"
911024 1 - NUT, 1/4"NC
904204 1 - LOCKWASHER, 1/4"
605168 1 - CLIP, main wiring harness {single, open type, 3/4" diam.,
9/32" bolt hole)
27 905658 1 - CAPSCREW, 1/4"NC x 1-1/4"
911024 1 - NUT, 1/4'"NC
904204 1 - LOCKWASHER, 1/4"
NOTE: Items 28 thru 42 were used only on graders serial
No. 328 and up.
034632 6 6 CLIP, brake cable (single, closed type, 5/16'" diam., 13/32"
28 bolt hole)
903628 6 6 CAPSCREW, 3/8"NC x 5/8"
904206 6 6 LOCKWASHER, 3/8"
29 044044 4 4 CLIP, brake cable (single, closed type, 1/4'" diam., 17/32"
bolt hole)
30 604769 2 2 SHIELD, electric brake cables (attached to tandem case)
(4 used on graders equipped with 4-wheel brakes)
605874 1 1 BRACKET, angle, battery cable and main wiring harness clip
3 903632 1 1 CAPSCREW, 3/8"NC x l-1/2"
911026 1 1 NUT, 3/8'"NC
904206 1 1 LOCKWASHER, 3/8"
605841 6 6 CLIP, main wiring harness and battery cable (single, closed
type, 3/4" diam., 9/32'" bolt hole)
32 905655 5 5 CAPSCREW, 1/4"NC x 1/2"
905658 1 1 CAPSCREW, 1/4"NC x 1-1/4"
. 911024 1 1 NUT, 1/4"NC
904204 6 6 LOCKWASHER, 1/4v
051348 3 3 CLIP, main wiring harness (single, closed type, 5/16" diam.,
33 9/32" bolt hole)
905655 1 1 CAPSCREW, 1/4'"NC x 1/2" (front clip)
904204 1 1 LOCKWASHER, 1/4"
(Continued)

226



34

35

36

37

38

39

40

41

42

43

44

45

PART QUANTITY
ITEM NUMBER AD3 AD4
041919 2 2
905655 1 1
911024 1 1
904204 1 1
605880 3 3
903627 6 6
904206 6 6
051179 1 1
041225 1 1
913593 1 1
904204 1 1
207091 1 1
040796 2 2
034632 1 1
U-479 2 2
605822 3 3
033043 2 2
605169 1 1
605160 2 2
905655 1 1
905657 1 1
911024 1 1
904204 2 2

LIGHTS, HORN AND WIRING (Cont'd)
DESCRIPTION KIT NUMBER

CLIP, main wiring harness (single, closed 'type, 1/2'* diam.,
11/32" bolt hole)
CAPSCREW, 1/4"NC x 1/2" (front clip)
NUT, 1/4"NC
LOCKWASHER, 1/4"

CLIP, main wiring harness (single, open type, 3/4'" diam.,two
13/32'" bolt holes)
CAPSCREW, 3/8"NC x 1/2"
LOCKWASHER, 3/8"

CLIP, engine wiring harness (single, closed type, 3/8" diam.,
13/32" bolt hole)(Used with Air Heater only)

CLIP, engine wiring harness (single, closed type, 1/2'" diam.,
13/32" bolt slot)
SCREW, thread-cutting, hex-hd., 1/4" x 5/8"
LOCKWASHER, 1/4"

CLIP, engine wiring harness (single, closed type, 1/2'" diam.,
13/32" bolt hole)

CLIP, engine wiring harness (single, closed type, 3/8'" diam.,
13/32' bolt hole)(3 used on graders prior to #2863)

CLIP, engine wiring harness (single, closed type, 5/16" diam.,
13/32" bolt hole)

CLIP, engine wiring harness sending unit cable (single, closed
type, 3/16" diam., 13/32" bolt hole)

CLIP, engine wiring harness (single, closed type, 3/16'" diam. ,
15/32" bolt hole)

NOTE: Following items were used on all graders.

CLIP, head light cable (single, closed type, 7/16" diam.,
13/32" bolt hole)

CLIP, horn cable (single, closed type, 5/32'" diam., 21/32m
bolt hole)

CLIP, battery cable and main wiring harness (double, closed
type, for one 5/8'" diamn. line and one 11/16" diam. line,
5}16" bolt hole){4 used on graders prior to #328)

CAPSCREW, 1/4"NC x 1/2" (3 used prior to #328)
CAPSCREW, 1/4"NC x 1" (rear clip only)

NUT, 1/4"NC

LOCKWASHER, 1/4" (4 used prior to #328)

227




603774 HEAD LIGHT-LEFT

RIGHT

603775 HEAD LIGHT-

TAIL LIGHT

604.874

228

1339B-HEAD LIGHT AND TAIL LIGHT PARTS

PLATE



C

ITEM NUMBER

1

10

11

12

PART

605620
605622
605621
605618
605619
054325
605596
033231
050889
605614

042600

PART

QUANTIT
0
~ i~
~ o~
)
o o
O 0

1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
2 2

; ITEM NUMBER QTY.

20
21
22
23
24
25

26

031806
054324
605606
605604
054289

209826

HEAD LIGHT PARTS
(See Plate 1339B)

Y
603774 LIGHT ASSEMBLY - LEFT (See pages 225 and 235)
603775 LIGHT ASSEMBLY - RIGHT (See page 225)

DESCRIPTION

BODY (Not serviced. Order complete LIGHT ASSEMBLY)
WIRING ASSEMBLY (Serviced only as a unit)

SPRING, socket retaining

SLEEVE, reflector socket

REFLECTOR ASSEMBLY (Includes item 6)

GASKET, lens

BULB, incandescent (double filament, 21 c.p., 12 volt)
LENS (glass)

CLIP, lens retaining

SPRING, lens retaining

MOLDING

SCREW, molding

TAIL LIGHT PARTS
(See Plate 1339B)

604874 LIGHT ASSEMBLY (See page 225)
DESCRIPTION
BODY (Not serviced. Order complete LIGHT ASSEMBLY)
BULB, incandescent, tail light (single contact, 3 c.p., 12 volt)
BULB, incandescent, stop light (single contact, 15 c.p., 12 volt)
DOOR ASSEMBLY (Includes iterns 24 and 25)
LENS, ruby
GASKET, lens
SCREW, door

NOTE: Quantities indicated are for one light only.

229

KIT NUMBER

KIT NUMBER




ITEM NUMBER QTY.

1

* {

~ O U w

©

9
10
11
12
13

14
15 {

PART

605199

903772
904205

905121

040128
900818
911054
900801

040549

3222369
903772
904205
911025
901165

605210
041250
904207

1

— = NN — ottt

W 0 =

PLATE 1741 — GENERATOR

GENERATOR
(See Plate 1741)

DESCRIPTION

GENERATOR ASSEMBLY, electric (Includes items 3, 5, and 6)
(DELCO-REMY #1101749. Order parts from local United
Motor Service dealer)

CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

KEY, #5 woodruff, 1/8" x 5/8'

PULLEY, driving
WASHER, plain, U.S. Std., 1/2"
NUT, castle, 1/2"NF
PIN, cotter, 3/32" x 3/4"

BELT, driving (21/32'" wide x 42" long)

LINK, belt adjusting
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"
NUT, 5/16'"NC
WASHER, plain, U.S. Std., 5/16"

BRACKET, mounting

CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"

230

KIT NUMBER




6A

TSNS < o
[SEEtETEESH P LY TN TN -2 L2 55 1)

<X \

S

( ITEM NUMBER QTY.
/R 2
2 604857 2
3 604858 2
4 055044 3
5 911026 3
6 904206 1
6A 066175 1
7 042534 12
8 605159 1
. 9 604856 1
10 605158 1
11 903632 1
12 911026 1
. 13 904206 1

PART

PLATE 1743B—— BATTERIES AND CABLES

BATTERIES AND CABLES
(See Plate 1743B)

DESCRIPTION KIT NUMBER

BATTERY, storage, 6 volts, 21 plates (Autolite #5H-170R or
Exide #XH-21. Order from local battery dealer)

BOARD, bottom (1/2" x 6-3/4" x 13-3/8")
HOLD-DOWN, battery
STUD ASSEMBLY (Includes riveted NUT)
NUT, 3/8'"NC
LOCKWASHER, 3/8"
CLAMP, battery hold-down
BLOCK, battery hold-down (rubber, 3" long)
CABLE, battery connecting (10" long)
CABLE, battery to starting motor (60-1/2" long)
CABLE, battery to ground (11" long)
CAPSCREW, 3/8"NC x 1-1/2"

NUT, 3/8"NC
LOCKWASHER, 3/8"

231




STARTER

TOP EXPLODED

VIEW

/

\§\§\\\\W<——

PLATE [745A—STARTER (AD4 AND EARLY AD3 GRADERS)

STARTER
{See Plate 1745A)

USAGE: Model AD4 Graders, and Model AD3 Graders serial
#328 thru #493., See page 233 for parts applicable to
other Model AD3 Graders.

PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
1 034917 1 1 MOTOR, starting (DELCO~REMY #1108811. Was formerly 240 HOry
#1108714, Order parts from local United Motor Service
dealer) {Incl. item 5A)
2 035440 2 2 CAPSCREW, 5/8"NC x 1-1/2"
3 035248 1 1 CAPSCREW, 5/8"NF x 2-1/4"
4 911044 1 1 NUT, 5/8"NF
5 904209 3 3 LOCKWASHER, 5/8" 1
5A 034917 1 1 SWITCH, starting motor (Delco-Remy #407C Order parts from 1°°2:1[,
6 054054 1 1 EXTENSION, starting motor lever United Motor Service Dealer)
2 911025 1 1 NUT, 5/16"NC
904205 1 1 LOCKWASHER, 5/16"
054055 1 1 ROD, operating (Used on graders prior to #3314)
8
068195 - 1 ROD, operating (Used on graders #3314 and up)
9 903416 1 1 NUT, slotted, 3/8"NC
10 900802 1 1 PIN, cotter, 3/32" x I
11 911048 1 1 NUT, jam, 3/8"NF
12 033056 1 1 YOKE, operating rod
13 { 033069 1 1 PIN, operating rod
900942 1 1 PIN, cotter, 3/32' x 5/8"
14 605733 1 1 PEDAL, operating
15 914382 1 1 NUT, jam, slotted, 1/2"NGC
16 900806 1 1 PIN, cotter, 1/8" x 1

232




24 ZL 22
W} uw®
FRAME\ﬂ
barlli
TOP EXPLODED
VIEW

L

i il
—

~—sTARTING MOTOR I2

I
Rl

EARLY TYPE CONTROL LINKAGE

1

Utk Wy

o =2

10

X

12

g

PART

605200

035440
035248
911044
904209
078040

605431
900942

604865
911036

600665
900818

604759
900806

604869
035712
911035
904208

ITEM NUMBER QTY,

1

=~

—

=

PLATE |744A——STARTER (AD3 GRADERS)

_STARTER
(See Plate 1744A)

USAGE: All Model AD3 Graders except serial Nos. 328 thru 493.
See page 232 for parts applicable to these machines.

DESCRIPTION KIT NUMBER

MOTOR, starting (DELCO-REMY #1109114. Order parts from
local United Motor Service dealer) (Incl. iten. 5A)
CAPSCREW, 5/8"NC x 1-1/2"
CAPSCREW, 5/8"NF x 2-1/4"
NUT, 5/8"NF /
LOCKWASHER, 5/8" :
SWITCH, starting motor (Delco-Remy #1857519. 11, rag Mocar Somvive Doaler)
NOTE: Items 6 thru 14 were used on graders prior to serial #328
only.

PIN, operating rod (5/16'" diam.)
PIN, cotter, 3/32" x 5/8"

ROD, operating
NUT, jam, 5/8"NC

YOKE, operating rod (5/8'"NC)
WASHER, plain, U.S. std., 1/2"

PIN, operating rod yoke (1/2' diam.)
PIN, cotter, 1/8" x 1"
PEDAL, operating
CAPSCREW, 1/2"NC x 2-1/4"
NUT, jam, 1/2m
LOCKWASHER, 1l/2"

(Continued)

233




ITEM NUMBER QTY.

14

15
16

17

18

19
20

21
22

24

PART

604872

605734
905662
911025
904205

901275

033069
900942

068783
911048

033056
605733

914382
900806

1

=

STARTER (Cont'd)
DESCRIPTION
BUTTON, operating pedal

NOTE: Items 15 thru 24 were used on graders after serial #493.

See page 232 for parts applicable to graders #328 thru 493.

EXTENSION, starting motor lever
CAPSCREW, 5/16"NC x 1-1/8"
NUT, 5/16"NC
LOCKWASHER, 5/16"

SETSCREW, square head, cup point, 3/8'"NC x 1/2n

PIN, operating rod (3/8" diam.)
PIN, cotter, 3/32" x 5/8"

ROD, operating
NUT, jam, 3/8"NF

YOKE, operating rod (3/8"NF)

PEDAL, operating

NUT, jam, slotted, 1/2"NC
PIN, cotter, 1/8" x 1"

234

KIT NUMBER




TN

1

o Ul

10

11

12

13

14

PART

603774
053635
911043
904208
601376
903630
911026
904206
603684
061936
605411
048142
056694

U-479
AM-8763

034632

ITEM NUMBER QTY.

Pt et el

NN -

—

PLATE 2120 —FLOOD LIGHT

REAR FLOOD LIGHT
(See Plate 2120)

USAGE: Special Equipment. Applicable to AD3 and AD4 Graders.
DESCRIPTION
LIGHT ASSEMBLY, rear flood (See page 229 for repair parts)
WASHER, ball
NUT, 1/2"NF
LOCKWASHER, 1/2"
BRACKET, flood light mounting
CAPSCREW, 3/8'"NC x 1"
NUT, 3/8"NC
LOCKWASHER, 3/8"
PLUG ASSEMBLY (Serviced only as a unit)
CABLE, flood light to switch (118" long)
SWITCH, push-pull
CONNECTOR, switch cable to wiring harness
CABLE, switch to connector (48" long)

CLIP, flood light cable (single, closed type, 3/16" diam., 13/32"
bolt hole)

CLIP, flood light cable (single, closed type, 3/16" diam., 9/32"
bolt hole)

CLIP, flood light cable (single, closed type, 5/16" diam., 13/32"
bolt hole) ’

235

KIT.NUMBER




HOUR METER

USAGE: Special Equipment. Applicable to Model AD3 and AD4 Graders

PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER

044902 1 METER, hour (See note below)
903752 3 SCREW, machine, #6-32NC x 1/2"

1 912729 3 LOCKWASHER, internal teeth, #6 /
907618 1 SCREW, thread-cutting, #8-32NC x 1/4" .
912739 1 LOCKWASHER, internal teeth, #8 For cable terminal
069317 1 BRACKET, mounting

2 915803 2 SCREW, thread-cutting, hex-hd., 5/16"NC x 5/8"
904205 2 LOCKWASHER, 5/16"
066467 1 DAMPER, vibration

3 903752 3 SCREW, machine, #6-32NC x 1/2"
912729 3 LOCKWASHER, internal teeth, #6

D 1 SWITCH, pressure (See Electrical System)

NOTE: Meter carries manufacturer’s warranty and in case of fail-
ure should be returned to John W. Hobbs Corporation,
Springfield, Illinois, for repairs.

236




SPECIAL EQUIPMENT

PAGE NUMBER

CaANOPY « + « e v v v ot v e o ma e e e e e e e e e e e e e ... 249,

Defroster FAN . . v « o v v v v v e v o o v o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
Engine Pre-Heater .......... e e e e e e e e e T A
Grease Gun and Parts ... .....¢.¢... e e e e e e e e e e e e e e e e s S h e e e e e e e e .

Hood Side Plates . . . . ...+« e e e e e e e e e . .....

Hour Meter ....... e S
MoldboardExtensibns ...... e e e e e et e e e e f e e s e s s e e e et e e e
QOdometer .. .......0.. S T e h b e a s e e e e
Radijator Curtain . ......... e e e e e B I e e e e e e e e e e e

Rear Flood Light . ... .. D I

Scarifier .. ..... e e e e e e e e e e e C e e e e e s e e e e e e e e e s e e e ... 238,239,

Scarifier Lift . ... .. e e h e e e e e e e e e e e e e e et e e
Tire Pump (Power-driven) . . ... ...t vuueeeeenns e et et e e e .. 259,
Tools . ... Wi e et e e e e
ToolBox ........ R . e e e e e e e . e e e e .
Transfers (Scarifier, tire pump, tool box) .. ... - e e e e e e

237

246

178
265
269
235
241
245
243
261

267




REAR VIEW

SIDE VIEW

"l!||i|4|lH!||m|||||!|||N|ll||l||l||l||
WL

PLATE 1354B——SCARIFIER (FIRST TYPE)

SCARIFIER
(See Plate 1354B)

USAGE: Special Equipment. Not applicable to Graders with 13. 00-24" Front
Tires. Was used on early Model AD3 Graders only (Scarifiers prior
to serial No. 1G-326)
PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 eeme-- 1 FRAME (Not serviced. Order items 1 thru 10 as listed on page 241)
2 605135 1 SHAFT, frame pivot
3 603233 2 WASHER, plain
4 601997 2 NUT (hex, slotted, 2-1/2"NF)

5 911232 2 PIN, cotter, 1/2" x 4-1/2n
6 605148 2 LINK, scarifier lift (51-1/2" long)
7 053986 4 CAP, lift link
8 605665 4 U-BOLT (5/8''NF)
9 911036 16 NUT, jam, 5/8"NC (No longer used)
911049 16 NUT, jam, 5/8"NF (Replaced NUT 911036)
10 053992 32 SHIM, lift link cap (Use as required)
i1 { 601972 2 PIN, ball, scarifier lift
914465 2 FITTING, lubricating, straight, 1/8"NPT
900822 2 WASHER, plain, U.S. std., 1"
12 Q11174 2 NUT, jam, slotted, 1"NF
900808 2 PIN, cotter, 1/8'" x 1-1/2"
13 -emee- 11 TOOTH, scarifier (Not serviced. Order TOOTH 062160 and SHANK
062159)
14 602522 11 KEY, scarifier tooth retaining

238




/‘\

REAR_VIEW pls SIDE_VIEW
!

;;mmmnlmmrmmmwmwuumummuu\mwwmmummmr»wmmmwuwum
M R

=

PART

ITEM NUMBER QTY.

1 ceene- 1
2 056927 1
0365456 4

3 911047 4
910916 4

4 056928 1
036546 4

5 911047 4
910916 4

6 056919 1
7 912841 2
8 900812 2
9 056922 2
10 053986 4
11 605665 4
12 911049 1€
13 053992 32
i4 601972 2
900822 2

15 911174 2
900808 2

PLATE 177IA—SCARIFIER (SECOND TYPE)

SCARIFIER
(See Plate 1771A)

USAGE: Special Equipment. Used on Model AD3 and AD4 Graders. (Scarifiers
serial No. 1G-326 thru 1G-1147)

DESCRIPTION KIT NUMBER

FRAME (Not serviced. Order items 1,2,3,15 and 16 as listed on
page 241)

HUB, frame - left
CAPSCREW, 1"NF x 4-1/4"
NUT, 1"NF
LOCKWASHER, 1"

HUB, {rame - right
CAPSCREW, 1"NF x 4-1/4"
NUT, 1"NF
LOCKWASHER, 1"

SHAFT, frame pivot
NUT, slotted, 1-1/4"NF
PIN, cotter, 3/16" x 1-3/4"

LINK, scarifier lift (54-1/2" long)
CAP, lift link
U-BOLT
NUT, jam, 5/8''NF
SHIM, lift link cap (Use as required)
PIN, ball, scarifier 1lift
WASHER, plain, U.S. Std., 1"
NUT, jam, slotted 1"NF
PIN, cotter, 1/8" x 1-1/2"

(Continued

239




0% ¢

TTITE

13 \ ;
|
REAR VIEW ‘
10 il I
| GRADER FRAME
52 4 8 2 l |
/ N\
e i g“'}lb
== | mmi“ i
= IS
i __ % ..... . L LJ
2|MH A== 13 7 :‘ L
Ie. == 14 19 alfl
J = 12 S - 3
| I % M-
i g T 111 |
' Eﬂ = ' %\ 20

PLATE 1892A—SCARIFIER (THIRD TYPE)

- —~
- ; ! 1




ITEM NUMBER QTY.

16

17

18

ITEM NUMBER QTY.

10
11
13
14
15
16
17
18
19
20

PART

914465

602522

PART

058753

058751
053251
904210
913097

056927
036546
911047
910916

056928
036546
911047
910916
056919
712841
904381
056922
053986
605665
911049
053992
058752
913097
904210
914465
062159
602522

062160

2

11

11

1

BB — NN NN

B =

(S

[SANT N

32

[SS AV V]

11

11

11

SCARIFIER (Cont'd)
(See Plate 1771A)

DESCRIPTION KIT NUMBER
FITTING, lubricating, straight, 1/8"NPT

TOOTH, scarifier (Discontinued on scarifier #1509. Order TOOTH
062160 and SHANK 062159)

KEY, scarifier tooth retaining

SCARIFIER
(See Plate 18924)

USAGE: Special Equipment. Applicable to all Model AD3 and AD4 Graders.
(Scarifiers serial No. 1G-1148 and up)

DESCRIPTION KIT NUMBER
FRAME
ARM, frame adjustment
CAPSCREW, 1-1/4"NF x 4-1/2"
LOCKWASHER, 1-1/4"
NUT, 1-1/4"NF
HUB, frame - left
CAPSCREW, 1"NF x 4-1/4"
NUT, 1"NF
LOCKWASHER, 1"
HUB, frame - right
CAPSCREW, 1'NF x 4-1/4"
NUT, I'"NF
LOCKWASHER, 1"
SHAFT, frame hub pivot
NUT, slotted, 1-1/4"NF
PIN, cotter, 3/16" x 2-1/4"
LINK, scarifier lift (54-9/16" long)
CAP, lift link
U-BOLT
NUT, jam, 5/8"'NF
SHIM, lift link cap (Use as required)
PIN, ball, scarifier lift
NUT, 1-1/4"NF
LOCKWASHER, 1-1/4"
FITTING, lubricating, straight, 1/8"NPT
SHANK, scarifier tooth
KEY, shank retaining

TOOTH, scarifier

- 241




(A 4

54 49 48

41 40 43 34 33 55 3| 30

gl

7
1IN |
‘
5

i

SECTIONALIZED REAR VIEW

RIGHT SIDE VIEW

PLATE I1383A-SCARIFIER LIFT




ITEM NUMBER QTY.

1

2

7A

7B

11

12

13
14

15

16

17

18

18A 4

19

PART

605151
603015
601825
911028
904208
910257
911028
904208
912725
050839
605302
053191
602652
602653
601833
603106

602640

066309
050904

050912

914465

605328
605296
603107
911032
910916
605307
914465
605308
601288
602207
911030
904369
050913
012767
061181
061182

605307

1

— —
b

aurunmoonm

1\

et

B V-

NINDNDNN -

o

10

SCARIFIER LIFT
(See Plate 1383A)

USAGE: Special Equipment. Applicable to Model AD3 and AD4 Graders.
DESCRIPTION KIT NUMBER
LIFT ASSEMBLY - complete (Consists of items 2 thru 61)
HOUSING ASSEMBLY, worm gear (Consists of 2 HOUSINGS, 5
STUDS 601825, 10 NUTS 911028 and 10 LOCKWASHERS 904208)

STUD

NUT, 1/2"NC

LOCKWASHER, 1/2"

CAPSCREW, 1/2"NC x 4-3/4"

NUT, 1/2"NC

LOCKWASHER, 1/2"
PLUG, pipe, 1/2"NPT
PLUG, vent, worm gear housing

. . #1G-2860

GEAR AND SHAFT ASSEMBLY (Used on scarifiers prior to #1G-181 & after
GEAR AND SHAFT ASSEMBLY (Used on scarifiers #1G-181 thru #1G-2860
GEAR only (right helix){(Used on scarifiers prior to #1G-181 & after #1G-2860
GEAR only (left helix)(Used on scarifiers #1G-181 thru #1G-2860

KEY
SHAFT only

SEAL, oil, worm gear housing (cork){(Used on scarifiers prior to
#1G-181)

SEAL, oil, worm gear shaft (Used on scarifiers #1G-181 and up)

BEARING, worm gear shaft - left (When required for scarifiers
prior to #1G-181 also order 1 PIN 605308 and 1 SEAL 031163)

. BEARING, worm gear shaft - intermediate (When required for

scarifiers prior to #1G-181 also order SEAL 031163)
FITTING, lubricating, straight, 1/8"NPT (Used on scarifiers
prior to #1G-181 only)

BEARING, worm gear shaft - right

SUPPORT, scarifier lift
U-BOLT
NUT, 1'"NC
LOCKWASHER, 1"

NIPPLE, lubricating, worm gear shaft left bearing (Used on scarifiers
prior to #1G-181)
FITTING, lubricating, straight, 1/8"NPT

PIN, anchor, worm gear shaft left bearing (Used on scarifiers
#1G-181 and up)

CAP, worm gear shaft left bearing
STUD (3/4"NC x 5")
NUT, 3/4"NC Used on scarifiers prior to #1G-330

LOCKWASHER, 3/4"

3/4n 5-3/16"
ilt‘lt'i‘],) gﬁéh, h;?;ﬁNF /16 ) } Used on scarifiers #1G-330 and up

SHIM, left bearing cap (1/32" thick. Use as req'd)
SHIM, left bearing cap (. 013" thick. Use as req'd)

NIPPLE, lubricating, worm gear shaft right bearing

(Continued)

243




ITEM

20

21

21A

22

23

24

25

26
27

28

29

30
31
32
33
34
35
36
37

38
39

40
41
42
43
44
45
46
47
48
49
50
51
52

53

{

PART

NUMBER QTY.

601717
602209
911030
904369
050905
012767
061179
061180
605139
063989

051655
012767

601833
601972
900822
911174
900808
601455
601456
911238
603014
602641
604389
U-2573
601838
601663
903792
904209

911229
~911038

601839
602989
903792
904209
603462
602531
602028
605303
905668
911028
904208
053258
053259
901652

901653

NN =

NN R BRp N

—

SO - ™

—

00 0O sy = =

]

SCARIFIER LIFT (Cont'd)
DESCRIPTION KIT NUMBER
CAP, worm gear shaft right bearing
STUD (3/4"NC x 4-1/4")
NUT, 3/4"NC Used on scarifiers prior to #1G-330
LOCKWASHER, 3/4"

STUD (3/4"NF x 4-11/16"
NUT, high, 3/4"NF

) } Used on scarifiers #1G-330 and up
SHIM, right bearing cap {.013" thick. Use as req'd)
SHIM, right bearing cap (1/32" thick. Use as req'd)
SPACER, lift crank
CRANK, scarifier lift (When required for scarifiers prior to #196
also order 2 CAPSCREWS 051655) :
CAPSCREW, 3/4"NF x 5-1/4"
NUT, high, 3/4"NF
KEY, lift crank (woodruff, 3/4" x 2-7/16")
PIN, ball, lift crank
WASHER, plain, U.S. std., 1"
NUT, jam, slotted, 1"'NF
PIN, cotter, 1/8" x 1-1/2"
WORM (right band)(Scarifiers prior to #1G-181 & after #1G-2860
WORM (left hand)(Scarifiers #1G-181 thru #1G-2860
KEY, #U woodruff, 7/16" x 2-3/4"
SHAFT, worm
SPACER, worm
CONE ASSEMBLY, worm shaft bearing
CUP, worm shaft bearing
PLUG, worm shaft bearing adjustment
CAP, worm shaft front bearing
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"

SETSCREW, socket head, oval point, 1'""NC x 3"
NUT, jam, 1"NC

GASKET, worm shaft bearing caps

CAP, worm shaft rear bearing
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"

SEAL, oil, worm shaft

HOUSING ASSEMBLY, reduction gear (Consists of 2 HOUSINGS,

2 BUSHINGS 053258, 2 BUSHINGS 053259, 2 STUDS 602028,
4 NUTS 911028 and 4 LOCKWASHERS 904208)

STUD (1/2'"NC x 4")

STUD (1/2"NC x 4-3/4")

CAPSCREW, 1/2"NC x 3-1/4"

NUT, 1/2"NC

LOCKWASHER, 1/2"

BUSHING, reduction gear housing (Scarifiers #1G~-251 and up)
BUSHING, reduction gear housing (Scarifiers #1G-251 and up)
PLUG, pipe, 1/4"NPT (No longer used)

PLUG, pipe, 3/8"NPT
(Continued)

244




SCARIFIER LIFT (Cont'd)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
54 601684 1 GEAR, reduction, worm shaft (48 teeth)
55 911201 1 KEY, #E woodruff, 3/8" x 1-1/4"
56 602510 1 GEAR AND SHAFT ASSEMBLY, reduction (Serviced only as a unit)
57 914465 7 FITTING, lubricating, straight, 1/8”NPT
58 603102 1 STRAP, torque, reduction gear housing
035244 1 CAPSCREW, 3/8'"'NC x 3/4"
59 900817 1 WASHER, plain, U.S. std., 3/8"
904206 1 LOCKWASHER, 3/8"
60 605800 2 STRAP, forque, worm gear housing
012526 2 CAPSCREW, 3/4"NF x 3-1/4"
61 911045 2 NUT, 3/4"NF
904369 2 LOCKWASHER, 3/4"

62

TRANSFER, check and lubrication guide (See PAINTING AND MARKING)

UNIVERSAL  JOINT

o
5
>
pel
n

PLATE I1384A—SCARIFIER CONTROL SHAFTS

SCARIFIER CONTROL SHAFTS
(See Plate 1384A)

USAGE: Special Equipment, Applicable to Model AD3 and AD4 Grader.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 605149 1 SHAFT, scarifier control - rear (27-1/4" long)
2 605134 1 SHAFT, scarifier control - front (61-5/16" long)
3 914465 1 FITTING, lubricating, straight, 1/8"NPT
4 600970 1 BEARING, rear control shaft '

904541 1 CAPSCREW, 1/2'"NC x 1-3/4"
5 911028 1 NUT, 1/2"NC

904208 1 LOCKWASHER, 1/2"
6 602328 1 BOLT, eye, control shaft bearing
7 911029 1 NUT, 5/8"NC
8 904209 1 LOCKWASHER, 5/8"

604551 1 JOINT ASSEMBLY, universal (Serviced only as a unit){Used on

scarifiers prior to #1G-562. Order JOINT ASSEMBLY 053123)

9

053123 1 JOINT ASSEMBLY, universal (Includes items 11,12 and 13)(Used

on scarifiers #1G-562 and up)
(Continued)

245




ITEM NUMBER QTY.

10

11
12

13

14

15
16

17

16 {

PART

604550

053121

053122
053119

053120

053114

055733
053240
911273

601935
900805

2

12

12

12

SCARIFIER CONTROL SHAFTS (Cont'd)
(See Plate 1384A)

DESCRIPTION KIT NUMBER

JOINT ASSEMBLY, universal (Serviced only as a unit)(Used on
scarifiers prior to #1G-459. Order JOINT ASSEMBLY 053121)

JOINT ASSEMBLY, universal (Includes items 12 and 13)(Used on
scarifiers #1G-562 and up)

NOTE: Items 11 thru 16 are repairs for universal JOINT ASSEM-
BLIES 053121 and 053123. These parts will not fit old
style JOINT ASSEMBLIES 604550 and 604551, which must
be replaced as complete units.

YOKE, universal joint (keywayed)

YOKE, universal joint (plain)

SPIDER KIT, universal joint (Each consists of 1 SPIDER, 4 WASH-

ERS 055733, 4 BEARING ASSEMBLIES 053114 and 4 RINGS
053240)

BEARING ASSEMBLY, universal joint (Ea.ch consists of 1 CUP,
15 ROLLERS and 1 RETAINER)

WASHER, sealing, universal joint bearing (cork)
RING, snap, universal joint bearing
KEY, #127 woodruff, 1/4" x 2-1/8"

PIN, oontrol shaft universal joint (3/8" x 2'")
PIN, cotter, 1/8" x 3/4"

2

q

o

%§° 0™ "R

1

9 8 15 14 12

ITEM

PART
NUMBER

605520

901310
906957

CAB HEATER

USAGE: Special Equipment

QUANTITY
AD3 AD4 DESCRIPTION KIT NUMBER

1

1 HEATER ASSEMBLY (Ha Dees Model FR-40-12V-M. Order
repair parts from Burd Piston Ring Company, Rockford,

1llinois)
4 NUT, #10-24NC
4 LOCKWASHER, internal teeth, #10

(Continued)

246



10

11

12

13

14

15

16

17

PART

055673
903625
904204
911024
605521
605565
055992

064504
911300

605525

055245

605526

605566

045312
904205

3222555

064526
903772
904205

064477
064439

903772
904205

064476
605569

041303

911115

605568

605567

055991

903631
911026
911115

QUANTITY
ITEM NUMBER AD3 AD4

[\Y]

IR

_— NN

2

RTINS

- NN =

CAB HEATER (Cont'd)
DESCRIPTION KIT NUMBER

BRACKET, heater mounting (Started at factory with grader
#441)
CAPSCREW, 1/4"NC x 3/4"
NUT, 1/4"NC
LOCKWASHER, 1/4"

SWITCH, rheostat type (Two-speed. Includes FUSE)
CABLE, switch o fuse block (16" long)(Graders prior to #441)
CABLE, switch to fuse block (14" long)(Graders #441 and up)

HOSE, water (140" long)
CLAMP, hose, 15/16" diam.

VALVE, water shut-off (angle type, 3/8"NPT)

NOTE: Items 7 thru 1l are applicable only to graders having
engines prior to serial No. 371-29836 and 471-28611,
on which the water by-pass tube connects to the oil
cooler housing.

ELBOW, water shut-off valve (900, 3/8"NPT male and female)

NIPPLE, hose connection at water manifold (3/8"NPT, 60°
bend)

PLATE, hose connection (Replaces std. COVER 3222484 on
water manifold)
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, hose connection plate

NOTE: Items 12 thru 15 are applicable only to graders
having engines after serial No. 371-29835 and 471-
28610, on which the water by-pass tube connects to
the water pump.

ELBOW, hose connection at thermostat housing
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

GASKET, hose connection at thermostat housing

PLATE, hose connection (Replaces std. COVER 5151305 on
oil cooler housing)
CAPSCREW, 5/16'"NC x 1"
LOCKWASHER, 5/16"

GASKET, hose connection plate

CLIP, hose supporting (single, closed type, 15/16'" diameter,
15/32" bolt-hole)(Used on graders prior to #441)

CLIP, hose supporting (single, closed type, 1" diameter,
13/32" bolt-hole)(Used on graders with late type water by-
pass tube)

WASHER, plain, SAE std., 3/8"

CLIP, hose supporting (double, closed type, for two 1" diam-
eter lines, 9/16" bolt-hole)(Used on graders prior to #441)

CLIP, hose supporting (double, closed type, for two 1" diam-
eter lines, 5/16" bolt-hole)(Used on graders prior to #441)

CLIP, hose supporting (double, closed type, for two 1" diam-
eter lines, 17/32" bolt-hole)(First used at factory starting
with grader #441)

CAPSCREW, 3/8"NC x I-1/4"
NUT, 3/8"'NC
WASHER, plain, SAE std., 3/8"

247




-

" |

1N
\

SEAT
|
S
PLATE [1334A CANOPY AND ENCLOSURES (Ist TYPE)

248




ITEM NUMBER QTY.

2

11
12
13

14
15

16

17
18

19
20
21
22
23

24

25
26

27

28
29

30

A A AN ——

PART

605386
045312
045295
911025
904205
035439
904206
605355
605356

035061
904208

605280
605381

605379

605360
605361

605359
901165

605281
605382

605380

605360
605361

605359
901165

605282
605283
605383

605384

Q0 00O O [V - =

—

CANOPY
(See Plate 1334A)

USAGE: Special Equipment. Used on Model AD3 Graders prior to
serial No. 907 only.

DESCRIPTION KIT NUMBER
*CANOPY
CAPSCREW, 5/16"NC x 3/4'" (To seat BACK)
CAPSCREW, 5/16"NC x 1" (To seat BACK)
NUT, 5/16'"NC
LOCKWASHER, 5/16"
CAPSCREW, 3/8'NC x 1"
LOCKWASHER, 3/8"
*POST, front - right
*POST, front - left

CAPSCREW, 1/2"NC x 1-1/4" (To FRAME)
LOCKWASHER, 1/2"

*Order from BARKOW COMPANY, 153 N. Milwaukee St. Milwaukee,
Wisconsin.

CAB ENCLOSURES
(See Plate 1334A)

USAGE: Special Equipment. Used on Model AD3 Graders prior to
serial No. 907 only.

#*WINDSHIELD GROUP - front (Consists of items 12 thru 18)
FRAME, front windshield {(Not serviced. Order item 11)
*GLASS, front windshield

*HINGE, front windshield
#SCREW, sheet metal, oval head, #7 x 1/2"

*ARM, windshield adjusting - right
*ARM, windshield adjusting - left

*THUMBSCREW ASSEMBLY (1 SCREW, 1 ANCHOR, 1 STUD)
WASHER, plain, U.S. std., 5/16"

*WINDSHIELD GROUP - rear (Consists of items 20 thru 26)
FRAME, rear windshield (Not serviced. Order item 19)
*GLASS, rear windshield

*HINGE, rear windshield
*SCREW, sheet metal, oval head, #7 x 1/2"

*ARM, windshield adjusting - right
*ARM, windshield adjusting - left

*THUMBSCREW ASSEMBLY (1 SCREW, 1 ANCHOR, 1 STUD)
WASHER, plain, U.S. std., 5/16"

*¥*DOOR GROUP - right (Consists of items 28 thru 39)
#DOOR GROUP - left (Consists of items 28 thru 39)

FRAME, door (Not serviced. Order item 27)
*GLASS, door - upper

*GLASS, door - lower
(Continued)

249




CAB ENCLOSURES (Cont'd)

ITEM Nﬁf\&/IIEER QTY, DESCRIPTION KIT NUMBER
31 605366 2 *RUBBER, door - upper glass
32 605376 2 *RUBBER, door - lower glass
605369 1 *LOCK ASSEMBLY, right door (Serviced only as a unit)
33 { 605370 1 *LOCK ASSEMBLY, left door (Serviced only as a unit)
605371 1 *HINGE, right door
34 { 605372 1 *HINGE, left door
605373 1 *JAM AND STRIKER, right door
35 { 605374 1 *JAM AND STRIKER, left door
605377 1 *¥*PLATE, closure, right door
3 { 605378 1  *PLATE, closure, left door
37 e-eee- 8 *SCREW, thread-cutting, hex-hd., 3/8" x 3/4"
38 605367 2 *RUBBER, door sealing - side
39 605375 4 *RUBBER, door sealing - upper and lower
605284 1 *¥*PANEL GROUP, side - right (Consists of iterns 41 thru 45)
%0 605285 1 *PANEL GROUP, side - left (Consists of items 41 thru 45)
S 2 FRAME, side panel (Not serviced. Order item 40)
035439 6 CAPSCREW, 3/8"'NC x 1"
42 { 904206 6 LOCKWASHER, 3/8" To CANOPY
045295 8 CAPSCREW, 5/16"NC x 1"
43 { 911025 8 NUT, 5/16"NC } To SEAT BACK
904205 8 LOCKWASHER, 5/16"
44 605385 2 *GLASS, side panel
45 605368 2 *RUBBER, side panel glass

*Qrder from BARKOW COMPANY, 153 N. Milwaukee St., Milwaukee,
Wisconsin.

250



f

sear_—"|

PLATE 1727——CANOPY (2np Tyre)

CANOPY
(See Plate 1727)

USAGE:- Special Equipment. Applicable to Model AD3 and AD4 Graders.
First used at factory starting with grader serial No. 907.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 057043 1 TOP, canopy
070467 8 CAPSCREW, 1/2"NF x 1"
2 904208 8 LOCKWASHER, 1/2"
911043 8 NUT, 1/2"NF
057071 1 CHANNEL, front - left
3
057072 1 CHANNEL, front - right
4 070467 4 CAPSCREW, 1/2"'NF x 1"
910244 4 WASHER, plain, SAE std., 1/2"
057059 1 CHANNEL, rear - left
5
057060 1 CHANNEL, rear - right
036032 4 CAPSCREW, 3/8"NF x 3/4"
904206 4 LOCKWASHER, 3/8"
6 911041 4 NUT, 3/8"NF
911115 4 WASHER, plain, SAE std., 3/8"

251




797¢

El Ey

Iih ~ i
| <o) i

] i 78
. d 3 \
il b W
L iltHIIES » p 5 :
AT

e Gi

14 386 37 39 38 40

DOOR [T =2 ]
"

DOOR_STOP
DETAILS

HINGE DETAILS
(INSIDE VIEW)

PLATE |724—CAB ENCLOSURES (2ND TYPE)

N




-

ITEM

1

10

11

12

13

14

15

16

17

18

19

20

-

N

—— A —A—

PART

NUMBER QTY.

064502
912789
911040
904204
911114

057123

057119

064491

057135

057120

057136

057121

057176

057164

064500

036034
911041
904206
057171
058122

057127

064519

912789
911040
904204
911114
057129
057137
064510
057135

057136

057175

@ 0o o -

—

23
23
23

CAB ENCLOSURES
(See Plate 1724)

USAGE: Special Equipment. Applicable only to graders equipped with CANOPY
TOP 057043. First used at factory starting with grader serial No. 907.

DESCRIPTION KIT NUMBER
WINDSHIELD ASSEMBLY front (Includes items 3 thru 6)
CAPSCREW, 1/4"NF x 3/4"
NUT, 1/4"NF
LOCKWASHER, 1/4"
WASHER, plain, SAE std., 1/4"
HINGE, front windshield (female part only)
GIL.ASS, front windshield (Has 2 round corners and 2 square corners)
(Used on graders Nos. 907, 908, 915, 916, 922, 923, 924, 930,
and 956 only)

GLASS, front windshield (32-1/4" long. Has 4 round corners)(First
used on grader #931 but later superseded by GLASS 064491)

GLASS, front windshield {31-3/4" long)(Used after August 1, 1948)

SEAL, front windshield glass (rubber, 130-1/2" long)(For use with
square-corner windshield only. Non-current)

SEAL, front windshield glass (rubber, 106-1/2" long)(Used with
round-corner windshield. First used on grader #931)

STRIP, expanding, front windshield glass seal (rubber, 130-1/2"
long)(For use with square-corner windshield only. Non-current)

STRIP, expanding, front windshield glass seal (rubber, 106-1/2"
long){Used with round-corner windshield. First used on grader
#931)

SHIM, spacing, front windshield hinge (Use as required)

PANEL ASSEMBLY, front windshield (Has 34-1/2' windshield
opening. Includes items 12 and 13)(Used prior to August 1948)

PANEL ASSEMBLY, front windshield (Has 34" windshield opening.
Includes items 12 and 13)(Used after August 1, 1948)

CAPSCREW, 3/8"NF x 1"

NUT, 3/8"NF

LOCKWASHER, 3/8"
SEAL, front windshield panel - upper (rubber, 83-5/8" long)
SEAL, front windshield panel - lower (rubber, 35-5/8" long)

WINDSHIELD ASSEMBLY - rear (46-3/4" wide. Includes items 16
thru 19)(Used prior to August 1948)

WINDSHIELD ASSEMBLY - rear (46-1/4" wide. Includes items 16
thru 19) °

CAPSCREW, 1/4"NF x 3/4"

NUT, l/4"NF

LOCKWASHER, 1/4"

WASHER, plain, SAE std., 1/4%
HINGE, rear windshield (female part only)
GLASS, rear windshield (43-1/2" long)(Used prior to August 1948)
GLASS, rear windshield (43" long)(Used after August 1, 1948)
SEAL, rear windshield glass (rubber, 130-1/2" long)

STRIP, expanding, rear windshield glass seal (rubber, 130-1/2"
long)

SHIM, spacing, rear windshield hinge (Use as required)
(Continued)

253

—



ITEM NUMBER

21

22
23

24

25

26

28

29
30
31

32

33

34

35

36

37

38
39

40

41

42
43
44
45

46

47

48

49
50

A —h—

PART
057157
064517

036034
911041
904206
911115
057162
057151
057152
057149
057150
058263
057148
911053
900801
911041
033056
011258

910863
900801

057138
036034
911041
904206
057145
057144
914106
904204
057146
057109
057110
036034
911041
904206
911115
057083
057084
057085
057495
057496
911101
911040
904204
912789

904204
911101

QTY.

N N N N N N S NS

O

10

Lol

10

28
28
28

16
16
16

20

CAB ENCLOSURE S (Cont'd)
DESCRIPTION KIT NUMBER

PANEL ASSEMBLY, rear windshield (Has 46-1/8" windshield
opening. Includes item 24)(Used prior to August 1948)

PANEL ASSEMBLY, rear windshield (Has 45-5/8'" windshield
opening. Includes item 24)(Used after August, 1948)

CAPSCREW, 3/8"NF x 1"

NUT, 3/8"NF

LOCKWASHER, 3/8"

WASHER, plain, SAE std., 3/8"

SEAL, rear windshield panel (rubber, 136" long)

ARM, adjusting, front windshield - left

ARM, adjusting, front windshield - right

ARM, adjusting, rear windshield - left

ARM, adjusting, rear windshield - right

WINGSCREW, adjusting arm

BOLT, eye, windshield adjusting

NUT, castle, 3/8"NF
PIN, cotter, 3/32" x 3/4"
NUT, hex, 3/8"NF

YOKE, windshield adjusting

CAPSCREW, windshield adjusting arm (hex head, drilled end, 3/8m
NF x 1-1/4")

NUT; slotted, 3/8"NF
PIN, cotter, 3/32" x 3/4"

LLATCH ASSEMBLY, front and rear windshield (Each consists of
1 LEVER, 2 PINS, ! CLEVIS and 1 BRACKET. Serviced only
as a unit)

CAPSCREW, 3/8"NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"
SHIM, latch adjusting (Use as required)
HOOK, windshield latch
CAPSCREW, 1/4"NF x 7/8"
LOCKWASHER, 1/4"

SHIM, hook adjusting (Use as required)

PANEL ASSEMBLY, side - left (Includes items 44 thru 46)

PANEL ASSEMBLY, side - right (Includes items 44 thru 46)

CAPSCREW, 3/8"NF x 1"

NUT, 3/8"NF

LOCKWASHER, 3/8" -
WASHER, plain, SAE std., 3/8"

GLASS, side panel

SEAL, side panel glass (rubber,. 78" long)

STRIP, expanding, side panel glass seal (rubber, 78" long)

HINGE, left door

HINGE, right door

CAPSCREW, 1/4"NF x 1/2"
NUT, 1/4"NF
LOCKWASHER, 1/4"
CAPSCREW, 1/4"NF x 3/4"

LOCKWASHER, 1/4"
CAPSCREW, 1/4"NF x 1/2¢

(Continued)
254



c

ITEM NUMBER QTY.

51

52
53

54

55

56

57

58
59
60

61

62

63

64

65

66
67
68
69

70

71

72

73

—— —A———

PART

057079
057080
057083
057084
057085
058265
058266
900553
907154
906964
057097
900552
910243
057101
057095
057103
912789
911040
911114
904204

905655
911114

057105

057106
065563
065564

912789
911040
911114
904204

065560
058264
910271
911024
904204
910271
057115
057116

035439
911115

033288

054890

1

@ 0 ®©

NN

CAB ENCLOSURES (Cont'd)
DESCRIPTION KIT NUMBER
DOOR ASSEMBLY - left (Includes items 52 thru 59)
DOOR ASSEMBLY - right (Includes items 52 thru 59)
GLASS, door
SEAL, door glass (rubber, 78" long)

STRIP, expanding, door glass seal (rubber, 78" long)
LOCK, door - left (Includes inner handle)
LOCK, door - right (Includes inner handle)
SCREW, machine, #8-32NC x 1/2"
NUT, hex, #8-32NC
LOCKWASHER, #8
HANDLE, door - outer
SCREW, machine, #8-32NC x 3/8"
WASHER, plain, SAE std., #10
WASHER, spacing, door handle
SEAL, door - bottom (rubber, 21-3/4" long)
ANGLE ASSEMBLY, door stop - front (Includes item 63)
CAPSCREW, 1/4"NF x 3/4"
NUT, 1/4"NF
WASHER, plain, SAE std., 1/4"
LOCKWASHER, 1/4"

CAPSCREW, 1/4"NC x 1/2"
WASHER, plain, SAE std., 1/4"

SEAL, front door stop angle (rubber, 59-7/8")

ANGLE ASSEMBLY, door stop - top (21-3/8" long. Includes item
66)(Used prior to April 1949)

ANGLE ASSEMBLY, left door stop - top (22-5/8" long. Includes
item 66)(Used after April 1, 1949)

ANGLE ASSEMBLY, right door stop - top (22-5/8" long. Includes
item 66)(Used after April 1, 1949)

CAPSCREW, 1/4"NF x 3/4"
NUT, 1/4"NF
WASHER, plain, SAE std., 1/4"
LOCKWASHER, 1/4"
SEAL, top door stop angle (rubber, 21-3/4" long)
STRIKER, door lock
SCREW, machine, flat head, 1/4"NC x 3/4"
NUT, 1/4"NC
LOCKWASHER, 1/4"
SCREW, machine, flat head, 1/4"NC x 3/4"
PANEL, door bottom - left
PANEL, door bottom - right

CAPSCREW, 3/8"'NC x 1"
WASHER, plain, SAE std., 3/8"

CEMENT, neoprene (1/2 pint can)(For attaching rubber seals)

SOLVENT, neoprene cement (1/2 pint can)

255




5 4

o

EARLY TYPE

EARLY DESIGN PARTS

PART QUANTITY
ITEM NUMBER AD3 AD4

055414
1

910876

914666
2 065035
3 065036
4 056126
5 056125
6 605448

1

1

WINDSHIELD WIPER

USAGE: Special Equipment

DESCRIP TION KIT NUMBER

MOTOR, windshield wiper (American Bosch Model WWA-12C-
215. Has built-in SWITCH)(When replacing earlier Model
WWA-12-144 MOTOR which used separate SWITCH, also
order 1 CABLE 055415 and 1 CLIP 033044. Order repair
parts from nearest authorized service station)

NUT, jam, 7/16"NF
LOCKWASHER, external teeth, 7/16"

BLADE, wiping

ARM, wiping blade (Non-adjustable. When required for re-
placement of the adjustable type arm used on early units,
new BLADE 065035 must be furhished also)

NOTE:

Items 4 and 5 were used only with the adjustable type

wiping blade arm as furnished on graders built prior
to September 1948.

ADAPTER, wiping blade arm

NUT, retaining, wiping blade arm

PLATE, spacing, motor mounting (Used with BARKOW cab
on early units only)

NOTE:

Items 7 thru 11 were used only with the old type '
wiper motor which required a separate switch.

(Continued)

256




7

11

12

13

14

15

ITEM NUMBER QTY,

1

PART

605411
605454
605412

605455

055903

059184

AM-9622
U-479

AM-8763

PART

605597

910160

U-473

AM-9622

WINDSHIELD WIPER (Cont'd)

QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION

1

1

1

1

- SWITCH, push - pull
- CABLE, motor to switch (75" long)
- CABLE, switch to fuse block (22" long)

- CABLE, motor to ground (4-1/2" long)(Used with BARKOW
cab)

- CABLE, motor to ground (6" long)(Used with A-C cab)

1 CABLE, motor to fuse block (86! long)(Use with late type
wiper motor only)

1 CLIP, cable supporting (3/16" diam., 17/32" bolt-hole)
3 CLIP, cable supporting {(3/16" diam., 13/32" bolt-hole)

1 CLIP, cable supporting (3/16" diam., 9/32" bolt-hole)

DEFROSTER FAN
(Not Illustrated)

USAGE: Special Equipment
DESCRIPTICN
FAN ASSEMBLY (Includes MOTOR, FAN, GUARD, PEDASTAL,
SWITCH and WIRING)(HaDees No. 81-14. Order repair parts
from Burd Piston Ring Co., Rockford, Illinois)
SCREW, thread-cutting, rd.hd., #10 x 1/2"

CLIP, fan cable (single, closed type, 3/16' diam., 13/32" bolt-
hole)

CLIP, fan cable (single, closed type, 3/16" diam., 17/32" bolt-
hole)

257

KIT NUMBER

KIT NUMBER




CRANKSHAFT PULLEY
i
|
.

L ’/)/.‘;

25
24

|IIl'llllzll||3|l||4ll|l5|ll‘|6[

27

/'\

N/
|

: il THT = T e
> © (. - N
m.v 2/__ - H..I — N
F T : +— Q

258

I757A— TIRE PUMP

PLATE

_ ==
H —
==
»
=8 I =
1 = ——
o H - e
g
D S— =
5

39

R R




ITEM NUMBER QTY.

1

[\Y]

W N o0 bW

11
12
13
14
15
16
18
19
20

21

22
23
24
25

26

28
29
30

31

32
33

34
35
36
37
38
39

40
41

PART

057487
903631
904206
057506

057399
903638
910244

057322
057329
910007

058436
057426
900942

057398
052641
036997

057397
911100
913470
900806

901653
901651

900668
911036

057499

057380
903638
904208

058445
904001

058448
910137
206641
903631

911026
904206

058442
913830
904208

058438
058441
058440
058439

058444
911028
904208

058443

—

,.pNn—-o—-v—-q;..pp—-N»—-b-b—‘r—Nr—-n—-r—b—-Hu—-HNv—H)—N»—-pp,,p»—dHo\c\

HHN.&NNH»—-‘HH)—-HNNN

TIRE PUMP
(See Plate 1757A)

USAGE: Special Equipment. Applicable to Model AD3 Graders only.

DESCRIPTION KIT NUMBER
{Saylor-Beall #1218-¥D)
PUMP ASSEMBLY, air (Order repair parts from Saylor-Beall
Mfg. Co 401 Kirbie St., St. Johns, Mich,)
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

GASKET, pump to adapter

ADAPTER ASSEMBLY, air pump (Includes items 6 thru 18)
CAPSCREW,; 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2v

HOUSING ASSEMBLY, air pump adapter (Includes item-7)
BEARING, adapter housing (bronze)
PLUG, expansion, 1-3/8" diam.

GEAR, air pump adapter
PIN, straight
PIN, cotter, 3/32" x 5/8"

SHAFT, air pump adapter
SEAL, oil, air pump adapter shaft
KEY, driven pulley

PULLEY, driven
WASHER, plain, SAE std., 5/8"
NUT, jam, slotted, 5/8"NF
PIN, cotter, 1/8" x 1"

PLUG, pipe, 3/8"NPT
PLUG, pipe, 1/8"NPT

SETSCREW, square head, oval point, 5/8"NC x 3"
NUT, jam, 5/8"NC

PLATE, adapter mounting (Not serviced. Welded to FRAME)
BELT, driving (V-type, 17/32" wide x 39" long)

PULLEY, driving
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

ROD, air pump control
PIN, cotter, 3/32" x 1"

TUBE ASSEMBLY, air pump (Includes item 29)
NUT, flared, long, 5/16" tube

CLIP, air pump tube (single, closed type, 5/16" diam., 13/32"
bolt hole)
CAPSCREW, 3/8"NC x 1-1/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"

CONNECTOR, air pump tube
NUT, jam, 1/2'"NF
LOCKWASHER, 1l/2"

HOSE ASSEMBLY, tire inflating (30 ft. long)(Includes items 35 thru 37)
THUMB-LOCK, tire inflating hose

CONNECTION, ball joint, tire inflating hose

CLAMP, tire inflating hose connections

ROD, air hose supporting
NUT, 1/2"NC
LOCKWASHER, 1/2"

CLIP, supporting, air hose end
TRANSFER, instruction (See PAINTING AND MARKING)

259




092
/6] 31V1d

dANNd 3dIl

=
e ' - «
T S 3 ! )
E‘ — &
- 3 — ’ |
. L N2 3 j LY j
o © = o M .y v = )
i :
® 3 N
.
Ny L Pl
~-] 3 =
& 3
v ﬁ b
. <
w m
S
»
N
_ 9 E
O > =
= =
— = _| “__
I - 2 =
(NG| c =
Jl b E
| ) =
N TN




ITEM NUMBER QTY.

1

2

10
11

12
13
14

15
16

18
19
20

21

22
23
24
25

26

28
29
30
31

32

33
34
35

36
37

38
39

PART

057487

903630
904206

057506

066444

903639

910244
066442
057329
910007
058436
057426
900942
066443
052641
036997
057397
911100
913470
900806
901653
901651

900668
911036

066580
057380
903638
904208

066435
904001

066437
910137
058442
913830
904208

058438

058441

058440

058439

058444
911028
904208

058443

1

N

p—

- N

— =

[\¥]

s e DNRN

TIRE PUMP
(See Plate 1977)

USAGE: Special Equipment. Applicable to Model AD4 Graders only.
DESCRIPTION KIT NUMBER
{Saylor-Beall #1218-FD)
PUMP ASSEMBLY, air (Order repair parts from Saylor-Beall
Mfg. Co. 401 Kirbie St., St. Johns, Mich.)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
GASKET, pump to adapter
ADAPTER ASSEMBLY, air pump (Includes items 6 thru 18)
CAPSCREW, 1/2"NC x 1-1/2"
WASHER, plain, SAE std., 1/2"
HOUSING ASSEMBLY, air pump adapter (Includes item 7)
BEARING, adapter housing (bronze)
PLUG, expansion, 1-3/8" diam.
GEAR, air pump adapter
PIN, straight
PIN, cotter, 3/32" x 5/8"
SHAFT, air pump adapter
SEAL, oil, air pump adapter shaft
KEY, driven pulley
PULLEY, driven
WASHER, plain, SAE std., 5/8"
NUT, jam, slotted, 5/8"NF
PIN, cotter, 1/8" x 1"
PLUG, pipe, 3/8"NPT
PLUG, pipe, 1/8"NPT

SETSCREW, sq-hd., oval point, 5/8"NC x 3"
NUT, jam, 5/8"NC

PLATE, adapter mounting (Not serviced. Welded to FRAME)
BELT, driving (V-type, 1/2" wide x 32'" long)
PULLEY, driving

CAPSCREW, 1/2"NC x 1-1/4"

LOCKWASHER, 1/2"

ROD, air pump control
PIN, cotter, 3/32" x 1"

TUBE ASSEMBLY, air pump (Includes item 29)
NUT, flared, long, 5/16'" tube
CONNECTOR, air pump tube

NUT, jam, 1/2"NF

LOCKWASHER, 1/2"

HOSE ASSEMBLY, tire inflating (30 ft. long)(Includes items 33
thru 35)

THUMB-LOCK, tire inflating hose
CONNECTION, ball joint, tire inflating hose
CLAMP, tire inflating hose connections

ROD, air hose supporting
NUT, 1/2"NC
LOCKWASHER, 1/2"

CLIP, supporting, air hose end

TRANSFER, instruction (See PAINTING AND MARKING)
261




AILVIH-TYd IANIDNJ

e EE TE 1E 44 0€ 6z 82 &Z 9N ve

£

&

74

\
e

L
T

t4

262




ITEM NUMBER QTY.

10

11

12

5 {

14

15

16

17

18
19
20

21

22

23

25
26
27
28
29
30

31

PART

047747

042713
904223

042715
034076
906964
042730
903628
904206
042752
042751
042738
5151921
042743
042739
042744

047734
913830

047735

223914

224151

047738

048734
047744
5151921
042716
905656
904204
042718
042717

042721
911041

049659
016702
042722
042723
042724
042725

042726

1

[V

[SCI NI

ENGINE PRE-HEATER
USAGE: Special Equipment
DESCRIPTION
PRE-HEATER ASSEMBLY (Consists of items 2 thru 44)

CASE, main
PLUG, pipe, ctsk-hd., 1/2U'NPT

BLADE, air deflecting
SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"
LOCKWASHER, #8
HANDLE, carrying
CAPSCREW, 3/8"NC x 5/8"
LOCKWASHER, 3/8"
PLUG, filling hole
GASKET, filling hole plug
NOZZLE, spray
WASHER, spray nozzle
FILTER, fuel
PLUG, {ilter access hole
GASKET, filter access hole plug

VALVE ASSEMBLY, fuel shut-off (Includes items 14 thru 19)
NUT, jam, 1/2"NF

BODY, fuel shut-off valve

VALVE ASSEMBLY, fuel (Consists of 1 NEEDLE, 1 SEAT and
1 GASKET 224151)

GASKET, fuel valve

STEM ASSEMBLY, fuel shut-off valve (Serviced only as a unit.

Includes item 18)

RING, packing, fuel shut-off valve

GASKET, fuel shut-off valve

WASHER, fuel shut-off valve body

PUMP ASSEMBLY, air (Consists of items 22 thru 34)
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

TUBE, air pump

NUT, air pump tube

SHAFT, air pump
NUT, 3/8"NF

KNOB, air pump

SPRING, air pump shaft
WASHER, outer, air pump leather
LEATHER, air pump

WASHER, inner, air pump leather
NUT, air pump shaft

GASKET, air pump valve
(Continued)

263

KIT NUMBER




ITEM

32

33

34

35

36

37

38

39

40

41
42

43

44

45

46

48

49

50

51

52

53

{
{

A N

PART

NUMBER QTY.

042727
031580

042728

042729

042745
903748

042753

042747
901344

047733
906692
904204
047732

042750
033200

031580

AM-8691

047730
048728
035439
904206
042694
042692

042693
904001

042691
915017
911115

U-2787
900970

049205

1

1

ENGINE PRE-HEATER (Cont'd)
DESCRIPTION KIT NUMBER
VALVE, air pump
SPRING, air pump valve

NUT, air pump valve

GASKET, air pump to case

GAUGE, air pressure
SCREW, machine, fil-hd., #6NC x 3/8"

GASKET, air pressure gauge

TUBE, extension
PIN, cotter, 1/4" x 2"

MOTOR AND FAN, blower (Serviced only as a unit)
CAPSCREW, 1/4"NC x 3/8"
LOCKWASHER, 1/4"

PLUG, motor connection

PLATE, air regulating
SCREW, thread-cutting, cross-recessed-hd., 1/4"NF x 3/4"

SPRING, air regulating plate
CLIP, motor cable (single, closed type, 1/4" diam., 13/32" bolt
hole)

NOTE: Items listed below comprise the PRE- HEATER ADAPT-
ING PARTS which are mounted permanently on the engine.

JACK, motor connection (Includes CABLE and mounting NUT)
ELBOW, inlet

CAPSCREW, 3/8"NC x 1"

LOCKWASHER, 3/8"
COVER, inlet elbow
GASKET, inlet elbow cover

PIN, hinge, inlet elbow cover
PIN, cotter, 3/32" x 1/2"

STUD, fastening, inlet elbow cover
NUT, wing, 3/8'"NC
WASHER, plain, SAE std., 3/8"

PIN, hinge, inlet elbow cover stud
PIN, cotter, 1/16" x 1/2"

GASKET, inlet elbow to cylinder block (heat resistant)

264

C



o i BLOWER

REAR AXLE HOUSING

FUEL FILTER
BRACKET
6
l-|-l|;||2||[|3|1714[|| o lsl \4__ _\L__L_//
ODOMETER
USAGE: Special Equipment
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
031491 1 ODOMETER (registers miles)
031492 1 ODOMETER (registers kilometers)
905657 2 CAPSCREW, 1/4"NC x 1"
2 911024 2 NUT, 1/4"NC
904204 2 LOCKWASHER, l/4"
3 605220 1 SHAFT ASSEMBLY, flexible (27" long)(Consists of 1 HOUSING and
1 CABLE. Serviced only as a unit)
4 605217 1 ANGLE JOINT ASSEMBLY (Serviced only as a unit)
5 605221 1 SLEEVE, angle joint adapting ‘
6 605222 1 TIP, angle joint driving
7 605056 1 COVER, rear axle cross shaft bearing (Used in place of standard

COVER 066751)

265




997¢

i ‘, K ' ' .,'31 mn©~9
5 i or e CAR

@. 77 )~

19 10

——N— =
P . A
e
‘-:é P
2

e

L'"ll'"z""a|"'4|'l's|"'6|

Q QD

TR\

T, —r7 /7 A )

m’.un,n,;;%;,wmnmmm;,gg,lll,mmllglly%s\.;
s AR

PLATE 1385C—SPECIAL TOOLS AND TOOL BOX




SPECIAL TOOLS

PART QUANTITY (See Plate 1385C)

ITEM NUMBER AD3 AD4 DESCRIPTION KIT NUMBER
2 074549 1 1 GAUGE, feeler, rocker clearance. . .. . . . . v v v v v v v v . . 060593
3 044814 1 1 STONE, sharpening . ... .. .. ...t it uuennnn.. 060593
4 059251 1 1 GAUGE, injector timing . ... ... .. ... ... . ... . ...... 060593
5 044822 1 1 VISE, pin, injector probing wire (Includes item 6)......... 060593
6 044818 1 1 WIRE, probing, injector spray tip
7 044819 1 1 REAMER, injector spray tip . .. .. ... .. ... .0 0..u.... 060593
8 044812 1 1 BRUSH, cleaning, injector rack hole. . . . . . . . v v v v v v v 060593
9 044811 1 1 BRUSH, cleaning, injector fuelhole ... ... ............ 060593

10 048193 1 1 WRENCH, push rod holding (5/16'" open end)

11 048163 1 1 WRENCH, push rod locking nut (1/2' open end)

12 040284 1 1 WRENCH, injector nut

13 040286 1 1 WRENCH, fuel pump removal

14 043769 1 1 WRENCH, drain and filling plugs (900, 1/2" square)
15 012377 1 1 WRENCH KIT (6 WRENCHES 7/16" to 1-1/4'" in a cloth case)
16 603723 1 1 WRENCH, socket, tire rim nut

17 912486 1 1 WRENCH, automotive, adjustable, 15"

18 912554 1 1 WRENCH, structural, offset, 1-7/64" opening

19 043421 1 1 WRENCH, fan belt adjustment

20 040794 1 1 WRENCH, engine cranking

21 912785 1 1 KEY, socket screw, hexagomal, long, 3/16"

22 912787 1 1 KEY, socket screw, hexagonal, long, 5/16"

23 912485 1 1 KEY, socket screw, hexagonal, long, 9/16"

24 605206 1 1 TOOL, tire

25 044835 1 1 TOOL, valve lifting and injector removing

26 044825 1 1 FULCRUM, valve lifting and injector removing tool
27 012387 1 1 HAMMER, ball peen, 1 lb.

28 012389 1 1 PLIERS

29 036268 1 1 SCREWDRIVER

30 034239 1 1 GUN, grease (high pressure, push type, 9 oz. capacity)(See

page 268 for repair parts)

31 605230 1 - HOSE, bleeding, hydraulic brakes (For Model AD3 Graders
prior to #328)

NOTE: For complete line of service tools for General Motors
Diesel Engines, consult Kent-Moore Organization,
General Motors Research Building, Detroit 2, Michigan.

TOOL BOX
(See Plate 1385C)

1 604943 1 1 BOX, tool
903630 4 4 CAPSCREW, 3/8"NC x 1"
2 911026 4 4 NUT, 3/8"NC
904206 4 4 LOCKWASHER, 3/8"
3 { 604855 2 - BRACKET, supporting (Graders prior to #328)
051196 2 2 BRACKET, supporting (Graders #328 and up)
4 { 903629 4 4 CAPSCREW, 3/8"NC x 3/4"
904206 4 4 LOCKWASHER, 3/8"
5 912484 1 1 PADLOCK with KEYS

267




GREASE GUN 034239

A AR L R N

ITEM NUMBER QTY.

1

2

10

11

12

13

14

PART"

034213
0342:4
064026
034216
034240
034218
034225
034226
034227
912738
034223
034219
034222

034229

PLATE 1I33|I— GREASE  GUN REPAIRS

1

1

GREASE GUN 034239
(See Plate 1331)
DESCRIPTION
NOZZLE ASSEMBLY (Includes items 2 thru 4)
CAP, nozzle
PACKING, nozzle
BODY, nozzle
EXTENSION, nozzle
HEAD ASSEMBLY (Includes items 7 thru 13)
PACKING, plunger
SCREW, plunger packing
GASKET, container
BALL, steel, 7/32" diam.
SPRING, check
ADAPTER, nozzle
GASKET, nozzle adapter

CONTAINER ASSEMBLY (Includes SPRING, PISTON, CAP and
HANDLE)

268

KIT NUMBER




RADIATOR CURTAIN
(See Plate 1868)

USAGE: Special Equipment
PART QUANTITY
ITEM NUMBER AD3 AD4 DESCRIPTION

046353 1 - CURTAIN ASSEMBLY (21" wide. Includes curtain
ROLLER)(Used on first machines only. Unrolls
upward)

060653 1 1 CURTAIN ASSEMBLY (21-7/8" wide. Includes
ROLLER)(Used on later machines. Unrolls
downward)

057632 1 - BRACKET, curtain mounting - left (Used with
CURTAIN ASSEMBLY 046353 only)

060652 1 1  BRACKET, curtain mounting - left (Used with
CURTAIN ASSEMBLY 060653 only)

057633 1 - BRACKET, curtain mounting - right (Used with
CURTAIN ASSEMBLY 046353 only)

060651 1 1 BRACKET, curtain mounting - right (Used with
CURTAIN ASSEMBLY 060653 only)

3
—t— — —t—

4 057634 1 1 PULLEY, curtain adjusting chain
901287 2 2 SCREW, machine, filister head, #10-24NC
5 x 5/8"
901310 2 2 NUT, #10-24NC
904203 2 2 LOCKWASHER, #10
6 064840 - 1  BRACKET, mounting, curtain pulley
903628 - 2 CAPSCREW, 3/8"NC x 5/8"
7 911026 - 2 NUT, 3/8"NC
904206 - 2 LOCKWASHER, 3/8"
I v’Z\r‘\s—A(‘s‘—_- 8 057636 1 1 CHAIN, curtain adjusting
p LATE IBEB 9 057638 1 1 HOOK, curtain adjusting chain (inside)
10 057637 1 1 HOOK, curtain adjusting chain (outside)
HOOD SIDE PLATES
PART QUANTITY USAGE: Special Equipment
ITEM NUMBER AD3 AD4 DESCRIPTION ) KIT NUMBER
055892 1 - PLATE ASSEMBLY, hood side - left
! 064542 - 1 PLATE ASSEMBLY, hood side - left
056196 1 - PLATE ASSEMBLY, hood side - right
2 064541 - 1 PLATE ASSEMBLY, hood side - right
NOTE: Each of above includes items 3 and 4
3 033060 4 4 FASTENER, hold-down
900764 12 12 RIVET, fl-hd., 3/16" x 1/2"
4 032834 4 4 HANDLE, lifting
{ 900764 8 8 RIVET, fl-hd., 3/16" x 1/2"
5 e 1 1 ANGLE, fastening - left (Not serviced. Welded to FRAME)
6 eeee-- 1 1 ANGLE, fastening - right (Not serviced. Welded to FRAME)
REAR BUMPER
(Not Illustrated)
PART USAGE: Special Equipment
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
057364 1 BUMPER, rear
912075 8 CAPSCREVW, 5/8”NC x 5"
1 904209 8 LOCKWASHER, 5/8"
911029 8 NUT, 5/8"NC

269




BULLDOZER

(Added May 1959)
269A



ITEM NUMBER QTY.

1
2

L

O =3 o,

10

11

12
13
14
15
16
17

18
19
20
21
22
23
24

25

PART

090327
611561
915206
904208
911028
606811
611554
906709
904369

611250
611235

611256
085026
070400
611261
611288
911061
918392
611289
611569
611580
611570
612044
609898
903629
904206
914465
611566
606811
611567
053986
605665
911049

053992

1

1
13
13
13

s
NN~ v b B AR

N

n 'S 1] oo [\

o N

USAGE: Special Equipment, For graders equipped with scarifier control.

DESCRIPTION
MOLDBOARD ASSEMBLY (Includes items 2 and 3)
EDGE, cutting
BOLT, plow, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"
NUT, 1/2"NC
BUSHING, moldboard
SHOE, wear
CAPSCREW, 3/4"NC x 1-3/4"
LOCKWASHER, 3/4"

PIN, pivot
LOCK, pivot pin

FRAME, push

CAPSCREW, 7/8"NF x 4-1/2"

NUT, high, 7/8"NF
SHIM, spacing (1/16" thick. Use as req'd)
SHAFT, push frame

NUT, slotted, 1-1/4'"NC

PIN, cotter, 7/32" x 2-1/2"
BUSHING, push frame shaft
TUBE, moldboard lift
SPRING, bumper
SHAFT, moldboard lift
CLEVIS, moldboard lift shaft
PIN, moldboard lift

CAPSCREW, 3/8"NC x 1-3/4"

LOCKWASHER, 3/8"

FITTING, lubricating, straight, 1/8"NPT
BELLCRANK ASSEMBLY (Includes item 19)
BUSHING, bellcrank
LINK, moldboard lift
CAP, moldboard lift rod

U-BOLT

NUT, jam, 5/8"NF
SHIM, moldboard lift rod cap {Use as req'd)
LIFT ASSEMBLY (See SCARIFIER LIFT)

CONTROL SHAFTS (See SCARIFIER CONTROL SHAFTS)

269B

KIT NUMBER

(Added May 1959)




SERVICE KITS

KIT NUMBER

DESCRIPTION
051584 CHANGEOVER KIT, air box drain (For converting graders
prior to serial No. 328)
1 S$-903 INSTRUCTIONS
1 043030 CLIP
1 048245 TUBE
1 910978 ELBOW
1 911198 NUT
052676 BEARING KIT, crankshaft rear main ($tandard size)
1 5179630 SHELL - lower
1 5179631 SHELL - upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
052677 BEARING KIT, crankshaft rear main (. 010" undersize)
1 5192883 SHELL - lower
1 5192884 SHELL - upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
052678 BEARING KIT, crankshaft rear main (. 020" undersize)
1 5192887 SHELL - lower
1 5192888 SHELL - upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
052679 BEARING KIT, crankshaft rear main (. 030" undersize)
1 5192891 SHELL - lower
1 5192892 SHELL - upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel

058034

GASKET SET, engine major overhaul (Prior Eng. #3A-8330 only)
040095 WASHER, fan spindle (cork)
040097 GASKET, fan spindle washer
040100 GASKET, fan

040118 GASKET, air intake

040149 GASKET, water connection
040395 GASKET, oil filter case retainer
040399 GASKET, relief valve plug
040400 GASKET, hand hole cover bolt
040942 GASKET, by-pass valve plug
044872 GASKET, thermostat

207046 GASKET, -o0il filter case

3222489 GASKET, thermostat housing
3222555 GASKET, water manifold cover
3249110 GASKET (Not A-C. Discard)
3290577 GASKET (Not A-C. Discard)
5150020 GASKET, hand hole cover
5150024 GASKET, water hole cover
5150043 GASKET, cylinder head

5150052 GASKET, engine lifter bracket
5150054 GASKET, flywheel housing
5150055 GASKET, flywheel housing
5150057 GASKET, star cover

5150059 GASKET, flywheel housing cover
5150071 GASKET, balance weight cover
5150115 GASKET, oil pan

5150144 GASKET, water by-pass tube
5150154 GASKET, oil cooler adapter
5150155 GASKET, oil cooler housing
5150181 GASKET, crankshaft front cover
5150188 GASKET, water pump body
5150191 PACKING, water pump outlet
5150193 GASKET, pump to blower
5150194 GASKET, exhaust manifold
5150234 GASKET, blower end cover
5150235 GASKET, blower to block
5150246 GASKET, blower drive

5150269 GASKET, cylinder head hole cover
5150286 GASKET, blower drive support
5150327 GASKET, rocker cover

5150361 GASKET, water manifold

mwn—.pN»—-N.—Nv—-n—-Hu—-N»—d»—‘.—[\)»—-Ni—-‘Nb—-p—-wHN»—-)—-n—-s—Nri—-n—.—b—-’—-)—

(Continued)

270



SERVICE KITS
( KIT NUMBER DESCRIPTION

058034 GASKET SET, engine major overhaul (Continued)
5150779 SCREEN, blower inlet

5150889 GASKET, governor cover

5150890 GASKET, governor weight housing
5150900 GASKET, breather pipe

5151190 GASKET, water by-pass tube
5151370 GASKET, oil pipe

5152904 GASKET, spacing

5152944 GASKET, governor spring housing
5153059 PACKING, governor shut-off shaft
5153313 GASKET, oil pipe

5153560 SEAL, pump to cooler

5153627 GASKET, oil pump inlet

5153902 GASKET (Not AD3. Discard)
5154199 GASKET, oil by-pass valve :
5154215 GASKET, oil cooler element
5155816 GASKET, water by-pass tube
5156768 GASKET, relief valve plug
5161003 GASKET (Not A-C. Discard)
5165221 GASKET, governor cap

5168176 GASKET, oil filling tube adapter
5169478 GASKET (Not AD3. Discard)
5177773 GASKET, relief valve plug
5177798 GASKET, end plate

5192918 GASKET SET, oil, cylinder head
5226029 GASKET, fuel pump valve screw
5230018 GASKET, fuel pump body

PO = b b e DN F b e e e e DN R e D) R R (0 e b BN b

058035 GASKET SET, cylinder head (Model AD3) (Prior Eng. #3A-8330 only)
1 3222555 GASKET, water manifold cover

2 3249110 GASKET (Not A-C. Discard)
1 5150043 GASKET, cylinder head
2 5150052 GASKET, lifter bracket

- 1 5150194 GASKET, -exhaust manifold
4 5150269 GASKET, head hole covers
1 5150327 GASKET, rocker cover
3 5150361 GASKET, water manifold
1 5150889 GASKET, governor cover
2 5150890 GASKET, governor weight housing
1 5150900 GASKET, breather pipe
1 5155816 GASKET, water by-pass tube
2 5169478 GASKET (Not AD3. Discard)
1 5192918 GASKET SET, oil

058036 GASKET SET, piston ring replacement (Model AD3Prior Eng. #3A.-8330 only)

040399 GASKET, relief valve (Not AD3. Discard)
040942 GASKET, by-pass valve plug (Not AD3. Discard)
3222555 GASKET, water manifold cover
3249110 GASKET (Not A-C. Discard)
5150043 GASKET, cylinder head

5150052 GASKET, lifter bracket

5150115 GASKET, oil pan

5150194 GASKET, exhaust manifold
5150269 GASKET, head hole covers
5150327 GASKET, rocker cover

5150361 GASKET, water manifold

5150889 GASKET, governor cover

5150890 GASKET, governor weight housing
5150900 GASKET, breather pipe

5151370 GASKET, oil pipe

5153313 GASKET, oil pipe

5153627 GASKET, oil pump inlet

5154199 GASKET, oil by-pass valve
5155816 GASKET, water by-pass tube
5169478 GASKET (Not AD3. Discard)
5192918 GASKET SET, oil

DN = = N W N W e NN NN

058037 GASKET SET, engine major overhaul (Model AD4Prior Eng. #4A-19529 only)
040095 WASHER, fan spindle {cork)

040097 GASKET, fan spindle washer

040100 GASKET, fan

040118 GASKET, air intake i
040149 GASKET, water connection

ettt

(Continued)

271




KIT NUMBER DESCRIPTION

058037 GASKET SET, engine major overhaul (Continued)
1 040395 GASKET, oil filter case retainer
2 040399 GASKET, relief valve plug
4 040400 GASKET, hand hole cover bolt
2 040492 GASKET, by-pass valve plug (Not AD4. Discard)
1 044872 GASKET, thermostat
1 207046 GASKET, oil filter case
1 3222489 GASKET, thermostat housing
1 3222555 GASKET, water manifold cover
2 3249110 GASKET (Not A-C. Discard)
1 3290612 GASKET (Not A-C. Discard)
4 5150020 GASKET, hand hole cover
1 5150024 GASKET, water hole cover
1 5150044 GASKET, cylinder head
2 5150052 GASKET, engine lifter bracket
1 5150054 GASKET, flywheel housing
2 5150055 GASKET, flywheel housing
1 5150057 GASKET, star cover
2 5150059 GASKET, flywheel housing cover
1 5150071 GASKET, balance weight cover
1 5150116 GASKET, oil pan
1 5150144 GASKET, water by-pass tube
2 5150154 GASKET, oil cooler adapter
1 5150155 GASKET, oil cooler housing
1 5150181 GASKET, crankshaft front cover
1 5150188 GASKET, water pump body
1 5150191 PACKING, water pump outlet
2 5150193 GASKET, pump to blower
2 5150195 GASKET, exhaust manifold
2 5150234 GASKET, blower end cover
1 5150236 GASKET, blower to block
2 5150246 GASKET, blower drive
4 5150269 GASKET, cylinder head hole cover
1 5150286 GASKET, blower drive support
1 5150328 GASKET, rocker cover
4 5150361 GASKET, water manifold
1 5150780 SCREEN, blower inlet
1 5150889 GASKET, governor cover
2 5150890 GASKET, governor weight housing
1 5150900 GASKET, breather pipe
1 5151190 GASKET, water by~pass tube
3 5151370 GASKET, oil pipe
1 5152904 GASKET, spacing
1 5152944 GASKET, governor spring housing
1 5153059 PACKING, governor shut-off shaft
2 5153313 GASKET, oil pipe
1 5153560 SEAL, pump to cooler
1 5153627 GASKET, oil pump inlet
2 5153902 GASKET (Not AD4. Discard)
1 5154199 GASKET, oil by-pass valve
1 5154215 GASKET, oil cooler element
1 5155816 GASKET, water by-pass tube
1 5156768 GASKET, relief valve plug
1 5161003 GASKET (Not A-C. Discard)
1 5165221 GASKET, governor cap
1 5168176 GASKET, oil filling tube adapter
2 5169478 GASKET (Not AD4. Discard)
1 5177773 GASKET, relief valve plug
2 5177798 GASKET, end plate
1 5192919 GASKET SET, oil, cylinder head
1 5226029 GASKET, fuel pump valve screw
2 5230018 GASKET, fuel pump body

058038 GASKET SET, piston ring replacement (Model AD4Prior Eng, #4A-19529 onl
2 040399 GASKET, relief valve plug (Not AD4. Discard)
2 040942 GASKET, by-pass valve plug (Not AD4. Discard)
1 3222555 GASKET, water manifold cover
2 3249110 GASKET (Not A-C. Discard)
1 5150044 GASKET, cylinder head
2 5150052 GASKET, lifter bracket
1 5150116 GASKET, oil pan
2 5150195 GASKET, exhaust manifold
4 5150269 GASKET, head hole cover

(Continued)

SERVICE KITS

272

y)




KIT NUMBER

058038

058039

060593

061489

065037

065650

SERVICE KITS

DESCRIPTION

GASKET SET, piston ring replacement (Continued)

1

.—-Nu—-»—u—-Nw.—u—-N,.p.

GASKET SET, cylinder head (Model AD4)(Prior En

N DN N N N N e N e

TOOL KIT, injector

o b b e e

5150328
5150361
5150890
5150889
5150900
5151370
5153313
5153627
5154199
5155816
5169478
5192919

3222555
3249110
5150044
5150052
5150195
5150269
5150328
5150361
5150889
5150890
5150900
5155816
5169478
5192919

044811
044812
044814
044819
044822
059251
074549

TRANSFER SET,

2
1

=

0 =N

040851
042513
050838
050842
053591
055583
060611
066051
068831
069335

TRANSFER SET,

=00 = [N P e e e e BN

040851
042513
050838
050842
060611
061136
061210
066051
068831
069335

PUMP KIT, water

e e

5159060
5150188
5150191
5150193
5153560
5156770
5159457

GASKET, rocker cover
GASKET, water manifold

GASKET, governor weight housing

GASKET, governor cover
GASKET, breather pipe
GASKET, oil pipe
GASKET, oil pipe
GASKET, oil pump inlet
GASKET, oil by-pass valve

GASKET, water by-pass tube

GASKET (Not AD4. Discard)

GASKET SET, oil, cylinder head

g. #4A-19529 only)

GASKET, water manifold cover

GASKET (Not A-C. Discard)
GASKET, cylinder head
GASKET, lifter bracket

GASKET, exhaust manifold
GASKET, head hole covers
GASKET, rocker cover

GASKET, water manifold
GASKET, governor cover
GASKET, governor weight housing
GASKET, breather pipe

GASKET, water by-pass tube
GASKET (Not AD4. Discard)
GASKET SET, oil

BRUSH, cleaning, rack hole
BRUSH, cleaning, fuel hole
STONE, sharpening

REAMER, spray tip

VISE, pin, probing wire

GAUGE, timing

GAUGE, feeler, rocker clearance

CASE, cloth

instruction and

TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,

instruction and

TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,
TRANSFER,

marking (Model AD3)

name, "ALLIS-CHALMERS"
caution, fan lubrication
instruction, air pre-cleaner
instruction, air cleaner
identification, "MODEL AD3"
check and lubrication guide
instruction, fuel filter
instruction, primer operation
name, "ALLIS-CHALMERS"
instruction, oil filter

marking (Model AD4)

name, "ALLIS-CHALMERS"
caution, fan lubrication
instruction, air pre-cleaner
instruction, air cleaner
instruction, fuel filter

check and lubrication guide
identification, "MODEL AD4"
instruction, primer operation
name, "ALLIS-CHALMERS"
instruction, oil filter

PUMP ASSEMBLY
GASKET, pump body cover
PACKING, pump outlet
GASKET, pump to blower
SEAL, pump to oil cooler

SEAL, pump to oil cooler (Not AD.
SEAL, pump to oil cooler (Not AD.

273

Discard)
Discard)




KIT NUMBER

066122

208358

5191937

5192248

5192441

5192743

5192747

5192751

DESCRIPTION

SERVICE KITS

PRIMER KIT, engine starting (For graders prior to serial No. 2768)

1 036032
065868
065946
065953
066232
066253
066260
066261
066516
066517
068880
901310
904203
904204
904206
905655
911024
911041
913464
915486
915488
915490
915492
915556
5151910
5153358

o = N W WA= INN N R RO N

CAPSCREW, 3/8"NF x 3/4" (Not AD. Discard)
CLIP, tube supporting

GROMMET, tube protecting

CLIP, tube supporting (Not AD. Discard)
CHANNEL, dispenser mounting (Requires welding to SEAT)
TUBING, copper, 1/8"0,D., 10 ft. roll

CLIP (Not AD. Discard)

GASKET, dispenser mounting (Not AD. Discard)
ADAPTER, outlet check valve

ELBOW ASSEMBLY, fuel spray

DISPENSER ASSEMBLY, priming fuel

NUT, #10-24NC

LOCKWASHER, #10

LOCKWASHER, 1/4"

LOCKWASHER, 3/8'" (Not AD. Discard)
CAPSCREW, 1/4"x 1/2"

NUT, 1/4"NC

NUT, 3/8"NF (Not AD. Discard)

SCREW, machine, hex-hd., #10-24NC x 7/8"

RING ASSEMBLY, Sealastic fitting, 1/8" tube

NUT, Sealastic fitting, 1/8' tube

CONNEGTOR, Sealastic, female, 1/8'"NPT, 1/8'" tube(l reqd. on AD)
ELBOW, Sealastic, fermale, 1/8"NPT, 1/8" tube
CONNECTOR, Sealastic, male, 1/8"NPT, 1/8" tube
WASHER, check valve adapter

VALVE ASSEMBLY, outlet check

FACING KIT, engine clutch (AD3 graders prior to #328)
6

207878 FACING
6 207879 FACING
48 912380 RIVET

ELEMENT KIT, injector fuel filter

2 5226186 GASKET, filter element cap

1 5226564 RING, nut sealing

2 5228013 ELEMENT, fuel filtering
SEAL KIT, blower drive shaft cover (Use to convert engines prior to #371-23901)

1 5172864 SEAL

1 5173695 CLAMP

1 INSTRUCTIONS

HUB KIT, blower rotor gear (Model AD3)

904205

910335

5173362
5173363
5173364
5173365
5173366

Ladl ol VIR VAR VA e S

RING KIT, piston
2 5179836
2 5192770
2 5177186

CYLINDER KIT
1 5153590
1 5171524
1 5171520
1 5192743

LOCKWASHER, 5/16"

WASHER, plain, SAE std., 5/16"
BOLT, coupling

BOLT, coupling

SPACER, driving hub plate
PLATE, driving hub

HUB, driving

RING, oil control
RING, compression (plain)
RING, compression (chrome plated)

PIN, piston
PISTON ASSEMBLY
LINER, cylinder
RING KIT

HUB KIT, blower rotor gear (Model AD4)

904205
910335
5173362

5173364
5173365
5173366

=N WWWwoNo

5173363

LOCKWASHER, 5/16"

WASHER, plain, SAE std., 5/16"
BOLT, coupling

BOLT, coupling

SPACER, driving hub plate
PLATE, driving hub

HUB, driving

274



KIT NUMBER

5192874

5192875

5192876

5192877

5192878

5192895

5192896

5192897

5192898

5192899

5193239

5227324

SERVICE KITS
DESCRIPTION

SHELL KIT, crankshaft main bearing (standard size)
1 5179630 SHELL - lower
1 5179631 SHELL - upper

SHELL KIT, crankshaft main bearing {. 002" undersize)
1 5192879 SHELL - lower
1 5192880 SHELL - upper

SHELL KIT, crankshaft main bearing (. 010" undersize)
1 5192884 SHELL - upper
1 5192883 SHELL - lower

SHELL KIT, crankshaft main bearing (. 020" undersize)
1 5192887 SHELL - lower
1 5192888 SHELL - upper

SHELL KIT, crankshaft main bearing (. 030" undersize)
1 5192891 SHELL - lower
1 5192892 SHELL - upper

SHELL KIT, connecting rod (standard size)
1 5179632 SHELL - upper
1 5179633 SHELL - lower

SHELL KIT, connecting rod {. 002" undersize)
1 5192881 SHELL - upper
1 5192882 SHELL - lower

SHELL KIT, connecting rod (.o10m undersize)
1 5192885 SHELL - upper
1 5192886 SHELL - lower

SHELL KIT, connecting rod (. 020" undersize)
1 5192889 SHELL - upper
1 5192890 SHELL - lower

SHELL KIT, connecting rod (. 030" undersize)
1 5192893 SHELL - upper
1 5192894 SHELL - lower

SEAL KIT, water pump

040428 SEAL, impeller

040430 SPRING, impeller seal
040431 GUIDE, impeller seal spring
914836 PIN, groove, 3/16" x 7/8"
2007105 RING, impeller seal clamping
5150188 GASKET, body cover

5150191 PACKING, pump outlet
5150193 GASKET, pump to blower
5153443 WASHER, sealing

5153474 CUP, impeller seal retaining

b bt bt bt b et e

TIP KIT, injector

5227210 SPRING, valve
5227318 STOP, valve
5227321 TIP, spray
5227323 VALVE ASSEMBLY

R

[

275




SERVICE KITS

KIT NUMBER DESCRIPTION

075768 WHEEL KIT (Special. Used to change rear tandem wheel from splined type to tapered
keywayed type on grader w/Electric Brakes.
32 054900 SHIM, brake armature
1 066986 KEY, tandem wheel
1 066990 SPROCKET AND SHAFT
1 075666 WHEEL, tandem
1 075767 SEAL, oil, wheel shaft
1 911446 PIN, cotter, 3/8" x 2-3/4"
076097 WHEEL KIT (Special, Used to change front tandem wheel from splined type to tapered
and keywayed type on grader w/Elec. Brakes).
32 054900 SHIM, brake armature
1 066986 KEY, tandem wheel
1 066988 SPROCKET AND SHAFT
1 075666 WHEEL, tandem
1 075767 SEAL, oil, wheel shaft
1 911446 PIN, cotter, 3/8'" x 2-3/4"
|
|
1
|
|
|
|
|
|
|
275 A







FC-6794....
FC-6797......

FC-6912.....
feeeee...150
eeee..149

FC-6920..........150
FC-6922...00...
FC-7289..........149
FC-7290......
FC-7572....
FC-7573......
FC-7617..........149
FC-7618......
FC-8366......

NUMERICAL INDEX

Part No, Page

AM-8578......... 134
AM-8691, .146 thru 264
AM-8763.. 53 thru 257
AM-8801... 11,26,130

FC-9054......... 149
AM-9622 ....... . 257
011258........ . 254
012377......... es 267
012387. e 267
012389........... 267

012526... 183,187,245

012767 182 thru 244
012871............ 13
012992..... ceeean 46

013058.... 21 thru 221
013059... 107,124,191
013238........... 139
016702....0000u.. 263

023176...... 53,87,89
023633... 118 thru 167
023756....... 109,159
031055........... 173
031337 . 89,221,222
031491........... 265
031492........... 265
031580........... 264
031805........... 221
031806....... . 229
032834........... 269

033043........... 227
033056... 232,234,254

033060..... veens. 269
033067 .... 203,218
033068.......... . 152

033069....... 232,234

033072... 121,124,214
033075....... 114,145
033200........ ov. 264
03323L........... 229
033288....... «... 255
033751...... ... 35,37

034076... 221,222,263
034152........... 226

034213........ .o. 268
034214....... vo.. 268
034216....... o.v. 268
034218........., . 268
034219..... veea.. 268
034222.......... . 268
034223........... 268
034225....... ce.. 268

034226....0000... 268
034227......00... 268
034229........... 268

034239....00ua... 267

034240........... 268
034632.,. 226,227,235
034910........... 221
034911........... 221
034914, ... uveane.. 40
034917....00.u... 232
034964.... 25 thru 209
035018.......... .. 43
035061....... 203,249
035159, ..vueune... 60
035190.....0..... 114
035220......... 11,13
035221....... 129,207
035236...... cee.. 107
035244, .. 203,214,245
035248....... 232,233
035336......... 46,47
035439.... 11 thru 264
035440......, 232,233

Part No. Page

035712...., 13,103,233
035733.0000e0.. 46,47
035887....000.... 129
036032.... 13 thru 254

036268........... 267
036546... 173,239, 241
036707. .. couuut. 141

036997....... 259,261

037450...... 14, 31,33
040011............ 23
040085........... 103
040086, ......... . 103

040087......00... 103
040088.....0..... 103
040089, ..c0veaoe. 103
040090......... .. 103
040093........... 103
040094........... 103
040095........... 103

040096........... 1Q3
040097.......... . 103
040098........ ... 103
040099........... 103
040100........... 103
040118..... . 81,83
040128........... 230
040144............ 99
040145....... e 99
040149............ 99
040152.......... . 221
040161....... 213,218
040162....... 213,218
040163. . 213,218
040164....... 213,218
040226....... 209, 221
040276....0vnvnn. 99
040284........... 267
040286....c00.... 267
040290......... ... 40
040302..... .. 213,218
040327......... ... 40
040328....... senaa 40
040330. PN . 40
040331..... e . 40
040352............ 84

040354............ 84
040359............ 84
040360............ 84
040378...... 37,72,78
040382......... 35,37
040383......... 46,47

040391..... ceiees. 69
040395............ 35
040397........ vees T1

040398....c000nnvo 17
040399.......29,31,33
040400....... 9,87,89
040401......0000.. 71
040403...... 65,70, 71
040404..... ceenaos 12

040428...c00000.. 101
040430........... 101
040431........... 101
040549........... 230
040570............ 83
040701..... seeao. 203
040704........... 203
040705........... 203
040742...... 49,51,53
040788......c..... 40
040794, .c0vcesn.. 267
040796........ 59,227

Part No. Page
040798......... oo, 47
040805............ 40
040834............ 18
040842........ . 49
040851.......... ..143
040891....... c.e... 54
040896............ 54
040897..... N 54
040929............ 54
040930............ 54
040931............ 54
040932..... e . 54
040936......... oo 222
040942...... veeee- 39
040963.......... . 221
040968.... vee. 221
040969....... 221,223
040973.... 221,223
040974....... 221,223
041225, ........ .. 227
041234......... 46, 47
041236......... . 47
041242.......... ..o 4l
041250, .......... 230
041251....... e 9
041262......... oe. 4l
041303........... 247
041318....... 221,223
041441........ ... 103
041516....... 191
041557......... 79,81
041614, ........... 46
041615...... cei... 46
041616..... cereeen 46
041617..... eena... 46
041638....... ... 203
041639....... 203,205
041641.......... .. 99
041911... veass 11

041915......... 13,41
041916..... e 77
041917..... oo 11
041919....... ee.. 227

041975. .. veve.e.. 56
042265....0.... 11,13
042426, ..0eveue... 40
042513, .......... 142
042534, v 0evnunea. 231
042600........... 229
042606......... 49,51
042639......... 49,51
042641......... 49,51
042645, ...00... 49,51
0426760 cenncoess 203
042691l....00cea.. 264
042692.vc.vee.e.. 264
042693........... 264
042694........... 264
042713....... vees 263
042715, . 00eeee... 263
042716, ...vuuv.o. 263
042717 ceeuenn... 263
042718...0.cvu... 263
042721.0eenunnnn. 263
042722. 0eenuaenas 263
042723, cveuuen... 263
042724..... ee... 263




Vo

Part No. Page
042726, .c00u... 263
042725, .......... 263
042727.......... . 264
042728, ......0... 264
042729, . c0veeeea. 264
042730........... 263
042738........... 263
042739....c000... 263
ceees 263
ce.. 263
ceeseeses 264
042747...... ceees 264
vee.. 264
042751 .c000vena. 263
cesess 263
. 264

ces.. 161

I 1

“eeee.... 55,57
043132............ 57
teesoeses 51,53
043421........... 267
043733............ 37
043769......00... 267
043852............ 85

043856............ 85
043860............ 85
043886..... ... 11,15
043991............°85
044044....... eeew 226
044211....... 221,223
044249......... 35,37
044255........... . 85
044256 e 85
044257........ ve.. 85
044467........... 103
044741........... 191
044811 ceeaee.. 267
044812....... cees 267
044814.... eee. 267
044818........ ees 267
044819........ ... 267
044822........... 267
044825...... vena. 267
044835, cneeen 267
044872.......... .. 99
044873......... 99
044902.... ... 236
044918............ 85
044988......... 79, 81
045295.... 14 thru 249
045312..... 9 thru 249
045447......... .. 107
045496... .. ceeenn 109

045617........... 127

046321 . 31 thru 214
046353........... 269
046419..... eiee.. 160
047478......... 63, 65
047730........... 264
047732........... 264
047733,.......... 264
047734....... eeo. 263
047735, .......... 263
047738......... .. 263

NUMERICAL INDEX

Part No. Page
047744, ......... . 263
047747........... 263
047883............ 81
048068............ 57
048142.,..... 225,235
048145............ 59
048163, .......... 267
048193........... 267
048245............ 15
048384..... ceesens 11
048603............ 89
048604............ 89
048605............ 89
048606............ 89
048607............ 89
048608............ 89
048661......... 89,91
048728........... 264
048734........... 263
048799........... 223
049108........... 218
049149........... 160
049205........... 264
049628.........,. 117
049659, .......... 263
049666............ 56
049991........... 115
049993..........:. 115
050288........... 225
050291........... 199
050293........... 117
050345,.......... 190
050734......... 81,83
050735......... 81,83
050751........... 209
050838........... 143
050839........... 243
050840....... 182,186
050842........... 143
182,186
050889........... 229
050898........... 167
050903....... 181,185
050904. .. 182,186, 243
050905....... ... 244

050912...... oo, 243
050913....182, 186,243
050914........... 182
050926...... eeses 157
050928........... 167
050936........... 119
050937........... 118
050938........... 119
050939........... 117

050940...... ceea. 167
050941....... ... 119
050948..... ceea.. 167
050950........... 209

050952....... eees 117
050959........... 169
050961........... 209
050963........... 209
050965........... 209

050969...... cee.. 222
050972........ ... 191
050975,...... . 193
050988.......... .. 81
050992...... [ 51

050999........... 159

277

Part No.

051002..
051003, .
051004. .
051005,.

051006. ..
051007...

051025..
051027..
051028..

051033...

051037..
051042..
051043..

051044. ..

051045, .
051046. .
051047. .

051049...

051078..

051079...
051080...

Page

s caev e

eee.. 223,
eeee. 89,
ceeeee. 49

127,

seesssaen

193
193
193
225
223
222
,51
193
193
115
152
115
169
127
169
169
127
129
217
169
191

40

051084........... 160

051092..
051094..

051097...

051137..
051138..
051140..
051141..
051142..

051145...

051146. .

051148,..

051149..
051150..
051151..
051152..

o
S,
—
w
S
®

051473..

051506. .

051986. .

052090...

L

seac s e

eac e e o

cv e s e

s e e e

ceeesecan

sees e

seo o s

seensevae

s e s e e e

e s s ernee

cres e

D A A

P R Y

s eos s s nae

ce e s 0o s

. 110
. 109

D N

s eecoasoe

211
189
169
191
191
134
134
133
134
134
133
133
133
129
133

267
129
134
110
109

222
153
110
109
225
226

.o, 29 thru 39

csemvevoacacn

e eceno00 s e

ceeeeo e s

R I

. 183,186,

47
47
47

244
117
110

- 99

109
115

. 152

Part No. Page
052224........... 199
052351........... 205
052357........... 115
052358........... 115
052390............ 51
052519........... 130
052641....... 259,261
052652............ 31
052676, ...00vu... 270
052677....iveun.. 270
052678...00veues. 270
052679..cineeenss. 270
052960....000..0. 169
053003,.......... 182
053018.......0... 175
053019........... 173
053036........... 167
053037........... 170
053038....... 167,170
053048........... 181
053069.....00.... 185
053070........... 185
053094........... 209
053114... 157 thru 246
053119... 157 thru 246
053120... 157 thru 246
053121... 157 thru 246
053122... 194,198,246
053123... 194,197, 245
053124,.......... 198
053125....00000... 198
053126, .c0000n... 197
053191...0000v... 243
053240.,.. 157 thru 246
053251.v00aena... 241
053258.....0000... 244
053259.cc000uan.. 244
053270........... 153
053434........... 153
053525........... 211
053542........... 164
053543......... .. 164
053591........... 142
053616....... 123,145
053624........... 143
053635....... 225,235
053667......... 81,83
053668............ 81
053669......0..... 18
053698........... 121
053830....... 203,205
056913........... 190
053926, ..c00.... 160
053986....183 thru 241
053988........... 157
053991........... 191
053992... 183 thru 241
053994........... 173
054054........... 232

054121......00... 113
054122........... 113
054123, ........., 113
054124....... ev.. 113
054125...... ee-a. 113
054126..... eeeee. 113

veresnss. 113
054128........... 113
054129....... ... 113
054130.... 29 thru 113
054131.........., 113




......................

......................
......................
......................
.......................
.......................
...........
......................
.......................
...........
...........
......................
....................
......................
......................
..................
..................
..................
..................
.......................
..................
...........
......................
......................
......................
.......................
......................
......................
......................
..................
..................
..................
......................
......................
......................
S e e s e s e e R R ]
......................
......................
...........
...........
......................
...........
......................
esessacnees 1O20 VO llLl.ieiceeecacse
......................
......................
......................
...........
......................

-----------

...........

......................
...........
............

...........

r
\
\

.......................

......................
...........
......................
......................
e s s e et e ® e e ses e a0
......................
......................
...........
...........

...........

NUMERICAL INDEX

Page

259

278

Part No. Page

057364, ...covnnnn 269
057380.......: 259,261
057397..cvvivunnn 259
057398........... 259
057397 [P 261
057399....c.c00nn. 259
057426....... 259, 261
057487....... 259, 261
057495......c000n 254
057496, ..c.0ue..e. 254
057499......... .. 259
057506....... 259,261
057632.,.00uunn .. 269
057633..... e 269
057634 . .. 269
057636, ccveenenn. 269
057637, .vuvevnnn 269
057638........... 269
057742, .. .vvvvvn 121
057809........... 130
057810........... 131
057812........... 130
057941........0.. 109
057942........... 109
057943, ....00vnnn 109
057944........... 109
057956, 00 vacenns 130
058034....... 270,271
058035........... 271
058036...000vunnn 271
058037....... 271,272
058038....... 272,273
058039.......... . 273
058048........ . 205
058050........... 205
058122..... cees 253
058263......0.00.. 254
058264...... . 255
058265. . 00ienuns 255
058266......00... 255
058428.....cc000utn 56
058429......cv 0. 56
058430....0000uunn 56
058436...... , 259,261
058438....... 259, 261
058439....... 259,261
058440.... 259, 261
058441....... 259, 261
058442....... 259,261
058443...... . 259,261
058444....... 259,261
058445........... 259
058446 [ 259
058723........... 85
058725......... ..o 85
058751...0vuune ve.241
058752, .. veennsns 241
058753, ..cuuuns. 241
058966...... . 117
058967...... eevea 120
058968....... 117,120
058974, ... 120
059022........ .o. 118
059023 cescene 118
059089......... 117
059091........... 118
059092........... 118
059093........... 117
059094........... 118
059095.......... . 119
059101....00uennn 117
059102, ...00cuinn 118
059103........... 118
059120.......... . 119

...........

...........

------------
............
............
............
............
...........

...........
...........

...........
...........

...........
...........
...........
...........
...........
...........
...........
...........
...........
...........
...........
...........

...........

............

. 182,186,243
. 182,186,243

...........
.............
...........
............

...........
...........
...........
............
...........
...........
...........
...........

...........

...........

............



N

™.

Part No. Page
062125............ 43
062159........... 241
062160........... 241
063822,.......... 141
063886............ 60
063887.....00.0.0 60
063888.......00u0.. 60
063889.....000unne 60
063890......0..... 60
063891..c.0vuvenns 60
063892............ 60
063893,........... 60
063896, ....00000ue 60
063897............ 60
063898............ 60
063899........ evo. 60
063988........... 186
063989........... 244
063996, .......... 135
063999........ e.. 135
064006........... 135
064005........... 135
064010........... 135
064013, .......... 135
064016........... 135
064026........... 268
064085......... .. 194
064086........... 193
064088........... 194
064129...... .o 133
064322...... ceeee. 59
064439..... seeaans 247
064468........... 214
064469........... 194
064476, ceseson 247
064477...... v 247
064485........... 152
064487........ . 152
064491....... ese. 253
064500........ ... 253
064502........ . 253
064504........... 247
064510........... 253
064517....... oo 254
064519........... 253
064526........ . 247
064541........... 269
064542, .... crovs. 269
064763....... . 134
064840........... 269
0648770 viinnn.. 59
064879....0uuunns 59
064915, .... . .. 225
064977, ccvnnnn.. 226
064978.......... . 226
065035, ...... . 256
065036........... 256
065037....cevnnnn 273
065042........... 130
065118....... 117,118
065167...c0uuun.. 217
065169..c0.cnun.. 217
065170......00... 217
065172........ wes 217
065173..... coeee. 217
065175, . 000us 218
065265....0000uue. 33
065411....c0eunnn 85
065413, ... 000unnn 85
065414, ..... .o 141
065472, .0vvunnss 57
065473........... . 57
065485, ceceess 155
065486..c.uuuen.. 155

NUMERICAL INDEX

Part No. Page
065498........... 199
065525........... 173
065540........... 131
065560........... 255
065563........... 255
065564.......... . 255
065577, ..vaunn 55,57
065578......... 55,57
065579......... 55,57
065581............ 57
065582..... veeoes. 55
065583........... . 55
065584, .......... . 55
065585........ vene 55
065586.........4.. 55
065590....00...n.. 55
065593, ......... .. 57
065596 ceeean 51,53
065621.....0000nn. 57
065628.......00.. 159
065650........... 273
065665,........ 51,53
065679, . .0vvenunnn 51
06568l......... 51,53
065838........... 225
065839, ...000unn. 222
065868.......0.... 91
065917......00un . 26
065946...... eeenss 91
065963......c000t. 225
065964......... .. 225
065975.......... .. 81
065976..... . .. 83
066051, ..000uunn. 143
066122.......0... 274
066175........ . 231
066200......000..s 209
066201..... .o . 209
066242........ cees 91
066246........... 159
066248.......0..., 94
066249,....... seos 94
066250, .......... . 94
066251......... 94,95
066252, .... . 94, 95
066253, . ....0000u. 91
066254, ....000uu.. 94
066255, ........ 94,95
066256, ..000iuenns 94
066309... 182,186,243
066362,.......... 161
066363..... cenee. 160
066364,...... ees. 160
066365,......0.... 160
066435........ ee. 261
066437......... .. 261
066442......0.... 261
066443....... eee. 261
066444........... 261
066467, .....00.... 236
066516......... 91,92
066517, c0i0unnn. 91
066580......... .o 261
066627,...... . 160
066631, eeeaeas 160
066632...... .e 160
066633, ,......... 160
066673......... .. 130
066674, . ...0vu..s 130
066697, 0ivuenunns 89
066699..... ceeee.. 89
066751, ....... . 130
066782......... 89,91

279

— T

Part No.

068976. ..
069004, ..
069164. ..

........ 109

el B3

ceeesees 109
veeeesso 101
ctesanes. 95

Part No. Page
073424............ 18
073753. ...t 53
073754. ... 53
074263.....c00iunns 99
074549........... 267
074577...,....... 143
074578....000uen 143
074579....0ven .. 143
07458l......... .. 143
074582.......0.. 143
074700, .00 ennnn 170
204766000 iiienn. 118
204786....... .. .. 118
204843........... 112
204844....... eeee 112
204891..... veeene 112
204892........... 112
204894....... eees 112
204895........... 112
205342...... eeee. 120
206641, ..000..... 259
207046.....:.. . 35
207091....... 153,227
207169, .00vnunn. 112
207170........... 112
207510, .. ..000nn 107
207588......... . 112
207878..vv000en.. 112
207879....... eeas 112
207880, .. .0000... 112
208358......0 ve. 274
208540......... ... 56
209359....c000nn 99
209826....00.0n..n 229
209983...... . 190,200
210740....0000000 119
211013....... 107,109
211530, 40..... 118,119
211567 c0cuvnna.. 141
211581, .000vue. 141
217684, .ccvnnnn 112
223255, . ..., . 99
223914, .......... 263
224151..... eeesa. 263
516686.c00venes.. 191
600182........ 87,222
600236... 139,173,183
600665....... 145,233
600675...0.000... 146
600793, ........0. 191
600799... 109,190
600899........ eee 191
600909......... +o 191
600923, ....0000.e 191
600940.,. 124,190,193
600961..cuvunnnns 173
600970, . 0v0uen... 245
601133, ....0000.. 173
60118l..00uunn.. . 177
601288... 182,186,243
601376....... 225,235
601405, .. 00uunn. 141
601438....00000.. 178
601448....... 167,175
601449,...... 167,175
601455,.. 182,185,244
601456... 182,185, 244
601463....... 181, 186
601464..... .. 182,185
601466....000.... 185
601467....... 181,185
601500, ...00uvnn. 177
601501, ..0vununee 177
601502, .. 0000 00a. 177




Part No. Page
601503........... 177
601504........... 177
601505....00.0c.. 177
601663.......... . 244
601684....000.00 245
601692, 0vvuinn.. 139
601717, c0veunne.s 244
601771 0.vnnn. 0. 173
601825... 181,185,243
601833... 182 thru 244
601835....... 182,185
601837....c0vunes 185
601838....181,186,244
601839... 181,186,244
601841..... .. 181,185
601842,...... 181,185
601935... 124 thru 246
601936.......... . 170
601940 ceaesss 170
601941..... teecac 170
601949........... 161
601966..c0vuinnns 169
601967....... eess 170
601968 o ... 169
601972 173 thru 244
601997..... o .. 238
602028, .c.0v0uunns 244
602068........... 160
602170 ceeseess 194
6021720 ccvuennnn 194
602179...... .o 190
602189....0.0unen 191
602198....... veo. 173
602199%....0unne. 173
602200, ....00.unn 173
602201....0000.n. 173
602207 182,186,243
602209 ceceavee 244
602214.......... . 183
602224....... 183,187
602230....00vunnn 226
602234........ ee. 167
602237, c00viaone 175
602248, ...00unnnn 173
602258 cecoesss 139
602264..... 167,175
602265....... 167,175
602268....... 167,175
602269....... 167,175
602270....... 167,175
602271, ....0000.. 175
602272....... 167,175
602273....... 169,175
602274....... 167,175
602277 ccvvennnns 167
602280....0c00nne 167
602328....... 194, 245
602342. seeeee. 194
602345, ... 00000 193
602449, ceeseeea 178
602451.......... 178
602457, ...0vvunan 178
602462...... . 167,175
602510, ., civuenne 245
602522... 238,241
602531.....,. cee. 244
602560, cc0vrnnns 175
602640... 182,186,243
602641... 182,185,244
602642....... eew. 187
602646........... 186
602647....... 182,185
602650........... 186
602651.......,... 186

NUMERICAL INDEZX

Part No. Page
602652,.. 182,186,243
602653... 182,186,243
602654....... 181,185
602663.......... . 173
602664...... eoess 173
602677..... R
602688..... seevos 173
602691...c0viennn 187
602721..0.0un.nn. 173
602763.....000... 183
602765...... eeeeo 139
602827...vivinnnn 139
602836, ..000uennn 194
602944..,.... . 103
602989........... 244
603007....... 167,175
603010....... 124,185
603014........... 244
603015....000u.ne 243
603102...c0.00... 245
603106...c0urunnn 243
603107..00enunne . 243
603156....000usnn 178
603157 tevosnes 178
603232......... .. 175
603233,.,, ce-oce 238
603408....0000.., 175
603419, ...000un.n 187
603431..... cerias 191
603462 ceeoseos 244
603488....c0000.. 141
603489...... vees. 141
603585.....00cnn. 175
603684..... .. 225,235
603723..... ceeeas 267
603774....... 225,235
603775,..... ceee. 225
603989..... eeeess 183
604066...000e00n. 169
604067..... cecess 169
604089........... 170
604096....... eees 181
604104......... .. 160
604107....... rees 139
604109....... . .« 159
604110......00... 160
604112....0.0000.. 18
604144..... ceeeee 159
604150......00... 173
604153, .. .000nues 173
604154, ... .0000.. 175
604171...... eeces 133
604173......., 189,200
604177, civeencnnnn 7
604181.....00.0 139
604192, . .0vennne 139
604214, .. ..000... 121
604215,........ 121
604216........... 121
604220........ «.e 203
604221, 0i0iennnnn 99
604223,.......... 195
604226 ceseac . 141
604228, .......... 157
604229, . ..viiions 214
604230 cecanan . 214
604231. . 114,145
604232....... eees 214
604233.,.... - . 214
604235, .......... 214
604238, .... . 214
604239, ....... . 7
604240......0000.0. 7
604241, ... 00000nnns 7

280

Part No. Page
604242......... veoo T
604243....... 203,218
604248....0.0uennn 81
604249........ 173
604252 ceersen . 175
604257, ..00vven.. 175
604258........... 175
604270, IREEEEE 173

604272, 0. eenenenn 173
604273, .. 00ueva.. 173
604279. . .uiuecaas 159
604280, cieanennnn 167
604283....... eee. 170
604284, ....0.0... 170
604285, .. 000..- .. 170
604286....... ve.. 170
604287, civvnunnan 167
604288, ..c.0... .. 167
604289, . .ccccncno 159
604290 corecan 160
604292, ..0.ue... 160
604293, .... wevee. 170
604296 R ... 169
604297, 0 cvcucanss 170
604306...... ve... 185
604307 eseeoes 185
604316...... .. 189
604325, .. 00uunnn. 181
604334....0c00a.. 170
604338, .0000ven.. 169
604342, .......... 169
604343......0.0... 160
604345....... ee.. 161
604346, ...0000... 167
604347, . 00venn. .. 124
604349, ..vuu.... 161
604350, ........ .. 160
604354, .. 0000.... 170
604357, cveveenass 169
604360, c00une... 221
604361, .00uunnn. . 141
604362....... ve.. 183
604364, ..0.... ... 183
604366..... ... 183
604367 . 00unnann . 182
604368, .. 000n.. .. 182
604369...... vee.. 181
604370...00000e.. 181
604372, vvuunen. .. 181
604373....... 181,191
6043740 e vuenennns 181
604375, ciienrnnnn 181
604377000 vennn. .. 134
604380....0.0.... 133
604382....... 181,185
604383, ...... 181,185
604387... 160,167,175

... 160,167,175
604389, .. 182,185,244
. 131

604436, v vvvenn.. 191
604438, ........4. 191
604439...... . 190,200
604441........... 190
604442 cereeees 190
604443, ..... eees. 190
604446, . ...000..s 190
604447, ........ .. 191
604448, ...... ses. 190
604450 ..o 190,200
604451 e.o. 189,200
604452...... voves 190

604453, ., .00000.0 191

Part No. Page
604454.......... . 190
604455, ... ..000. 190
604456....... 190,200
604457....... 190, 201
604458, ... 000,00, 190
604459.......... . 190
604460....... 124,193

604461l...00000.5. 193
604465..,.190,200, 201

604466, .. 000na.. . 190
604470, .. c00ecneo 133
604474...000ea... 133
604477, .. ... . 134,135
604479, .0 vevna... 134
604480..... .. 134,135
604481, .. ve0nnnn. 133
604482. ... v.. 133
604483..... teeeas 134
604484.....000... 133
604486, . 00ceionn. 134
604487. .. vee.. 133
604488......... .. 133
604489...... . 133
604490....c.0000.. 159
604491, . 0evnn.. . 141
604493, .... . .. 139
604500, .... vee.e. 139
604506...... vee.. 203
604518 cevera. 203
604524, .....00... 203
604525, . . vvevane. 99
604527....0000... 203
604528, .....0.... 203
604529...0000.... 203
604532. .. 00000... 203
604536, ..000n... 194
604537, ccecraee.. 193
604538, 00 ceennnn 193
604539, ..... .. 194
604540, 0.0 0veennn. 193
604543, 0nnennn. 193
604544 cous 193
604545, ... 0venn. 159
604549. .. 000000, 157
604550....... 197, 246
604551, ...... 197,245
604552, ... 00uuea. 193
604553, .. .0000e.. 193
604554, ... 000000, 159
604555, . ..00000e0 159
604556...0.000c0. 195
604558. ccvccecne. 195
604559, . .0000e... 195
604560, ..0v000es. 197
604561....c.c00a0.e 197
604562, c00ceceess 198
604563......0.... 198
604564, . .0000cea. 197
604566......000.. 197
604617.0cuunn.. .. 139
604634, 0000000... 139
604635.....00.... 139
604636, .000000... 139
604637, 0c0uu... .. 139
604641....000.0.. 139
604642, v0uvevn.. 139
604651, .c000v00.. 139
604652, .0c00uua.. 207
604670, 0.00nnnn. . 207
604674, ...vvuee.. 207
604676..ccveven.. 207
604677...... veess 207
604678, c.c0cunnn. . 207
604687, .cccucco.. 207




NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page

( f 604688........... 207 604831.........0.. 107 604978, .. ..0unnen 131 605101, 00veennn. 123
604689........... 207 604832........... 107 604981, ...0000un. 130 605106....000.... 130

604694, ... .00 207 604835, ...... 107,123 604982.......000.. 130 605107........... 117
604696........... 207 604836, .00 e0n.nn 107 604984........... 130 605108.......... . 107
604697.....c..c0.. 207 604837...... . 107 604986, ..v00ucnns 131 605109 .. .00uun.. 107
604698.....0000.. 207 604838. . .00u0unns 107 604987, .cuuincnnn 131 605110, .00iunnnn . 146
604699..... cresen 207 604840........... 221 604989....c0vunn. 120 605111, .. 00unn. .. 146
604702..... cescen 207 604841..... ceeens 221 604990, ..c.0i0enn 120 6051260 0ieennnn. 190

604703, .. 00einnn. 207 604842, . 00uaanns 222 604991...00cuni.. 120 605128, ..¢..0.... 190
604704........... 207 604843, .. 0iuenann 222 604992, ....... as. 120 605132... 130 thru 195

604705, . ......... 207 604845......... .. 222 604993, ........ .. 120 605133, . ..0000.0. 195

‘ 604706....... 207,209 604846.,........ 222 604994, .. iiunn 117 605134, .. 0veennnn 245
604707....... 207,209 604847...... . 222 604997....... . 119 605135....... ee.. 238
604708....... 207,209 604848........... 222 604998....... 117,118 605139, 0ivennnns 244
604709....... 203,218 604850, . .civencan 222 605001........ oes 117 605148. . 0ciinannn 238

- 604710....... 203,218 604853...... seees 221 605003, 00eennnn. 119 605149, .. .00unnn. 245
604714, . ionunnnn. 203 604855, .. .00uv... 267 605004, . ccieneans 119 605150, ...... . 221

604717, ...... 203,218 604856, . c0enancnn 231 605005........... 119 605151, ..0uennn.. 243
604718....... 203,218 604857, i iivenannn 231 605006...... . 118 605154, .... ceenen 221
604719....... 203,218 604858, ... 0iuu... 231 605007 ceeaenn 118 605156, . 0000 . 101
604720........... 203 604865, .. 0cvunnas 233 605008...0000unnn 119 605158....... eeas 231
604721..... secese 203 604869, evuuannan 233 605009 seevenes 118 605159, , ceeeen 231

604726, cviiennnn 214 604872, ....... ees 234 605010, .000... eos 119 605160..00000un.. 227

604728, .. 000cnen. 214 604873, .. .c0iunnn. 225 605011...000ennen 119 605163......00... 226

604730 ceeseoan 214 604874...... . 225 605012..... ceseoas 119 605164..... 51,653,225

. 604734, . ......... 214 604876, cciunony. 222 605015....0000une 119 605165, .. .00 0... 225
604735, . ..0cu... 214 604877, i vevennnn. 121 605020, .. 00uuunnn 123 605168..... ceeens 226

604738 seaesens 214 604878. . c.cvunnnn. 121 605021. .. 00iennnn 123 605139, .......... 227

604739, .......... 214 604879......00... 121 605022...000vennn 123 60517400 ivncncnan 117

604740, .......... 214 604880........ oos 121 605023, .. 000un... 123 605175, ceunennonn 119

604745, ... 00000 214 604881, 0cuvonna. 121 605024, c0iirnannn 123 605176, ... eeees 195

604746, ....0.0.... 214 604883, ..0000uu.. 146 605025, ..... . 123 605177, ...cueun.. 195

604748, . vvoennnnn 145 604884, ..0000uun. 146 605026 ceseases 123 605194, 0. vviunn. . 145
604749....... 114,145 604885, ... 0000, . 121 605027...... eess. 123 605195, . 000 unnn .. 134

~ 604752, ...... 114,145 604886, ..000nannn 146 605028, . c00ennn.. 123 605196, .. 0000, 141
( ; 604753....... 114,145 604887......... . 121 605030, . 000vennan 123 605199....... cess 230
AN 604756, ...... 114, 145 604889........ ess 121 6050310t cencncce 124 605200, . 00reanes . 233
B 604757... 114,121,145 604896, . .00vunnne 123 605032..... cesees 123 605205, .. .... .. 49,53
604758, .00 cun... 145 604898, cciveennnn 123 605034, .. 000unnn 124 605206. . c0eenenn. 267
604759....... 145,233 604899....115,121,211- 605035, ... 0000nnn 123 605207, .c0euu.. .. 200

604761, ...0...... 145 604901...... ceaoo 121 605036, . 00ccinnan 161 605208, ..c00en... 141

604762, .......... 145 604904....... cose 121 605037, . 0uivnennn 160 605209, . 0ceensn .. 189
604765....... ees. 145 604905, ... ..., 121 605043..... ceesne 203 605210, 00inunns . 230
604766....... eeeo 146 604906.......... . 121 605047, ..c.... . 195 605217 . .0vunnnn .. 265

604767, .......... 146 604919...... caesae 19 605048.....:..... 195 605220 ceesnsan 265
604768........... 146 604922,..... o 161 605049, ¢ .iieianne 225 605221..... vesees 265
604769....... 146,226 604923....... 190,200 605050, ciaveennnn 225 605222, .... seeess 265
604783.....0.0.... 124 604924, .. .000en.. 107 605051, .ci0ncnnnn 221 605227......43 thru 53

604784, .. 0uieenn. 124 604925........0.. 159 605052, ..000a.. .. 145 605228,..... 51,54,55

604786, .. ..., 124 604926 eveens 133 605053, . i evrennn 129 605229......... 54,55

604787. . .c.vun... 124 604927....... ee.. 134 605054, ........ 49,51 605230..... creens 267

604788, . .00t 124 604928....... 134,135 605055, .. .00, 49,51 605231, ...400.... . 163

604791, ..., 124 604929, ...0..... 197 605056, c00uee... . 265 605233...... veeas 163

604795, . ...uu.... 124 604933, ....... . 79,81 605058, c00cennnn. 124 605334....... cees 163

* 604797, i ivevennnn 124 604938......... 79,81 605064....... 207,211 605235, .. 000cenn. 163
604804, .......... 124 604939, ........... 79 605065, .. 000c0n.. 177 605236, 000 eee. 163
604805,..00...... 124 604943, .... ceeses 267 605066, ccvsecnens 177 605237, c0vann.. .o 163
604806..... ceneee 124 604944, ....... ceen 19 605067...... ceees 177 605238..... eesecs 163

- 604807, ccennnn.. 124 604946, ....000uu.. 79 605080......0... . 119 605239, ........ oo 163
604808...0000uuu.. 49 604949, .. ..0..... 169 605081..000v00enn 119 605240, . ..000.0.. 163
604810....... ceee. 49 604950......... .. 146 605082........ eee 119 605241..... sevean 163
604811,..0..... 49,51 604951, 0 cuenccnnn 191 605083, cvu0ann .. 129 605242. 0000 .. 163
604815,...... veeeo 87 604952....0.0.0.,. 191 605084. . ..00uuu.n 123 605243...... sesas 163

604816, ....00uun.. 87 604954, .....4.... 191 605085, c0cunrens 130 605244, . cioonnnn . 163
604817...... ceecan 87 604958..... ceenas 131 605087, 0veuncans 134 605245, .. i0inn. . 163

604820..... .. 107,110 604962, .. .ionnenn 130 605088..... ceees. 141 605246, .. .0000.0.. 163

604821, ...... 107,110 604963, .....0. cos 130 605089........ ve. 141 605247...... eeees 163
604822, . ..., 107 604968....... coee 129 605090, .......... 119 605248, ..00000... 163

604823, .......... 107 604969, ... 129 605093. . .c00veen. 119 605249, i ccvenenn . 163
604824...... eeses 107 604971..... ceenen 129 605095, ..0000.... 123 605250, 00c0enns . 163

{ H 604826....00c... 114 604972........... 129 605096..0.0.... .. 123 605251, . .00, .. 163
\ 604827......... .. 114 604973, .0 veennnnn 130 605097, ..00cvunn. 123 605252, i eveennn . 164
604828, ..00uuan.. 114 604974, .......... 129 605098......... .. 123 605254, ......... . 164
604829........... 107 604977. . .00 ivann. 130 605099, ...000enn.n 146 605255,..... veess 164

281
_ i S R T et




TEmmeTEn ST

Part No. Page Part No. Page Part No. Page Part No. Page
605256, .. .00en.. 164 605448........... 256 605795....... 115,152 606016........... 127
605257, . viuennnnn 164 605450, . ... 0u.... 146 605796, ......... . 110 606017..00nvun... 127
605258, .. 000un... 164 605451, ... 0unnn.. 146 605797..... eeees 110 606018 e 127
605259, . ciivnnnn. 164 605452........... 146 605799, .. 0. .. 110 900374, . .vvren.n. 169
605260.,.... veo.. 164 605453, . .,....... 146 605800....,. .. 245 900407, 0ueuennnn 177
605261........ ... 164 605454, .. ........ 257 605801, ..... . . 121 900547 vseeunenn. 145
605262, .. ..vun... 163 605455, .,... eeee. 257 605807, ...0uu... . 153 900552, .. 0evennnn 255
605263, 0nnnnnn. 163 605457........ ee.. 81 605808.......... . 153 900553..4veeee... 255
605264, . 0c0nnen.. 163 605469......... .. 203 605812..... eeean 152 900555, cacaonnsnn 223
605265, .00 eennnn 163 605476...v0.ue... 131 605816..0.000u0.. 153 900560....... ves. 156
605266........ ... 163 605477 ceseennn.. 131 605817, v .vinnnn. . 153 900561 00ueuea., 221
605267........ ... 163 605478, .. 0eunnn.. 118 605818........... 153 900574....217,221, 222
605270, ....... ee.. 54 60547%, .. 000v.... 118 605822........ 89,227 900575, ¢..... 190, 200
605280..... ereees 249 605483...... veeo. 197 605828....0.000.0. 81 9005770 evanennse .. 54
605281l .0eennnn 249 605488, ..... cee.. 163 605833....0000... 139 900578...... soese 198
605282......... .. 249 605492........ ee. 131 605837.4.4.000ea. 195 900668.., 195 thru 261
605283,...... cee. 249 605493, .. c0iun... 131 605841....00000.. 226 900685, .. 0eunsan . 218
605284, .... eeeees 250 605494, .... e 131 605842......0.... 223 900764, ..000vcc.. 269
605285, ..... vee.. 250 605507..... cenean 134 605870, .c0u.n.. .. 131 900800...... eveee 152
605294, .. uiviun.. 141 605508, .. 00000e.. 134 605874, .0viuroa.. 226 900801.... 19 thru 254
605296, ....... ... 243 605509, . 00uennsn 170 605880, ...0.00000. 227 900802....... 103,232
605302, ..4....... 243 605510, .00 00.0.. 167 605885.0.000004s. 225 900805... 115 thru 246
605303, ........ .. 244 605514, .... weeaes 124 605895, ....... ee. 120 900806..... 9 thru 261
605304, .....0..... 191 605515....... vee. 124 605896....0000e.. 117 900807... 118,139,160
605307... 182,186,243 605516, .....00... 124 605898..... cereas 127 900808... 114 thru 244
605308... 183,186,243 605520, .. 000unnn. 246 605899....... eene 127 900811....... 115,152
605324, ...... ee.. 183 605521, 0 cnvnnnns. 247 605900....... eees 127 900812..,..183,190, 239
605328, ..00cinnnn 243 605525, 0. 0iaease. 247 605901, ........ .o 127 900813,... 49 thru 170
605334, ....... ..o 130 605526, ..0000.... 247 605902, . .0000.na. 127 900816...., 43 thru 211
605335, ,..... eee. 130 605565,..... eeee. 247 605903, .... eeeen. 127 900817... 191 thru 245
6053360 . .vurnnns 129 605566........... 247 605904....... eees 127 900818.., 207 thru 233
605337....... ee.. 129 605567, ..0ccnnnn. 247 605905, . 0. 000.... 120 900819 ..4000.... 191
605338, .. 00vuen.. 129 605568...... eeens 247 605906..... eeeeso 120 900820..... coeses 139
605339, .. .0eninnn 129 605569, .... e 247 605909....000en.. 127 900822... 159 thru 244
605351, ...... ve.. 146 605578...v.... ve. 134 605910, ...0.00.0.. 127 900825, 4ccesvo.. 169 )
605352, . .00.0.... 146 605596, 0. 0c0nenn. 229 605911....... eees 117 900872, vcurennnses 40 :
60535640 .0inennn. 249 605597..... eesee. 257 605913,.,..,.. 117,118 900886..00s0e0ses. 56 -
605359, .. .iuu.n. 249 605603, ....000un. 123 605914, . .00, . 120 900938...000.0... 183
605360...0000u0.. 249 605604....,..0.... 229 605915, .... aseseo 120 900940...000000.. 214
605361.....0000... 249 605606...... veeo. 229 605917, ........ .. 130 900942.,,.109 thru 261
605366, .000enn.. . 250 605614, ..000e0n.. 229 605918.0000urann. 141 900970.... 65 thru 264
605367 ccvunnnnnn 250 605618..... evecos 229 605919, ci0aneoos. 141 901029..0v000s... 215
605368..... eeess. 250 605619,...... ceo. 229 605942, .. vrnnnnee. T 901165... 160,230,249
605369, . cvencnnns 250 605620..... ceeses 229 605949, ...0uinnn.. 205 901171....... 203,205
605370..... eeee.. 250 605621,....... eeo 229 605956, ..40000... 205 9011720 ciscnos..s 225
605371 00cncnnnen 250 605622...... eeeee 229 605960...0..000.. 205 901217 40a0ne.. 72,91
605372, c0ivaee... 250 605631:..... eress 127 605963.....0000.. 205 901228...c0vurase. 71
605373..... see.as 250 605632, 4. .00eun.. 127 605968, ..00.00... 205 901240...... coeene 17
605374, .... ereses 250 605633, 0.000u00. 127 605973....... 127,217 901267.cvienecee. 173
605375..000u0u.0. 250 605634, . cvieenas. 127 605975, c0uvnnun.. 217 901275, 000eun.. oo 234
605376, ccvnn.. .. 250 605637...... eeees 117 605976...... ceeee 217 901287....... ceeo 269
6053770 c.cneenees 250 605642........ ve. 141 605977, cvcoeceaoa 218 901310,... 91 thru 269
6053780 .avocneenn 250 605643, .. 000nunnn 141 605979 coeencaeas 217 901344,.. 139,170,264
605379 cevennnn.. 249 605665.., 183 thru 241 60598l..0u0uean.. 217 901345..c00ua0es. 131
605380, .0c0c0nnn. 249 605714, .c0eearo. 117 605982. .00 0v0.. 217 901473 c0v0ncr.e. 145
605381, 00uueeces 249 605722, 0000 cnnso. 115 605983..c000c0s0s 217 901651..,. 59 thru 261
605382, .. 000 249 605732 0ennnnn. .. 81 605984, . .0000c0.. 217 901652..,..17 thru 244
605383, v0eeenenns 249 605733,...... 232,234 605986, .... esesas 217 901653,.. 167 thru 261
605384, ....00..,. 249 6057340 . 00seneea. 234 605988. .. 00000000 217 901666..... 9,117,130
605385..... teeee. 250 605735, 00 cuannn.s, 129 605989, c.00eeeces 217 9016770 vivevareens 53
605386, c.veenanns 249 605745, .. 00 nioon. 217 606002.....000... 217 901702, .000000... 145
605396, c0cvanncess 99 605746, ...0000... 217 606003, .... eeeeas 129 901703.....0... 49,89
605411.,.... . 235,257 605750, .00c00eo. 157 606004....00000.. 129 90172600 0acecsas. 123
605412, . v0venen.s 257 605754, .. ..., coso 47 606005, ..,...... .. 129 901751 .0vi000a.. 145
605416.000000caa. 130 605755..... cereeas 47 606006....000.... 129 901755.cc00000ss. 123
605431...... ceess 233 605762, 0.0unn... . 217 606007...00ceuae. 129 901825........ 89,225
605433, ....4..... 183 605768....... cees 129 606008, ...000ue.. 127 901838..00cvssaces 59
605434, ...000.... 145 605771..... eeeses 110 606009......... 0. 127 901839...... 43,53,59
605436, ...0000.0. 145 605777 cieenennas. 51 606010.....0000.. 127 902279 ccoeoses. 173
605437, c0ivaenas.. 145 605782, 0400 uue... 109 606011, .,..... ve. 127 902870, 0..0.. 124,214
605438, .......... 169 605783, . ......... 110 606012........... 127 903416........... 232 ‘
605439, .......... 197 605785....... 115,152 606013.......... . 127 903584, ....... 79,123
605440. ... . .. 190, 201 605793. . ... 41 thru 55 606014........... 127 903625....... 226,247
605447........... 197 605794. .. .c.. ..., 109 606015, .,........ 217 903626....... 133,205
282

e SRR A1 oo e, B e 3 e . e T e e




Part No. Page
903627... 133 thru 227
903628... 135 thru 269
903629... 107 thru 267
903630,... 79 thru 267
903631...,.51 thru 259
903632.... 81 thru 231
903633... 110,197,205
903634, ... ..., 83
903635, c.cinenen. 207
903636, cicornunan 193
903638... 121 thru 261
903639..... 7 thru 261
903640........... 130
903642, ...0cvve.. 197
903748, ... 000 264
903752. ... 0ciitan 236
903771, ievenecne .. 60
903772.... 99 thru 247
903775.... 49 thru 225
903777 v evaannan .. 83
903781..... csases 121
903792... 181 thru 244
903793........ ees 139
903835, ...cc000.n 124
904001... 112 thru 264
904002...... eeoes 129
904203.... 72 thru 269
904204.... 23 thru 263
904205,.... 9 thru 250
904206.... 11 thru 269
904207.... 11 thru 230
904208..... 7 thru 261
904209..... 9 thru 269
904210, 000000 139, 241
904223..... eees 9,263

904281..cvvevecee . 83
904369... 139 thru 245
904381, ...... 115,241
904541..., 115 thru 245

904744, ........ .. 110
905121.... 29 thru 230
905123,..... 29,31,33
905126... 110 thru 199
905129, 4eeicee.o 107
905347, 40eeaeaoe 173
9053564 0cu00c00sa0 03
905357 0ucccess 94,95
905358.... 87,109,190
905360....... 193,215
905365, 000000000 .s 39
905655,,.. 53 thru 255
905656, .4000000.0 263
905657.... 57 thru 265
905658, 000000000 226
905660...000c000. 109
905662....... 101,234
905665.....40.0. 99,146
905666....... eowse 99
905667.....00.189,191
905668....... 109,244
906652.... 60,203,217
906692...0... 109,264
906957 ¢enececs 70,246
906961, 44vvceccece 130
906963, ..00000eas 145
906964... 221 thru 263
907154, . 0.... 221,223
907618, .0ecvcecen 236
907830....... 155,156

NUMERICAL INDEX

Part No. Page
907859. ... .. v 55
909055......... .. 156
909367....... 155,156
910001......... 81,83
910Q02....... .. 70,72
910006...cuvua .. 123
910007 191, 259, 261
910014......... .. 191
910024, ...000..0. 161
910129......... 15,49
910136........ 89,145
910137....... 259,261
910141........... 145
910149......... .. 200
910156, . ceeens 170
910160, . .. 257
910161.....,. 59, 89
910167....00uue 59,78
910173. cececeoe (2
910179,..... eecs. 130
910181...... . 123,127
910196.....0..... 160

910213,....... 87,222
ves 9 thru 75
910243.,...... 70,255
. 251 thru 261
. 83 thru 211
910250, . 0iaenoce-n 79
910251....... 156,225
910257... 167 thru 243
910260, ¢0r0uns... 160
910267..... esecase 10
910268..... 51 thru 96
910271... 209,211,255
.. 29 thru 218
ceseecos 139
910543.,..... veo. 146
910847...00000a0. 121
910863....0000... 254
910867, ¢eveeeccos 113
910868.u0ctccccecs 49
. 193,217,256
910882, .0c0uvenen 121

910914....... 107,110
910916... 159 thru 243
910922, c.vennecaee 40
910939, cciacecco. 214
910943, . ii0vescnas 49
910947.....
910967... 109 thru 214
910274 ccaaeaaoaes 65
910978..... 15 thru 59
910980, cvvcoecoces 71

911018,....... 87,222

911024..,.. 54 thru 265
911025,..+ 37 thru 250
911026.... 46 thru 269
911027, c0eescosess 203
911028..... 7 thru 261
911029... 130 thru 269
911030... 139 thru 244
911032....00c00.. 243
911034, ,.00veaee. 124
911035,... 49 thru 233
911036,.. 109 thru 238
911038,., 169 thru 244
911040,... 43 thru 255
911041.,.... 9 thru 263
911042,.. 127,163,217
911043.... 43 thru 251
911044....... 232,233

283

911842,......

Part No. Page
911045........... 245
911046, v00uvuenns 233
911047... 169, 239, 241
911048....... 232,234
911049.... 92 thru 241
911051... 103,159,160
911052........ ees 152
911053........... 254
911054, ..... . 230
911061l veeeennrnn 170
911076, .. vivunnns 130
911081, ....... .. 9,72
911100... 109 thru 261
911101...... weess 254
911114,.. 152 thru 255
911115..... 9 thru 264
911159... 115,152,191
911168...0vnnnns 43
911174,.. 173 thru 244
911179, ...... 183,187
911195...... seeass 49
911198..... 15 thru 53
911201.... 18 thru 245
911207, ceeana . 175
911208...... 40,43,59
911227....... 169,175
911228, .. 00uunes 186

911229, cevee.... 244
911230....... 181,185
911232, 000ncnncns 238
911233,....... ee. 191
911238... 182,185, 244
911258, 0c.ueeese. 175
911259¢4cuoansces 175
911273... 193 thru 246
911279 et vnraanns 173
911300....... oo 247

911435, ..
911437, 0v0e... 87,222
911440....... 121,146
911446, .. ceneeenn 141
911633,...... 177,178
911690.c.cvvu.. es 129
9117520 0c00seen.. 203
veoo 173
911843...... eeoo. 161
912064...... 15,49,87
912065...000.. 49,198
912075, c..0.. 139,269
912112¢c00vaes.203,205
912128, 00vnncene 141
912177¢veeoecoces 153
91218l...00veuas. 141
912186.c0eneccss .. 89
912226.0cinvoccscs 96
912251..0.0.. 139,160
912301.0c00v0ease 119
912312, .c0uue.a. 191
912319, ¢4.vveesea. 51
912324 cenenncaces 41
912331... 139,159,160
912367...... 15,49,87
912380, 0veeencss 112
912484....... 139,267
912485, 0cccncccs 267
9124860 cenrceneas 267
912554. saurneeaas 267
912588....00... 49,198
912606 4uuusacas 173
912725.,, 117 thru 243

Part No. Page
912726......c0... 11
912729... 209,221,236
912738..... 31, 75,268
912739......... .. 236
912767, .vcovnnnns 183
912768........... 133
912785........... 267
912787....c0vucnn 267
912789... 244,253, 255
912808....... 170,194

912840... 103,121,135

912841....... 239,241
913025......00e e 99
913032, .00 0e0 96
913037....000vs oo 92
913039, 7
913040....000eee.. 77
913041l........... . 70
913048..... eeee 70
913077....... aess 175
913097...0... 139,241
913115...... eeees 127
913162.. . 000vua.. 221
913177, venanesss 123
913189...... 37,87,89
913206..... ceeeaen 92
913220. ... 00uenenn 81

913243, 00veeseaas 59
913256..00neees. 101
913257 0euncnvanes 59
913299, cevcaccaass 69
913464, ..000aeae.. 91
913468, c0..evnasa 121
913469.ccuiacee..s 183
913470... 118 thru 261

913471l 0cicennnen 124
913472, ...c0vnnns 118
913474..... 87,89,145

913498..c.c000ee.. 89
913527, 0 iauenees 169
913528, c0c0cnesss 107
913535, i0envenase 146
913536, 000 eaces. 145
913593....... 226,227
913607, viusennnean 43
913636.... 37 thru 218
913648.cceeecc... 178
913676 00ieeencaes 89
913729 vevesooees 193
913830,.. 214 thru 263
913889 ccccoccsass 10
913922, c0veviesees 4l
914094, . iovenneen . 15
914106..4.00eee.. 254
914330, ceveasccass 43
914373, ...... 207,211
914375, 0040aes0s 51,53
914376...... 43,51,53
914378 ...e0.0.. 51,53
914379, cvoccescess 89
914382.,..,..., 232,234
914453, . i0cacseass 53
914465... 109,183,245
914479, ceveaveaeas 71
914480. .. c00eeaas 217
914484, . 0vivvuenne 177
914590, c0iveeencses 64
914666..... eevess 256
914668000 ceeacees 124
914724..... .. 163,169
ceereensass 139
914814....... 181,207
914836.0000s0ese. 101




NUMERICAL INDEX

5150361l.cccc0acaes

. 5150372, cc0eecccsa
5150175, 00000000 5150379 00eceacess
5150181l.....,.

5150381, ..c00000v0

5150410, ......
5150433....0000040
eeoe 101
5150454, ...c00i000 17
5150458, ...

. 109 thru 193
cecoss 49,198

5150188..c000c..
5150190.....
5150191l.iceuvcecns

5150558......
5150559, i0vccccns
5150560, ...00.
5150566.....

5150199.......

5150222......

5150855....
5150856, ..0000000. 78
5150863, 0000004
5150884...c000000s 69
5150889..c0cc0es

cesecssaes 96

5150897,....-

coe . 5150941,.....
.o 99,104,247

cicoscseses I

cevcccssens 9

5151218......

5151305, ccccnvocss
5151350...0000000

5150325.,.....

5150328, c.00000en.
5150330.......
5150095, cc0cccss
5150115..0cccuneess 14
coscocsss 14
5150129, ccccussn
5150130.,0.04
5150140, ...00..
5150144, ....
5150147.....

5150346......

5150348, .....000..

Page

99
99
78
21
21
23
70
13
77

17
37

. 17

75
73
73
73
73
69
69

5150572. cccoccnocns 9
cecess 81,83

83
18
78

78

71
70

cosos 69

70

70

.. 65,70
coeeesedb9, 71
5150943....
51509464 000evnsea 71
.o 65

70

65
75

ceess 69
P

5151154, s 0 0euws

.9
23

veseeisss 29
5151189.......
. 37,104

104

29
29
29
23

41
18

tesssease 9

5151420..,......
seeeees 35,37
. .o 39
5151576.00ceess 11,13
515160lss0usevcans 25
5151907..0c0cc0000 92
.o 92
5151909, .00000eees. 92
. 87 thru 92
ceseees 92
515192}....... 96,263

18

Part No.. Page

5151922.0000u0asas 87
5151983...00000a.. 21
5151986 ...0nnana. 21
5152148..4.0000s.. 37
5152149, cc000eeraas 9
5152239, 000000na. 72
515238Ll..0000000s.. 37
515252840 000cans. 14
5152613..... 29, 31,33
5152617¢00seeeaass 29
5152674usussuaencs 92
5152707, . 0seseneas 29
5152719. . 00aeanea. 29
5152720s00ccssssss 29
51527214 ceacnranes 29
5152779 veveusanns 96
5152797 cevenncans 29
5152804sc0000sanns 75
5152814.c000c0cans 26
5152878..0usueen.. 13

5152904........ 35,37
5152909, ¢ e seneee.. 92
5152932, c00vueanns T2
5152939, c0eennane. 71
5152938.0000000ss. 71
5152940, ..c00ean.. 71
5152941, 0000ue.aa. 72

5152962..... cesees T2
5152992, c0veeenca. 29
5152993, ivssneses 29
5152994, c0ccnecae. 29
5153000, 0c000usses 21
515300l.c00cneesas 21
5153002, c0cvaeenas 72
5153003, .000000eas 72
5153004..00c000ea. 72
5153007 cuuesneses 72
5153046...0000e... 35
5153059, 000000n.. Tl
5153060, 0cc000000es 71
5153117 ccecencceos 9
5153139...... 9, 87,89
5153147........ 31,33
5153154........ 31,33
5153229..4.v00e0as. 35
5153238.44000.... 104
5153247..... 29, 31,33
51532944 c0seessen. 35
5153299...¢.... 31,33
5153301.icusuueasa. 31
5153309........ 31,33
5153310...40... 31,33
5153313..... 31,35,39
5153347, ...000000. 75
5153357 c0000ccces 92
5153358....0... 91,92
51533720 .¢eesncsas 13
51533730 .0sescees. 18
5153383..440... 87,89
5153385..00000000. 96
5153388, cc00cceees 96
5153389...c0c000e. 96
5153390, 40c0ceecune. 96
5153395, .00 00.. 96
5153407cveeennnes. 71
5153443, ...0000.. 101
5153474, ..000ue.. 101
5153553, c00vnnen. 29
5153560, .000000.s 101
5153562, c0000vaees 19
5153590, . 000000000 19
5153592, .. 00000e.. 19°



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page
5153615, 0ccusness 29 5157473, ..cc0ceese 39 5173364...... ceeso 18 5191854.ccecvecces 63
5153616..ce0eavcas 29 5157551, 00000000 110 5173365...0c00000. 78 5191855, 00c00ceas 63
5153618...00... wso 65 5157587..cue.s cese 39 5173366....000. ceve 18 5191937 cceveanos 274
5153623, .0000cucen 18 5158071..... ... 87,89 5173695, 0000000 75 5191938, cecccoess 63
5153626, .00000us0s 29 5158145, .0000000s 17 5173964, .ccececass 12 5192226, 0c00000c0s 19
5153627..... 29,31,35 5158146, ccusceccs 17 517413lc..00c.. 31,35 5192232, ..000000.. 21
5153682..c.00.00. 101 5158432........ 69,71 5174150 ccceececa. 14 5192234, .cc0cecess 18
5153713..0c00c0s00 18 5158578, cccucusese 39 5174412, c00coanaas 71 5192248, . 00000000 274
5153779 .... P 5158594, ..0c0000.. 96 5174425...c0000un. 71 5192250. 0004000000 63
5153847, .00cu00ceso 17 5158671, cccceveces 21 5174429....000cc00 71 5192279 ccsceaccos 63
5153866....... eese 11 5158672, ccc0cuvcss 21 5174438cceceecs ceo 69 5192379, cceccvocnse 9
5153874¢ccceavesco 29 5158674, cveececens 9 5174440...c.0000.. 69 5192380.cc00cec0eea 9
5153904cccceceaces T2 5158901.c00ccn. eoe 15 5174447, .ccceeeses 69 5192438, 400000000 77
5153914, ..000eeca. 21 5158904..c0c0000.0e 69 5174448, .400vesoss 69 519243%.ccesc000es 17
5153938, ..c00000.0 78 5158917....0000ves 21 5174687.ccvceccass 14 5192441, 0000000, 274
5153951l c0eveoncoo 21 5158922, ..0000.0.0 21 5174690, .c00cucosco 14 5192496.c0c000es.s 18
5153972, .ccuiacoooe 39 5159060, .cc0c0e.. 101 5174693.cccvsenccs 14 5192497, .cceo0esaco 19
5154066........ 87,89 5159080...c000000. 70 5174820..0000000. 104 5192504ssc00eceses 64
5154077 ccvccacess 46 5159353, . ce0nncuss 17 5174857..c00000as 101 - 5192505, 000000000 64
515407800 eccencass 47 5159384..... eoeses 39 5175667 ceeuicccass 61 5192506..000c0e00.. 64
5154082, 00000 cee eoe 9 5159388, .cc0eecses 39 5175680..000.00u.. 33 5192508.,c0000000. 64
5154104, v c0eecoocs 12 5159423...c.c.0.0. 35 51759320 ¢0cceacoss 13 5192509 00050000 es. 64
5154125...... coses 96 5159469...ccevncae 11 5175944cccvceocscs 33 5192568, 000000000 11
5154199.ccvcacecss 39 5159493..ccc00vecs 11 5175982.0c000a00ce 33 5192569..c0c0ces.. 26
5154215.,...... 35,37 5159837¢cececncescs 25 5176035, c.0c00000s 33 5192587 cincsecees 21
5154319, ccccccevecs 9 5160037..cce0cosss 23 5176119..... 29, 31,33 519258%...c0000e.a 21
5154332, ccc00000e. 19 5160303....00004.. 19 5176457..cc000cecs 21 5192590, c00ccaseee 21
5154356, 0000000000 65 5160542.....000cn.e 17 5176458, v00cuaascs 21 5192649, c0enaeees 62
5154360....00.. oo 19 5160971.ccuccecvce 71 5176557ccecececcan 71 5192717¢ce0s0cases 25
5154398..... ceases 18 5161677000 cvcoss. 65 5176995, .0 c0cevss 26 5192718.44ccaeesas 25
5154399, ...c00ce0e 78 5163097..... ceonos 69 5176996c.cc0cccnss 26 5192743..cc0ce.e. 274
5154400..... coeces 18 5163514, 00000cvas 70 5176998, ccecunsss 26 5192747, cceeeesss 274
5154401....... eoss 61 5165221.0eusvensss 69 5177083....... coea 12 519275lccccenncee 274
5154405, 000000000 70 516578lcsvecsecss 69 5177186.uccecaness 19 51927750 cecesenes. 18
5154422, ., .0.00000. 10 5165783, c000s0ass 69 51775280 cce0aeoass 17 51927760 ceuaeeceess 18
5154435, ...0000000 70 5166649........ 31,33 5177709 ccesccanss 11 5192786ecsveces.s. 64
5154438.cc0ievnc.. 10 5166650........ 31,33 5177769 cevecceees 21 5192793¢ceeecensee 17
5154457..... 29, 31,35 5166694...0000000. 31 51777720 00e0aases 37 5192794, ceeeeeaana 77
5154501, .ccuvcoena 69 5166821........ 31,33 517777300 veeveeeee 37 5192813...0000e... 64
5154502....c000000 69 5166840........ 31,33 51777770 ceveeeness 37 5192874.......... 275
5154504, ..0000c.0. 14 5167714, ..000...11,26 5177778...... eesss 37 5192875...c000... 275
51545060, 000000aes 14 5167727, 0a0ecconss 75 5177798 .eceue. 11,13 51928760casevsess 275
5154507, . ceccuness 14 5167750 cccccsens. 61 5178244....00000.. 37 5192877ccoveceees 275
5154508.....000000 29 5167813.....0.. 31,33 5178319, .00000ees 101 5192878.c4cccnsee 275
5154509..... 29,31,35 5168158, c000c00.0 31 5178406..000vesees 23 519287% ceovveacas 17
5154510, ..cc000a00 29 5168175, . 00eece.e 41 5178540, .0000e0ves 25 5192880, 000000000 17
5154542,.... oeeves 41 5168176.0e0eoscocs 4l 5178590, ..cc0neees 25 5192881...cc00000. 19
5154638....cc000.0 75 5168178.uvevevsces 14 5178850, 040000 eas 62 5192882, .0000c0000 19
5154639, ...cc0a000 75 5169195, vc00vues. 33 5178997ccencceecnass 9 5192883, .6000c000s 17
5154669..cc00ccees 11 5169197 .ciavece.s 33 5178998..ccvecennce 9 5192884..c0000020s 17
5155026, .c0cnnces. 29 5169343, ..00000u.. 17 5179017.c.0vceeees 78 5192885, 004000000 19
5155765, .440... 31,33 5171159,.,.61 thru 101 5179605.......... 101 5192886...0000000s 19
5155815, . ..c.00.n 99 5171520......0.... 19 5179613........ coe 12 5192887..... esseee 17
5155816....... 99,104 5171524, .....000.0 19 5179630.....0000.. 17 5192888.. 00000000 17
5155865, c00000es. 77 5171784.......... . 72 5179631....... A 5192889....c00000. 19
5156498........ 41,77 ° 5172552.......... 72 5179632....0000ces 19 5192890.c.cve0nee. 19
5156520......... .. 31 5172734, ...0vuv... 21 5179633...c.000000 19 5192891....500c0.. 17
5156521........ 31,33 5172740, ..000000.. 21 5179836...00000aso 19 5192892.c00vnneaas 17
5156528........ 31,33 5172818.......... 101 5179971, vccvencccs 11 5192893....... eeee 19
5156532........ 31,33 5172820..c.0000.. 101 5179999, ccvunuanss 26 51928%4..cc000u0.. 19
5156629, ....... vee 12 5172864........... 75 518294l....c000000 17 5192895...0000... 275
5156683........ 31,33 5172865.,,00... eas 15 5184215, .. 00000 0e0 17 5192896, c000s... 275
5156768......... 0. 37 5172867, .ccuveucas 75 5190348...... eesoo 25 5192897.c000uvses 275
5156769....... eves 37 5172868......4.... 75 5190542..... cecess 65 5192898.......... 275
5156782, ..000caces 37 5172870..... eesces 15 5190543......000.. 65 5192899........ .. 275
5156815, 0ccuuunne 39 5172871..0cevecees 15 5190948......000.. 13 5192918.....c0000. 23
5156816..c0u0vnn.s 39 5172874..... seeecs 23 5191842..... R X 5192919, ..c00000.. 23
5156819...c000uss.. 39 5172875..00000ee.. 23 5191843........... 63 5226029..,.c000... 62
5156955, ....... 31, 33 5172974...... sees 101 5191844....00000.. 63 5226186, 0c0000naes 67
5157160, ..0cennne. 99 5172976.......... 101 5191845, . 0 0000.. 63 5226394, ..000000.. 67
5157192, ..00.0.0.. 23 5173320, c0evennss 75 5191849..cccveca.. 63 5226396, .c000cee.. 67
5157194........ va. 23 5173330...c00c0e.. 17 5191850..c0c0000.. 63 5226397, c0canees. 67
5157199 ..ccuceses 77 5173362000 vunnces 78 5191851...cvveesso 63 5226400, .. c00000s. 67
5157412, ......... 104 51733630000 uecs.s 18 5191853 ccc0ceasns 63 5226409 .c0000.uas 67

285




Part No. Page
5226411......... .. 67
5226413...,...... . 67

5226415....0000... 67
5226560, . 000000004 67
5226563...000000.. 67
5226564, ...00000.. 67
5226565......... .. 67
5226567...0c00enes 67
5226570, 0.000aeces 67
5226710, c0u00en.. 67

LATE ADDITIONS

028979 . + . . . .13
058022 . . . . .120B
066986 . . . . . 141
066988 . . . . . 134
066990 . . . . . 133
074688 . . . . . 23A
074689 . . . . . 23B
074698 . + « . . .69
074699 . + + + « .70
074729 .+ « o+ . . 143
074735 + « « « . 143
074738 . . . . . 143
075275 . . . . .120A
075276 . . . . J120A
075277 + + + « J20A
075278 .+ . . . .120A
075279 . . . . .120A
075280 . . . . .d20A
075281 . . . . .120A
075282 . + . . .l120A
075283 . . . « J120A
075284 . . . . .120A
075285 .+ + +» » .120A
075286 . « . . .120A
075287 « . . . .120B
075288 . . . . .120B
075289 . . . . .120B
075290 . . . . .120B
075666 .« . . . . 141
075767 « « « » o 134
075768 « « « « « 275
076097 « « « + o 275
076659 . . . . .120B
076660 « . « . .120B
076942 . . . . .120B
077299 . « . . .120B

NUMERICAL INDEX

Part No. Page

5226717, ..0vunans 67
5226719....0000u.. 67
5226723.....000... 67
5226913, ...00000.. 67
522721004 00u00seas 67
5227276, ..0avuun.. 67
5227287...000ueee. 67
5227318....0000eas 67
5227321, 000000000, 67
5227323, .c.0000000. 67
5227324.....4.00. 275

077300 . . . . .120B
077407 . . . . .120B
078040 . . . . . 233
078135 . « . . .120B
078137 + + . . .120B
078174 . « . . .120A
078194 . . . . .120A
602667 « + « « o 173
604134 .« . . . . 177
5155114, . . . . .75
5170881, . . . . 23A
5172346. A |
5174818. . . . . 104
5183268, . . . . .69
5183305, . . . . 23A
5183329, . . . . .23
5183330, . . . . 23A
5183476, ., . . . 23A
5183584, . . . . .21
5183948, . . . ..23A
5184171, . ., . . .21
5184301, . . . . 23A
5184484, . . . . .11
5184577, . « + » .13
5185326, . + « . .25
5185342, . . . . .23
5185343, , . . . .23
5193107. . . . . . 9
5193108, ., . . . . 9
5193116, . . . , 23B
5193117, . . . . 23B
5193125, . . . . .21
5193197, . . . . .25
5193239, . . 101,275
8518912, . . . . .27
8518916. . . . 35,37

Part No. Page

5227931...... coeee BT

5227936..c0in0ensn
5228013...0000uuu0
5230007.....000000
5230010...000000000
5230013..cc0000ase
5230014...00000000
5230015.....c00000
5230016..cc00000a00
5230018....000000.
5230020, c.cc00000n

5230029......
5230031 .000eccnan
5230050, ...000004

7450082...c0000000
7450168.......

8501328...00000.




